
FOR 

MODEL M TRACTORS . 
The ModelM .Tractor was built in two sizes':40··inch tread and 50 inch Lreaa 
is the measurement from center to center of the tracks). The '40 inch ad,h,a<'J;ci:r 
is known. as the Model M and the 50 inch tread as the Model WM. The .):~I,r4~'::;~~;!! 
on each tractor is prefixed with the letter M or WM'to irldicate the .model i< 

The tractor seriaLnumber is stamped on the transmissioncase just uew'" 
right of the engine clutch inspection plate. The engine seria1number 

. the right hand side of the cylinder block. 

STANDARD MODEL 
(40 "tread or 50" tread) 

HOUGH-LOADER MODEl:'; 
(50" tread) 



FOREWORD 

The parts listed in this catalog have been divided into sections such as 
ENGINE SECTION, OILING SYSTEM, etc. Sections have been divided 
into groups. For example, the ENGINE SECTION consists of closely 
related groups such as CYLINDER BLOCK, CYLINDER HEAD, CRANK­
SHAFT, etc. The OILING SYSTEM consists of OIL PUlY1P, OIL FILTER, 
etc. 

The extreme right-hand column in the parts list entitled PACKAGE OR 
KIT NUMBER indicates if an individual item is also available as a part 
of a special service package. All part numbers shown in the right hand 
column are listed numerically in the last section of this catalog showing 
the quantity and description of the various parts that make up the pack­
age. 

Th " . h" d" f" d h h . e terms rIg t all Ie t use t roug out thIS catalog are determined 
by facing the direction of forward travel. 

Attaching parts, such as bolts, nuts, rivets, screws, washers, etc., are 
indented immediately following the parts which they attach. 

Any changes or corrections to this catalog will appear on the regular 
supplement form. 

For additional copies of this catalog, there will be a supplementing 
service charge of one dollar. Requests for additional copies should be 
referred to Branch House or Office under which Dealer operates. 

All Dealer Repair Parts Catalogs remain the property of Allis-Chalmers 
Manufacturing Company, Milwaukee, 'Wisconsin. 

assembly .... 
cadmium plated. 
candle power 
centimete r . . . 
continued .... 
copper-asbestos. 
countersunk head. 
diameter . 
foot or feet. . 
gallon. . . . . 
hexagonal head 
inch. . . . • . 
inside diameter. 
millimeter . . . 

:',;: * * 

LIST OF ABBREVIATIONS 

assy. 
cd-pltd. 

c.p. 
• • CIrl.. 

· cont'd. 
. cop-asb. 

ctsk-hd. 
diam. 

· . • ft. 
· • gal. 
hex-hd. 

· . in. 
· I.D. 
· :rnm. 

2 

National Coarse ... 
National Fine . . . . 
National Pipe Thread 
numbe r. . . . . . 
ounce . . . . . . 
outs ide diamete r. 
pound . . . . •• 
revolutions per minute 
round head. • . . . . . 
Society of Automotive 

square head 
standard 
teeth 
volt 

Engineers 

· NC 
· NF 
NPT 
· No. 
· oz. 

..O.D. 
· lb. 
rpm 

rd-hd. 

. SAE 
sq-hd. 

.std. 
T. 

· V. 



SECTION INDEX 

DEALERS REPAIR PARTS 

CATALOG 

for 

MODEL "M" TRACTORS 

3 

ENGINE 

Page 5 

OILING SYSTEM 

Page 19 

MANIFOLD, FUEL 
AND AIR SYSTEM 

Page 25 

IGNITION SYSTEM 
Page 47 

COOLING SYSTEM 

Page 51 

POWER TRANSMISSION 
SYSTEM 
Page 59 

CHASSIS· 

Page 97 

INSTRUMENTS. AND ELECTRIC 
STARTING AND LIGHTING 

Page 141 

ORCHARD EQUIPMENT 

Page 153 

SPECIAL EQUIPMENT 

Page 159 

SERVICE KITS 

Page 185 

NUMERICAL INDEX 

Page 189 



4 



ENGINE 

Breather Cap. • • • • • 

PAGE NUMBER 

13 • • • • • • • • • 

Camshaft. • • • • • • • • • • • • 

Connecting Rod. • • • • • • • 

Crankshaft. • • • • • • • • • • • • 

• • • • • • • • Cylinder Block. 

Cylinder Liner. 

Cylinder Head 

< • • • • • • • • • • 

Flywheel. 

Governor. 

• 

• 

• 

• • 

• • 

Governor Rods 

Oil Fan • • • 

• 

• 

Piston. • • • • 

• 

• 

• 

• 

Radiator Support. 

Rocker Arms • • • 

• 

• 

• 

• 

• 

• 

Rocker Cover. 

sparl( Plugs 

• • • 

• • • 

• • • 

• • 

• 

• • • 

• 

• • • 

• • • 

• • 

• • • 

• • 

• • • 

• • • 

• • • • • 

• • 

• • • • • • 

• • • • • 

• • • • • 

• • • • • • 

• • • • • 

• • • • • • 

Timing Gears. • • • • • • • • • • • 

Timing Gear Cover • • • • • • • • • 

Valves. • • • • • • • • • • • • 

Valve Push Rods • • • • • • • • • • • 

5 

• • • • 

• • • • • • 

• • • • • • • 

• • • • • • • 

• • • • • 

• • • • • 

• • • 

• • • • 

• • • • • • • 

• • • • • • 

• • • • • • • 

• • • • • • • 

• • • • • • • 

• • • • • • 

• • • • • • • 

• • • • • • 

• • • • • • 

• • • • • • 

• • • • • • 

18 

11 

Q 

7 

7 

13 

9 

15 

17 

7 

11 

7 

13 

13 

13 

9,15,18 

17 

13 

13 



1'1 '.I" ',I"T'-:l-'-'TT'J 21 

f=~~-=~~ \ 

20 
f== 

2 I 
CVUNDEI2 HEAD 

, 

~ ~ 

'" 

SIDE VIEW FRONT VIEW 

PLATE 1805-CYLINDER BLOCK AND OL PAN 



3 

4 

6 

8 

9 { 

10 { 

11 

12 

13 

14 

15 

16 

17 

18 

19 

21 

22 

23 

84{ 

29 

30 

PART 
NUMBER 

206350 

216907 

U-1746 

209495 

U-2850 

U-3016 

207436 

205199 

U-2846 

204556 

U-2847 

U-2835 

205033 

U-2844 

205837 

U-2839 

205838 

901852 

205075 

U-3129 

205083 

205060 

U-3130 

U-2849 

205041 

U-2781 

U-3345 

U-2828 

206018 

U-3118 

U-1671 

901653 

U-l731 

204180 

903838 

904208 

U-3319 

U-3320 

U-3221 

205045 

901653 

U-3748 

903628 

904206 

U-3318 

QTY. 

1 

1 

4 

4 

8 

8 

8 

1 

2 

1 

2 

8 

8 

4 

6 

4 

2 

8 

4 

2 

3 

6 

1 

1 

1 

1 

1 

1 

8 

8 

8 

2 

1 

1 

1 

1 

1 

1 

18 

18 

2 

2 

2 

2 

1 

1 

14 

14 

1 

DESCRIPI'ION 

CYLlHDER BLOCK AND OIL PAN 
(See PIa te 1805) 

BLOCK AS8S1JIBLY, cylinder (Includes items 2 thru 13) (Used w1th 
nCUNO rr 011 filter on engines prior to #466) 

BLOCK ASSE:],1BLY, cylinder (Includes items 4 thru 12) (Used on 
engines after #465) 

LINSR, cylinder (4_3/8" bore) (Used on tractors prior to i!294-2. 
Use paclclng RING U-28S0) 

LINE:R, cylinder (4-1/2" bore) (Used on tractors atter #2941. 
Use packing RING 207436) ••••..••.....•......•••.•..•••.•...•.. 

RING, packing, cylinder liner (rUbber, 4-5/16" LD.) (Used on 
tractors prior to ~2942) 

RII~G, packing, cylinder l1ner (rubber, 3-1/2" LD.) (Started 
with tractor #2942 but later replaced by RING 207436 starting 
with engine #18577*) 

RING, packing, cylinder liner (rUbber{ 411 LD.) (Replaced RING 
U-3016 starting with engine #18577*) 

CAP, main bearing - front 

CAP5CREW (5/8"NC x 3-3/8') 

WIRE, locking (1/1611 x 9 11
) 

CAP, main bearing - center and rear 

CAP5CREIV (5/8"NC x 2-7/8") 

WASHER, plain 

WIRE, locking (1/1611 x 6") 

PIN, dowel, main bearing cap 

SHIM, front main bearing cap (solid) 

SHn,'!., front main bearing cap (laminated) 

SHIlA, rear and center main bearing cap (solid) 

SHIM, rear and center main bearing cap (laminated) 

PLUG, pipe, sq-hd., 1/411 NPI' 

BUSHING, camshaft (See CAMSHAFT) 

BEARING, crankshaft (See CRANKSHAFT AND fo'LYV/HEEL) 

PIPE, o11ing, timing gears (1-3/16" long) 

PLUNGER, oil pressure relief 

SPRING, 011 pressure relief 

NUT, plug, oil pressure relIef (7/8 11NF) 

GASKET, oil pressure relief plug 

COVER, side, cylinder block 

STUD (3/8"NC x 3/8"NF x 1-5/8") 

NUl', acorn (3/8 11 NF) 

\'lASH~R, plain (copper) 

GASKET, cylinder bloc\< side cover (half only) 

ROD, oil level gauge 

BUSHING, 011 level gauge rod 

COCK, water drain (3/S IINPl') (Replaced by PLUG 901653) 

PLUG, pi~, sq-hd., 3/S"NPI' (Replaced COCK D-1671) 

COVER, timing hole 

PAN, all 

CAP3CREV/, hex-hd., 1/2"NC x 1-1/4" 

LOCKlIfASHER, 1/2" 

PACKll.GE OR 
KIT NUMBER 

281749,750, 
751,982 

GASKET, oil pan - rear section (half only} •.••.••.•...••....••••• 210146 

GASKET, 011 pan - front sectIon (half only) ••••••••••••••••••••••• 210146 

GASKET, 011 pan - side section (halt only) ••••••••••••••••••••••• 210146 

PIN, dowel, 011 pan 

PLUG, pipe, sq-hd., 3/8"NPr (For draining crankcase dilution. 
started approx. with engine /hID) 

COVER, 011 pan 

CAPSCREW, hex head, 3/8 11 NC x 5/8" 

LOCKWASHER, 3/8" 

GASKET, 011 pan cover 
(Continued) 

7 



PART 
~ NUMBER QTY. 

34 912725 1 

35 U-1S14 1 

36 034636 1 

1 

U-1645 1 

37 033494 1 

38 205070 2 

{ 911045 2 
39 

904369 2 

40 906711 2 

41 911003 2 

{ 911030 4 
42 

904369 4 

43 071004 2 

CYLINDER BLOCK AND OIL PAN Continued} 
See Plate 1805 

DESCRIPl'ION 
PLUG, pipe, sq-hd., 1/2"NPT (all drain) 
COVER, starter opening (For tractors without electric starter) 
PLUG, starter setscrew hole (cork) (For tractors without electric 

starter) 

SUPPORT, radiator (For Standard Models. Not used on Hough­
Loader Model) 

SUPPORT, radiator (Required for mOlUltlng front power talee-off'. 
When replaced on Hough-Loader tractors prior to #7524 also 
order pump ADAPTER GH-7081Al from Frank G. Hough Co., 
Libertyville, Indiana) 

STUD (3/4"NC x 3/4"NF x 5") 
NUT, hex, 3/4"NF 
LOCKWASHER, 3/411 

CAFSCREW, hex-hd., 3/4"NC x 2-1/2" 

CAPSCREW, hex-hd., 3/4"NC x 3" 

NUT, hex, 3/41fNC 

LOCKWASH~R, 3/4 11 

PAC'MGE OR 
KIT NUMBER 

PIN, dowel, radiator support (Used with radiator SUPPORT 033494 only) 

*Except engines serial No. 18600 thru 20230, 20242, and 20292 thru 
20306. 

8 



PART 

PLATE IS06-CRANKSHAFT AND FLYWHEEL 

CRANKSHAFT AND FLYWHEEL 
(See Plate 1806) 

~ NUMBER QTY. DESCRIPrION 
PACKAGE OR 
KiT NUMBER 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

n{ 
12 

16 

17 

18 

19 

20 

21 

22 
23 

281589 1 

205047 1 

205179 1 

1J-3340 1 

18 

U-3327 1 

1J-3220 1 

205084 1 

205029 

062494 

035221 

904208 

048555 

216037 

U-2830 
209631 

216036 

U-2831 

209632 

216035 

U-2829 

209630 

U-2848 

U-3325 

U-3326 

208734 

205863 

205042 

U-3219 

2 
1 

4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

1 

1 
6 

3 

1 

CRANKSHA1i"T ASSSMBLY (Includes items 2 thru 5) 

WICK, oilIng 

G&~R, crankshaft (31 teeth) 
KSY, #R:t... woodruff J 1/4" x 2_3/4" 

SHIM, main bearing (See CYLIND~R BLDCK AND OIL PAN) 

THRONSR, 011 

PULLEY, fan driving 
JAW, cranl{lng (Not used on Hough-Loader Model) 

SHIM, cranking jaw 
COUPLING, spllned (Special. Used to take power from front end. 

Standard on Hough-Loader Model) 
CAPSCREW, hex head, 1/2"NC x 1" 

LOCK'NASHER, 1/2" 

SHIM (.005" thick) (Use as req'd with COUPLING 062494) 

BEARING, main - front (Standard size} ••••••••••••••••••••••••••••••• 216066 
BEARING, main - front (Undersize. To be fitted by line boring) •••••• 211104 
BE:ARING, main - front {Undersize. To be fitted by scraping) ......... 211103 
BEARING, main - center {Standard size) •••••••••••••••••••••••••••••• 216066 
BEARING, main - center {Undersize. To be fitted by line boring) ••••• 211104 
BEARING, main - center (Undersize. To be fitted by scraping) •••••••• 211103 
BEARING, main - rear (Standard size) •••••••••••••••••••••••••••••••• 216066 
BEARING, main - rear (Undersize. To be fitted by line boring) ••••••• 211104 
BEARING, main - rear (Undersize. To be fitted by scraping) •••••••••• 211103 
DOWEL, front and center main bearings 
SEAL, oil, crankshaft - front (Cork. Half only) ••••••••••••••••••••• 21291S 
SEAL, oil, crankshaft - rear {Cork. Half only) •••••••••••••••••••••• 212918 
SLINGE;R, dirt 
FLYV/HEEL ASS!:MBLY (Includes item 23) 

CAPSCR~fl (drilled hex head, 5/S"NF x 1-1/S") 
WIRE, locking (1/16" x 9-1/2') 

GEAR, ring, flywheel 

9 



f-' 
a 

PISTON DATA 
NUMBER DIMENSION COMPRESSION 

PART NO. DIAM. DESCRIPTION OF RINGS 'A' RATIO 

U-3800 4-%" CUPPED TOP ('A6' DEEP) 4 2-~ • 4.5 TO I 
U-3470 4-~" CUPPED TOP (91\6" DEEP) 4 2-~" 4.1 TO I 
204562 4-3,..-8" FLAT TOP 4 2-Jft' 5 TO I 
211657 4-U" CUPPED TOP (0/4" DEEP) 5 2-%," 4.2 TO 1 
211658 4-J{¥ CUPPED TOP (%2 DEEP) 5 2-%'" 4.7 TO I 
212954 4-~1/ FLAT TOP 5 2-"t'; 5.2 TO 1 
211659 4-.u" FLAT TOP 5 2-~" 5.5 TO 1 

I ' I ' ,I ' I 'r'T'] , I ' .1 ' I ',I ' I ',I 

PLATE ISOS-PISTON AND CONNECTING ROD 



PART 
ITEM NUMBER QTY. 

U-3800 4 

U-3470 4 

204562 4 

1 
211657 4 

211658 4 

212954 4 

211659 4 

2 U-2845 4 

3 U-3336 4 

4 U-3337 4 

U-3338 8 

U-3477 4 

5 204238 12 

204240 4 

{ 
205704- 4 

6 205682 8 

7 280539 4 

8 U-3334 4 

9 205064 4 

10 U-2854 8 

11 205043 8 

12 205036 8 

13 900806 8 

PISTON AND CONNECTING ROD 
(See Plate 1808) 

PACIV\G1: OR 
DESCRIPrION KIT NUH8ER 

PISTON, gasoline or high altitude kerosene (4-3/8 11 dlam.) (Standard 
on tractors prior to #538) 

PISTON, kerosene (4-3/e lt dlam.) (standard on tractors 11538 thru 
/!2941) 

PISTON, alcohol or high altitude gasoline (4-3/8" dlam.) (Special 
equipment for tractors pr10r to #2942) 

PISTON ASSEMBLY, kerosene (4-1/Z 11 dlam. Includes item 2) (Standard 
for tractors after #2941) .... 0 •••••••••••••••••••••••••••••••••••• 281749 

PIS'1'ON ASSEMBLY J gasoline or hIgh altitude kerosene (4-1/2" dlam. 
Includes item 2) (Special. For tractors after #2941) •••..•.•••••• 281750 

PISTON ASS[.ll,iBLY J high alti tude gasoline (4-1/211 diam. Includes 
item 2) (Special. For tractors after #2941) ••••.•..•••••••.....•• 281982 

PISTON ASSEl::BLY, butane or alcohol (4-1/211 diam. Includes item 2) 
(Special. For tractors after #2941) ••..••..•..••.•••.••..••••.... 281751 

PIN, piston 

SCREI'l, retaining 
LOCK, retaining screw 

RING, compression (plain, 4-3/811 dlam.) (Used on tractors prior 
to #2942) 

RING, compression (scraper t:ype, 4-3/8 11 dlam.) (Used in 3d groove 
on tractors prior to #2942) 

RING, compression (plain, 4-1/211 diam.) (Used on tractors after 
#2941. Eight used on early model angine) •.....•....•...........•. 

RING, compression (scraper type, 4-1/2" diam.) (URed in 3d groove 
starting with tractor #2942 but later abandoned) •...........••.... 

RING, oil control (4_3/8 11 diam.) (Used on tractors prior to #2942) 

RING, 011 control (4_1/2" diam.) (Used on tractors after #2941-
Four used on early model engines) ••••••••••••••••••.•••••••••.•••• 

ROD ASSEfiiBLY, connecting (Includes items 8 thru 13) (See EXCHANGE 
OFFER be low) 

BUSHING, piston pin 

PLUG, connecting rod 011 orifice 
SHIM, connectIng rod (laminated) 
BOLT, connecting rod 

NUl' (slotted hex, 1/2!1NF) 

PIN, cotter, 1/8" x In 

NOTE: Since this engine uses removable cylinder liners, oversize 
pistons or rings are not available. When appreciable 
wear occurs, new standard-size parts should be installed. 
Owners may take advantage of the special offers on Motor 
Repair Kits as listed in back of this catalog. 

Oversize piston pins are not available and new standard­
size pins and bushings should be installed when appreciable 
wear occurs. The piston pin bushing used in this engine 
is of the thin split type and proper installation can be 
made only with a speCial burnishing tool (See SPECIAL 
TOOLS). Consult nearest Dealer when such replacements 
are necessary. 

CONNECTING ROD EXCHiI.NGE: Connecting Rod Assemblies which have 
not been tiled or ground on the contact faces and are 
otherwise free from tool marks, may be returned for 
credit to apply against the purChase of new Connecting 
Rod AssemblIes. The used part 1s identified as part 
No. 205865 and the amount of allowable credIt Is indicated 
in the Repair Parts Price List under this number. 

11 

208350 
209049 
212254 

208350 

208350 
209049 
212254 



I 

r 23 

31 

38 

t;; 

EARLY TYPE BREATHER PARTS 

PLATE 1812-CYLINDER HEAD 

11L...-----------16 

~'~"""l;r-'~Q,,1 _ 
14~ ..•. ". C~.~.~-

. '" /'~, 
~\~"l t] 

tl ~~~b 
CYL, b 

..... ~VE~TURI 

58 

7 



PART 

CYLINDER HEAD 
(See Plate 1812) 

ITEM NUMBER STI.:. DESCRIPTION 
PACKAGE OR 
KIT NUMBER 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

207906 1 

205049 6 

205073 10 

205061 1 

205032 2 

205027 19 

AM-9021 19 

U-3148 4 

U-3142 

205215 

910006 

904224 

904223 

U-2215 

U-2782 

U-3759 

206130 

205050 

208948 

U-2841 

U-3670 

U-2946 

U-3494 

U-267 

U-3196 

205078 

U-2042 

U-857 

211660 

913847 

211662 

211661 

913848 

205177 

205039 

205030 

205038 

U-2853 

212008 

212012 

212011 

212009 

914094 

4 

4 

2 

4 

1 

2 

1 

1 
4 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

2 

2 

2 

1 

1 

2 

4 

4 

1 

2 

HEAD ASSEMBLY, cylinder (Includes items,S thru 13) 

STUD (7-1/2" long) 

STun (6" long) 

STUD (6-3/8 11 long. Drilled for 011 passage) 

STUD (en long. Also attaches water MANIFOLD) 

NUT (1/2"NF) 

WASHER, plain 
INSERT, exhaust valve seat (Used on engines after #311) 
GUIDE, intake valve 
GUIDE, exhaust valve 
PLUG, expansion, 1-1/4" dlam. 
PLUG, pipe, ctsk-hd., 3/4"NPr 

PLUG, pipe, ctslc-hd., l/Z"NPr 

CHOICE, Intalce venturi (Used on special applications of some 
low-grade-tuel engl!1Bs) 

GASKET, cylinder head •••••••••••••••••••••••••••••••••••••••••••••• 210146 

COVSR, cylinder head 
STUD (3/S"NC x 3/S"NF x 1-3/16") 

NUT (3/8"NF) 

WASHER, plain 

GASKET, cylinder head cover ••••••••••••••••••••••••••••••••••••••••• 210146 
Ml\NIFOLD, water 
G.t'l.SKET, water manifold 
CAP, breather (Used on tractors prior to #538) 
CAP, breather (Started with tractor #538 but later abandoned. 

Used with cast iron cylinder head cover only) 
CAP, breather (Used on later tractors with pressed-steel cylinder 

head cover) 
TUBE, breather (1-5/8 11 0.0. x 3-1/4" long) (Used on ~ractors prior 

to 11538) 

TUBE, breather (1-1/2 I1 0.D. x 2" long) (Started with tractor #538 
but later abandoned. Used with cast-iron cylinder head cover only) 

BAFFLE, breather tube (Used only on engines prior to #11308) 
NOTE: Items 27 thru 31 were used only on engines after serial No. 

11552. Not used on Orchard Models. 
EXTENSION, breather 
CLAMP, hose, 1-11/16" diam. 
WASHER, dirt guard hose 
HOSE, dirt guard 
CLA~,~P, hose, 1-7/811 diam. 
NOTE: Items 32 thru 36 were used on engines prior to serial No. 

25197, excluding engines No. 24872 thru 25020. 
SRlI.?'!', rocleer 
COLLAR, end, rocker shaft 

PIN (5/32" x 1-5/16") 

COUPLING, rocker shaft 
SPRING, rocker shaft - long 
NOTE: Items 37 thru 41 were used only on engines after serial 

No. 25196, incl~ding engines No. 24872 thru 25020. 
SHlI.FT, rocker 
RING, snap, rocker shaft 
WASlER, rocker shaft 
TUBE ASSEUBLY, oil (Includes NtJI'S) 
ELBOW, male, 900, inverted flare, 3/1611 tube, 1/8I1 NPI' 

(Cont lnued) 
13 



PART 
ITEM NUMBER 'lTY • 

42 204555 4 

4 

4 

4 

1 

43 911041 
{ 

205065 

904206 

44 901651 

45 U-2852 2 

46 

47 

48 

49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

62 

205176 8 

AM-9314 8 

910268 1 

205946 1 

910906 2 

U-2840 4 

U-3150 4 

211038 8" 

U-3149 8 

U-3131 16 

204801 8 

U-3132 

911041 

U-2827 
U-3471 

205037 

U-27Bl 

AM-9026 

213293 

8 

8 

8 

1 

2 

2 

4 

4 

CYLINDER HEAD (Continued) 
(See Plate 181Z) 

DESCRIPrION 

SUPFORT, rocl(er shaft 

STUD (3/S"NG x 3/8!!NF x 3-3/16") 

NUT J hex J 3/8 I1 NF' 

LOCIWIASHER, 3/S tl 

PLUG, pipe J sq-hd. J l/SI!NPl' 

SPRING, rocker shaf.t - short 

ARl.; ASS!!;t.iBLY J rocker (Includes item 47) 

BUSHING, rocker arm 

EIB01I, male, 900 , flared, 3/1611 tube, l/SuNPr 

TUBE AS::;EMBLY, all (Includes item 50) 

NUT J flared fitting, 3/16n tube 

VALVE, ~.ntake 

VALVE, exhaust 

SPRn-ra, valve 
RETAINEH, valve spring (CAP) 

TAPER, valve spring retainer (half only) 
RING, snap, valve stem 

SCREW, adjusting, valve clearance 
NUT, hex J 3/SllNC 

ROD, push 

COVER, spark plug 

STUD (3/eNC x 3/8 11 NF x 1-7/8") 

NUT J acorn (3/S IlNF) 

PLUG, spark, 7/S lI SAE (For low-grade 

PLUG, spark, 7/SI!SAE (For gasoline) 

14 

fuel) 

PACK/I.GE OR 
KIT NUMBER 



PART 
ITEM ~ QTY. 

1 205948 1 

{ 205198 1 
2 

U-3543 1 

3 207857 1 

{ 205063 1 
4 

U-3556 1 

{ 205046 2 
5 

U-3557 1 

6 U-3555 2 

{ 205941 2 
7 

U-3558 2 

8 U-3559 2 

{ 907801 2 
9 

912359 2 

10 210060 1 

11 U-2932 1 

12 205069 1 

13 1 

14 U-3472 1 

15 205053 1 

16 911026 1 

17 U-3331 1 

18 205054 2 

19 205055 1 

20 U-2936 1 

21 U-2935 1 

22 

)l~ i 
21 20 19 

I i I 'II ' I '21 iii 31 i I '41 iii sl i i 'd 

PLATE 1826 GOVERNOR 
GbVERNOR 

(See Plate 1626) 

DESCRIPTION 

SHAFT ASSEli.JBLY (Consists of items 2 thru 10) 

SHAFT (8-5/a ll long) (Used on engines prior to #711) 

SHAFT (gil long) (Used on engines after #710) 
WEIGHT ASS£MBLY (Consists of 2 WEIGHTS and items 4 thru 9) (Order 

SHAFT ASSEbffiLY 205948 if making first replacement on engines 
prior to #711) 

PIN, weight hinge (1/4 11 d1am.) (Used on engines prIor to #711) 

PIN, weight hinge (5/16" d1am.) (Used on engines after #710) 

WIRE, retaining, weight hinge pin (Used on engines prIor to #711) 

WASHER, retaining, weight hinge pin (Used on engines after #710) 

SPRING, weight return 
PIN, attaching, weight spring (Used on engines prior to #711) 

PIN, attaching, weight spring (Used on engines after #710) 

PIN, bearing shifter 

PIN, cotter, 3/3211 x 1-1/211 (For engines prior to #711) 

pm, groove, 3/3211 X I" (For engines after IhlO) 

BEARING, thrust 

SPRING, thrust 

PLUNGER, thrust 

BUTTON, thrust (See TIMING GEAR COVSR) 

IEVSR, shifting 

SHAFT, screw, lever pivot 

NUl', hex, 3/S"NC 

PIN, cotter (special) 

PIN, lever shifting 

PIN, SWivel, shifting lever 

SPRING, shifting lever swivel pin 

WASHER, shifting lever s','livel pin 

GEAR (See MAGNETO AND DRIVE) 

15 

PACKAGE OR 
KIT NUMBER 



f-' 

'" 

(e) 
c 

u 

ILir11 

Irt i
1ir JJt ~ -d1ll_.~. 

~o 
~( 
,rs' 1&\ 

J 
.-------F 

SIDE VIEW FRONT VIEW 

r'T'J'T';r'T';f \ ·l'~1---T'.51·' T'J 

PLATE 1827 TIMING GEAR COVER AND GOVERNOR RODS 



ITEM 

1 

2{ 

3 { 

4 { 
5 

6 

7 

8 { 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 { 

33 

34 

35 

36 

37 

38 

PART 
~ 

204246 

903638 

904208 

903633 

904206 

910370 

911043 

904208 

912318 

U-3314 

204299 

905656 

904204 

U-2934 

205056 

910373 

205098 

901357 

205021 

205020 

901357 

205066 

U-2931 

U-2947 

205051 

911040 

900970 

205052 

910176 

205067 

205068 

910176 

205074 

207910 

912384 

U-2933 

910335 

904001 

209095 

209094 

209092 

209093 

211032 

QTY. 

1 

4 

4 

2 

2 

2 

2 

2 

1 

1 

1 

6 

6 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

2 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 
1 

1 

1 

1 

TIMING GEAR COVER 
(See Plate 1827) 

DESCRIPrION 

COVER, timing gear 

CAPSCREW, hex-hd., 1/2uNC x 1-1/4' 

LOCKWASHER, 1/2" 

CAPSCREW, hex-hd., 3/B"NC x 1-3/4" 

LOCKIVASHER, 3/8" 

CAFSCREW, hex-hd., 1/2nNF x 3" 

} 
Also attach 

NUT, hex, 1/211NF magneto 

LOCKWASH!!:R, 1/2 n bracket 
PIN, groove, 5/16" x 1" 

GASKET, timing gear cover 

COVER ASSEr"lBLY, governor inspection hole (Includes items 10 and 11) 

CAfflCREV/, hex-hd., 1/4"NC x 5/8" 

LOCKYfASHSR, 1/4 11 

GASKET, governor inspection hole cover 

BUTTON, governor thrust 
RIVET, ctsk-hd., copper, l/SII X 5/16" 

GOVERNOR RODS 
(See Plate 1827) 

~VSR, speed control 

PIN, taper, #0 x 3/411 

SHAFT, speed control lever 

~VER, speed control 

PIN, taper, #0 x 3/4" 
SL£EVE, governor rod spring cup 

CUP, governor rod spring 

SPRING, governor rod 

ROD, governor 

NUT, hex, 1/4"NF 

PIN, cotter, 1/16" x 1/2 11 

1[VER, carburetor control rod 

PIN, groove, 3/32" x 5/8" 

ROD, carburetor control 

~VER, carburetor operating 

PIN, groove, 3/3211 x 5/8n 

BUSHING, carburetor control rod 

COLL~R, retaining, carburetor control rod 
PIN, groove, 3/32 11 x 1/211 

WASHER, sealing (felt) 

WASHER, plain, SAE std., 5/16" 

P1N, cotter, 1/16" x 1/2" 

NOTE: Following items were used only on engines after approx. 
No. 19392 

GASKET, carburetor rod dirt seal (cork) 

SEAL, dirt, carburetor rod - inner (steel) 

SEAL, dirt, carburetor rod - outer (steel) 

SPRING, carburetor rod dirt seal 

SLSSVS, carburetor rod dirt seal (rubber) 
lEVER, (See GOVERNOR) 

17 

PACKAGE OR 
KlT NUJ.lBER 



2 

3 

4 

5 

6 

7 

8 { 

9 

10 

11 

12 

13 { 

14 

15 

PART 
~ 
U-3500 

207484 

205178 

905126 

U-2836 

U-2780 

U-2837 

U-2838 

903775 

904206 

212308 

212306 

212307 

205034 

903629 

904206 

U-2834 

205139 

QTY. 
1 

1 

1 

1 

1 

2 

1 

1 
2 

2 

1 

1 

1 

1 

3 

3 

1 

8 

PLATEI807-CAMSHAFT 

CAMSHAFT 
(See PIa te 1807) 

PACKAGE OR 
DESCRIPTION KIT NUMBER 

CAltSHAJi'T (Used on engines prior to #18625) 

CAMSHAFT (Has fuel pump cam) (Used on engines after #18624) 

GEAR, camshaft (62 teeth) 
KEY, #15 Vloodruff, 1/411x I" 

PLATE, camshaft gear retaining 
CAPSCREW, hex-hd., 7/1S"NF x In 

LOCK, caps crew 

PLATE, camshaft thrust 
CAPSCREW, hex-hd., 3/S 'ING x 7/8" 

LOCKVIASHER, 3/8H 

BUSHING, camshaft - front 
BUSHWG, camshaft - center 

BUSHING, camshaft - rear 

PLATE, cover, camshaft hole 
CAPSCREW, hex-hd., 3/SnNC x 3/4" 

LOCKWASHER, 3/S" 

G.4.SKET, camshaft hole cover plate 

LIFTER, valve 

18 



OILING SYSTEM 
PAGE NUMBSR 

011 Filler. • • • • • • • • • • • • • • 20,23 

011 Fllter. • • • • • • • • • • • • • • • • • • • 20,21 

011 Level Gauge Rod • • • • • • • • • • • • • 7 

011 Fan • • • • • • • • • • • • • • • • • • • • 7 

011 Pressure Gauge. • • • • • • • • • • • • • • 142,143 

011 Pressure Relief Valve • • • • • • • • • • • • 7 

011 PumP. • • • • • • • • • • • • • 22 

011 Tubes • • • • • • • • • • • • • • • 13,142,143 

Spark Plugs • • • • • • • • • • • • • • • • 13 

19 



OIL FILTBR 
(See Plate ISIS) 

FIRST TYPB - Used on engines prior to serial No. 466 only 
PART PACKAGS OR 

ITEM ~ (lTY. DESCRIFTION KIT NU1ilSR 
1 U-1739 1 CAP, all tiller 

{ 1 BASE, all f1lter (Not ava!lable) 

2 903630 4 CAPSCREW, hex-hd., 3/ellNC x 1" 

904206 4 LOCKWASHER, 3/S" 
3 U-3324 1 GASKE'l', 011 1'11 tar base 

4 1 CARTRIDGE, replacement (Not available) 
5 F-I04 1 PIN, cartridge stem 
6 1 SUMP, all f1lter (Not available) 

{ 901223 S SCREW, machine, fl1-hd. J #12-24 
7 x 1/2" 

904204 S LOCKWASHER, 1/4" 

S F-0290 1 GASKET, all filter sump 
9 FF-362 1 PLUG, sump drain 

I i _I· i d I ,1\ 
10 F-8490 1 GASKET, sump drain plug 

PLATE 1818 

OIL FILTER 
(See Plate lS19) 

SECOND TYPE - Started with engine serial No. 466 but 
later abandoned on tractor No. 3539. 

PART PACKAGE OR 
~ ~ 9TI.:. DESCRIPrION KIT NUMBER 

1 1 fILTER ASSEMBLY, llPurolator" 
~conslsts of items 4 thru 16) 
Not available. Order FILTER 

ASSEMBLY 20523S) 

{ 903630 4 CAPSCREW J hex-hd., 3/S"HC 
2 x 111 

904206 4 LOCKWA::lHER, 3/S" 
3 U-3554 1 GASKET, filter to block 
4 205361 1 BASE ASSEMBLY (Includes 

5,6,7,a,lO and IS) 
items 

5 8925 1 POST, center 
6 8955 1 SCREW, blow-off ball 
7 207044 1 SPRING, blow-off ball 
8 905362 1 BALL, steel, 1/211 diam. 
9 901651 1 PLUG, pipe, Sq-hd., l/allNPT 

10 901653 1 PLUG, pipe, Sq-hd., 3/SnNPr 
11 89S7 1 EL!ll~T, filtering (cloth) 

12 S937 1 CASE 

13 8927 1 GASKET, case 
14 8930 1 NUT, case retaining 
15 207045 1 GASKET, case retaining nut 
16 901834 1 BUSHING, pipe reducing, l/4"NPT 

to l/S"NPr 

17 219752 1 TUB~, filter to block (copper, 
3/16" x 14") 

IS 910126 1 CONNECTOR, male, compression, 
3/lS" tube, l/SnNPT (Includes 
item 20) 

19 910129 1 ELBOW, male~ compression, 3/1611 
tube, 1/8 NPr (Incl. item 20) 

{ 
912367 2 SLE~VS~ compression fitting, 

20 3/16 tube 

PLATE 1819 912064 2 NUT, compression fitting, 
3/1Sn tube 

20 



FRONT VIEW SIDE VIEW 

2 

13 

PLATE 1820- OIL FILTER (THIRD TYPE) 
OIL FILTER 

(See Plate 1820; 

PART THIRD TYPE - Used on tractors after serial No. 3538 PACKAGE OR 

~ ~ Q.TY. DESCRIPTION KIT NUMBER 

1 204917 1 FILTER ASSEMBLY, all (Includes items 6 thru S) ••.•..•••••..•..•.•• 205238 

{ 903771 2 CAPSCRE"fl, hex-hd., 5/16 11 NC x 7/8" 
2 

904205 2 LOCKYASHER, 5/16" 

3 U-3903 1 GltSl@, fIlter base to support 

4 901651 1 PLUG, pipe, Sq-hd., l/S"NPT 

5 204861 1 LABEL, instruction 

6 1 BASE, fIlter element (Not serViced) 

7 U-3899 1 TUBE 

8 204912 1 ELEMENT ASSEMBLY, filtering (Includes item 9) 

9 204863 1 GASKET, filtering element 

10 205201 1 SUPPORT, all filter .....•...•...........................•....•.•.. 205238 

{ 903630 4 CAPSCREW, hex-hd., 3/S"NC x 1 n 
11 

904206 4 LOCKNASHER, 3/8" 

12 U-3554 1 GASKET, all f1lter support to block 

13 207780 1 TUBE ASSEMBLY, filter to block (Includes item 14) 

14 911850 2 ElBOW, male, dole compression, 3/16" tube, 1/8"NPl' (Incl. item 15) 

15 912442 2 Nl1r AND SLEEVE, dole compression fitting, 3/16 11 tube 

21 



II 

CRANKSHAFT 
12 15 6 

FRONT MAIN BEAI<IN(i CAP I 

1 
1"lid'li2:lili)ili~1 1'51'1'61 

SIDE VIEW REAR VIEW 

PLATE 1822-01L PUMP 
OIL PUMP 

(See Plate 1822) 
PART 

ITEM NUMBSR QTY. D~SCRIPTION 

1 205862 1 PillllP ASSEMBLY, 011 (Consists of items 4 thru 19) 

3 

4 

5 

205028 

070101 

U-3321 

204558 

205180 

U-3342 

7 { 910271 
U-3342 

023633 

6 

8 

9 

10 

11 
12 

13 

14 
15 

16 

17 

18 
19 

20 

21 

22 
23 

U-3323 

205184 

910209 

905121 

205087 

204300 

205044 

204298 

U-3322 

205086 

910535 

205944 

205080 

U-3317 
U-3217 

904478 

904204 

2 
1 

1 

1 

3 

2 

2 
1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

CAPSCRE?l (Drilled hex-hd., 3/snNC x 3-1/411
) 

WIRE, locking (1/16" x 8") 

SHIM, adjusting, gear mesh (Use as req'd) 

80DY 

COVER, body 
CAPSCREW (drilled hex-hd., 1/4"NC x 1/211) 

SCREW, machine, fl-hd., 1/4"NC x 5/8" (Early models only) 

CAPSCRE'iI (drilled hex-hd., 1/4"NC x 1/211) (Late models only) 

\'lIRE, locking (1/16" x 12") 

GASKET, body cover 

GEAR, driving (24 teeth) 
PIN, groove, 3/16" x In 

KEY, tIS woodruff, 1/811 x 5/8n 

SHAFT, dr1 vlng 

GEAR, pmnplng 
PIN, straight (3/16" x 111) 

GEAR ASSEMBLY, pumping (Includes item 17) 

BUSHIHG, pumping gear 

SHAFT, stub 

PIN J straight, 5/32" x l-l/S11 

PIPE AHD SCRE~m ASSErJ1BLY (Consists of items 21 thru 24) 

PIPE, oil screen 
SCREEN, oil 

CLAMP, all screen 
BOLT, stove, rd-hd., 1/4" x 5/S" wlth NUT 

LOCKWASHER, 1/4" 

22 

PACMGE OR 
KIT NUMBER 

I 
J 



FIRST TYPE 

PART 

SECOND TYPE 

PLATE 1821- OIL FILLERS 

OIL FILLERS 
(See Plate 1821) 

THIRD TYPE 

~ ~ qTY. DESCRIPl'ION 

1 

2 

3 

4 

5 

6 

7 

901756 

901534 

912029 

207552 

U-3196 

208801 

1 

1 

1 

1 

1 

1 

1 

NOT!:: Items 1 thru 3 v/ere used on early model tractors only. 

CAP, pipe, 1-1/4"NPl' 

NIPPlE, pipe J 1-1/4 I1 NPr x 4 n 

EaSOw, street, 45°, 1-1/4"NPr 

NOTE: Following items were used on later model tractors only. 

CAP, all filler (Abandoned on eng1ne #18537) 
CAP, all filler (Used on engines after #18536) 
ELBOW, all filler (Used on engines prior to //-18537. Order ElBaN 

208801 and CAP U-3196) 

EIBUll, all filler (Used on engines after #18536) 

23 

PACKAGE OR 
KIT NUMBER 





MANIFOLD, FUEl.. AND AIR SYSTEM 
PAGE NUMBER 

A ir Cleaners. • • • • • • • • • • • • 45 

Carburetors • • • • • • • • • • • • • • • • • 39 

Carburetor Parts. • • • • • • • • • • • • • • • • 41 

Exhaust Manifold. • • • • • • • • • • • • • • • 36,37 

Exhaust Pipes • • • • • • • • • • • • • • • • • 36,37 

Fuel Filters (See Fue 1 Systems) • • • • • • • • • 

Fuel Filter Parts • • • • • • • • • • • • • • • • 35 

Fuel Lines (See Fue 1 Systems) • • • • • • · • • 

Fuel Systems (Standard) • • • • • • • • • • • • • 26,29,30,33 

Fuel System (Orchard) • • • • • • • • • • • • 34 

Fuel Tanks (See Fuel Systems) • • • • • • • • • 

Governor Rods • • • • • • • • • • • • • • • • 17 

Intake Manifold • • • • • • • • • • • • • • • • • 36,37 

Mufflers. • • • • • • • • • • • • • • • • • • • 38 

Thrott;Le Control. • • • • • • · • • • • 17,138,139 

Transfer (Fuel Valve). • • • • • • • • • • • 138 

25 



USED ON TRACTORS PRIOR TO SERIAL NO 538 

~[=J--.~~~:~PRlMING SYSTEM FOR BURNING LOW-GRADE FUEL IS SPECIAl.. EQIJIPMENT (INDICATED BY DOTTED LINES) 
GASOLINE SYSTEM IS INDICATED BY rULL LINES 

PLA TE 1792 - rUEL SYSTEM (FIRST TYPE) 

FUEL SYSTEM 
(See Plate 1792) 

PART 
ITEM NUMBER 

FIRST TYPE - Used on all trs,ctors prior to serIal No. 538 except 
Orchard Models. 

QTY. DESCRIPrIOH 

1 

3 

4 

8 

10 

14 

U-3999 

071545 
U-2964-

1 

1 

1 

U-273 3 

U-232 1 

030809 2 

900405 2 

AU-40a90 1 

030809 2 

900405 2 

044260 1 

910575 

904206 

032974 

036032 

911041 

904206 

035244 

904206 

901723 

901491 

901678 

U-257 

2 

2 

1 

8 

8 

8 

2 

2 

1 

1 

1 

1 

TAI'frC ASSEtfBLY, fuel (Includes item 2) 

CAP ASSEt/SLY, fuel tank (Includes GASKET) 

~\SK£T, fuel tank cap 
STRIP, anti-rub, fuel tank (20 n long) 

STRAP, fuel tank - tront 
BOLT, machine J sq-l1d., 3/S"NC x 2-1/2" 

NUT, square J 3/SII NC 

STRAP, fuel tank - rear 
BOLT, machine, square head, 3/811 NC x 2-1/2" 

NUl', square J 3/8 11 NC 

SUPPORT ABSELiBLY, fuel tank - front (1 SUPPORT J 2 rub STRIPS J 

4 RIVETS) 

BOLT, machine, sQ-hd., 3/8"NC x 1-1/41~ with NUT 

LOCKWASHER, 3/8" 

SUPPORT ASSEMBLY, fuel tank - rear (1 SUPPORT, 2 CLIPS, 4 RIVETS) 

CAP3CR!!:W, hex head, 3/811 NF x 3/4" 

NUT, hex, 3/8"NF 

LOCKWASHER, 3/811 

CAPSCREW, hex head, 3/811 NC x 3/4" 

LOCKWASHER, 3/8 11 

NOTE: Parts listed under item 13 are used to offset the fuel 
filter to prOVide clearance on tractors equipped with 
battery box under the hood. 

ELBO?I, street, 900 , 3/811 NPl' 

NIPPLE, pipe, 3/8 11 NPr x 2" 

:ELBOW, pipe, 900 , 3/8"NPI' 

FILTER ASSEMBLY, fuel (See page 

(Continued) 
26 

35 for repaIr parts) 

PACKAGE OR 
KIT NUlJ!BER 



17 

18 

19 { 

20 { 

21 

22 { 

23 

26 

28 

29 

30 

31 

PART 
NUMBER 

045650 

046021 

910273 

910858 

910857 

910139 

U-1B08 

900850 

904203 
035244 

904206 

071545 

U-2964 

035244 

911026 

904206 

901826 

901825 

046021 

910273 

910858 
910857 

901826 

033090 

045891 

910139 

S!h 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

3 

DESCRIFTION 

FUEL SYST~M Continued) 
See Plate 1792 

LINE ASS~MBLY, fuel (24 1/2" long. Includes items 16 and 17) 
(Standard) 

PACKAGE OR 
KIT NU1IBER 

LINE ASSEMBLY, fuel (33" long. Includes items 16 and 17) (SpeCial. 
For tractors with battery box) 

CONNECTOR, male, compression, 5/16" tube, l/S"NPl' (Includes NUT 
and SLEEVE) 

NUT, compression fitting, 5/16" tube 
SLEEVE, compression fitting, 5/16" tube 
NUT, flared fitting, short, 5/16" tube 
CLIP, fuel line supporting 

BOLT, stove, rd-hd., 3/16" x 1/211, with NUT 

LQCKWAS}fE:R, #10 

CAPSCREW J hex head J 3jS"NC x 3/4" 

LOCKWASHER, 3/6" 

NOTE: The following parts comprise the AUXiliary Fuel Supply 
System furnished as special equipment to prOVide priming 
gaSOline for low-grade fuel operation 

TANK ASSEI,ffiLY, priming fuel (Not available) 

CAP ASSEMBLY, priming fuel tank (Includes GAi3KET) 

GASKET, fuel tank cap 

STRAP, priming tank (Not available) 

CAPSCREW, hex head, 3/S"NC x 3i411 

NUT, hex, 3/B"NC 

LOCK\'/ASHER, 3/8" 

BU8HING, pipe redUCing, 3/B"NPT to l/4"NPT 

BUSHING, pipe reducing, 1/4 "NPI' to 1/8"NPI' 

LINE ASSEMBLY, priming tank to strainer (33" long. Includes 
items 27 and 31) 

CONl.JECTOR, male, compression, 5/16" tube, 1/8"NPI' (Includes 
NUT and SlESVE) 

NUT, compression fitting, 5/16" tube 

SLEEVE, compression fitting, 5/16n tube 

BUSHING, pipe reducing, 3/B"NPl' to 1/4"NPr 

STRJ\INER ASSEMBLY, fuel (3-way valve) (Serviced only as a unit) 
(Replaces standard fuel FILTER (Item 14» 

LINE ASSEhffiLY, strainer to carburetor (3011 long. Includes item 
31) (Replaces standard fuel LINE (item 15)) 

NUT, flared fitting, short, 5/16" tube 

27 



27 6 

l 

TXJ ~ . 

25 15 

o 
Sl 26 

19 

. II 
I()(ji 

.J L._II __ -.l 20 
=-:- "'" ,,-----, --- USED ON TRACTORS SERIAL NO. 538 THRU 830 

PLATE 1793 FUEL SYSTEM (SECOND TYPE) 



PART 

FUEL SYSTEM 
(See Plate 1793) 

SECOND TYPE - Used on all tractors serial No. 538 thru 830 except 
Orchard Models 

ITEM NUMBER QTY. DESCRIPTION 
PACKAGE OR 
KIT NUMBER 

1 U-3999 

2 ~ 071545 
U-2964 

3 

4 

5 { 

U-273 

U-232 

030786 

900405 

6 AM-40890 

8 

10 

030809 

900405 

044260 

910575 

904206 

032974 

{ 

036032 

11 911041 

904206 

035244 

14 

17 

18 

23 

24{ 
25 

26 

27 

28 

29 { 

904206 

901723 

901491 

901678 

U-257 

045650 

046021 

910273 

910858 

910857 

910139 

U-1808 

900650 

904203 

035244 

904206 

071545 

U-2964 

035244 

911026 

904206 

U-550 

910139 

U-364 

900850 

904203 

1 

1 

1 

3 

1 

2 

2 

1 

2 

2 

1 

2 

2 

1 

8 

8 

8 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

4 

4 

4 

1 

1 

2 

1 

1 

1 

TANK ASSEI,lBLY, fuel (Includes item 2) 

CAP ASSEMBLY, fuel tank (Include,q GASKET) 

GASKET, fuel tank cap 

STRIP, anti-Tub, fuel tank (2011 long) 

STRAP, fuel tank - front 
BOLT, machine, sq-hd. J 3/Sn NG x 2" 

NUT, square, S/SIING 

STRAP, fuel tank - rear 
BOLT, machine, sq-hd., 3/S"NG x 2-1/2" 

NUT, square, S/SnNG 
SUPPORT ASSEMBLY, fuel tank - front (1 SUPPORT, 2 rub STRIPS, 

4 RIVETS) 

BOLT, machine, sq-hd., 3/S"NG x 1-1/4",with NUl' 

LOCKWASHER, 3/8" 

SUPPORT ASSEMBLY, fuel tank - rear (1 SUPPORT, 2 CLIFS, 4'RIVETS) 

CAPSCREW, hex-hd., 3/8 11 NF x 3/4" 

NUT, hex, 3/S"NF 

LOCKV/ASHER, 3/8" 

CAFSCREV1, hex-hd., 3/Sll NG x 3/4" 

LOChlVASHER, 3/8" 

NOTE: Rarts listed under item 13 are used to offset the fuel 
filter to provide clearance on tractors equipped with 
battery box under the hood. 

ElBOW, street, 900 , 3/S"NPr 

NIPPlE, pipe, 3/8"NPI' x 2" 

ElBOW, pipe, 900 , 3/B"NPl' 

FILTER ASS!!:MBLY, fuel (See page 35 for repair parts) 

LINE ASSElffi~, fuel filter to carburetor (24-1/2" long. Includes 
1tems 16 and 17) (Standard) 

LINE ASSEMBLY, fuel filter to carburetor (3311 long. Includes 
items 16 and 17) tSpeclal. For tractors with battery box) 

CONNECTOR, male, compression, 5/16" tube, l/allNPl' (Includes 
NUT and SlEEVE) 

NUT, compression fittIng, 5/16" tube 

SLEEVE, compression fItting, 5/16" tube 

NUT, flared fitting, short 5/16" tube 

CLIP, fuel line supporting 

BOLT, stove, rd-hd., 3/16" x 1/2", with NUT 

LOCKWASHER, #10 

CAPSCREW, hex-hd., 3/B"NC x 3/4" 

LOCKWASHER, 3/8" 

TANK ASSE:/;lBLY J priming fuel (Not available) 

CAP ASSEt-IDLY, priming fuel tank ~Includes GASKET) 

GASKET, fuel tank cap 

STRAP, priming tank (Not available) 

CAPSCREW, hex-hd., S/B"NC x 3/411 

NlJI', hex, S/BlINC 

LOCKWASHER, 3/811 

VALVE, fuel shut-off 

LINE ASSE~ffiLY, priming tank to carburetor (40" long. Includes 
1tem 27) (Not avallabIe ) 

NUT, flared fitting, short, 5/16" tube 

CLIP, fuel line supporting 

BOLT, stove, Td-hd., 3/16" x 1/2", with NUT 

l1JCKflASHER, #10 

29 



ITEM 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

19 28 29 18 

----USED ON TRACTORS SERIAL NO. 831 THRU 7741 

PLATE 1794 FUEL SYSTEM (THIRD TYPE) 

PART 
NUMBER 

U-3999 

071545 

206622 

U-2964 

208065 

U-273 

U-232 

{ 030786 

900405 

AM-40890 

{ 030809 

900405 

044260 

{ 910575 

904206 

032974 

{ 
036032 

911041 

904206 

{ 035244 

904206 

FUEL SYSTEM 
(See Plate 1794) 

THIRD TYPE - Used on all tractors serial No. 831 thru 7741 except 
Orchard Mode Is 

QTY. DESCRIPTION 

1 TANK ASSEMBLY, fuel (Includes item 2) 

1 CAP ASSEMBLY, tuel tank (3-1/2" dlam. Includes GASKET) (Used on 
tractors prior to IfB43) 

1 CAP ASSEMBLY, fuel tank (2-7/St! dlam. Includes GASKET)(Used on 
tractors after #842) 

1 GASKET, fuel tank cap (For 071545 CAP only) 
1 GASKET, fuel tank cap (For 206622 CAP only) 

3 STRIP, anti-rub, fuel tank (20" long) 

1 STRAP, fuel tank - front 
2 BOLT, machine, sq-hd., 3/B"NC x 2" 

2 NUT, square, 3/StlNC 

1 STRAP, fuel tank - rear 

2 BOLT, maChine, sq-hd., 3/SnNC x 2-1/2" 

2 Nur, square, 3/stlNC 

1 SUPPORT ASSEMBLY, fuel tank. - front (1 SUPPORT J 

4 RIVETS) 
2 rub STRIPS, 

2 BOLT, machine, sq-hd., 3/S"NC x 1_1/411
, with NUT 

2 LOCKWASHER, 3/S" 

PACKAGE OR 
KIT NUJjl3ER 

1 SUPPORT ASSEMBLY, fuel tank - rear (1 SUPPORT, 2 CLIFS, 4 RIVETS) 

8 CAPSGREVI, hex-hd., 3/S1t NF x 3/411 

8 NUT, hex, 3/S IlNF 

8 LOCKWASHER, 3/S tl 

2 CAPSCREW, hex-hd., 3/S tl NG x 3/4 tI 

2 LOCKWASHER, 3/8" 

(Continued) 

30 

o 

o 



PART 

FUEL 8YS'fII:U Cont inued) 
See Plate 1794 

In!!. NUMBER QTY. DESCRIPrION 

14 

16 
17 
18 

20 

901723 
901491 
901678 

U-257 

031465 

046388 

910139 

910171 
U-1808 
035244 
904206 
211777 

{ 

911025 

21 904205 
910335 

{ 
204827 

22 
U-2963 

23 { U-3647 

204815 

24 { U-3224 

031466 

25 { 910139 
910138 

{ 
910140 

26 
910161 

27 {~:::: 

{ 

051348 

2B 
206592 

29 { 
900850 
904203 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

3 

3 

3 

1 
1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

NOT~: Parts listed under item 13 are used to offset the fuel 
filter to provide clearance on tractors~ equipped with 
battery box under the hood. 

~lBOW, street, 900 , 3/S"NPI' 

NIPPLE, pipe, 3/8 tT NPI' x 211 

ELBOW, pipe, 900 , 3/8"NPI' 

FILTER AS8E/l.ffiLY, fuel (See page 35 for repair parts) 

LINE ASSEMBLY, fuel filter to carburetor (25" long. Includes 
item 16) (standard) 

LIl~ ASSEMBLY, fuel filter to carburetor (33" long. Includes 
item 16) (Special. For tractors with battery box under hood) 

NUT, flared fitting, short, 5/16" tube 

CONNECTOR, male, flared, 5/1611 tube, l/S"NPI' 

CLIP, fuel line supporting 

CAPSCREW, hex-hd., 3/8"NC x 3/4" 

LOCKWASHE;R, 3/S" 

TANK ASSEMBLY, prim1ng fuel (Includes item 22) 

NUT, hex, 5/1611 NC 

LOCKWASHER, 5/1611 

WASHER, plain, SAl!: std., 5/16" 

CAP ASSEMBLY, priming fuel tank (Includes GASKET) 

GASKET, fuel tank cap 

VALVE, fuel shut-off (For 5/16" fuel 11ne) (Used on tractors 
prior to #3242) 

VALVE, fuel shut-Off (For 1/4" fuel line) (Used on tractors 
after #3241) 

LINE ASSEMBLY, priming tank to carburetor (5/16" O.D. Includes 
item 25) (Used on tractors prior to #3242) 

LINE ASSEMBLY, pr1ming tank to carburetor (1/4" O.D. Includes 
item 25) (Used on tractors after 113241) 

NUT, flared fitting, short, 5/16" tube (For LINE U-3224) 

NUT, flared fitting, short, 1/411 tube (For LINE 031466) 

ELBOW, flared, 5/16" tube, l/SIlNPl' (Tractors prior to #3242) 

ELBOW J flared, 1/411 tube J 1/811 NPI' (Tractors after 113241) 

CLIP J fuel line (single, closed type, 5/16 11 d1am., 13/3211 bolt 
hole) (Tractors prior to #3242) 

CLIP J fuel line (single, closed type J 1/411 d1am. J 13/32" bolt 
hole) (Tractors after #3241) 

CLIP, fuel line (s1ngle, closed type J 5/16" d1am., 9/32" bolt 
hole) (Tractors prior to #3242) 

CLIP, fuel line (s1ngle J closed type, 1/411 d1am., 9/3211 bolt 
hole) (Tractors after #3241) 

BOLT J stove, rd-hd., 3/16" x 1/2", with NUT 

LOCK~/ASHER, #10 

31 

PACKAGE OR 
KIT NUMBER 



~I 

c:~::~ 

, ,;'~'~N-I 
F~ul~ ""\ 1"- .-

~ :,'-, , 
)\.) , 

'~.I 
" '-1-1 

~ 

I 

,(,,/', II 
I' :1 ; ,I 

F' L...JL:_:'j 
il-l1 
" 1,1-' 
.~~v ----

" 4 2 4 7 15 3 

II 1 ,~ 

/ 

( 

I 
~ 

'11 
I 

10 

(/~~~ ~(' "'::tt !-riii \ 
6 

!L-, ," • • / ~ " " " 
Jf41 ' ) 0 

":;~)j \ 14 

~ 
( 

2 

--- - USED ON TRACTORS AFTER SERIAL NO. 7741 

PLATE 1795 FUEL SYSTEM (FOURTH TYPE) 



4 

5 

PART 
NUMB!!:R 

207918 

206622 

208065 

204827 

U-2963 

U-273 

U-232 

030786 

900405 

7 fAM·40890 
1 U-232 

8 { 030809 
900405 

9 044260 

1O{ 
11 

910575 

904206 

032974 

{ 

036032 

12 911041 

904206 

{ 
035244 

13 
904206 

14 

16 

17 

18 

20 

21 

033512 

033613 

034467 

033511 

033670 

033985 

033617 

034620 

036887 

U-1808 

{ 
900850 

22 
904203 

23 { 035244 
904206 

FUEL SYSTEM 
(See Plate 1795) 

FOURTH TYPE - Used on all tractors after serial No. 7741 except 
Orchard Models. 

QTY. 

1 

1 

1 

1 

1 

3 

1 

2 
2 

1 

1 

2 

2 

1 

2 

2 

1 

8 

8 

8 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

DESCRIPTION 
TANK ASSEMBLY t fuel (Includes items 2 and 3 ) (When replaced 

on tractors prior to #8524 also order 1 LIH:I: 034467) 

CAP ASSEMBLY, main tank (Includes GASKET) 

GASKET 1 main tank;: cap 

CAP ASSEMBLY, priming tanle (Includes GASKET) 

GASKET, priming tank cap 

STRIP, anti-rub, fuel tank (20" long) 

STRAP, fuel tank - front 
BOLT, machine, sq-hd., 3/stlNe x 2" 

NUT, square, 3/SliNC 

STRAP, fuel tank - rear (Used on tractors prior to #12240) 
STRAP, fuel tank - rear (Used on tractors after #12239) 

BOLT, machine, sq-hd., 3/S"NC x 2-1/2" 

NUT, square, 3/S"NC 
SUPPORT ASSE~ffiLY, fuel tank - front (1 SUPPORT, 2 rub STRIPS, 

4 RIVETS) 
BOLT, machine, sq-hd., 3/B"NC x 1_1/411

, With NUT 

LOCI~'IASHER, 3/8" 

SUPPORT ASSE11BLY, fuel tank - rear (1 SUPPORT, 2 CLIPS, 4 RIVETS) 

CAPSCREN, hex-hd., 3/Su NF' x 3/411 

NUT, hex, 3/SuNF' 

LOCKWASHER, 3/S11 

CAPSCREW, hex-hd., 3/SII NC x 3/4" 

LOCKWASHER, 3/S11 

F'ILTER ASSEMBLY, fuel (See page 35 for repair parts) 

LINE, priming tanl{ to filter (7_1/4" long) (Used on tractors 
prior to #8524) 

LIN!!::, priming tank to filter (15-7/8" long) (Used on tractors 
after #8523) 

EIBOW, male, flex type, 900 , 5/16 11 tube, 1/4"NPl' 

SLEEVE, flex fitting, 5/1611 tube (rubber) 

nUl', flex fitting, 5/16" tube 

LINE, filter to carburetor (29-1/2" long) (Used on tractors prior 
to #8524) 

LINE, filter to carburetor (2311 long) (Used on tractors after 
#8523) 

GROMMET, fuel line (rubber) 

CLIP, fuel line supporting 

BOLT, stove, rd-hd., 3/1611 x 1/2", with NUT 

LOCKIVASHER, #10 

CAPSCREW, hex-hd., 3/S IINC x 3/4" 

LOCKWASHER, 3/811 

33 

PAC!(AGE OR 
KIT NUMBER 



'I-I 
I I 

12~ 

PLATE 1845,---FUEL SYSTEM (ORCHARD MODELS) 

ITEM 

1 

3 

4 

5 

7 

PART 
N1..IlJlB£R 

046450 

046452 

071545 

035249 

U-29M 

046522 

046528 

U-257 

910140 

046592 

211777 

{ 

911025 

8 904205 

910335 

9 204827 

10 

11 

12 { 

13 { 

14 { 

15 

16 { 

17 { 

U-2963 

U-2670 

U-3647 

204815 

046593 

030833 

910140 

910161 

U-lS08 

900850 

904203 

035244 

904206 

QTY. 

1 

1 

1 

1 

1 

4 

1 

1 
1 

1 

1 

3 

3 

3 

1 

1 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

FUEL SYSTEM 
(See Plate 1845) 

USAGE: Orchard Models only 

DESCRIPrION 

TANK ASSEMBLY, fuel (Includes item 2) 

CAP, fuel tank (Screw-type) (Used on tractors prior to #2737) 
CAP ASSEMBLY, fuel tank: (Includes G.lI.SKET) (Used on tractors 

after #2736) 

GASKET, fuel tank cap (For CA.P 046452 only) 

GASKET, fuel tank cap (For CAP 071545 only) 
PAD, fuel tank (felt) 

CHADLE, fuel tank 

FILTER ASS!!:MBLY, fuel (See page 35 tor repair parts) 

ELBOW, flared, 5/16 11 tube, 1/811NPl' 

LINE ASSEMBLY, fuel filter to carburetor (Includes NUTS) 

TANK ASSEMBLY, primIng fuel (Includes item 9) 

NUT, hex, 5/1Sn NC 

LOCKY/ASHER, 5/1611 

NASHER, plain, BAE std., 5/16" 

CAP ASSEMBLY, priming fuel tank (Includes GASKET) 

GASKET, fuel tank cap 

STRIP, pack1ng, prim1ng fuel tank 

VALVE, fuel shut-off (For 5/16" fuel line·) (Tractors pr10r to 
#3242) 

VALVE, fuel shut-off (For 1/4" fuel line) (Tractors after #3241) 

LINE ASSEMBLY, pr1m1ng tank to carburetor (5/16 I1 0.D. Includes 
NUTS) (Used on tractors pr10r to #3242) 

LINE ASSEMBLY, pr1m1ng tank to carburetor (1/4"O.D. Includes 
NUTS) (Used on tractors after #324l) 

ElBOW, flared, 5/1611 tube, l/BIINFT (Tractors pr10r to #3242) 

ElBOW, flared, 1/411 tube, I/BuNPr (Tractors after #3241) 

CLIP, fuel line support1ng 

BOLT, stove 1 rd-hd., 3/16" X 1/211, with NtJr 

LOCKi'!ASHER, #10 

CAP3CREW, hex-hd., 3/BIINC x 3/411 

LOCK'IIASHER, 3/S11 

34 

PACKAGE OR 
KIT NUI.I3ER 



16 

'~':'§ ~ ~- ' " -, ' 
19 "."" , 

'", ", ,j. 1,,·" 

~,C" • 17 _______ 

U-257 FILTER ASSEMBLY 

4~3~_m", ~,-~~~ ~£~{11~~. 
17--~----

I. 

20 

(ORIGINAL EQUIPMENT) 

~JJ~~'~;~\ 
[0 IS 22 II 121413 ',)2324 

SECOND TYPE VALVE 'i 
(REPLACEMENT FILTER) 

I '.1 e',1 ! I 
" 

033512 FILTER ASSEMBLY 

PLA TE 1796 - FILTER PARTS 

PART 
11§M ~ 

2 
3 033670 

4 033985 

5 

6 

7 

8 

9 

10 
11 

12 
13 

14 
15 

16 

17 { 

18 
19 

20 { 

21 
22 

23 

044917 
044921 
044920 

044919 

223255 

208135 
208325 

208136 
208137 
223249 

223248 
044925 
044923 

044924 
900604 

912739 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

2 

1 

1 
1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

U-257 FILTER ASSElffiLY (Se. pages 28, 29 and 34) 
033512 FILTER ASSEMBLY (See page 33) 

DESCRIPrION 

HEAD (Not serviced. Order complete FILT~R ASSSMBLY) 

HEAD (Not serviced. Order complete FILTER ASSEMBLY) 
PLUG, inlet (Not serviced) 
SLEEVE, flex fitting, 5/16" tube (rubber) 

NUT, flex fitting, 5/16" tube 

NOTE: Items 5 thru 9 were used on all Filters furnished as 
original equipment:;, 

VALVE (Not serviced. Order complete FILTER ASSEMBLY) 

SLEEVE, shut-off valve retaining 

PACKING, shut-off valve 
WASHER, shut-off valve ps.cking 
NUT, shut-off valve packing 
NOTE: Items 10 thru 15 were used only on replacement 

Filters supplied after approximately July 1946. 

PACKAGE OR 
KIT NUMBER 

VALVE ASSEMBLY (Not serviced. Order complete FILTER ASSEMBLY) 
WASHER, shut-off valve paCking (Not serviced) 
PACKING, shut-ott valve (Not serviced) 
SLEEVE, shut-Oft valve retaining (Not serviced) 
GASKET, shut-oft valve retaining sleeve (Not serviced) 

STOP, shut-oft valve (Not serviced) 
VALVE ASSEMBLY, shut-off (Serviced only as a unit) 
SCREEN, sediment (l/Zrlhole) (For AC Filter only) 
SCREEN, sediment (7/1611 hole)(For Imperial Filter only) 

BOWL, sediment 
GASKET, sediment bowl 
BAIL ASSEMBLY (Includes bail cup) (For AC Filter only) 
BAIL ASSEMBLY (Includes item 21) (For Imperial Filter only) 
CUP ASSEMBLY (1 CUP, 1 NUT) (For Imperial Filter only) 

SPRING, shut-otf valve 
HANDLE, shut-oft valve 

SCREW, machine, rd-hd., #8-32NC x 3/811 

LCCKWASHER, internal teeth #a 

35 



6¥.~n.: .•..•.•..... y 

PLATE 1813·----MANIFOLDS IFIRST TYPE) 

PART 
11'!M ~ 

1 { 215061 

2 { 205026 
AM-9548 

3 U-2930 

4{ 206062 

U-2024 

5 { 
U-3214 

207742 

6 U-3215 

7 U-2798 

8 U-2026 

9 U-3481 

10 205048 

11 { 205026 
AM-9548 

12 U-3328 

13 U-3216 

14 U-2029 

15 { 
903632 

U-3441 

16 U-2028 

,,1 
046142 

046601 

046141 

046224 

18 { 

903630 

013059 

MIlNIFOLDS 
(See Plate 1813) 

FIRST TYPE - Used on tractors prior to serial No. 4341, excluding 
tractor No. 4303, and including tractors No. 4616 thru 
4625. 

QTY. D£SCRIPrION 
PACKAGE OR 
KIT NUMBER 

1 

1 

2 

2 

1 

1 

1 

4 
4 
1 

1 

1 

4 

1 

3 

3 

4 

1 

1 

3 

3 

1 

1 

1 

1 

1 

1 

1 

MANIFOLD, exhaust (gasoline) (Standard on tractors prior to #538. 
order MANIFOLD 215061, 11t\NIFOLD U-2024, and items 7,14 and 15. 

MANIFOLD ASSEMBLY, exhaust (Includes ,item 3) (For gasoline or 
low-grade fuels. Standard on tractors after #537. Special on 
prior tractors) 

STUD (l/2"NC x 1/2"NF x 5-1/8") 

NUl' (duronze, 1/2uNF) 

SLEEVE, exhaust manifold intake passage 
MANIFOLD J IntaJce (gasoline) (Standard on tractors prior to #538) 

MANIFOLD, intake (gasoline or low-grade fuels) (Standard on 
tractors after #537. Special on prior tractors) 

STUD (3/S HNC x 3/SHNF x 4") 
Nur (duronze, 3/8"NF) 

GASKET, intake manifold to exhaust manifold (Standard on tractors 
prior to #538) 

GASKET, intake manifold to exhaust manifold (Used when burning 
gasoline on tractors after #537) 

GASKET, intalce manifold to exhaust manifold (Used when burning 
lOVl-grade fuels on tractors after #537) 

CLAMP, manIfold attachIng 
CAPS CREW (copper plated, 1/2"NC x 4-5/16 11

) 

STUD (1/2"NC x 1/2"NF x 5-1/8") 

NUT (duronze, 1/2"NF) 
GASKET, intake and exhaust manifolds - end ••••••••••••••••••••••••• 208361 
GASKET, exhaust manIfold - center •••••••••••••••••••••••••••••••••• 208361 
COVER, exhaust manifold (Used with :MANIFOLD 215061 only) 

CAPSCREW, hex-hd., 3/B"NC x 1_1/2" 
Nur (brass, 3/8"NC) 

DE LECTOR, heat (Started with tractor #538) 

PIPE, exhaust (32" long. Extends upward. For Standard Models) 
(lOll long. Extends upward. For OrChard Models) PIPE, 

PIPE, 
PIPE, 

exhaust 
exhaust (Extends downward. For Orchard Models) 
exhaust (Extends upward. For Hough-Loader Model) 

CAPSCREW, hex-hd., 3/S II NC x IH (Not used when exhaust pipe 
mounted at front end of manifold for burning gasoline) 

CAPSC~U, hex-hd., 3/S II NC x 2" (Orchard Models only) 

(Continued) 
36 



PART 
ITEM ~ 

{ 
903632 

19 013059 

U-3441 

20 045675 

I}, I ,/,1
1 III 

:(1 I!il 

QTY. 

2 

2 

2 

1 

17 

DESCRIPI'ION 

CAFSCREW, heX-hd w J 3/S tl NG X 1-1/2" (Not used on Orchard Model) 

CAPSCREW J hex-hd. J 3/S tlNG x 2" (Orchard Model only) 

NUT (brass, 3/8'NC) 

NOTE: Three pIeces of item 19 are used when exhaust pipe is 
mounted at front end of manifold for burning gasoline. 

SPACER, exhaust pipe to manifold (Orchard Models only) 

I i 11' I ~I ' I \1 i I ~I ' I ~I ' i ~,I 

PACKAGE OR 
KIT NUMBER 

" 

, )' 

' .. 10' 

Ie 

14 EXHAUST PIPE SPACER 

PLATE 1814 ---MANIFOLDS (SECOND TYPE) 

PART 
lliJMIilli 

1 { 207988 

207987 

{ 
205026 

2 AM-9548 

3 U-2930 

4 205747 

5{ 
U-3214 

207742 

6 205748 

7' U-3481 

8 { 205026 
AM-9548 

9 205048 

10 U-3328 

11 U-3216 

12 901651 

13 U-2028 

14 205749 

15 { 
205768 

U-3441 

MANIFOLDS 
(See Plate 1814) 

SECOND TYPE - Used on tractors after serial No. 4340, including 
tractor No. 4303, but excluding tractors No. 4616 
thru 4625. 

QTY. DESCRIPTION 

1 

1 

2 

2 

1 

1 

4 

4 

MANIFOLD ASSEMBLY, exhaust (Includes item 3) (Use on tractors 
prior to #6542) 

MANIF'OLD ASS!:MBLY J exhaust (Includes item 3) (Used on tractors 
after #6541) 

STUD (l/2'NC x 1/2'NF x 5-1/8') 

NUT (duronze, 1/2"NF) 

SLE~VE, exhaust manifold intake passage 
MANIFOLD, intake 

STUD (3/8"NC x 3/8"NF x 4') 
NUT (duronze, 3/S"NF) 

1 GASKET, intake man1fold to exhaust manifold 
4 ClAMP, manifold attaching 

3 STUD (1/2"NC x 1/211NF x 5-1/8") 

3 NUT (duronze, l/Z"NF) 

1 CAPSCREVI (copper plated, 1/2 r1 NC x 4-5/16") 

PACKAG~ OR 
KIT NUM8ER 

4 GASKET, intake and exhaust manifolds - end ••••••.••••••.•..•••••••••• 208361 
1 GASKET, exhaust manifold - center •.••.........•..........••...•••..•. 208361 

1 PWG, pipe, sQ-hd., 1/8"NPl' 

1 PLATE, heat deflecting 

1 COVER, heat control 
2 STUD (3/8"NC x 2') 

2 NUT (brass, S/sIINe) 

(Cont inued) 
37 



PART 
ITEM NUMBER 

16 { 

205893 
0324213 
043427 

{ 205751 
17 AM-9624 

AM-9548 

113 032426 

PART 
~ ~ 

1 223449 
2 U-349 

3 { 903632 
U-3441 

4 209101 

{ 205751 5 
AM-9548 

6 

7 

8 

046426 
903981 
911035 

MANIFOLDS (Continued) 
(See Plate 1814) 

QTY. DESCRIPTION 

1 PIPE, exhaust (For Standard Models) 

1 PIPE, exhaust (For Hough-Loader 1-.10de18) 

1 PIPE, exhaust (Short type. For Orchard Models) 
2 STUD (3-5/8" long) (Not for Orchard Models) 

2 STUD (4' long) (For Orchard Mode Is only) 

2 NUT (duronz8, 1/2"NF) 
1 SPACER, exbaust pipe to manifold (Orchard Models 

6 

-171 
II 12 II 

1'.1 ',I i,l .1 i;1 '.i c::Jl2,1 ',I ,1 i ,I i ,I 

only) 

'0 

PACKAGE OR 
KIT NUMBER 

s 

STANDARD TYPE HEAVY DUTY TYPE 

QTY. 

1 
1 
3 
3 

1 
2 
2 

1 

1 
1 

PLA TE 1817 - EXHAUST MUFFLERS 

EXHAUST MUFFLER 
(See Flate 1817) 

USAGE: Special Equipment 
PACKAGE OR 

DESCRIPTION KIT NU1!BER 
Standard Type 

MUFFLER AND PIPE (For tractors prior to approx. #4341) 

ELBOW, exhaust (For tractors prior to approx. #4341) 
CAPSCREW, hex-hd., 3/B"NC x 1-1/2" 

NUT (brass, 3/S"NC) 
MUF'FLER AND PIPE (For tractors after approx. #4340) 

STUD (1/2'NC x 1/2'NF x 3-5/8') 
NUT (duronze, 1/2nNF) 

Heavy Duty Type 
(Also serves as spark Arr~ster) 

MUFFlER, vacuum 
SETSCREW, Sq-hd., dog-point,1/2nNC x 1-3/4" 

NUT, hex, jam, 1/2nNC 

(Continued) 
38 



PART 
~ NUMBER QTY. 

9 046422 1 

{ 035336 1 

10 911041 1 

904206 1 

{ 036034 2 

11 911041 1 

904206 2 

12 046423 1 

~FA' .-/-~""--
i~ I~-~Il! 
~,L~~; \ - 1 ~ lFJ --) ( I ~ \ 
)--1 ~ Ii ,-' 
<~~"-~ 
, 

PLATE 1815 

EXHAUST MUFFlER Continued) 
See Plate 1817 

PACKAGE OR 
DESCRIPTION KIT NUJ,sER 

BRACE, exhaust p1pe 

CAPSCREW, hex-hd., 3/Snl\TF x 1-3/4 n 

NUT, hex, 3/8'NF 

LOCKWASHER, 3/8n 

CAFSCREW 1 hex-hd., 3/81!NF X 1" 

NUT, hex, 3/S"NF 
LOCKWASHER, 3/8' 

SUPPORT, hood stiffening 

CARBURETOR 
(See Plate 1815) 

PART PACKAGE OR 
ITEM ~ 

U-1799 

U-1750 
1 

U-2212 

U-2043 

{ 903630 
2 

904206 

3 U-2855 

9TI..:. DESCRIPTION KIT NUMBER 

1 CARBURETOR, gasoline (ENSIGN KR-40) 
(Used on tractors prior to #26) 
(Not ava1lable) 

1 CARBUR!!:TOR, gasoline (ZENITH K-5) 
(standard on tractors 1/26 tbru 11537) 

1 CARBURETOR, kerosene (ZENITH K-5) 
(Standard on tractors after #537) 

1 CARBURETOR, alcohol (ZENITH K-5) 
(Special. Discontinued) 

2 CAPSCREW, bex-hd., 3/B nNC x 1" 

2 LOCIG'lASHER, 3/8" 

1 GASKET, carburetor to manifold ••...•..••••• 

NOTE: Order repair parts tor ENSIGN carburetor 
from Ensign carburetor Co. Ltd., 7010 
South Alameda St., Huntlngton Park, Gallf. 
or thelr nearest authorized Dealer. 

See page 41 for llst of Zenlth carburetor 
repalr parts. 

39 

208361 

) 



32~ 



~ 
1 

2 
3 

4 

PART 
~ 
A2-310 
OR9-14 

D7144 

OT63-2 

5 029-254 

6 021-25 
7 0136-4 

8 OT57-8 
9 OR121-9 

10 T8Bl0-18 
11 0111-62 

12 0131-1 
13 TlS8-10 

14 T41-8 
15 

17 

18 
19 
20 
21 

22 

23 

0146-12 

052-5 
052-5 
052-5 
T56-5 

046-6 
0111-17 

0138-3 
054-1 
081-3 

T56-23 
24 085-59 

25 0120-8 

26 0R88-3 
27 T73-15 
28 0148-4 

29 T56-33 
30 T127-5 
31 0150-8 

{

C149-12 

32 
0149-14 

33 

u{ 
35 

36 

T56-7 

038-42 
038-42 

OR66-19 
Tl0-4 

37 83-80 

38 Tl28-102 
39 T43-31 
40 0142-33 

41 CT204-1 
42 

43 { 

OT91-5 
052-3 
052-3 

T56-24 

QUANTITY 

~ ~ ~ 
~ 2.. ~ 
1 1 1 
1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 
3 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

4 

4 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

3 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 
1 

J. 

4 

4 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 
1 

1 

3 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4, 

1 

1 

1 

1 

1 

CARBURETOR PARTS 
(See Plate 1823) 

0-1750 CARBURETOR, gasoline 
U-2212 CARBU~TOR, kerosene 
U-2043 CARBURETOR, alcohol 

DESCRIPTION 

} See jOage 39 

BODY ASSEMBLY, throttle (Includes items 2,9,26 and 27) 
BUSHING, throttle shaft 

VALVE, economizer 
PIN, taper 

SHAFT ASSEMBLY, throttle (Includes lever STOP and PIN. 
Serviced only as a unit) 

PLAT!!:, throttle 
SOREW 

WASHER, packing, throttle shaft 
PIN, throttle lever stop 
SCREW, throttle lever stop 

SPRING, throttle lever stop screw 

CAP, economizer 
SORE'll 

LOCK'IIASHER 

PACKAGE OR 
KIT NUMBER 

GASKET J economizer cap •......•..........•.....•....•........ 0181-4 
JET, economizer (Specity size 32) 
JET, economizer (SpeCify size 17) 
JET, economizer (SpeCify size 25) 
WASHER, economizer jet ..................................... . 
SCREW, adjusting, idling speed 

SPRING, idltng speed adjusting screw 

SCREW, plug, priming hole 

JET, idl1ng (SpeC1fy s1ze 14) 
VALVE ASSEMBLY, fuel (1 NEEDLE and 1 SEAT. Serviced 

only as a unit. Specify size 55) 

C181-4 

WASHER, fuel valve seat ..................................... CIBl-4-

FLDAT, fuel level 

AXLE, fuel level float 

BRACKET, float hinge 

SCREW, drive 

BODY, union 

WASHER, union body •••.•.•.•.•.•....•........................ C18l-4 

NUT, union body 

SCREEN, fuel 

PLUG, union body (plain head) (Used on all tractors 
except 1/538 thru #7741) 

PLUG, union body (threaded hole in head) (Used on 
tractors 1/538 thru #7741) 

WASHER, union body plug •••••.••.•..•••.••••................• C18l-4 

VENTURI (Spec1fy s1ze 23) 

VENTURI (Spec1fy size 21) 

NOZZLE, disCharge 

SETSOREW 
BOWL ASSEMBLY, fuel (Includes PWGS) 

SOREW 

LDCIW/ASHER 

GASKET, fuel bowl •.••.......•.....•.•......•..•..........•.• Cl8l-4 

PLUG ASSEMBLY, drain 

PLUG, fuel bowl 
JET, compensatIng (SpeCify size 22) 

JET. compensating (Specify size 28) 

WASHER, compensating jet ........•.•.............•..........• Cl8l-4 

(Oontinued) 
41 



PART 
I!'.§M NUMBER 

46 

47 

48 

49 

50 

51 

52 

C52-23 

C52-23 

C52-23 

T56-12 

C73-39 

CT50--1 

C74-12 

C72-19 

T56--6 

B5-8 

53 TllS25-12 

54 T43-25 

55 CI43-14 

56 CT936-50 

57 CI02-72 

58 C136-3 

59 CI05-192 

60 CT57-4 

61 D7258 

62 CT63-2 

63 C1S0--15 

64 C1l7-28 

65 CRI06-64A 

66 CT63-2 

67 CRI34-5 

68 CT52-7 

69 TB86--6 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

1 

1 

1 

2 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

QUANTITY 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

1 

1 

1 

2 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

1 

1 

1 

2 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

DESCRIFTION 

gasoline } 
kerosene 
alcohol 

JE'l', main (Specify size 33) 

JET, main (SpeCify size 30) 
JE'l', main (Specify size 40) 

See P3-ge 39 

PACKAG~ OR 
KIT NUMBER 

WASHER, main jet .........•............................•.....•. C181-4 

N£EDLE, main jet adjustment 
PACKING, main jet adjustment needle 
NUT, needle packing 

NUT, packing retainer 
WASHER, packing retainer nut .••••..•.. '0 •.•••••••••••••••••••• ClSl-4 

INTAKE A8SSt,iBLY, air (Includes felt PUlG) 

SCREI'/ 

LOCKWASHER 

GASKET, air intake to fuel bowl •••....•..•.••.•..•••.•..•.•.•• C181-4 

PLUG, expans 1 on 
PUlTE, air shutter 

SCREW 
SHAFT, air shutter 
VlASHER, packing, air shutter shaft 

CAP, air shutter shaft packing washer 
PIN, taper 

RING, shutter shaft packing washer 

SPRING, air shutter 

LEVER, air shutter 

PIN, taper 

SWI~L, air shutter lever 
WASHER, air shutter lever swivel 

SCREW, air shutter lever swivel 

42 



43 



1--' 26 ill '-':,~~39 
/~- <1-_-

,-
, 'I 14

, I.lP-~ 40 ______ ,,_x " " ")t,, J ". _______ 

S r I 
44 

_ ";1 to"' til, __ 42 

I I / 
ttfi'tf\ {(tHi , 43 

- J --- ~ L ~( _ - 'I ~~~;}~t6 ~7 _J
1 · I )Hf I 1\ \;,11 ~~J_ '" 1, "J-'IJj 

(~ 

_________ 36 

CA~BUR:O~ MOUNTING BRACKET 

PLATE 1816 AIR CLEANERS 



PART 

AIR CLEANERS 
(See Plate 1816) 

ITELi NU1\BZR QTY. DESCRIPrION 
PACKAG!i: OR 
KIT NUMBER 

I 

3 

4 

6 

7 

II 

12 { 

13 

14 

15 { 

16 

18 

19 { 

20 

21 

22 { 
23 

24 

25 { 
26 

27 { 
28 { 
29 

30 

31 

U-1974 

903634 

904206 

906696 

904206 

910227 

I 

2 

2 

I 

I 

2 

2 

I 

2 

FIRST TYPE - Used on tractors prior to serial No. 26 (Not 
illustrated) 

r.LSA~R, air (DONALDSON X-I095) (Order 1 C1.2..il.NER 205797, 1 
BRfl.CKZT 218519, 1 GASKET 208872, 3 CAPSCRENS 901080 and 3 
LOCK\'IASH~RS 904208) 

CAPSCREW, hex-hd., 3/8"NC x 2" 

LOCKWA3HER, 3/811 

GASKET, air cleaner to bracket (Not serviced) 

BRl',CKET, air cleaner mounting (Not serviced) 

CAPSCREW, hex-hd., 3/811 NC x 3-3/4" 

LOCKWASHER, 3/811 

HOSE, carburetor inlet (2-1/4I1 1.D. x 3-3/411
) (Not serviced) 

Cl.lI.MP, hose, 2-5/8" diam. 

SECOHD TYP'1: - Used on tractors serial No. 26 thru 4340, excluding tractor No. 4303, 
and including tractors No. 4616 thru 4625. 

U-IG26 

903634 

904206 

2107 

U-IG27 

U-1628 

040603 

U-1625 

906696 

904206 

901651 

U-1629 

U-I039 

910226 

I 

2 

2 

I 

I 

I 

I 

I 

2 

2 

I 

I 

I 

2 

CL'i:ANER ASSEMBLY, air (VORTOX Model 1631. Includes item 13) 

CAP3CRE~I, he,Y?:-~d., 3/A tr NC x 2" 

LOCKI{{A8HSR,3/SIl
, 

CUP, 011, air cleaner 

GASKST, air cleaner to pipe 

STACK, air inlet (3011 long) (standard MOdels) 

STACK, air inlet (19-3/4" long) (Orchard Models) 

PIPE, outlet, air cleaner (Also serves as mounting bracket) 

CAPSCR!I:W, hex-hd., 3/S"NC x 3-3/4" 

LOCKWASHER, 3/S" 

PLUG, pipe, sq-hd., l/StrNPI' 

HOSE, ca.rburetor inlet (2" 1.)). x 2-5/8") 

HOSE, carburetor inlet (2" I.D. x 2-1/811
) 

CLAMP, hose, 2-9/3211 diam. 

(Used prior to tractor #142) 

(Used after tractor #141) 

THIRD TYPE - Used on tractors serial No. 4341 thru 6541, including tractor No. 

205797 I 

901080 3 

904208 3 

207201 I 

208872 I 

205798 I 

032411 I 

032122 I 

205803 I 

218519 I 

904281 2 

904206 2 

901651 1 

U-I039 1 

910226 2 

4303, but excluding tractors No. 4616 thru 4625. 

CL~NER ASS!111BLY, air (DONALD~ON EX-219A. Includes 1tem 23) 

CAPSCREW, fil-hd., 1/211NC x 1-1/211 

LOCKWASHER, 1/2" 

CUP, 011, air cleaner 

GASKET, air cleaner to braclcet 

STACK, air inlet (1911 long) (Standard Models) 

STACK, air inlet (14-1/2" long) (Orchard Models) 

PRE-CLEANER, air (Not used on Orchard Model) 

B~~CKET, air cleaner mounting 

BRACKET, air cleaner mounting (Special. Used only when replacing 
FIRST TYPE air cleaner on tractors prior to #26) 

CAPSCREW, hex-hd., 3/811 NC x 2-1/4" 

LOCKWASHER, 3/8" 

PillG, pipe, sq-hd., l/SI1NPl' 

HOSE, carburetor inlet (2" J.D. x 2-1/811
) 

CLAMP, hose, 2-9/32" diam. 

(Continued) 

45 



PART 
ITEM ~ 

33 

34 

35{ 
36 { 

37 

38 { 

39 { 

40 { 

41 

42 

43 

44 

45 

46 

47 

207254 

211858 

033305 

. 212206 

207214 

903638 

904208 

207781 

904208 

207213 

910309 

904206 

032122 

211708 

041347 

041893 

910145 

210240 

910227 

210239 

207251 

U-1039 

910226 

AIR CLEANERS Continued) 
See Plate 1816 

FOURTH TYPE - Used on tractors after serial No. 6541 

QTY. DESCRIPTION 
1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

4 

CLEANER ASSEMBLY, air (DONALDSON. Has stack 5-1/4" long. Includes 
item 33) (Used on Standard Models prior to tractor serial No. 
11231) 

CLEAI\lER ASSEMBLY, air (DONALDSON. Has stacK 19-3/8" long. Includes 
item 33) (Used on Standard Mo.dels after serial No. 11230) 

CL~NER ASSEMBLY, air (Has stack 3_3/8" long. Includes item 33) 
(For Orchard Models only) 

CUP, all, air cleaner 
SUPPORT, air cleaner 

CAPSCREVl, hex-hd., 1/2"NC x 1-1/4" 

LQCKWASHER, 1/2" 

CAPSCREW (thin head, 1/2nNe x 1") 

LOCK\'IASHER, 1/211 

STRAP, air cleaner mounting 
BOLT, maChine, sq. hd., 3/S"NC x 1", with NUT 

LOCKWASHER, 3/8" 
PRE-CLEANER, air (Used on all tractors prior to #11552 except 

Orchard Mode Is ) 

PRE-CLEANER ASSEf.ffiLY, air (Includes items 40 and 41) (Used on 
all tractors after 11552 except Orchard Models) 

JAR, glass, air pre-cleaner (For PRE-CLEANER 211708 only) 

GASKET, air pre-cleaner jar (For PRE-CLEANER 211708 only) 

ClA1fP, hose, 2-3/8n diam. (For PRE-CLEANER 211708 only) 

NOTE: Items 42 thru 44 were used on all tractors after serial 
NO. 11551 except Orchard Models. 

HOS£, dirt guard 

CLAMP, hose, 2-5/811 diam. 

WASHER, dirt guard hose 

PIPE, air cleaner to carburetor 

HOSE, air pipe (2 11 LD. x 2-1/8n ) 

CLA1IP, hose, 2-9/32" diam. 

46 

PACKAGE OR 
KIT NUMBER 



Ignition Switch •••• 

Magneto and Drive. 

Spark Plugs. • • • • • 

Spark Plug Cables. 

IGNITION SYSTEM 

• • • 

• • • • 

• • • .' • • • • 

• • • • • • • • 

47 

PAGE NUMBE:R 

• • 142,143 

• • • • • 48,50 

• • • 13 

• • • 48,50 



PLATE 

PART 

I ' I ',I ' I '21 ' I ',I 

1824---MAGNETO AND 

MAGNETO AND DRIVE 
(See Plate 1824) 

DRIVE 

, ,I ' I ',I 

(FIRST 

BASE-MOUNTED TYPE - Used on tractors prIor to serial No. 1786 

'.I 

o 

TYPE) 

~ ~ Q,TY. DESCRIPTION 
PACKAGE OR 
KIT NUMBER 

1 

3 

215975 

903630 

904206 

E-2582 

10-3152Y 

U-1830 

212449 

4 10-3148 

5 10-3149 

1 MAGNETO, Eisemann GL-4 (Order repair parts from local authorized 
service station) (Used on tractors prior to #442. Order MAGNETO 
215975 ) 

1 MAGNETO, Bendix C-4 (Order repair parts from local authorized 
service station) (Used on tractors after #441. Order MAGNETO 
215975 ) 

1 

1 

4 

4 

1 

1 

1 

1 

1 

1 

MAGNETO, Fairbanks-Morse RV-4 (Order repair parts from local 
authorized service station) (Originally used as a service replace­
ment for Eisemann and Bendix Wagnetos but later discontinued. Order 
MAGNETO 215975) 

MAGNETO, Fairbanks-Morse FMO-4A (Order repair parts from local 
authorized service statlon)(Not used as original equipment. Used 
only as service replacement for previous magnetos) 

CAPSCREI'l, hex-ltd., 3/S"NC X lit 

LOCKWASHER, 3/8" 

COUPLING ASSEMBLY, Eisemann magneto (1 COUPLING, 1 HUB, 1 NUT, 1 
LOCKI'IASHER) (Used on tractors prior to #44-2) 

COUPLING ASSEMBLY, Bendix magneto (Includes items 4 and 5) (Used 
on tractors after tl441 without generator) 

COUPLING ASSEMBLY, Bendix magneto (Includes items 4 and 5) (Used 
on tractors equipped with generator) 

COUPLING ASSEMBLY, Fairbanks-Morse magneto (1 COUPLING, 1 HUB, 1 
NUT, 1 LOaa/ASHER) (For use with replacement magnetos only) 

HUB, BendiX magneto coupling (Tractors after #441) 

SCREW, Bendix magneto coupling (Tractors after 1/441) 

(Continued) 

4Jl 



PART 
ITEM ~ QTY. 

E-2272 1 

E-2584 

6 lCJ.-3575 

16 

17 
18 
19 
20 

U-2962 

212450 

U-1979 
U-1982 
U-3911 
U-1980 
U-3912 

U-1981 
U-1980 

U-3914 
U-1962 
U-3913 

206320 

208006 

903638 

904208 
U-2937 
205939 

205940 

U-3329 

205952 

206593 

205186 

910372 
910184 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

2 

1 

1 

1 

1 

2 

1 

MAGNETO AHD DRIVE Continued) 
See Plate 1824 

DESCRIPTION 

DISC, Eisemann magneto coupling (1/4" slot) (Early tractors only. 
Superseded by DISC E-2584) 

DISC, Eisemann magneto coupling (5/16" slot) (Used only on tractors 
prior to #442) 

DISC, BendiX magneto coupling (Used on tractors atter #441 without 
generator) 

DISC, Bendix magneto coupling (Used on tractors with generator) 
DISC, Fairbanks-Morse magneto coupling (For use with replacement 

magnetos only) 

CABL£, Eisemann magneto, #1 cylinder (17-3/4" long) 
CABLE, Bendix magneto, III cylinder (15-3/4" long) 
CABLE, Fairbanks-Morse magneto, #1 cylinder (14-1/4" long) 

CABLE, Eisemann and Bendix magneto, 112 cylinder (n" long) 

CABLE, Fairbanks-Morse magneto, #2 cylinder (g" long) 

CABLE, Eisemann magneto, #3 cylinder (12-3/4" long) 

CABLE, Bendix magneto, #3 cylinder (11" long) 

CABLE, Fairbanks-Morse magneto, #3 cylinder (10-3/4" long) 

CABLE, Eisemann and BendiX magneto, #4 cylinder (15-3/4" long) 

CABLE, Fairbanks-Morse magneto, #4 cylinder (16-1/4" long) 

BRACKET ASSEMBLY, magneto (Includes item 14) (Used on engines prior 
to #466 including engines #606 tbru #610) 

BRACl\ET ASSEMBLY, magneto (Includes item 14) (Used on engines after 
#465 excluding engines #606 tbru #610) 

CAPSCREW, hex-hd., 1/2"NC x 1_1/411 

LOCKWASHER, 1/2" 

GASKET, magneto bracket 

BUSHING, ma~neto bracket - front (1-1/4" O.D.) (Used on engines 
prior to #466 including engines #606 thru #610) 

BUSHING, magneto braclcet - rear (1-1/4 11 C.D.) (Used on engines 
prior to #466 including engines #606 tbru #610) 

BUSHING, nagneto bracket (1-5/16" O.D.) (Used on engines after 
#465 excluding engines #606 tbru #610) 

SEAL, Oil, magneto bracl<et (1-3/S" O.D.) (Used on engines prior to 
#466 including engines #606 thru #610) 

SEAL, oil, magneto bracl<et (2" O.D.) (Used on engines after #465 
excluding engines #606 thru #610) 

GEAR, driving, governor and magneto (31 teeth) 

PIN, straight, 3/16" x 2-1/16" 

KEY, lis woodruff, 5/32" x 3/4" 

SHAFT, drive (See GOVERNOR) 

WEIGHTS (See GOVERNOR) 

49 

PACKAGE OR 
KIT NUMBER 



i I 
i . 

II 
\1 

Ij? 
) 

liT 
)' 

,J I 
ih-,...,~/' ~, ~::: '1 

I ',I' i ',I' i ',I' '41' i ',I' i '61 

PLATE 1825 MAGNETO AND DRIVE (SECOND TYPE) 

PART 

MAGNE'fO AND DRIVE 
lS8ePlate 1825) 

FLANGE-MOUI~TED TYPE - Used on tractors after serial No. 1785 

ITEM ~ QTY. gESCRJPrION 

2 911026 
{ 

AM-8692 

4 

6 

7 

7A 

8 

9 

10 

11{ 

12 

13 

14 

15 

16 

17 

18 

19 

904206 

903631 

904206 

U-3911 

U-3912 

208036 

U-39l4 

U-3913 

206854 

D-3863 

910134 

207911 

903638 

904208 

U-2937 

U-3329 

206593 

205186 

910372 

910184 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

1 

2 

1 

2 

1 

1 

1 

1 

1 

NOTE: Order magneto repair parts from local authorized service 
station. 

MAGNETO, Falrban!m-MoTse RV-4B (Discontinued. Order WlAGIilETO 207501) 

MAGNETO, Fairbanks-Morse FM-4B (Discontinued. Order MAGNETO 207501) 

Mfl.GNETO, Fairbanks-Morse FM-4KB (Discontinued. Order MAGNETO 207501) 

MAGNETO, Fairbanks-Morse FM-OH4B3A (Replaces previous types) 

STUD (3/8"NC x 1-5/8') 

NUT, hex, 3/S ll NG 
LOCKWASHER, 3/S 11 

CAPSCREW, hex-hd., 3/Sn Ne x 1-1/4" 

LOCKWASHER, 3/811 

CA8LE, #1 sparle plug (14-1/4' long) 

CABLE, #2 spark plug (9_1/4" long) (Used with RV-4B Magneto only) 

CABLE, 112 spark plug (11-3/4 11 long) (Used with FM-4B, FM-4KB and 
FM-OH4B3A uagnetos only) 

CABLE, //3 spark plug (10-3/4" long) 

CABLE, #4 spark plug (16-l/4 11 long) 

NIPPLE, spark plug cable 

PULlEY, generator drIve (4-1/211 dIam.) 

PIN, straIght, 1/411 x 2_1/8 11 

BRACKET ASSE1,,;]3LY, magneto (Includes Item 13) 

CAPSCREW, hex-hd., 1/2"NC x 1-1/411 

LOCKWASHER, 1/2" 

GASKET, magneto bracket 

BUSHING, magneto bracket 

SEAL, oil, magneto bracket 

GEAR, driving, governor and magneto (31 teeth) 

PIN, straight, 3/1611 x 2-1A.6" 

KEY, #8 woodruff, 5/3211 x 3/411 

SHAFT, drive (See GOVEfu~OR) 

WEIGHTS (See GOVERNOR) 

50 

PACKAGE OR 
KIT NUMBER 



COOLING SYSTEM 
PAGE NUMBER 

Fan. • • 53 

Fan Belt • 53 

Radiator • • • • • • 55 

Radiator Curtains. • • • • • 55,58 

Radiator Guards. • • • • • • • • • 55,161 

Radiator Support • • • • 7 

Thermostat • • • • • • • 55 

Transfer (Water Drain). • • • • • • • • • • 138 

Water Manifold • • • • • • · • • • • • • • • • • 13 

I Water Purlp • • • • • • • • • • 53 

Water Temperature Gauge. • • • • • • • • • • • • 143 

51 



en 
to 

10 

2 

9 

FRONT VIEW 
(FAN REMOVED) 

2 

3 

24 

31 

I i I' i • I 'i I' i I ! I j r-'-l 
, 2 :,\ 4 5 ~ 

'il 

PLATE 1828-WATER PUMP AND FAN 

17 

, 14 
f"-~ 
rL~77'''''_15 ! .. ,'~j<;--:<'; 

II 

2 

20 19 13 

SIDE VIEW 



~ 

1 

4 

6 

8 

9 

10 

11 

12 

13 
14 
15 
16 

18 
19 

20 

24 

25 

26 
27 

28 

29 { 

30 { 

31 { 

32 

PART 
NUMBER 

212765 
903781 

904208 
903641 
904208 
U-3781 
207734 

212764 

U-2842 
205938 

U-3329 
910001 
910261 
205077 

205181 
910170 
U-3316 
205056 

910169 
220581 

205953 

205025 

913522 
205082 

U-3218 

205057 
U-3330 

211326 
205058 
911233 

910272 
U-3315 

U-2948 

U-3141 
U-3135 
911024 

904204 
210822 
210531 

903629 
904206 

U-2754 

QTY. 

1 

3 

3 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 
2 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

3 

3 

3 

3 

1 
1 

4 

4 

1 

DESCRIPTION 

WATER PUMP AND rAN 
(See Plate 1828) 

PUMP ASSEMBLY, water (Consists of items 
CAPSCREW, hex-hd., 1/2"NC x 2-3/4" 

LOCKW'ASHER, 1/2" 

CAPSCREW, hex-hd., 1/2"NC x 2-1/4" 
LOCKWASHER, 1/2' 

GASKET, pump to block 

5 thru 29) 

BODy ASSEMBLY (Includes items 6 thru 8) (Used on tractors prior 
to #6542) 

BODY ASSEMBLY (Includes items 6 thru 8) (Used on tractors after 
#6541) 

BUSHING, pump body - rear 
BUSHING, pump body - front (plain) (Used on engines prior to #466) 
BUSHING, pump body - front (flanged) (Used on engines after #465) 
PLUG, expansion, 5/S" d1am. (Used on engines after #310) 
FITTING, lubricating, 300 , l/S"NPT (Used on engines after 11465) 
CUP, oiling 

COVER, pump body (InclUdes items 14 and 15) 
SCREW, machine, tl-hd., 1/4"NC x l/Z" 

GASKET, pump body cover 
BUTTON, thrUst 

RIVET, ctsk-hd., copper, l/S" x 5/16" 
SHAFr AND VANE ASSEMBLY (1 SHAF'T, 1 VANE, 1 KEY) (When required for 

engines prior to #311 also order 2 PINS 205025, 1 WASHER 205082 
and 1 RING U-3218) 

PIN, driVing, vane thrust washer (brass, l/S" x 1/211) (Used on 
engines prior to #311) 

PIN, driving, vane thrust washer (steel, 3/16" x 1/2") (Used on 
engines atter 11310) 

PIN, groove, 3/16" x 1-3/4" (Not used on late models) 
WASHER, vane thrust tA1so order 1 RING U-3218 when required for 

engines prior to #466) 
RING, packing, vane thrust washer (also order 1 WASHER 205082 

When reqUired for engines prior to #466) 
PLUNGER, thrust 
SPRING, thrust plunger (For use with suction fan) 

PACKAGE OR 
KIT NUMBER 

SPRING, thrust plunger (For use with pusher fan) ••••••••••••••••••••••• 043187 
H1JB, fan 

KEY, #11 woodruff, 3/16" x 7/8" (Used on engines prior to #311 
only) 

PIN, groove, 3/16" x 1" (Not used on late models) 
PULLEY, fan (inner flange) 
COLLAR, adjusting, fan pulley (outer flange) 

SCREI'/ 

WASHER, lockIng 
NUT, hex, 1/4 "NC 
LOCKWASHER, 1/4' 

FAN, suction (For all tractors except Hough-Loader MOdel) 
FAN, pusher (For Hough-Loader Model) •••••••••••••••••..••••••••.•••••••• 

CAPSCREW ~ heX-hd., 3/8"NC X 3/411 

LOCKIIASHER 3/8' 

BELT, fan 

53 

043187 



m .. 

3 

4 

PLATE 1829- RADIATOR 

~.~~~-------"' ,_ '" ~ 50 - , 
" :: 47 ,. i -L l j ;: "-, r--------" -, 7 

( )" i 0 j 44 
i>4 _. 

£cJJ _38 

J;;:;J 37 
.:'. 'x;.' 

_____ "7 



4 

5 
6 

PART 
NUMBER 

U-1622 

043175 

U-3384 

903644 

904209 

207932 
207920 

207921 

207922 

207923 

7 j 
207933 

210532 

207924 

900865 

904204 

8 

9 { 

10 { 

11{ 

12 { 

13 { 

14 

208037 

207934 

207925 

903773 

911025 

904205 

903771 

911025 

904205 

905661 

904205 

903772 
904205 

207817 

{ 

206622 

210065 
15 

207926-

16 { 

045995 

207968 

207927 

17 207970 

18 207969 

207928 

210533 

207929 

210534 

R~DL'TOR 
(See Plate 1829) 

4Standard Models, and Hough-Loader Models prior to serial No. 10900 except 
10824, 10858, 10876, 10892, 10893, 10894, 10896, 10S97, 10898 and 10S99. 

**Hough-Loader Model after serial No. 10899, including 10824, 10858, 10876, 
10892, 10S93, 10894, 10896, 10897, 10898 and 10899. See NOTE below. 

***Orchard Models 
QUANTITY 

* ** *** DESCRIPTION 

1 

1 

RADIATOR ASSEMBLY (Consists of items 3 thru 11, and 14 
tbru 29) 

PACKAGE OR 
KIT NUMBER 

RADIATOR ASSEMBLY (Consists of items 3 thru 11, and 14 
tbru 26) ..................................................... 043187 

2 

2 

1 

2 

1 

2 

1 

4 

4 

2 

1 

1 

10 

10 

10 

14 

14 

14 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

2 

1 

2 

1 

4 

4 

2 

1 

10 

10 

10 

14 

14 

14 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

2 

1 

2 

1 

4 

4 

1 

8 

8 

8 

6 

6 

6 

8 

8 

2 

2 

1 

1 

1 

1 

1 

RADIATOR ASSEMBLY (Consists ot items 3 thru 7, 9 thru 16, 
19 thru 23, and 24 tbru 3D) 

CORE 

CAPSCREW, hex-hd., 5/8"NC x 1-1/2" 

LOCKWASHER, 5/S" 

CORE (3 roViS of tubes) 

CLAMP, core (14_1/2" long) 

CLAMP, core (19-1/2" long 

CLAIAP, core (4-1/8" long) 

SlffiOUD, fan 

SHROUD, fan (Includes SCREEN) 

SHROUD, fan 

BOLT, stove, rd-hd., 1/411NC x 3/4", with NUT 

LOCKWASHER, 1/4 II 

SPAC~R, fan shroud 

TANK, top (Uses round filler cap. Discontinued. Order TANK 
207934, CAP ASSEiiBLY 210085 J SPRING 207969 and PIN 207970) 

TANK, top (Uses hinged filler cap) 

TANK, top 

CAPSCREW, hex-hd., 5/16"NC x 1-1/411 

NUT, hex, 5/16"NC 

LOCK\¥ASHER, 5/16' 

CAPSCREW, hex-hd., 5/l611 HC x 7/S u 

NUT, hex, 5/l611 NC 

LOCKWASHER, 5/16" 

GAPSCREW, hex-hd., 5/16"NC x 5/S11 

LOCK'NASHER, 5/1611 

CAPSCREW, hex-hd., 5/16"NC xl" 

LOCKWAS1B:R, 5/16" 

GASKET, top tank 

CAP, filling (Round type. Used on early tractors only) 

CAP ASSEMBLY, filling (Includes item 16) (Hinged type. 
Used on later tractors) 

CAP, filling (Screw type) 

GASKET, filling cap (Round. For CAP 206622 only) 

GASKET, filling cap (Oblong. For CAP 210085 only) 

GASKET, filling cap (Round. For CAP 207926 only) 

PIN, hinge, filling cap (For CAP 210085 only) 

SPRING, filling cap (For CAP 210085 only) 

MEMBER, side - left 

lEMBSR, side - left 

M1i:MBER, side - right 

ME:MBSR J side - r1ght 

(Continued) 

55 



RADIATOR Continued) 
PART QUANTITY See Plate 1829 

~ NUMBER * ** *** DESCRIPTION 

207935 

043293 

206226 

903773 

911025 

904205 
903771 

911025 

904205 

046321 
911025 

904205 

1 

12 

12 

12 

8 

8 

8 

2 

2 

2 

1 

1 

1 

1 

1 

12 

12 
12 

8 

8 

8 

2 

2 

2 

1 

1 

1 

1 

12 

12 

12 

10 

10 

10 

1 

1 

1 

TANK, bottom 
TANK, bottom 
TANK, bottom 

CAPSCREW, hex-hd., 5/l6"NC x 1-1/4" 
NUT, hex, 5/l6"NC 
LOCKI'IASHER, 5/16" 
CAPSCREVf, hex-hd., 5/l6"NC x 7/8" 
NUT, hex, 5/l6"NC 
LOCKWAS1l.ER, 5/16" 
CAPSCREW J hex-hd., 5/l6"NC x 1-1/2" 
NUT, hex, 5/l6"NC 
LOCKWASHER, 5/16" 

GASK~T, bottom tank 
GASKET, bottom tank 
TUBE, overflow (Soldered to core) 
CLIP, overflow tube 
CONNECTION, water outlet 

PACKAGE OR 
KIT NUMBER 

204615 
207985 

207936 

207937 

U-1623 

207265 

204616 

903632 

903635 

904206 

U-1009 

207930 

903630 

904206 

207931 

205334 

046001 

034076 

912739 
U-1671 

209359 

U-1624 

U-1751 

1 CONNECTION, water outlet •.•.......•.....•. , ...•............... 043187 

29 

31 

32 

33 { 

34 
35 

36 

37 

38 910226 

1 
U-1624 

39 AM-~~: 
40 910146 

42 

43 

44 

45 

46 

47 

U-3637 

211085 

U-3639 

910226 

U-3762 

901723 

U-3431 

911300 

2 

2 

1 

1 
2 

8 

8 

1 

1 

1 

1 

2 

1 

1 

2 

1 

1 

1 

2 

1 

1 

1 

2 

2 

2 

1 

1 

2 

8 

8 

1 

1 

1 

1 

2 

1 

2 

1 

1 

2 

1 

1 

1 

2 

1 

2 

2 

1 

1 

2 

2 

1 

2 

8 

8 

1 

1 

1 

1 

2 

1 
2 

CONNECTION, water outlet 
CAPSCREW, hex-hd. J S/8"NC x 1_1/211 

CAPSCRE\'i, hex-hd. J 3/811 NC x 2-1/2" 
LOCKWASHER, 3/B" 

GASKET, bottom water connection 
CONNECTION, water inlet 

CAPSCREW, hex-hd" 3/B II NC xl" 
LOCKWASHER, 3/B" 

GASKET, water inlet connection 
PLUG, water inlet connection (Not used on early models) 
MONOGRAM, radiator, "M" 

SCro::Vl, thread-cutting, cross-recess-hd., #8 x 1/211: 
LOCiC~IASH!!:R, internal teeth, #B 

COCK, drain, 3/B"NPT (Includes item 35) 

HANDlE, dra in cock 
HOSE, radiator outlet (211 1.0. x 7-1/4") 
SPRING, radiator outlet hose 
CLAMP J hose J 2-9/32" diam. 
HOSE, radiator inlet (2" 1.0. x 7-1/4") (Used on tractors 

prior to #1058) 
HOSE, radiator inlet (211 1.0. x 4-1/2") (Used on tractors 

after thOS7) 

HOSE, radiator inlet (2" I.D. x 3") 

ClAMP, hose, 2-3/B" diam. 

NOTE: Items 41 thru 47 were used on tractors after serial 
No. lOS7 only. 

THERMOSTAT (Used on tractors prior to #1760 and on tractors 
#1803 thru #1837) 

THEffiAOSTAT (Used on tractors after #1759 except tractors 
#1803 thru #1837) 

HOSE, radiator Inlet (2" I.D. x 2-1/4") 
CLAJfJP, hose, 2-9/32 11 diam. 
NIPPLE, pipe, water by-pass 
ELBOW, street, 900

, 3/B"NPT 
HOSE, water by-pass (5/8"1.0. x 5-1/2") 

CLAMP, bose, 15/16" diam. 

(Continued) 
56 



PART 
ITEM ~ • 

{ U-1725 1 
48 

030183 

{ 903775 1 
49 

904206 1 

{ 
205079 1 

50 911026 
904206 1 

51 046312 1 

52 [ 

046321 4 

045312 
911025 4 

904205 4 

53 205262 1 

QUANTITY .* 
1 

1 

1 
1 
1 

1 
1 

4 

4 

4 

'.' DESCRIPrrON 

BR4.CE, radiator 

1 BRACE, Tad 1a tor 

1 CAPSCREW, hex-hd., 3/anNe x 7/8" 

1 LOCKWASHER, 3/8" 

1 STUD (3/8"NC x 1-3/8") 

1 NUT, hex, 3/S"NC 

1 LOCKWASHER, 3/8" 

GUARD, radiator (grill typal 
CAPSCREW, hex-hd. , 5/1S"NC x 1-1/2" 

4 CAPSCREW, hex-hd., 5/1S"NC x 1" 

4 NUT, hex, 5/lSllNC 

4 LOCKWASHER, 5/16" 

CURTAIN ASSEMBLY, rad1ator (1 CURTAIN, 2 RODS and 4 rubber 
SLEEVES. Serviced only as a unit) 

NOTE: Hough-Loader Model tractors operating under severe 
cond.1tlons required reversed a1r flow thru the rad1ator 
in order to prevent excessive dirt accumulation in 
the core. Owners of early model tractors that were 
equipped with standard rad1ator and fan, may make the 
Changeover by ordering Reversed Fan and Rad1ator 
CHANGEOVER GROUP 043187. 

57 

PACKAGS OR 
KIT NUMBER 



~ 
1 
2 
3 
5 

6 { 
7 

8 { 
9 

10 

11 
12 
13 

'c 1-' , ,'I rC:' ,;0:="1-' 'l,~:;il i [",rl[ r , !C-O') \i:" 
1 I-~ I i I I I -"," J \ i I~---': r -. _I\,~ 't r '1\ { ~ '\' 

iJL-::::;L-.....::.1J=:) \.:::..:;u ULJ ~..Jll-~u lil'--,.:JiJ \\1_::)'2, 
u 
.:::0 r" 

II 

3 
i 'Hi' 

2 

PLATE [848 ROLL-TYPE RADIATOR CURTAIN 

PART 
~ '1TY. 
046353 1 
046354 1 
900805 2 
046375 1 
911026 2 
904206 1 
046376 1 
911026 2 
904206 1 
072307 1 
072308 1 
046377 2 
046378 2 
046389 1 

ROLL-TYPE RADIATOR CURTAIN 
(See PIa te 1848)--

USAGE: Standard Equipment on Orchard Mode Is. 
Standard Models also. 

DESCRIPrION 

CURTAIN ASSSMBLY J radiator (Includes item 2) 
ROD, curtain 

PIN, cotter, 1/8 11 x 3/4" 
GUIDE, curtain - left 

NUT, hex, 3/anNe 
LOCKi'IASHER, 3/R" 

GUIDE, curtain - right 
NUT, hex, 3/S"NG 

LOCKWASHER, 3/S" 

STOP, curtain - left 
STOP, curtain - right 

BRACKET, mounting 

BRACKET, mOl.mtlng 

SHIELD, air 

58 

A ppl1 cab Ie to 

PACKAGE OR 
KIT NUM8ER 



POWER TRANSMISSION SYSTEM 

PAGE NUMBER 

Bevel Gear. • • • • • • • • • • • 75 

Brakes. • • • • • • • • • • • • • • • • • 95 

Brake Controls (Standard) • • • • • • • • • • • • 95 

Brake Controls (Hough-Loader) • • • • • • • • • 91 

Brake Controls (Orchard) • • • • • • · • • 155,157 

Brake Drum. · • • · • • • • • • • • • • 81,85 

Clutches (See Engine Clutch and Steering Clutch). 

Engine Clutch (Standarcl) • • • • • • • • • • 67 

Engine Clutch (Hough-Loader) • • • • • • • 69 

Engine Clutch Control (Standard) • • • • • • • • 65 

Engine Clutch Control (Hough-Loader) • • • • • • • 63 

Engine Clutch Control (Orchard) • • • • • • • • · • 155 

Final Drive • • • • · • • • • • • 81,85,89 

Gear Shift (Standard) • • • • • • • • 72 

Gear Shift (Orchard) • • • • • • • • • 155,157 

PovJ8r Pulley. • • • • • • • • • 175 

Power Take-offs • • · • • • • • • • • • • 163,165 

Steering Clutches • • • • • • • • • • 75 

Steering Clutch Control (Standard) • • • • • • • 77 

Steering Clutch Control (Orchard) • • • • • • • • • 155,157 

Track Sprockets • • • • • • • • • • • • • 81,85 

Transmission Case and Covers. • • • • • • • • • 61 

Transmission Gears and Shafts • • • • • • • • • 71 

50 



'" o 

\'1 J {,:\ \ .,\ I TT'sl'TAl 

PLATE 1760--TRANSMISSION CASE AND COVERS 



6 

7 

8 

9 

10 

11 
12 

13 

PART 
~ 
045238 
045701 

035068 
038234 

035190 
904208 

045522 
045556 
910215 

911036 
035793 
035285 

035401 

045240 
035395 

912726 
038454 

15 034804 
16 

17 

18 

037074 
035794 

045196 

{ 

037060 
19 023618 

904209 
20 
21 

045662 
045618 

22 045557 

23 { 071113 
904209 

24 

25{ 

26 
27 
28 

29 

30 { 

31 
32 

33 

34 

034438 
071113 

904209 
U-3340 
035250 
035249 

035264 

035439 
904206 
035252 

035250 
035249 

034315 

QUANTITY 

TfU\NS1.1ISSION CASE AND COVERS 
(See Plate 1760) 

*40" tread Mode 1 
-IHf50rt tread Mode 1 

* ** DESCRIPTION 
1 

1 

10 10 

10 10 
2 2 

2 2 

1 
1 

1 1 

1 1 

4 4 

2 2 
4 4 

1 1 

1 1 

2 2 

2 2 

2 2 

4 4 

4 4 

4 4 
2 2 

2 2 
2 2 

2 2 

4 

4 

4 4 
2 2 
2 2 

4 

2 

2 

1 

2 

2 

1 

1 

1 

1 

2 

8 

8 

2 

8 

8 

4 

2 

2 

1 

2 

2 

1 

1 

1 

1 

CASE ASS©&3LY, transmission (Includes items 4 thru 14) 
CASE ASS[n,1BLY, transmission (Includes items 4 thru 14) (For 

50" tread Mode 1 only) 

CAPSCREW, hex-hd., 1/211NF x 2-1/41T 

NUT, hex, hIgh, 1/2"NF 
CAPSCRE'lf, h8X-hd., 1/2lt NC x 1-1/211 

LOCKWASHER, 1/2" 

AXLE, pivot (53-1/211 long) 
AXLE, pivot (63-1/2' long) 

SETSCREW, square head, dog pOint, SIBliNG x 2" 

NUT, hex, Jam, S/S"NG 

PIN, pivot axle end vlasher 
BUSHING, clutch shifter shafts (1-1/211 long) 

BUSHING, brake shafts (1-1/4' long) 

PIN, fulcrum, clutch pedal lever (Left side. Also see item 60) 
PLUG, cup 

PLUG, pipe, square head, 3/4"NPI' 

PLUG, transmission case rear face (cork) (Used on tractors after 
a pprox. #6850) 

GUIDE, bral{e band 
CAPSCREW 

NUT 

LOCKWASRER 

} See BRAKE BAND 

WASHER, plvot axle end 
CAPSCREW, pivot axle end (l-l/Sn dlam.) 
LOCKliASHER, pIvot axle caps crew 

NOTE: Items lS thru 23 were used only on tractors prIor to #S342 

SHIELD, dirt (Order Items 20 and 21 also when requIred for 
tractors prIor to #26) 

CAPSCREW, hex-hd., 5/SnNC x 2n 

CAPSCREW, hex-hd., 5/S"NC x 2-1/211 
LQCKWASRER, 5/8' 

RING, pressure (Started wIth tractor #25) 
PACKING (Started with tractor #25) 
SPACER, plvot axle (Used on 50" tread Model only) 

CAPSCREW, hex-hd., 5/S"NC x 2" 

LOCKWASHER, 5/S" 

NOTE: Items 24 thru 26 were used only on tractors after #8341 

SPACER, pivot axle 
CAPSCREW, hex-hd., 5/S"NC x 2" 

LOCKWASHER, 5/S" 
KEY, woodruff #RX, 1/4" x 211 

PLUG, draIn 
GASKET, draIn plug 
NOTE: Items 29 thru 33 were used only on tractors prIor to #83S6. 
FLANGE, 011 fIller 

CAPS CREW, hex-hd., 3/S"NC x In 
LOCKWASHER, 3/S" 

GASKET, 011 f11ler flange 
PLUG, oil filler 
GASKET, 011 flller plug 
NOTE: Items 34 thru 37 were used only on tractors after #8385. 
ROD, 011 level gauge 

(Continued) 
61 

PACKAGE OR 
KIT NUMBER 



PART 
N1Jl,~.EJl 

034268 

36 034269 

37 034265 

38 
{ 

045244 

034323 

{ 
035221 

39 
904208 

40 045245 

J 045246 

41 1 032020 

42 { 

43 { 

44 { 

45 { 

035061 

904208 

035190 

904208 

045253 

904208 

045252 

904208 

46 045251 

47 045248 

48 035395 

49 045249 

50 04-5312 

51 0~5250 

52 035410 

53 035061 

54 

55 

035397 

045242 

{ 
035236 

56 
910244 

57 

58 { 

59 { 

60 

045243 

045412 

045462 

035190 

904208 

045240 

QUANTITY 

TRANSMISSION CASS AND COVERS Continued) 
{See Plate 1760 

~ ~ DESCRIPTION 
1 1 PLUG, oil filler 

1 1 

1 1 

1 1 

1 1 

8 8 

8 8 

1 1 

1 1 

1 

15 15 

15 15 

2 2 
2 2 
2 2 

2 2 

2 2 
2 2 

1 1 

2 2 
2 2 

2 2 

8 8 

2 2 

1 1 

2 2 
1 1 

2 2 

2 2 

2 2 

2 2 

1 

1 

4 

4 

1 

1 

4 

4 

1 1 

GASKET, all tiller plug 
CAP, 011 gauge rod 

PLATE, cover, transmission case - rear (Used on tractors prior 
to #8386) 

PLATE, cover, transmission case - rear (Used on tractors after 
#8385) 

CAPSCREVl, hex-hd., l/ZIINC x In 

LOCKWASHER, 1/211 

GASKE'!" rear cover plate 

COVER ASSEMBLY, transmission case - top (Includes items 47 and 
48) (standard. Not used on HOUGH-LOADSR 110del. When required 
tor tractors prIor to #8386 also order items 34 thru 37) 

COVER ASSEl..J8LY, tranGli1ission case - top (Includes items 47 and 
48) (Special. Used on Hough-Loader Model only. When for tractors 
prior to #8386 also order items 34 thru37) 

CAPSCREW, hex-hd., 1/211NC x 1_1/4" 

LOC't<\'/ASHER, 1/211 

CAPSCil.EW, hex-hd., 1/2uNC x 1_1/2" 

LOCKWASHER, 1/211 

CAPSCREW, hex-hd., l/ZuNC X 3-3/4" 

LOoo/ASHER, 1/211 

CAFSCREW, hex-hd., 1/211NC x 4_1/2" 

LOCKWASHER, 1/2" 

GASKET, transmission case top cover 

BUSHING, steering clutch control thrust pin 

PLUG l cup 

PLATE, top cover 

CAPSCREW J hex-hd., 5/16"NC x 3/4" 

GASKET, top cover plate 

PLATTI:, engine clutch inspection 

CAPSCREIV J hex-hd., 1/211NC x 1-1/4" 

GASKET, engine clutch inspection plate 

COVER, brake adjustment hole 

CAPSCREW, hex-hd., l/Z Il WC x 1_3/411 

WASHER, plain, SAE std., 1/2" 

GASKET J bralce adjustment hole cover 

GASKET J side cover plate 

PLAT!!:: ASS!!:MBLY, side cover (Includes ite;;] 60) (On right side only) 

CAPSCREW, hex-hd., l/Z"NC x 1-1/2" 

LOCKWASHER, 1/2" 

PIN, fulcrum, clutch pedal lever (Right side. Also see item 9) 

62 

PACKAGE OR 
KIT NUMBER 



7 

20~ ~B 

~/9 
f';;;? V SECOND TYPE 

_'_' _-L.o....-J 

o FIRST TYPE 
USED ON TRACTORS PRIOR TO WM-4810 EFFECTIVE WITH TRACTOR WM-4BIO 

PLATE 1764-ENGINE CLUTCH CONTROL (HOUGH-LOADER MODEL) 

PART 
ITEM 

1 

NUMB~ QTY. 

046647 1 

070960 

911026 

3 032022 

035938 

5 { 035934 
900942 

4 

6 

7 

8 

10 

II 

12 

13 { 

14 

16 

910260 

072438 
046655 

035061 

904208 

033058 

070678 

9llO43 

033072 

910967 

070312 

035067 

911043 

904208 

038516 

{ 

046419 

17 911041 

904206 

18 { 

19 

20 

045296 

046656 

036997 

045461 

035068 
9llO43 

904208 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

2 

2 

2 

ENGINE CLUTCH CONTROL 
(See Plate 1764) 

USAGE: For Hough-Loader Model only 
D ESCRIPr ION 

PEDAL (Used on tractors prior to #4810) 
GAPSCREW J hex-hd. , 3/S II NC x 1-1/2" 

NUT, hex, 3/SuNC 

PEDAL (Used on tractors after #4809) 

PAD, pedal 

PIN, pedal pad 

PIN, cotter, 3/32" x 5/8" 

FITTING, lubricating, straight, l/S"NPr 
SPRING, pedal retracting 

ANCHOR, pedal retracting spring 
CAPSC~W, hex-hd., 1/2"NC x 1-1/4" 

LOCKWASHER, 1/2" 
YOKE, control rod 

ROD, control 
NUT, hex, 1/2"NF 

PIN, rod yoke 
PIN, cotter, l/eu x 7/8" 

LE~R, shifting yoke shaft (Used on tractors prior to #5253) 
CAPSCREi'/ J hBX-hd., 1/2" x 2" 

NUT, hex, Ij2uNF 

LOCKWASHER, 1/2" 

LEVER, shifting yoke shaft (Used on tractors after 115252) 

GAPSCREW, hex-hd., 3/SlINF x 2" 

NUT, hex, 3/Sll NF 

LOCKWASHER, 3/S" 

SHAFT, shifting yoke - right 

SHAFT, shifting yoke - left 
KEY, #13 woodruff, 3/1611 xl" (Used on tractors after #4809) 

YOKE, clutch shifting 

CAPSCREW, hex-hd., 1/2"NF x 2-1/4" 

NUT, hex, 1/2"NF 

LOCKWASHER, 1/2" 
63 

PACKAGE OR 
KIT NUMBER 



~ 

'17/ 

~~L 

_J ~I 

II 
II 

I 

[I 
I 

I I 

I I ~~l 

TRANSMISSION 

.,~9 

1'1 'd' I ',d' I '31' I '41' 1'51' l'~) 

) 

~. 

---~ 

3. 

6 .v)., ~.";" \,~:::>" 

't 

-~ 

SECOND TYPE 
OPERATING LEVER 

PLATE 1763--ENGINE CLUTCH CONTROL (STANDARD MODELS) 

~r .. 
'iik) 

YOKE SHAFT 

2 

FIRST TYPE 
OPERATING LEVER 



ITEM 

1 

4 

5 

6 

8 

9 

10 

11 

12 

13 { 

14 

PART 
!ll1!@Jill 

045297 

012871 
904208 

045682 

035467 

900812 

014210 

031855 

031854 

900942 

033059 

037443 

911043 

033072 

910967 

045681 

{ 035067 
15 AM-880l 

904208 

16 045298 

17 036997 

18 045461 

19{ 
035068 

911043 

904208 

20 045296 

21 

QTY. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 
1 

ENGINE CLUTCH CONTROL 
(See Plate 1763) 

USAGE: For Standard Models only. Also see page 155 for special 
parts used on Orchard Models. 

DESCRIPrION 

LEVER, operating (Used on tractors prior to #26) 
CAPSCREW, hex-hd., 1/211NC X 2-3/4" 

LOCKWASHER, l/Z" 

LEVER, operating (Used on tractors #26 thru #4141. Not used on 
Orchard Model with Rear Seat, Order 1 LEVER 031855, 1 PIN 031854, 
1 PIN 900942 and 1 FULCRUM 031856) 

LEVER, intermediate (Used only on ORCHARD Models with Rear Seat. 
Listed and illustrated on page 155) 

WASHER, plain 

PIN, cotter, 3/16" x 1-3/4" 
BALL, operating lever (balcel1te) (Used on tractors #26 thru #4141 

only) 
~VER, operating (Used on all tractors after 114141 except Orchard 

Model with Rear Seat) 
LEVER, intermediate (Used only on Orchard Model with Rear Seat. 

Listed and illustrated on page 155) 

PIN, retaining 

PIN, cotter, 3/.3211 x 5/8" 

YOKE, control rod (Used on tractors after #25) 
ROD, control (Used on tractors after #25) 

NUT, hex, 1/2"NF 

PIN, control rod yoke (Used on trlctors after 11215) 

PIN, cotter, 1/8" x 7/8" 

LEVER, yoke shaft (Used on tractors after #25. When replaced on 
tractors prior to #1983 also order 1 CAPSCREfl AM-BBOl) 

CAPSCREW J hex-hd., 1/2"NF' x 2" (Tractors prior to #1983) 

CAPSCREW, hex-hd., 1/2"NC x 2" (Tractors after #1982) 

1 LOCKl'IASHER, 1/211 

1 SHAFT, shifting yoke - left 

2 KEY, #13 woodruff, 3/16n x 1" 
1 YOKE, clutch shifting 

2 CAP.:lCREW, hex-hd., 1/2"NF' x 2-1/4 11 

2 Nur, hex, 1/2nNF 

2 LOCKWASHER, 1/211 

1 SHAFT, shifting yoke - right 
1 FULCRIDA, clutch lever (See GEAR SHIFT) 

85 

PACKAGE OR 
KIT NUMBER 



'" '" 

J-

1 ' I ' 11 ' I '21 ' I ',I ' I '.1 ' I 'sl ' I '61 

PLATE 1761 ENGINE CLUTCH (STANDARD MODELS) 

, 



PART 
ITEM ~ 9.TY. 

1 033066 1 

2 045295 9 
3 045564 9 

4 204908 1 
5 204898 6 
6 204899 6 
7 911528 36 

8 205239 1 

9 204664 4 

{ 901226 4 
10 906958 4 

11 206896 4 
12 041546 2 

13 913219 1 

{ 
042216 2 

14 901165 2 

900805 2 

15 033113 1 

16 207159 1 

17 206895 1 

18 206898 1 

19 207155 1 

20 207156 1 

21 1 

22 907059 1 
23 045496 1 

24 911049 1 

25 911160 1 

EHGIHS CLUTCH 
(See Plifel76l) 

USAGE: For all tractors except Hough-Loader ModeL Also see page 69. 
PACKAGE OR 

DESCRIPrION KIT NUMBER 

CLUTCH ASdEMBLY, engine (Consists of items 4 thru 20) 

CAPSCREW, hex-hd., 5/16"NC x 1" 

LOCK, capscrew 
MEMBER ASSEMBLY, driven (Includes items 5 thru 7) 

FACING, clutch drive plate (l/a" thick) •••••••••.• o.o •••• 0 •••••••••••••• 208349 

FACIl~G, clutch drive plate (5/32" thick) •••.• o •• o •••• o eo •• o ••••••••••••• 208349 

RIVET, tubular, brass, 9/64,11 x 5/16" •••••••••••••.••.••.••...•••••• 208349 
PLATE AS3SMBLY, presrn.rr<o.- (Includes Items 9 and 10) 

BLOCK, cam •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 043409 

CAPSCi1£I'I, f1l1ster head, 1/4"NG x 1/2" ••••••••••••••••••••••••••••• 043409 

WGKWA~HER, internal teeth, 1/411 
••••••••••••••••••••••••••••••••••• 0434.·09 

SPRING, pressure plate 

GAMSHAF1' ASsEMBLY (Includes item 13) (Replacement reconnnended in 
pairs. When replaced on tractors prior to #2675, also order new 
item 8 to assure interchangeability) 

FITTING, lubricating, straight, 1/4" drive 

PIN, camshaft 

WASHER, plain, U.S. Std., 5/16" 
PIN, cotter, 1/811 x 3/4" 

SLESVE ASSEMBLY (BUSHINGS are not serviced separately) 

COLLAR ASSEMBLY, shifting (2 halves with bolts. Serviced only as 
as l,U11t) 

PLATE, back 

RING AS3~ABLY, adjusting (Includes items 19 and 20) 

WCK, adjustment 

PIN (Riveted in place) 
SPRIHG, adjustment lock (Not illustrated. Used on tractorE prior 

to #337. Not serviced) 

ELBOW, street, 90°, 1/8"NPT 
HOSE, lubricating 

NUT, hex, jam, 5/8 11 NF 

FITTING, lubricating, 450 , 1/8"NPr 

67 



m 
en 

____ 12 

iI>~2 

FLYWHEEL ----""""~ 

PLATE 1762-ENGINE CLUTCH (HOUGH - LOADER MODEL) 



~ 
1 

2 
3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 { 

16 

17 

18 

19 

20 

21 

22 
23 

24 

25 { 

26 

27 

28 

PART 
NUMBER QTY. 

032883 1 

045295 9 

045564 9 

033385 1 

033383 1 

033384 

911004 

204905 

204906 

204891 

204887 

033382 

204844 

204892 

204895 

904001 

204893 

204894 

U-l38 

046634 

907059 

045496 

911049 

910261 

046648 

013058 

904206 

045134 

033081 

031514 

1 

36 

1 

1 

3 

9 

9 

9 

3 

3 

3 

3 

3 

1 

1 

1 

1 

1 
1 

1 

4 

4 

1 

1 
1 

ENG IN!!: CLUTCH 
(See Plate 1762) 

USAGE: For Hough-Loader Model only 

DESCRIPTION 

CLUTCH ASSEMBLY, engine (Consists ot items 4 thru 17) 
CAPSCREW, hex-hd. J 5/16"NC xl" 

LOCK, caps crew 

PLATE ASSEMBLY, drive (Includes items 5 thru 7) 
FACING, clutch drive plate (l/a" thick) 

FACING, clutch drive plate (5/32" thick) 

RIVET, tubular, brass, 9/64" x 3/8" 

PLATE ASSEMBLY, pressure (Includes 3 lever pivot STUDS and 3 
retaining PINS. Serviced only as a unit) 

PLATE ASSEMBLY, back (Includes item 10) 
SEAT, release lever adjusting screw (Riveted in place) 
SPRING, pressure 
WASHER, pressure spring insulating (Used on tractors after #7664) 
CUP, pressure spring retaining 
LEVER, release 
PIN, release lever 
PIN, cotter, 3/32" x 1/2" 
SCREW, release lever adjust1ng 
SPRING, release lever 
BEARING, ball thrust, clutch release 
COL~~R, clutch release bearing 
ElBOW, street, 900 , l/S"NPl' 
HOSE, lubr1cating 

NUT, hex, jam, 5/S"NF 
FITTING, lubr1cating, 300

, l/SIlNPl' 
SLEEVE, supporting, clutch release bear1ng collar 

CAPSCREW, bex-hd. J 3/S II NC x 1-1/4" 
LOCKWASHER, 3/8" 

GASKET, collar support1ng sleeve 
SEAL, 011, sllding gear shaft 
SHAFT, sl1d1ng gear 

69 

PACKAGE OR 
KIT NlJMJ3ER 



cl 

PLATE 1765 TRANSMISSION GEARS 



~ 
1 

PART 
NUMBER 
211227 

2 { 045400 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

14 

15 

16 

17 

18 { 

19 

20 

22 
23 

24 

25 

26 

28 

29 

30 

045292 

045745 

023775 

045447 

910914 

911020 

035176 

035174 

045137 

045569 

045136 

045138 

042854 

045135 

045134 

045133 

070960 

904206 

045492 

045500 

045494 

046248 

045142 

210027 

045143 

045131 

042855 

045499 

046243 

045385 

045495 

045497 

31 045127 

32 { 045128 
045129 

33 045130 

34 

35 

36 

37 

38 

39 

41 

042849 

911047 

035175 

045116 

045115 

045118 

070960 

904206 

045498 

033190 

QTY. 
1 

1 

1 

1 

1 

1 

1 

6 

1 

2 
2 

1 

1 

1 

1 

1 

1 

2 

1 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

20 

15 

1 

1 

1 

2 

1 

2 

1 

4 

4 

1 

2 

1 

TR4.NSMIS8ION GEARS 
(See Plate 1785) 

DESCRIPTION 

BEARING, ball, sliding gear shaft (In flywheel) 

SHAFT, sl1ding gear (Standard. Not used on Hough-Loader Model) 

SHAFT, sl1<11ng gear (Special. For Hough-Loader Model only. See 
page 69) 

FlANGE ASSEMBLY, clutch bral.;:e (Includes items 6 and 7) 

SETSCREW (drilled square head, 3/Sll NC x 3/411
) 

WIRE, locking (1/16" x 1011) 

FACING, clutch brake 
RIVET J tubular, brass J 3/16" x 1/211 

KEY, #21 woodruff, 1/4" x 1-1/411 

NUT, sliding gear shaft 
LOCKIVASHER, sliding gear shaft nut 

SPACER, slIding gear shaft front bearing 

KEY, sliding gear shaft spacer (1/4" x 1/411 x 3/4") 

SLINGER, 011, sliding gear shaft 

GASKET, all slinger (Used on tractors prior to #142. Discontinued 
since Is unnecessary) 

BEARING, ball, sliding gear shaft - intermediate 
CAGE, slidinr gear shaft intermediate bearing 
GASKET, bearing cage 

CAGE, oil return 
CAPSCREI'f, hex-hd., 3/S"NC x l-l/Z" 
LOCKYIASHER, 3/8" 

PINION, sliding gear shaft (16 teeth) 
PINION, sliding gear shaft (23 teeth and ZO teeth) 

PINION, sliding gear shaft (Z7 teeth) (Provides extra-high fourth 
speed of 5.82 MPH. Standard on tractors prior to #792) 

PINION, sliding gear shaft (14 teeth) (Provides extra-low fourth 
speed of 1.83 MPH. Standard on tractors after #791) 

SPACER, sliding ~ar shaft - rear bearing 
BEARING, ball, sliding gear shaft - rear 
WASHEH., sliding gear sh9.ft rear bearing 
PIlnON AND SHAF'r, bevel (13 teeth) 

BEARING, ball, pinion shaft - front 
G~lR, pinion shaft (20 teeth) (Provides extra-high fourth speed 

of 5.82 MPH. Standard on tractors prior to #792) 

GEAR, pinion shaft (33 teeth) (Provides extra-low fourth speed 
of 1.83 MPH. Standard on tractors after #791) 

GEAR, pinion shaft (27 teeth) 
GEAR, pinion shaft (24 teeth) 

GEAR, pinion shaft (31 teeth) 
WASHER, p!n!on shaft (2-3/8" O.D.) 

SHIM, adjusting, bevel pinion mesh (.010" thick) (Use as required) 
SHIM, adjusting, bevel pinion mesh (.005" thiclc) (Use as required) 
WASHER, pinion shaft (2" O.D.) 

BEARING, ball, pinion shaft - rear 
Nur, hex, I"NF 

LQC](IVASHER 

CAGE, pinion shaft rear bearing 

GASKET, pinion shaft rear bearing cage 
COVER, pinion shaft rear bearing 

CAPSCREW, hex-hd., 3/S"NC x l-l/Z" 
LOCKWASHER, 3/S" 

GEAR ASSEMBLY, reverse idler (22 teeth. Includes item 44) 
BUSHING, reverse idler gear (13/16" long) (Discontinued. Order I 

BUSHING 033190) 

BUSHIHG, reverse idler gear (2" long) (Will fit all tractors) 

(Cont!nued) 
71 

PACKAGE OR 
KIT NUMBER 



PART 
ITB:M ~ 9,TY. 

43 045119 1 

44 035188 1 

45 911035 1 

46 035196 1 

47 021867 1 

PART 
.TI!iM. ~ QTY. 

1 045225 1 

2 U-176 1 

3 907171 1 

4 U-175 1 

5 U-172 1 

6 045577 1 

{ 045295 4 
7 

904205 4 

8 045231 1 

9 045543 1 

10 045546 1 

11 { 

045576 1 

045764 1 

TRANSMISSION GEAR Continued) 
See Plate 1765 

DESCRIPl'ION 

SHI\F'T, reverse idler gear 
SETSCRSW (hex-hd., taper pOint, 1/21t NC x 1-5/8 11

) 

NUT, hex, jam, 1/2uNC 

LOCK, nut 
\r/ASHER, reverse idler gear (Use as required) 

l 
I 

PLATE 1766-GEAR SHIFT 

GEAR SHIFT 
(See Plate 1766) 

NOTE: Also see pages 155 and 157 tor special parts used on 
Orchard Mode Is. 

DESCRIPTION 

LEVER ASSEMBLY (Includes items 2 and 3) (Standard. Not used on 
Orchard Mode Is ) 

COLLAR, lever spring 

RIVET, round head, #s x 1-1/4" 
SPRING, shlt~ lever 
BALL, shift lever 
SOCKET, shift lever ball 

CAPSCREW, hex head, 5/16" x In 

LOCKWASHER, 5/16" 

GASKET, ball socket 
CAP, dUst 

SEAL, dust cap 

COVER, dust cap (Used on tractors prior to #142. Order 1 COVER 
ASSEMBLY 045764, 1 PIN 045989 and 1 cotter PIN 911062) 

COVER ASSEMBLY, dust cap (Includes reinforc1ng COLLAR) (Used on 
tractors after #141) 

(Continued) 
72 

PACKAGE OR 
KIT NUMBER 

PACKAGE OR 
KIT NUMBER 

4 

2 



13 

14 

15 

16 

PART 
NmJB!l:R 

045989 

911062 

014210 

045406 

045404 

045405 

{ 
045295 

17 
904205 

18 

045405 

045295 

904205 

045679 

031856 

{ 
037450 

19 
904205 

20 

21 

22 

23 { 

905361 

036422 

901653 

045547 

045612 

045537 24 

25 045394 

26 045384 

27 045614 

28 045617 

{ 

045615 

29 045616 

30 045382 

31 

32 

33 

34 

35 

36 

37 

38 

045501 

035220 

045502 

045381 

045503 

045664 

045665 

045380 

39 911053 
{ 

045220 

900801 

QTY. 

1 
1 

1 

2 

4 

1 

4 

4 

1 

4 

4 

1 

1 

4 

4 

1 

1 

1 

1 

1 

2 

2 

2 

1 

1 

3 

2 

1 

2 

4 

2 

2 

2 

2 

1 

1 

2 

2 

2 

DESCRIPTION 

PIN, dust cap reta1n1ng (Tractors after #141) 
PIN, cotter, 1/16" x 3/8" 

BALL, shift lever (bakelite) 

GUIDS, shifter 

GASKET, shifter guide 
PLATE, ,cover, shifter guide (Not used on Orchard Model with Top Seat) 

CAPSCREW, hex-hd., 5/16 11 X 111 

LOCKWASHER, 5/16 11 

PLATE, cover shifter guIde (Used on t~dctors prior to #26) 
CAPSCREW, hex-hd., 5/16" x In 

LOCKWA~HER, 5/16n 

FULCRUtJ, clutch operating lever (Used on tractors #26 thru #4141. 
Order 1 FULCRUM 031856, 1 LEVER 031855, 1 PIN 031854 and 1 
cotter PIN 900942) 

FULCRUM, clutch operating lever (Used on tractors after #4141) 
CAPSCREV/, hex-hd., 5/16" x 1-1/411 

LOCKWASHER, 5/16" 

BALL, steel, 7/1611 diameter 

SPRING, shifter lock1ng ball 

PWG, pipe, square head, 3/S"NPI' 

LOCK, shifter (Used on tractors prior to #26) 

LOCK ASSEMBLY, shitter (riveted unit) (Used on tractors after #25) 

SPRING, shifter lock 

PLUNGER, shifter lock 

RING, snap, shitter lock 

GUIDE, shifter lock (Used on tractors after #25) 

CAPSCREW (drilled hex-hd., 3/S" x 1-3/S") 

SHIM, shifter lock guide (.OlOtl thick. Use as required) (Used on 
tractors after #25) 

SHIM, shifter lock guide (.005" thick. Use as required) (Use on 
tractors after #25) 

SPACER, shifter lock 

BRACKET, shifting fork shaft 

CAPSCREW, hex-hd., 1/2"HC x l-l/e" 

LOCK, capscrew 

SHAfT, shifting fork 

PIN, re ta ining 

FORK, gear shifting 

FORK, gear shifting, fourth speed 

BAR, fourth speed gear shifting fork 

CAPSCREW (hex-hd., drilled end, 3/Stl NF' x 1-3/4") 

NUT, hex, castle, 3/S"HF' 

PIN, cotter, 3/32" x 3/4" 

73 

PACKAGE OR 
KIT NUMBER 



;;;1 

(\ 
\,\ 
\:-') 

4 12 

1t=-=~ .. ·.~ t 
13 FRONT VIEW 

PLATE 1767-STEERING CLUTCH AND BEVEL GEAR 

\11 .1 15 

""". 
U ___ ---16 

~ 25 



PART 

STEERING CLUTCH AND BEVEL GEAR 
(See Plate 1767) 

ITEM ND;ffiER QTY. DESCRIPTION 

1 

2 
3 

4 

5 

6 

7 

8 

13 

14 
15 

16 

17 

18 

19 

20 

21 

22 
23 

24 

25 

26 

045987 

045053 
045054 

030547 

038234 

035065 

042864 

211572 

047550 

035236 

904208 

045064 

045065 

045063 

045061 

036449 

047554 

047553 

045055 

035176 

045379 

035705 

035085 

035084 

036580 

045006 

045067 

035075 

046068 

034299 

035083 

1 

1 

1 

10 

10 

5 

2 

2 

2 

2 

8 

8 

14 

18 

10 

2 

2 

2 

2 

2 

2 

2 

2 

16 

16 

2 

20 

20 

2 

20 

20 

2 

GEAR AND SHAFT ASSEMBLY (Consists of items 2 thru 6) 

SHAFr, bevel gear 
GEAR, bevel (53 teeth) 

CAPSCREW (hex-hd., l/ZtlHF x 2") 

NUT, hex, high, 1/2 t1 NF 

LOCK, nut 
CONE ASSE1SLY, bevel gear shaft bearing 
CUP, bevel gear shaft bearing 
RETAIN~RJ bevel gear shaft bearing (Used on tractors prior to #13347. 

Order RETAINER 047550 and SEAL 047554) 
RSTAlNER, bevel gear shaft bearing (Used on tractors after #13346) 

CAPSCREW, hex-hd., 1/211NC x 1-3/4" 

LOCKWASHER., 1/2" 

SHIM, bearing adjustment (.005 11 thick) (Use as required) 

SHIU, bearing adjustment (.010" thick) (Use as required) 

PACKING, bevel gear shaft } Used on tractors 
N1Yl', gland, bevel gear shaft pg.cking prior to #13347. 

LOCK, pg.ck ing gland nut Not illustrated. 

SEAL, oil, bevel gear shaft (Used on tractors after #13346) 

CLUTCH ASS.!:!:lvfBLY, steering (Consists of item 14 and items 18 thru 26) 

HUB, steering clutch 

NUT, hex 

LOCK\'IASHER 

KEY, steering clutch hub 

DISC, steering clutch - outer (raybestos) 

DISC, steering clutch - inner (steel) 

PLATE, pressure, steering clutch 

SPACER, steering clutch pressure plate 

CAPSCREW, steering clutch pressure plate 

WIRE, locking (1/16" x 20") 

SPRIHG, pressure, steering clutch 

WASHER, insulating, steering clutch pressure spring {Started w1tli 
tractor #8102) 

PLATE, shifting, steering clutch 

75 

PACKAGE OR 
KIT NUMBER 



TRANSMISSION TOP COVEg 

~ 

ol 

-1 

i.rl\ I 
1 ~, J 
III~·~II 
I -1 

CLUTCH 

PLATE 1768-STEERING CLUTCH CONTROL 



PART 
1.T!ili NUMBER 

1 034159 

2 034160 

3 045329 

4 045332 

5 
{ 

045545 

045388 

034485 

6 { 

7 { 

8 

033068 

900970 

045236 

052591 

045563 

9 045231 

10 045542 

{ 
045295 

11 
904205 

12 045543 

13 045546 

14 

15 

16 { 

17 

18 

19 

20 

21 

22 

24 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

045544 

U-l75 

U-176 

034162 

910302 

034161 

013044 

023635 

045306 

023042 

033070 

900801 

033057 

045308 

030182 

030181 

911042 

045304 

035401 

045266 

035287 

045307 

910006 

045216 

045305 

033936 

035887 

023042 

036998 

035878 

STEERING CLUTCH CONTROL 
(See Plate 1768) 

NOTE: Also see pages 155 and 157 for special parts used On 
Orchard Models. 

PACKAGE OR 
QTY. DESCRIPTION KIT NUMBER 

1 LEVER, steering - left lNot for Orcpard Models. When required for 
tractors prior to #8196 also furnish 1 GRIP 052591, 1 GUIDE 
034161, 1 FERRULE 034162, 1 SHACKLE 034485, 1 PIN 033068 and 1 
cotter PIN 900970) 

1 LEVER, steering - right (Not for Orchard ModelB~ When reqUired for 
tractors prior to #8196 also furnish 1 GRIP 052591, 1 GUIDE 
034161, 1 FERRULE 034162, 1 SHACKLE 034485, 1 PIN 033068 and 1 
cotter PIN 900970) 

2 BALL, steering lever fulcrum (Used on tractors prior to #8196 only) 
2 PIN, straight (1/4" dlam. x 1-1/8" long) 

2 LINK, spring connecting (Used on tractors prior to #8196) 
2 PIN, rivet 
2 SHAQCLE, spring connecting (Used on tractors after #8195) 
2 PIN, conna ct tug 
2 PIN, cotter 1 1/16" x 1/2" 

2 GRIP, steering lever (rubber, 7/l6"NF) (Used on tractors prior to 
#8196) 

2 GRIP, steering lever (steel, 1/2"NF) (Used on tractors after #8195) 
2 

4 

2 

8 

8 

2 

2 

2 

2 

2 

2 

2 

1 

2 

1 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

1 

1 

1 

2 

2 

2 

2 

2 

4 

SOCKET, steering lever 
GASKET, steering lever socket 
COVER, steering lever socket 

CAPSCREW, hex-hd., 5/l6"NC xl" 
LOCKWASHER, 5/16 11 

CAP, dust, steering lever 
SEAL, dust cap (felt) 
COVER, dust cap 
SPRING, dust cap cover 
COLLAR, dust cap cover spring (Used on tractors prior to #8196) 
FERRULE, dust cap cover spring (Used on tractors after #8195) 

PIN, cotter, 5/32 11 x 1-1/411 

GUIDE, steering lever 
CAPSCREI'/ (dr1l1ed hex-hd., 3/8"NC x 7/8') 

WIRE, locking (1/16' x 12') 

SPRING, retracting, steering lever 
PIN, spring anchor 
PIN, yoke 

PIN, cotter, 3/32 11 X 3/4" 
YOKE, adjustable 
STUD, ball (Used on tractors prior to #2250. Order CAPSCREW 030182 

and BALL 030181) 

CAPS CREW , hex-head, 7/16"NF x 3" (Tractors after #2249) 
BALL (Used on tractors after #2249) 
NUT, hex, 7/16"NF 
BELLCRANK ASSEMBLY (Includes items 29 thru 31) 

BUSHING, pivot (bronze) 
BUSHING, ball seat (steel) 
BUTTON, wear 
PIN, be11crank pivot (1" dlam.) 
PLUG, expansion, 1-1/4 11 dlam. 
PIN, bel1crank stop (1/2" dlam.) 
PIN, thrust 
SCREW, adjusting, throwout fork 
SPRING, retracting, throwout fork 
PIN, anchor, throwout fork retract ing spring 
FORK ASSEMBLY, throwout (Includes item 40) 
BALL, pivot 

(Continued) 
77 



PART 

STEERING CLUTCH CONTROL Cont1nued) 
See Plate 1768 

ITEM NUMBER QTY. DESCRIPTION 

42 
43 

51 

52 

53 
54 
55 

035068 

911043 
904208 
045311 
035305 

035306 

911044 
904209 
035281 
#305CF 

042305 

034349 
911044 
904209 
035303 

034348 
036359 

907059 

045507 
045496 

911049 
911160 

2 

2 

2 

2 

2 

2 

2 

2 

2 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

2 

2 

4 

4 

CAPSC~W, hex-hd., 1/2"NF x 2-1/4" 

NUT, hex, 1/2trNF 

LOCIC'lIASHER, 1/2" 

EQUALIZER, throwout fork 
SPACER, thrOVlout fork equalizer 

CAPS CREW J hex-hd., 5/S"NF x 3-1/4 n 

NUT, hex, 5/SnNF 
LOCKWASHER, 5/8 n 

WASHER, throwout forle equalizer 
BEARING, ball, steering clutch throwout (Used on tractors prior 

to #8342. Order 1 BEARING 042305, 1 PIN 034349 and 1 SPACER 
034348) 

BEARING{ ball, steering clutch throwout (Used on tractors after 
#8341) 

PIN, throwout fork bearIng (Used on tractors prior to #8342. Order 
1 BEARING 042305, 1 PIN 034349 and 1 SPACER 034348) 

PIN, throwout fork bearing (Used on tractors after 118341) 
Nur, hex J 5/S Il NF 
LDCKWASHER, 5/8" 

SPACER, throwout fork bearing (Used on tractors prior to #834.1) 

SPACER, throwout forlc bearing (Used on tractors after #S341) 

RETAINER, 011, throwout fork bear1ng (Used on tractors pr10r to 
#8342) 

ELBOW, street, 90°, l/S"NPr 

HOSE, lubr1cat1ng - front (12-1/4" long) 

HOSE, lubr1cat1ng - rear (19-3/4" long) 

NUT, hex, jam, 5/SuNF' 

F'ITTING, lubr1cating, 45°, l/S"NFT 

78 

PACKAGE OR 
KIT NUMBER 



79 



I" ',I' ';1" ii' '41' 'SI' ',I 

SiEEQ1NG CLUTCH 

g 

3 

3 

15 12 8 7 

PLATE 1772-FINAL DRIVE (FIRST TYPE) 



) 

PART 
NUMBER 

045052 
035236 
904208 

3 { AM-8801 
904208 

4 045032 
5 046439 

6{ 
7 

8 

9 

1O{ 
11{ 

~l 
~1 
14 
15 
16 
17 

18 

19 

20 
21 

22 

23 

24 

25{ 

26 
27 

28 

29 { 

30 

013044 
023633 

035250 
035249 
901653 

045051 
030570 

013058 
904206 
U-3188 
046419 
035336 

911041 
904206 
013058 
035336 

911041 
904206 

045031 

046361 
045025 
045050 

045379 
035705 

045024 
046446 
042863 
042862 

045043 

045446 

045445 
045042 
045036 
045040 

045092 

035244 
904206 
045026 

028271 
904206 

045474 

FINAL DRIVE 
(See Plate 1772) 

USAGE: Tractors prior to serial No. 4142 only. Also see page 
89 for special parts used only on 50" tread Model. 

QUANTITY 
• •• 
2 

24 
24 

10 

10 
2 2 

2 2 

4 

2 

4 

4 

2 

2 

2 

8 

8 

12 

14 
26 
26 

4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

4 

4 

2 

4 

30 
2 

2 

2 

2 

2 

8 

8 

2 

4 

2 

4 

4 

2 

2 

2 

8 

8 

14 
12 
26 

26 

4 

4 

4 

2 

2 

2 

2 

2 

2 

2 

4 

4 

2 

4 

30 
2 

2 

2 

2 

8 

8 

2 

8 

8 

2 

{I- 40" tread Mode 1 
** 50" tread Model 
DESCRIPTION 

CAS£, gear - inner half 
CAFSCREW, hex-hd., IjZ"NC x 1-3/4" 

LOCKWASHER, 1/2" 
CAPSCREW, hex-hd. J 1/2"NC x 2" 

LOCKWASHER, 1/2" 

GASKET, final drive to transmission case 
TROUGH, all (Used on tractors after #895) 

CAPSCREW (drilled hex-hd., 3/8"NC x 7/8" 

WIRE, lockIng (1/16" x 12") 
PLUG, all filler and drain 
GASKET, all filler and drain plug 
PLUG, Pipe, square head, 3/8"NPI' (011 level) 

CASE, gear - outer half (Used on tractors prior to #2942) 
CASE, gear - outer halt (Used on tractors after #2941) 

CAPSCREVf, hex-hd., 3/BIINC x 1-1/411 

LOCIG'IASH!l:R, 3/811 

CAPSCREW, hex-hd., 3/SlI NF x 1-1/2" 

CAPSCREW, hex-hd., 3/B IINF x 2" 

CAPSCREW, hex-hd., 3/SlI HF x 1-3/411 

NUT, hex, 3/S IINF 

LOCKWASHER, 3/S" 

CAPSCRE;W, hex head, 3/S"NC x 1_1/411 

CAPSCREW, hex-hd., 3/B"NF x 1-3/4" 

Nill, hex, 3/SII NF 

LOCKWASHER, 3/8" 

GASKET, gear case 

GUARD, sprocket - lower (Used on tractors after #746) 

DRUM, b ralce 

NUT 

LOCKWASHER 

KEY, brake drwn 

NOTE: Items 20 thru 34 were used only on tractors prior to 
serial No. 2942. 

PINION (12 teeth, 8-3/8" long) 
DEFLECTOR, oil, pinion inner bearing 

CONE ASSEMBLY, pinion roller bearing 

CUP, pinion roller bearing 

PIN, end washer locking 

SHIM, adjusting, pinion bearing (.005 11 thick. Use as required) 

SHUr., adjusting, pinion bearing (.01011 thick. Use as required) 

WASHER, retaining, pinion outer bearing 

BOLT (thin hex-hd., 7/S"NF x 1-1/2") 

LOCKWASHER 

CAGE, pinion inner bearing (Not used on 50 11 tread Model after 
tractor #2:.37) 

CAPSCREW, hex-hd., 3/S II NC x 3/411 

LOCKWASHER, 3/S11 

CAGE, oil return (When replaced on tractors prior to #S96 
also order item 21 and discard item 32) 

CAP8CREW, hex-hd., 3/811 NC x 1-3/411 

LOCKWASHER, 3/8" 

SEAL, cork, oil return cage (Used only on tractors prior to 
#896) 

(Continued) 
81 

PACKAGE OR 
KIT NUJ.ffiER 



35 

36 

37 

38 

39 

40 { 

41 

PART 
~ 
045477 

035439 

904206 

030826 

030563 

042835 

030564 

030130 

013058 

904206 
030263 

{ 
035439 

42 
904206 

43 

44 

45 

46 

47 

48 

49 
50 

51 

52 { 

53 

54 
55 

56 

57 

58 

59 { 

60 

61 

62 

63 { 

64 

65 { 

66 
67 

68 

69 
70 

71 

045030 

045046 

045476 

042884 

U-2584 

045044 

045034 

910148 

045028 

013044 

023633 

042874 

042898 
045033 

045047 

045048 

045023 

901288 

911028 

045045 
070192 

045021 

045022 

U-3188 

904206 
045575 

036039 

904206 

045020 
036589 

045041 

045038 
045581 

910260 

QUANTITY 
• •• 
2 2 

8 8 

8 8 

2 

2 

4 

4 

2 

8 

8 

2 

8 

8 

4 

2 

2 

2 

2 

2 

2 

2 

2 

8 

4 

2 

2 

2 

6 

4 

2 

6 

6 

2 

6 

2 

2 

10 

10 

2 

10 

10 

2 

2 

2 

2 
2 

2 

2 

4 

4 

2 

8 

8 

4 

2 

2 

2 

2 

2 

2 

2 

2 

8 

4 

2 

2 

2 

6 

4 

2 

6 

6 

2 

6 

2 

2 

10 

10 

2 

10 

10 

2 

2 

2 

2 

2 

2 

FIN..lI.L DRIVE: Continued) 
See Plate 1772 

* 40" tread Model 
"H~ 50" tread Model 
DSSCRIPl'ION 

COVER, pInion outer bearing 
CAPSCREW I hex-hd., 3/S"NC x In 

LOCKWASHER, 3/8n 

NOTE: Items 35 thru 42 were used only on tractors after 
serial No. 2941. 

PINION (12 teeth, 8-3/8" long) 

DEFLECTOR, all, pinion inner bearing 
BEARING, ball, drive pinion 

BAFFLE, all, pInion bearings 
CAGE, pinion inner bearing 

CAPSGRE\'[, hex-hd., 3/811 NC x 1-1/4" 

LOCKWASHER, 3/8" 

COVER, pInion outer bearing 
CAPSCREYf, hex-hd., 3/S"NC x In 

LOCKWASHER, 3/S" 

GASKET, bearing cover 
GASKET, pInion inner bearing cage (4 used on 40" tread tractors 

prior to #2942) 

GEAR AND SHAFT (58 teeth) 

CONE AS8EMBLY, gear shaft inner bearing 
CUP, gear shaft inner bearing 
WASHER, retaining, gear shaft inner bearing 

NUT (hex, slotted, 1-1/4" thread) 
PIN, cotter, 7/32" x 2" 

COVER, gear shaft inner bearing (Not used on 50" tread tractors 
prior to #238) 

CAPSCREW (drilled hex-hd., 3/S"NC x 7/S") 
WIR~, locking (1/1611 x 12") 

CONE ASSEMBLY, gear shaft outer bearing 
CUP, gear shaft outer bearing 
SPACER, sprocket packing 
PACKING, track sprocket - outer (See NOTE below) 
PACKING, track sprocl{et - inner (See NOTE below) 
PUTE, pressure, track sprocl<et pacl<ing 
SETSCRE'U, square head, cup paint, 1/2"NC x 2" 

NUT, hex, 1/2"NC 
PLATE, packing retaining 

CAPSCREW, flat head, 3/S"NC x l-l/S" 
RETAINER, sprocket packing 
GUARD, dirt, track sprocket paCking 

CAPSCREW, hex-hd., S/8"NC X 1-1/2" } Tractors 
LOCKWASHER, 3/8" • to #26 

RING, dirt guard stiffening (Tractors after #25) 

CAPSCREV/, hex-hd., 3/SIlNF x 1-3/8" 
LOCKWASHER, 3/S11 

SPROCKET, track 
NUT (hex, 1-3/4" thread) 

LOCKWASHER 
KEY, track sprocket (5/S" x 5/S" x 4-3/S") 
STOP, oil, track sprocket keyway (felt) 

pr10r 

FITTING, lubricating, straight, l/S"NPT (Used on tractors after 
#896) 

PACKAGE OR 
KIT NUMBER 

NOTE: An improved type Seal Arrangement has been made available for 
installation on tractors on which the packing type seal has 
proven unsatisfactory. Order CHANGEOVER KIT 033144 which 
provides sufficient material for one tractor. Also see 
Service Bulletin 8-105. 

82 





SIDE VIEW 

$! 

GEAR CASE BRACE PARTS 

REAR VIEW 

62 

64 
[T'J' I ~l'T:J'TTT ~I 'I'll 

USED ON TRACTORS AFTER SERIAL NO. 4141 

FIRST TYPE SEAL ARRANGEMENT 
(TRACTORS PRIOR TO NO. 12561) 

FLAT TOOTH"SASE 

RELIEVED 
(FLAT FACE) 

SKELETON 
TOOTH-BASE 

TRACK SPROCKET DATA 

PLATE 11,74 FINAL DRIVE (SECOND TYPE) 



1 

PART 
NUMBER 

045052 

{ 
035236 

2 904208 

3 {AM-880l 
904208 

4 045032 

5 046439 

14 

15 

16 

17 

18 

19 

20 

21 

22 
23 

24 

25{ 

26 

27 

28 { 

29 

30 

31 

32 

33 

34 

013044 

023633 

035250 

035249 

901653 

032121 

013058 

904206 

U-3188 

046419 

035336 

911041 

904206 

013058 

035336 

911041 

904206 

045031 

046361 

045025 

045050 

045379 

035705 

030826 

030563 

042835 

030564 

030130 

013058 

904206 

045046 

030263 

035439 

904206 

045030 

045476 

042884 

U-2584 

045044 

045034 

35 910148 

36 045028 

{ 

013044 

37 023633 

904206 

QUANTITY 
• *. 
2 

24 

24 

10 

10 

2 2 
2 2 
4 

2 

4 

4 

2 

2 

8 

8 

12 

14 

26 

26 

4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

4 

4 

2 

8 

8 

2 

2 

8 

8 

4 

2 

2 

2 

2 

2 

2 

2 

8 

4 

8 

4 

2 

4 

4 

2 

2 

8 

8 

14 

12 

26 

26 

4 

4 

4 

2 

2 

2 

2 

2 

2 

2 

4 

4 

2 

8 

8 

4 

2 

2 

2 

2 

2 

2 

2 

8 

4 

8 

FINAL DRI1I1l 
(See Plate 1774) 

USAGE: Tractors after serial No. 4141. Also see page 89 for 
special parts used only on 50" tread model. 

* 40" tread Model 
** 50" tread Model 
DESCRIPrION 

CASE, gear - inner half 
CAPSCREW, hex-hd., 1/211NC x 1-3/4" 

LOCKWASHER, 1/211 

CAPSCRE1', hex-hd., l/ZnNC x 2" 

LOCKWASHE:H., 1/2" 

GASKET, final drive to transmission case 
TROUGH, all 

CAPSCREi'{ (drilled, hex-hd., 3/BIING x 7/8" 

\'lIRE, loclclng (1/1611 x 12") 

PLUG, all tiller and drain 
GASK~T, all filler and drain plug 
PLUG, pipe, square head, 3/Sll NPI' (011 lavel) 

CASE, gear - outer baIt 
CAPSCR£W, he:{ head, 3/Sll NG x 1-1/411 

LCCK'NASHER, 3/S" 

CAPBCREVl, hex head, 3/8"HF x l-l/2n 

CAPSCREW J hex-hd., 3/S"NF x 211 

CAPSCREW, hex-hd., 3/8"NF x 1-3/4" 

NUT, hex, 3/SII NF 
LOCKWASHER, 3/SII 

CAPSCREW, hex-l1d., 3/SII NC x 1-1/411 

CAFSCREV1, hex-hd., 3/SII NI<' x 1-3/411 

NUT, hex, 3/S uNF 

LOCIGIASHER, 3/8" 

GASKET, gear case 

GUARD, sprocket - lOVier 

DRUN1, brake 

NUT 

LOCKWASHER 

KEY, brake drum 

PlIHON (12 teeth, 8-3/S 11 long) 

DEFLECTOR, Oil, pinion inner bearing 

BEARING, ball, drive pinion 

BAFF~, oil, pinion bearings 

CAGE, pinion inner bearing 

CAPSCREW, hex-hd., 3/SII NC x 1-1/411 

LOCKI'IASHER, 3/8" 

GASKET, pinion inner bearing cage 

COVER, pinion outer bearing 

CAPSCREW, hex-hd., 3/S"NC xl" 

LOCIG'IASHER, 3/8" 

GASKET, bearing cover 

GEAR AND SHAFT (58 teeth) 

CONE AS'3E.:MBLY, gear shaft inner bearing 

CUP, gear shaft inner bearing 

WASHER, retainIng, gear sbaft inner bearing 

NUT (hex, slotted, 1-1/4" thread) 

PIN, cotter, 7/32'1 X 2" 

COVER, gear shaft inner bearing 

CAFSCREW (drilled hex-hd., 3/811NC x 7/S") 

WIRE, locking (1/16" x 12") (Used prior to #12561) 

LOCKl'IASHSR, 3/8" (Used after #12560) 
(Continued) 

85 

PACKAGE OR 
KIT HUMBER 



ITEM 
38 
39 
40 

41 

42 

43 

45 

46 

47 
48 

49 

PART 
NUMBER 
042874 
043635 

031781 

032006 

043448 

031782 
013058 

904206 
031777 

044545 

043282 

044544 

044546 

{ 
Oi3058 

50 
904206 

51 

52 

53 
54 
55 

56 

57 

58 

59 { 

60 

61 

034876 

044871 

044261 

044155 

044156 

036589 
045041 
032374 

045581 

043500 

043499 
043501 

043622 
043502 
043503 
901344 

043541 
043542 

028271 

904206 

046419 
045174 
904806 
911041 

QUANTITY 
• •• 
2 2 
2 

2 

2 

2 

2 

10 

10 

2 

2 

2 

2 

2 

10 
10 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

20 
2 

2 

1 

1 

2 

2 

2 

2 

2 

2 

2 

2 

2 

10 
10 

2 

2 

2 

2 

2 

10 
10 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

20 

2 

2 

1 

1 

2 

2 

2 

2 

2 

FINAL DRIVE Continued) 
See Plate 1774 

* 40n tread Model 
** 50'1 tread Model PACKAGE OR 
DESCf.IPTION KIT NUMBER 

CONE ASSEMBLY, gear shaft outer bearing............................ 033144 

cup J gear shaft outer bearing •..................................... 033144 

SPACER, ~ar shaft Quter bearing (Used on tractors prior to 
approx. #5342) ................................................... 033144 

PLATE, spacing, gear shaft outer bearing •.•.•.••••.....• o •• !'. ...... 033144 

NOTE: Items 42 thru 45 comprise the FIR:3T TYPE: SUL and were 
used on tractors prIor to #12561 only 

SEAL ASSEM8LY (1 RING and 180OT) (Also see item 67) ............... 033144 

RETAIJlER, gear shaft seal ••••...••....••..............••........•.. 033144 

CAPSCREW, hex-hd., 3/S ltNC x 1-1/4 11 
•••••••••••••••••••••••••••• 033144 

LOCKWASHER, 3/8 11 

GASKET, gear shaft seal retaIner •.••.•••..•••........ : .............. 033144 
NOTE: Items 46 thru 50 comprise the SECOi~D Tyn SZAL and were 

used only on tractors after #12560. Can also be installed 
on tractors #4142 thru #12560 by'replacing track SPROCKET 
034876 with SPROCKET 044871 or 044261. 

RING, gear shaft seal 
BOOT, gear shaft seal 
DRIVE ASSEMBLY, gear shaft seal (I-PLAT!!:, 1 WASHER, 6 PINS, 

6 SPRINGS. Serviced only as a unit) 
GUARD, gear shatt seal 

CAPSCREIV, hex-lId., 3/S"NC x 1-1/411 
LOCKiVASHER, 3/S 11 

SFROCI(ET, track (Skeleton tooth-base) (Used on tractors prior 
to #12561 only) 

SPROCKET, track (Skeleton tooth-base) (Service replacement tor 
SPROCKET 034876. Can be used with SECOHD TYPE SEAL) 

SPROCKET, track (Flat tooth-base) (Service replacement for 
SPROCKET 034876. Can be used With SECOND TYPE SEAL) 

SPROCKET, track (Standard. Flat tooth-base) (Used on tractors 
atter #12560) 

SPROCKET, track (Special. Skeleton tooth-base) (For tractors 
atter #12560 only) 

KEY, 

STOP, 
NOTE: 

NUT (hex, 1_3/411 thread) 
LOCKWASRER 

tracIc sprocket (5/S" x 5/8" x 4-1/S") 
011, track sprocket keyway 

Items 56 thru 66 were used only on tractors after #11572 
altho these parts can be installed on prior machines 
also. See BRACE KIT 043551 and Service Bulletin 8-258. 

PIN, gear case bracing - front •..•... : ..•..•.....................•• 043551 
PIN, gear case bracing - rear ••••...•...•••...•.................... 043551 
SPACER, gear case bracing pins •....•••••.•••••••••••••.•.....••...• 043551 
SHIM, gear case braCing pins (1/16" thick. Use as required) •••••••• 043551 
SHIM, gear case braCing pins (.010" thick. Use as required) ••.••••• 043551 
SLEB:VE, gear case braCing pins ••••••..•••.....•......•..••••.•••.• ! 043551 

PIN, cotter, 1/4 n x 2" ••.•....••.••...........•...•••.•••••••• 043551 
NOTE: Items 62 tliru 66 were used only on tractors #11573 

thru a pprox. #11905. 
SOaCET, gear case rear bracing pin - left •.••....•••••.••••••.••.•• 043551 
SOaCET, gear case rear braCing pin - right •••.•••.•••.......••..... 043551 

CAPSCREU, hex-hd., 3/S"Ne x 1_3/4" •.•••.••.••••.•.•••••..••••• 043551 

LOOO/ASHER, 3/S" 
CAPSCRE\I[, hex-hd., 3/8"NF X 21t................................ 043551 
CAPSCRE\V, hex-hd., 3/S"NF x 2-1/2" •.••.•••...•.•..•......•..•• 043551 

LOCKWASHER, 3/S" 
NUT, hex, 3/S"NF 

(continued) 
86 



PART 
ITEM ~ 

{ 
028271 

045174 
65 

904206 

911041 

66 043585 

67 033288 

68 054890 

QUANTITY 

-.!... •• 
2 

2 

2 2 

,,- 2 

6 6 

* 40" Tread Model 
** 50" Tread Model 

PACKAGE OR 
DESCRIPTION KIT NUMBER 

CAPSCREW, hex-hd., 3/8"NC x 1-3/4" •.....•....................• 043551 
CAPSCREW, hex-hd" 3/S"NF x 2-1/2" ............................ 043551 

lJJCKWASlIER, 3/8' 

NUT, hex, 3/S"NF 
WASHER, spacing, rear bracing pIn socket .....••................•..• 043551 

CEMENT, neoprene (1/2 pint can) } Used to cement 

SOLVENT, neoprene cement (1/2 pint can) seal boots 

87 



24 

,--
. [\ (~ /)1 

//1 

( ff 
~ II 

CD I I, J-- ........ III ' ~ I U' ...... _ I n ~, 
CD 

L1:T ',I'T';;[ I~!=--r-'J liJi~li,li41~ rT~['~IrTd 

L~ l 
FIRST TYPE SECOND TYPE THIRD TYPE 

USED ON TRACTORS PRIOR TO NO. 238 ONLY USED ON TRACTORS NO. 238 THRU NO. 2941 ONLY USED ON TRACTORS AFTER NO. 2941 

PLATE 1773-SPECIAL FINAL DRIVE PARTS FOR SO" TREAD MODEL 



PART 
ITEM NUMBER 

1 045528 

2 042833 

3 045526 

4 045527 

{ 045677 
5 

045678 

6 { 
035Z36 

904208 

7 { AM-880l 
904208 

8 045032 

{ 045667 
9 

045668 

10 { 035190 

904208 

{ 045670 
11 

045734 

{ 035244 
12 

904206 

13 { 045669 

045733 

15 045528 

16 042833 

17 045526 

18 045527 

19 045654 

20 { 035Z36 

904208 

21 
{ AM-8801 

904208 

22 045843 

Z3 070192 

24 030824 

25 042833 

26 030561 

27 030562 

28 030825 

{ 028271 
29 

904206 

30 045046 

31 030560 

32 030131 

SPECIAL FINAL DRIVE PARTS FOR 50' TREAD MODEL 

(See Plate 1773) 

NOTE: See preceding pages tor parts common to both 4011 tread and 
5011 tread Models. 

QTY. DESCRIPTION 

2 

2 

2 

2 

1 

1 

24 

24 
10 

10 

2 

I 

1 

28 

29 

2 

2 

8 

8 

2 

2 

2 

2 

2 

2 

2 

24 

24 
10 

10 

2 

8 

2 

2 

2 

2 

2 

8 

8 

4 

2 

2 

FIRST TYPE - Used on tractors prior to #Z38 
PIllION (12 teeth, 13-3/8' long) 

BEARIHG, ball, pinIon shaft - inner 

SPACER, pinion shaft inner bearing 

WASHER, pinion shaft inner bearing 
SPACER - left (Not serviced. See NOTE below) 

SPACER - right (Not serviced. See NOTE belcrn) 
CAPSCREW 1 hex-hd., 1/2nNC x 1-3/411 

LOCKWASHER, 1/2" 

CAPaCREI'l, hex-bd., 1/2"NC x 2' 

LOCKWASHER, 1/2" 

NOTE: As a replacement for either SPACER 045677 or 045678 use 1 
CASE 045654, 1 RETAINER 045843, 4 CAPSCREW 070192,1 COVER 
045028, 1 GASKET 045030 and 15 CAPSCREW 035336) 

GASKET, gear case to spacer 
CASE, inner halt - left 

CASE, inner half - right 
CAFSCREW J hex-bd., 1/2nNC x 1-1/211 

LOCKWASHER, 1/2" 

PLATE, cover (5-1/411 diam.) (Used prior to tractor #42) 
PLATE, cover (5-3/4" diam.) (Used after tractor #41) 

CAP'dCREI'l, hex-hd., 3/S"NC x 3/4" 
LDCKWASHER, 3/S" 

GASKET, cover plate (5_1/4" dlam.) (Used prior to tractor #42) 

GASKET, cover plate (5_3/4" dlam.) (Used after tractor #41) 

SECOND TYPE - Used on tractors #238 thru #2941 

PINION (12 teeth, 13-3/8' long) 

BEARING, ball, pinion shaft - inner 

SPACER, pinion shaft inner bearing 
WASHER, pinion shaft inner bearing 
CASE, gear - Inner half 

CAPSCREW, hex-hd., 1/2"NC x 1-3/4" 

LOCKWASHER, 1/2" 

CAPSCREW, hex-hd., 1/211 NC x 2" 

LOCKWASHER, 1/211 

RETAINER, pInion shaft center bearing 
CAPSCREW, flat head, 3/S"NC x l-l/e" 

THIRD TYPE - Used on tractors after #2941 

PINION (12 teeth, 13-3/8' long) 

B~~RING, ball, pinion shaft - inner 
SPACER, pinion shaft Inner bearing 
CAGE, pinion shaft inner bearing 
CAGE, oil return 

CAPSCRE'U, hex-hd., 3/SII NC x 1-3/4" 

l.OCKWASHER, 3/8' 

GASKET, pInion shaft inner bearing cage 
SPACER, pInIon shaft inner bearing 

RETAINER, pinion shaft center bearing 

(Continued) 

89 

PAC'AAGE OR 
KIT NUMBER 



REAR VIEW 

~ 

@ -"'" I~ ~ ,,-'" REAR VIEW 
6 SIDE VIEW U 

SECOND TYPE - EFFECTIVE WITH TRACTOR WM-4810 

PLATE 1770-BRAKE CONTROLS (HOUGH LOADER MODEL) 



PART 
~ ~ QTY. 

33 030823 2 

34{ 
035236 24 

904208 24 

{ Al,-8801 10 
35 904208 10 

36 070925 2 

PART 
ITEM ~ QTY. 

1 046641 

1A {~~~ 
904206 

2 046642 

{ 

036034 

3 911041 

904206 

046629 

037450 

904205 

903782 

904208 

5 046630 

6 { 037450 
904205 

7 { 903782 
904208 

8 { 

9 

11 
12 

13 

046366 

900806 

046365 

046639 

036997 

046640 

14 046367 

15 910260 

16 035938 

{ 
035934 

17 900942 

18 { 

19 

20 { 

21 

046669 

911040 

206066 

033068 

911063 

035939 

{ 

035948 

22 911040 

904204 

1 

3 

3 

3 

1 

3 

3 

3 

1 

4 

4 

1 

1 

1 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

5 
2 

2 

2 

1 

1 

1 

2 

2 

1 

1 

1 

1 

DESCRIPTION 

CASE AS:3!!:MBLY, gear - inner half ( Includes item 36) 

CAPSCREI'l, hex-hd. , Ij21lNC x 1-3/4' 

lOCKWASHER, 1/2" 

CAPSCRE\'/, hex-hd., Ij2"NC x 2' 

LOCKWASHER, 1/2 n 

PIN, dowel, pInion shaft center bearing retainer 

8RAKE CONTRO l.S 
(See Plate 1770) 

US.I\.GE: For Hough-Loader Model only. Also see page 95 

DESCRIPTION 

FIRST TYPE - Used on tractors prIor to serial No. 4810 

BEARING, end, pedal shaft - lett 
CAPSCRE'N, hex-hd., 3!8"NF x In 

NUT, hex, 3/8"NF 

LOCK\'IASHER, 3/a" 

BEARING, end, pedal shaft - right 
CAPSCREW J hex-hd., 3/S"NF x I" 

Nur, hex, 3/S"NF 

LDCKWASHER, 3/8n 

BEARING, intermediate, pedal shaft - left 
CAPSCR~, hex-hd., 5/1S"NC x 1-1/4" 
l..OCK7/ASHER, 5/16" 

CAPSCREW J hex-hd. J 1/2"NC x 3-1/211 

WCKWASHER, 1/2'~ 

BEARING, 1ntermedlate, pedal shatt - rIght 

CAPSCREW, hex-hd., 5/16"NC x 1-1/4" 

LOCK'IVASHER, 5/16" 

CAPSCREW, heX-hd., 1/211NC x 3-1/211 

LOCKWASHER, 1/211 

SHAFT, pedal stop 

PIN, cotter, l/S" x lit 

SHAFT, pedal 

LEVER, pedal - left 

KEY, #13 woodruff, 3/16" x lit 

LEVER, pedal - rIght 

SPACER, pedal 

FITTING, lubr1cating, straight, l/S"NPI' 

PAD, pedal 

PIN, pedal pad 

PIN, cotter, 3/32" x 5/8" 

ROD, locking pawl 

NUT, hex, 1/4"NF' 

YOKE, pawl rod 

PIN, pawl rod yoke 

PIN, cotter, 1/16" 

PAWL, brake locking 

PIN, brake lock1ng pawl 

NUl', hex, 1/4"NF 

LOCKWASHER, 1/4" 

x 7/16" 

(Continued) 

91 

PACKAGE OR 
KIT NUMlER 

PACKAGE OR 
KIT NUMBER 



BRAKE CONTROLS 
{See Plate 

PART 
ITEM ~ QTY. DESCRIPTION 

23 070637 

{ 

012992 

24 911041 

904206 

25 046645 

26 038516 

{ 

046419 

27 911041 

904206 

2B 036997 

29 03305B 

30 { 

31 

32 

33 

34 

35 

033072 

910967 

046368 

911043 

04661B 

070343 

032017 

{ 
035190 

36 
904208 

37 032016 

{ 
037430 

38 
904205 

39 { 

40 

41 

42 

43 

44 

43 

46 

47 

48 

49 { 

50 

51 

52 { 

53 

54 

903782 

904208 

910260 

032014 

035467 

900811 

032018 

903093 

036997 

032019 

035938 

035934 

900942 

046669 

911040 

033068 

911063 

206066 
035939 

{ 

035948 

55 911040 

904204 

56 070637 

{ 

012992 

57 911041 

904206 

58 046645 

1 

2 

2 

2 

1 

1 

1 

1 

1 

4 

4 

4 

2 

4 

2 

2 

1 
4 

4 

1 

4 

4 

1 

1 
3 

1 

2 

2 

1 

1 

2 

1 

2 

2 

2 

1 
1 

2 

2 

1 

1 

1 

1 
1 

1 
2 

2 

2 

QUARDRANT J brake lock1ng 

CAPSCru:;W, heX-l1d., 3/S"NF x 1-1/4" 

NUT J hex, 3/S11 NF 

LOCKI'/ASHER, 3/S" 

FILLER (Use as required between QUADRANT and FENDER) 

LEVER, brake shaft 

CAPSCREW, hex-hd., 3/S"NF x 2" 

NUT, hex, 3/8 11 NF 

LDCKWASHER, 3/S" 

KEY, #13 woodruff J 3/16" x 1 n 

YOKE, brake rod 

PIN, bralce rod yoke 

PIN, cotter, liS" x 7/8" 

ROD, brake 

NUT, hex, 1/2"NF 
ANCHOR, braim rod spring 

SPRING, brake rod 

SECOND TYPE - Used on tractors after serial No. 4809 

BEARING, pedal shaft - right 

CAPSCREW J heX-hd., 1/211NC x 1-1/211 

LOCKWASHER, 1/2" 

BEARING, pedal shaft - left 
CAPSCREW, hex-hd., 5/16"NC x 1_1/4" 

LOCKWASHER, 5/16" 

CAPSCREW, hex-hd., 1/2"NC x 3-1/2" 
LOCKWASHER, 1/2" 

FITTING, lubricating, straight, l/S"NPT 

SHAFT, pedal 

WASHER, pedal shaft 

PIN, cotter, 3/16" x 1-1/2" 

LEVER, pedal - left 

SETSCREW, headless, cup paint, 3/B"NC x 5/S" 

KEY, #13 woodruff, 3/16" xl" 

LEVER, pedal - right 

PAD, pedal 

PIN, pedal pad 

PIN, cotter, 3/32" x 5/S" 

ROD, locking pawl 

NUT, hex, 1/4"NF 
PIN, pawl rod yoke 

PIN, cotter, 1/16" x 7/16" 

YOKE, pawl rod 

PAWL, brake locking 

PIN, brake locking pawl 

Nur, hex, 1/4"NF 

LOCKWASHER, 1/4" 

QUADRANT, brake locking 
CAPSCREW, hex-hd., 3/B"NF x 1-1/4" 
Nur, hex, 3/S"NF 

iDOO,{ASHER, 3/Btl 

FILLER (Use as required between QUADRANT and FENDER) 

(Continued) 

92 

PACKAGE OR 
KIT NUMBER 



PART PACKAGE OR 
ITEM NUMBER QTY. DESCRIPTION KIT NUMBER 

59 038516 1 LEVER, brake shaft 

{ 
046419 1 CAPSCREW, hex-hd., 3/S"NF x 2" 

60 911041 1 NUT, hex, 3/S11NF 

904206 1 LOCKWASHER, 3/S" 

61 033058 4, YOKE, brake rod 

{ 033072 4, PIN, brake rod yoke 
62 

910967 4 PIN, cotter, 1/8' x 7/8" 

63 911043 4, NUT, hex, 1/2"NF 

64 032015 1 ROD, brake - left 

65 046368 1 ROD, brake - r1ght 
66 070665 1 SPACER, left brake rod spring a ttach1ng 

67 070343 2 SPRING, brake rod 

68 032013 2 ANCHOR, brake rod spring 

93 



~ 

PLATE 1769- BRAKE 

QIII;J --i4' I 
.---3-- ~ 

~~)Z3~ 
FI RST TYPE BRAKE BAND 

=DISCONTINUED= 

CASE 



~ 
1 

PART 
NUMBER 

0~.s219 

2 036723 

3 035467 

4 910259 

5 035938 

6 { 035934 
900942 

7 { 

8 { 

045117 

045684 

033068 

911063 

9 206066 

10 911040 

11 035940 

16 

18 

19 { 

035948 

911040 

904204 

045212 

035190 

904208 

910244 

045276 

070343 

035935 

910244 

900806 

045217 

033072 

910967 

20 045214 

21 {AM-8801 
904208 

22 036997 

23 045213 

24 037002 

25{ 
26 

028979 

904208 

045460 

{ 
045278 

27 
900806 

28 

29 037294 

{ 

036034 

30 911041 

904206 

BRAKES 
(8ee Plate 1769) 

NOTS: Also see pages 91 and 161 for speCial parts used on 
Hough-Loader and Orchard Models. 

'lTY. DE8CRIPl'ION 
2 LEVER ASSEMBLY, pedal (Includes item 2) (Service in tairs when for 

tractors prior to #26 and also order 2 RODS 045684) 

2 

2 

2 

2 

2 

2 

2 

2 

4 

4 

2 

2 

2 

2 

2 

2 

1 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

4 

2 

2 

4 

4 

4 

BUSHING, pedal lever (bronze) 

WASHER, pedal lever retaining 
PIN, cotter, 5/32" x 1-3/4" 

PAD, pedal 

PIN, pedal pad 
PIN, cotter, 3/3211 x 5/8" 

ROD, locking pawl (5-1/4" long) (Used on tractors prior to #26) 
*ROD, locking pawl (7" long) (Used on tractors after #25) 

* PIN 1 rod yoke 
*PIN, cotter, 1/16" x 7/16" 

*YOKE, pawl rod 

*NUT, hex, 1/4"NF 

*PAWL, locking 

*PIN, pawl pivot 
*NUT, hex, 1/4"NF 

*LOCKWASHER, 1/4" 
STOP, pedal lever (no notches) (Used on right pedal lever only on 

tractors #142 thru #8341. Order RATCHET 045212) 

*RATCHET, pedal lever (notched) 

~~PSCREW, hex-hd., 1/2"NC x 1-1/2" 

LOCKWASHER, 1/2" 

WASHER, plain, SA~ std., 1/2" 
SPACER (3/4" diam.) 

* Tractors #142 thru #8341 used but halt the quantities indicated 
since on these tractors the parts were installed on the left 
band pedal lever only. 

SPRING, pedal lever 

PIN, brake rod - front 

WASHER, plain, SAE std., 1/211 
PIN, cotter, l/Su xlII 

ROD, brake 

PIN, brake rod - rear 

PIN, cotter, l/S11 x 7/S" 

LEVER, brake shaft 

CAPSCREW, hex-hd., 1/2"NC x 2" 

LOCK'IIASHER, 1/2" 

KEY, #13 woodruff, 3/16" xl" 

SHAFT, brake 
BELLCRANK 

CAFSCREW, hex-hd., 1/2"NC x 2-1/2" 
LOCKWASHER, 1/2" 

KEY, bellcrank (3/16" x 3/16" x 2") 

PIN, brake band 

PIN, cotter, l/S" x 1" 

NOTE: Items 28 thru 30 were used on tractors prior to #12320 
only. 

BAND ASSELlBLY (Includes items 35 and 36) (Order item 31) 

END, band adjustment 

CAPSCREV/, hex-hd. , 3/8"NF xl" 

NUT, hex, 3/S IlNF 

LOCKWASHER, 3/8 11 

(Continued) 
95 

PA(](AGE OR 
KIT NUMBER 



Continued) 
Plate 1769) 

PART PACKAGE OR 
ITEM ~ 'lIT. DESCRIPrION KIT NU].lB!lR 

NOTE: Items 31 thru 34 were used as original 
tractors atter #12319 only. 

equipment on 

31 044468 2 8AND ASSEMBLY (Consists of ltesm 32 thru 34) 
32 044756 2 BAND WITH LINING (Includes items 35 and 36) 
33 044755 2 BOLT, eye, band adjustment 

{ 045278 2 PIN, band hinge 
34 900806 4 PIN, cotter, l/S" x 1" 
35 045261 2 LINING, brake band 
36 911096 48 RIVET, tubular, brass, 3/16" x l/~n (56 requ1red on tractors 

prior to #12320) 
37 035337 2 SPRING, band adjustment 

38 035335 2 PIN, swivel 
39 037053 2 NUT, band adjustment 

NOTE: Items 40 and 41 were used on tractors after #8923 only. 

{ 034791 1 GUIDE, brai(e band - left 
40 

034792 1 GUIDE, brake band - right 

{ 
U-3188 4 CAPSCR~«, hex-hd., 3/auNe x 1-1/2" 

41 911041 4 NUT, hex, 3/S"NF 

904206 4 LOCKWASHER, 3/811 

42 4 BUSP'ING, brake shaft (See TRANSMISSION CASE AND COVERS) 

43 2 PIN, pedal lever (See TRANSMISSION CASE ANO COVERS) 

44 2 DRilll, brake (See FINAL DRIVE) 

96 



CHASSIS 

Cowl (Orchard) • • • • 

Drawbar • • • • • • • 

Equalizing Spring • • • • • • • 

Equalizing Spring Parts · . . • • 

• 

• • 

• 

• • 

• 

PAGE NUMBER 

• 133 

• • 109 

• • • • • 99 

• • • •• 101 

Fenders (See Side Fenders and Track Fenders). • • • 

Front Track Idlers •••• • • ••••• 115,117 

Grousers .. • • • • • • • • • • • • • 127 

Hood 

Hood 

(standard). • • • • • • • • • · . . . • . • • 131 

(Orchard) • • • • • • • • • • · . . . . . 133 

Hood S ide Plate s 

Hood Side Plates 

(Standard). • • • • • • • • • • 131 

(Orchard) • • • • • • • • • · . • 133 

Painting and barking. • • • • • • • • • • • • •• 138 

Seats (standard and Hough-Loader) •• • • 134,136 

Sea ts (Orchard) • • • • • 

Side Fenders (Standard) • 

Side Fenders (Orchard) ••• 

street Plates •••• • • 

Throttle Control. • • • • • 

Tracks. . . . • • • • • 

Track Fenders (Standard), • 

• • • • 

• 

• • • • • 155,157 

131 • • 

• • • • •• 129 

• • • • • • • • • • • 127 

• • • • • • • • •• 1'7,138,13S 

• • • · ..... • 121,123,125 

• • • • • · . , , . • 128 

Track Fenders (Orchard) ••••• • • • • • • • 129 

Track Release • • • • • • • • • • • • • • • 113 

Track Supporting Rollers. • •• •• • •••• 118,119 

Transfers • • • • • • • • • • •• •••••••• 138 

Truck Frame (Oscillating) • •• •••• • ••• 103 

Truck Frame (Rigid) •••••••••••••••• 107 

Truck Wheels •••• • • • • • • • • • • • •• , 110,111,112 

97 



C\J 

0 
Cl> -1 

Cl> 
( 

\ 

---ml'il n ;~. ~' 

'II -- ~ I , ~~::::r ,... 
-'-. (>') 

'>t 

It) 
-

L_. 
<.9 
Z 
0:: 
0.. 
(f) 

<.9 
Z 
N 
-1 
« 
::> 
0 ., , 
w 

I: ! - (>') 

• LO 
CO 
r-

W 
I-« 
-1 
0.. 

f ( 
\---
L. :s! 

~ 

r--- S!: 
, ~.-1_. 

<:2 : ~~--,! " . \.1 
I _I 

0 {\J 0 - Cl> - -

98 



PART 
ITEM NUMBER 

1 

2 

3 

4 

5 

7 

045151 

046175 

045414 

045553 

046172 

045428 

045154 
035188 
911035 

045158 

033176 

021797 
904209 

033291 
904369 

045087 

8 
{ 

035073 
911044 

035018 
904208 

9 { 

10 { 

ll{ 
12 

13 
14 

045156 

045422 

035278 
038234 
035067 
904208 
035278 

038234 

035540 

045423 
045424 
911116 

910320 
900811 

1 

1 

1 

1 

1 

1 

2 

2 

2 

4 

4 

4 

4 

1 

4 

4 

4 

4 

2 

2 

4 

4 

4 

4 

2 

2 

2 

2 

2 

4 

2 

4 

1 

1 

1 

1 

1 

1 

2 

2 

2 

4 

4 

4 

4 

1 

4 

4 

4 

4 

2 

2 

4 

4 

4 

4 

2 

2 

2 

2 

2 

4 

2 

4 

EQUALIZING SPRING 
(See Plate 17~ 

USAGE: All tractors except Hough-Loader Uodel 
*' 40" Tread Model 

** 50n Tread Model 

DESCRIPTION 
NOTE: See page 101 for repair parts of equalizing sprIng 

assemblies. 

SPRING ASSEMBLY (6-1eaf type. 42" long) (Discontinued. Order 
SPRING ASSEMBLY 045414) 

SPRING ASSEMBLY (7-1eaf type. 4211 long) (Used on tractors 
#452 thr" #1502. Order SPRING A5SE1ffiLY 045414) 

SPRING ASSEMBLY (7-1eaf snubber-type. 42" long) (Used on 
tr&ctors after 11502) 

SPRING ASS&V,BLY (S-leaf type. 52" long) (Discontinued. Order 
SPRING A5SEW£LY 045428) 

SPRING ASSEW£LY (7-1eaf type. 52" long) (Used on tractors 
#453 thru #1386. Order 5PRING ASSEMBLY 045428) 

SPRING ASSEMBLY (7-1ea£ snubber-type. 52" long) (Used on 
tractors after #1386) 

PIN, spring pivot 
SETSCREW (hex-hd., taper pOint, 1/2"NC x 1-5/811 

NUT, hex, jam, 1/211NC 
BEARING, pivot pin (15/16" high) (Used on tractors prior 

to #2250") 
BEARING, pivot pin (1_7/16" high. 5/S" bolt holes) (Used on 

tractors #22S0aa thru #7068t. Order BEARING 033176 with 2 
CAPSCREWS 033291 and 2 LOCKWASHERS 904369. Requires 
retapping 5/8"NC holes in oil pan to 3/4"NC) 

BEARING, pivot pin (1-7/16 11 high. 3/4" bolt holes) (Used on 
tractors atter #7068*) 

CAPSCREW, hex-hd., 5/S II NC x 1-3/4" 
LOCKWASHER, 5/S" 
CAPSCREVI, hex-hd., 3/4"NC x 1-3/4" 
LOCKWASHER, 3/4" 

SOCKET, spring 

} 
Tractors prior 
t( 1170691 

} 
Tractors after 

#7069tt 

CAPSCREW, hex-hd., 
NUT, hex, 1/2"NF 
CAPSCREW, hex-hd., 
LOCKWASHER, 1/2" 

1/2"NF x 1_3/4" } Tractors prior 
to #142 

1/2"NF x 1_1/2" (Tractors after #141) 

CAP, sprin§ socket (Used on 40" tread tractors prior to #1503 
and on SO tread tractors prior to #1387) (Not illustrated) 

CAP, spring socket (Used on 40 11 tread tractors after #1502 
and on 50" tread tractors after #1386) 

CAPSCREW, hex-hd., 1/2"NF x 2_3/4" } Tractors prior 
NUT, hex, high, 1/2"NF to #142 
CAPSCREW, hex-hd., 1/2"NF x 2" } 

Tractors after #141 
LOCKWASHER, 1/2" 
CAPSCREW, hex-hd., 1/2"NF x 2_3/4" 
NUT, hex, high, 1/2nNF 
WASHER, bevel (1/2") 

NOTE: Items 13 thru 15 were used only on 40" tread tractors 
after serial No. 1502 and on 50" tread tractors after 
serial No. 1386. 

SHACKLE, spring snubbing 
PIN, spring snubbing shackle 

WASHER, plain, SAE std., 7/8" 
PIN, cotter, 5/32" x 1-1/2" (Tractors prior to #10446) 
PIN, cotter, 3/16" x 1-1/2" {Tractors after il044S} 

a Including tractors serial No. 2256 thru 2277, 2294 thru 2299, 
2331 and 2337. 

a6 Excluding tractors serial No. 2256 thru 2277, 2294 thru 2299, 
2331 and 2337. 

t Excluding tractor serial No. 7004. 
tt Including tractor serial No. 7004. 

99 

PACKAGE OR 
KIT NUMBER 



3 
I 2 

2 

14 

6 

6 
9 

8 7 3 

II 10 12 

2 3 7 

13 

6-LEAF TYPE 

7-LEAF TYPE 

15 

13 

I' ,I',I'~ ',1',1'.1 

15 

. -- - -.­
-~ -~-

~LEAF SNUBBER TYPE 

- ---

o 
'- ~_-_o_ =_. ____ .=_ 

PLATE 1786--EQUALIZING SPRING PARTS 
100 

14 



EQ.UALIZIHG SPRING PARTS 
(See Plate 1786) 

045151 SPRING ASSiEIABLY 

l 045553 SPRING ASSEMBLY 

9,DANTITY 
046175 SPRING ASSEMBLY 

See page 99 046172 SPRING ASSEMBLY 
r< t:l "' OJ " OJ 045414 SPRING ASSEMBLY til <- <- r< '" r< "' r< r< Ul " 045428 SPRING ASSEt.IBLY PART "' "' "' <0 "' PACKAGE OR 

ITEM NUMBER 2: 2: 2: 2: 2: 2: DESCRIPTION KIT NU1iBER ------
{ 04606B 1 1 1 LEAF (42-1/4" long) 

1 
046169 1 1 LF.AF (50" long) 1 

{ 046067 1 1 1 LEAF (40" long) 
2 

04616B 1 1 LEAF (50 11 long) 1 

3 { 046066 1 1 1 LEAF (36" long) 

046167 1 1 1 LEAF (46" long) 

{ 046065 1 LEAF (29-1/2" long) 
4 

(39-1/2" long) 046179 1 LEAF 

{ 046064 1 lEAF ASSELiBLY (22-3/4" long. Includes rebound CLIPS) 
5 

046176 1 lEAF ASSEMBLY (32-3/4 11 long. Includes rebound CLIPS) 

{ 046063 1 1 LEAF (16 11 long) 
6 

046163 1 1 LEAF (26" long) 

{ 046059 1 1 LEAF (31 11 long) 
7 

046166 1 1 LEAF (41 11 long) 

{ 04605B 1 lEAF ASS!!:MBLY (26" long. Includes rebound CLIPS) 
8 

lE.!iF ASSEMBLY (3611 Includes rebound CLIPS) 046165 1 long. 

{ 046056 1 LEAF (21" long) 
9 

046164 1 LEAF (31" long) 

{ 045418 1 LEAF (31" long) 
10 

045432 1 LEAF (41" long) 

{ 045417 1 LEAF (36-1/2" long) 
11 

045431 LEAF (46-1/2") 1 

{ 
045416 1 lEAF ASSEMBLY (37 11 long. Includes rebound CLIPS 

and 2 BUSHINGS 045419) 
12 

045430 1 LEAF ASSEMBLY (47" lonTo Includes rebound CLIPS 
and 2 SUSHINGS 045419 

13 045155 2 2 2 2 2 2 BUSHING, spring pivot 

14 045419 2 2 BUSHINn, snubber shaclcle pin 

15 1 1 1 1 1 1 SADDlE AND CLAMP (Not serviced separately) 

101 



TOP VIEW 

2 
FIRST TYPE 

PIVOT AXLE BRACKET AR RANGEMENT 

--~~----~--~-'"::::~= 

CJP·'r'--;r2:;r:,,'.T2tJ SIDE VIEW 

PLATE 1775 TRUCK FRAME (OSCILLATING TYPE) 



PART QUANT lTY 

~ ~ * ** 

11 

12 { 

13 

14 

15 

16 

20 

045089 

031657 

045090 

031658 

045167 

031655 

045168 

031656 

035067 

035540 

911043 

904206 

045208 

031666 

042030 

023465 

911044 

035014 

904209 

045163 

045164 

013467 

035543 

072366 

033697 

035543 

072366 

045160 

045458 

045457 

036045 

045202 

045201 

045203 

047009 

047010 

013467 

035543 

072366 

033697 

035543 

072366 

045519 

2 

2 

1 

1 

36 

36 

36 

36 

2 

4 

4 

4 

4 

1 

1 

8 

8 

8 

8 

8 

8 

4 

2 

2 

2 

2 

2 

2 

8 

8 

8 

8 

8 

8 

2 

2 

1 

1 

28 

28 

28 

28 

2 

2 

4 

4 

1 

1 

8 

8 

8 

8 

8 

8 

4 

2 

2 

2 

2 

2 

2 

1 

1 

8 

8 

8 

8 

B 

8 

4 

USAGE: For all tractors except Hough-Loader Model 
* Tractors prior to serial No. 4142 

** Tractors after serial No. 4141 
DESCRIPTION 

CRlI.NNEL, side - Ie rt 

CHANNEL, side - left 
CHANNEL, side - right 
CHANNEL, side - right 

CHANNEL, top - left 
CHANNEL, top - left 
CH.ti.NNEL, top - right 

CHANNEL, top - right 
CAPSCREW, hex-hd., l/Z"HF x 211 

WASHER, bevel (1/2") 

Nur, hex, 1/211NF 

I..OCKWASHER, 1/2" 

BRACKET, track supporting roller 
B&lCKET, track supporting roller (Used prior to #10942) 
BRJl.CKET J track supporting roller 

CAPSCm;W, hex-hd., 5/S"NF x 

NUT J hex, 5/SuNF 

(Used after #10941) 

CAPSGREW, hex-hd., 

LOCKWASHER, 5/S" 

1-5/S" 
} 

Used on tractors 
prior to #142 

(Used after #141) 

NOTE: Items 8 thru 16 comprise EARLY TYPE PIVOT AX[£ BRACKET 
ARRANGEMENT and were used on tractors prior to 118342 
only. 

BRACKET ASSEMBLY, pivot axle - lett (Includes item 11) 

BRACKET ASSEMBLY, pivot axle - right (Includes item 11) 

CAPSCREiV, hex-hd., 5/S"NF x 3 11 

WASHER, bevel (5/S II
) 

NtIr, hex, high, 5/S"NF 

CAPSCREW (thin hex-hd., 5/S IINF x 2-1/2n) 

WASHER, bevel (5/8") 

NUT, hex, high, 5/S IINF 

BUSHING, pivot axle bracket (bronze) 

SEAL, pivot axle braclcet (felt) 

RETAINER, pivot axle bracket seal 

FITTING, lubricating, giant button-head, 5/S II NF 

PLATE, thrust, pivot axle bracket 

GASKET, pivot axle bracket thrust plate 

GASKET, pivot axle bracket cap 

NOTE: Items 17 thru 21 comprise the LATE TYPE PIVOT AXLE 
BRACKET ARRANGEMSNT and were used on tractors after 
#83<1,1 only. 

BRACKET ASSEMBLY, pivot axle - left (Includes item 20) (When 
replaced on tractors #S342 thru #12600 also use 1 CAP 047013) 

BRACKET ASSEMBLY, pivot,axle - right (Includes item 20) (When 
replaced on tractors #S342 thru #12600 also use I CAP 047013) 

CAPSCREW, hex-hd., 5/S II NF x 3" 

WASHER, bevel (5/8") 

NUT, hex, high, 5/S"NF 

CAPSCRE~i (thin hex head, 5/SIl NF x 2_1/211
) 

WASHER, bevel (5/S II
) 

NUT, hex, high, 5/SII NF 

BUSHING, pivot axle bracket (rubber and steel) 

(Continued) 

103 

PACKAGE OR 
KIT NUMBER 



PART 

TRUCK FRAME OSCILLATING TYPE) Continued) 
See Plate 1775 

*Tractors prior to ssrlal'No. 4142 
QUANTITY **Tractors after serial No. 4141. 

ITEM NUMBER * ** DESCRIPTIO~ 

21 

22 { 

23 { 

24{ 
25{ 

26 

28 

045521 

033771 

047013 

023755 
904209 

036707 

904209 

045169 

031659 

035073 12 

2 

6 

6 

2 

038234 

035540 

034683 
072366 

035543 

045170 

031660 

035073 

038234 

035540 

034683 

072366 

035543 

12 

12 

2 

12 

12 
12 

2 

2 

2 

6 

6 

2 

12 

12 

12 

2 

12 

12 

12 

W'ASHER, pivot axle bracket bushing 

CAP, pivot axle bracket (Used on tractors prior to #12601) 
CAP, pivot axle braclcet (Used on tractors after #12600) 

CAPSCREW, hex-hd., S/ellNC x 2-1/4 n 

LOCK'IVASHER, 5/8 n 

CAPSCREW, hex-hd., S/ellNC x 1-3/4" 

LOCKWASHER, 5/8" 

GUARD, track - left 
GUARD, traclc - left 

CAPSCREW, hex-hd., 1/211NF' x 1_3/4" 

NUT, hex, high, 1/2"NF 

V/ASHER, bevel (1/2 11
) 

CAPSCRE\'{ (thin hex-hd. J S/anNl" x 1-3/411
) 

NUT, hex, hIgh, 5/8 l1NF 

WASHER, bave 1 (5/8 11
) 

GUARD, track - right 
GUARD, track - right 

CAPSCREW, hex-hd., l/Z"NF x 1-3/4" 

NUT, hex, hIgh, 1/2"NF 
WASHER, bevel (1/211

) 

CAPSCREIV (thin hex-hd. J 5/S"NF x 1-3/411
) 

NUT, hex, high, 5/SnNF 

WASHER, bevel (5/8") 

104 

PACKAGE OR 
KIT NUMBER 



105 



>-' o 

'" 

TOP VIEW 2-5 23 21 22 

" -, 
I OIL PAN 

'-

SECOND TYPE ENGINE SUPPORT - SIDE VIEW 

27 13 12 7 9 

~, 

3~ C4\f' "I 
\ ,"l', ".;' :",(~~ IIII "",I'llhL \. ,',< 

SIDE VIEW 

PLATE 1776--TRUCK FRAME (RIGID TYPE) 



PART 
ITEM ~ 

3 

046009 

032291 

033917 

046010 

032292 

033918 

046019 

032289 

033915 

046020 

032290 

033916 

4 
{ 

035067 

035540 

911043 

904208 

5 

7 

033849 

033843 

033919 

033850 

033844 

033920 

033696 

035543 

072366 

033851 

033845 

033921 

033852 

033846 

033922 

8 
{ 

033696 
035543 

072366 

{ 
033539 

9 033540 

10 { 

11 { 

070469 

911043 

904208 

035018 

911043 

904208 
12 048318 

035073 

035540 

038234 

035892 

035540 

038234 

044534 

044944 

TRUCK FRAME (RIGID TYFE) 
(See Plate 1776) 

USAGE: For Hough-Leader' Model only 
QTY. DESCRIPTION 

2 

2 

2 

2 

2 

2 

1 

1 

1 

1 

1 

1 

36 

36 

36 

36 

1 

1 

1 

1 

1 
1 

14 

14 

14 

1 

1 

1 

1 

1 

1 

14 

14 
14 

1 

1 

4 

4 

4 

2 

2 

2 

1 

18 

18 

18 

4 

8 

4 

1 

1 

CHANNEL, side - left (For tractors prior to #4142) 

CHANNEL, side - left (For tractors #4142 thru #7710*) 

CHANNEL, side - lett (For tractors after iI7710**) 

CHANNEL, side - right (For tractors prior to #4142) 
CHANNEL, sIde - right (For tractors #4142 thru #7710*) 
CHANNEL, side 

CHANNEL, 

CHANNEL, 

top -
- right (For tractors after #7710**) 
lett (For tractors prior to #4142) 

top - lett (For tractors #4142 thru #7710*) 
CHANNEL, top - left (For tractors after #7710**) 
CHANNEL, top - right (For tractors prior to #4142) 
CHANNEL, top - right (For tractors #4142 thru #7710*) 
CHANNEL, top - right (For tractors after tn710**) 

CAPSCREW, hex-hd., l/Z"NF x 2" 

WASHER, bevel (1/211 ) 

NUT, hex, 1/2 nNF 

LOCID'/ASHER, 1/2" 

GUARD, outer - left (For tractors prior to #4142) 

GUARD, outer - left (For tractors 114142 thru #7710*) 

GUARD, outer - left (For tractors after #7710**) 

GUARD, outer - right (For tractors prior to #4142) 

GUARD, outer - right (For tractors #4-142 thru #7710*) 

GUARD, outer - right (For tractors after #7710**) 

CAPSCREW (thin hex-hd., 5/811NF x 211) 

WASHER, bevel (5/S~') 

NUT, hex, high, 5/S"NF 

GUARD, inner - left (For tractors prior to #4142) 

GUARD, inner - left (For tractors #4142 thru #7710*) 

GUARD, inner - left (For tractors after #7710**) 

GUARD, inner - right (For tractors prior to #4142) 

GUARD, inner - right (For tractors #4142 thru #7710*) 

GUARD, inner - right (For tractors after #7710**) 

CAPSCRE:Vl (thin hex-ho., 5/8"NF x 2") 

WASHER, bevel (5/811 ) 

NUT, hex, high, 5/SIl NF 
GUARD, sprocket - left 

GUARD, sprocket - right 

CAPSCREW, hex-hd., 1/2nNF x 1-1/4" 

NUT, hex, 1/211NF 

LOCKWASHER, 1/2" 

CAPSCR!i::VI, hex-hd., 1/2nNF x 1-1/2" 

NUT, hex, 1/211NF 

LOCKWASHER, 1/2" 
A-FR..llllE, rigid (When replaced on tractors prior to #14143L!t. also 

use items 21 thru 25) 

CAPSCREW, hex-hd., 1/211 NF x 1-3/4 11 

WASHER, bevel (1/211 ) 

NUT, hex, high, 1/2"NF 

CAPSCREW, hex-l1d., 1/2nNF x 2_1/2" 

WASHER, bevel (1/2") 

NUT, hex, high, 1/211NF 

NOTE: Items 15 tbru 20 comprise the FIRST TYFE: ENGINE SUPPORT 
and were used only on tractors prior to serial No .. 14143A 

SPRING, engine supporting (Used on tractors prior to #12705) 

BRI\.CKET, engine supporting (Started with tractor #12705) 

(Continued) 
107 

PACKAGE OR 
KIT NUMBER 



PART 
ITEM NUMBER ,!TY. 
16 030544 2 

17 911116 4 

18 900811 4 

19 { 030534 1 

044940 1 

{ 
071943 2 

20 911045 2 

904369 2 

21 048319 1 

22 048320 1 

{ 
044402 2 

23 911030 2 

904369 2 

24 048322 1 

25 901344 2 

{ 030532 2 
26 

042031 2 

27 { 
035229 4 

904209 4 

DESCRIPrION 
PIN, engine supporting bracket 

WASHER, plain, SAE std., 7/16" 
PIN, cotter, 3/16" x 1-1/2" 

BRACKET, rebound (Used on tractors prior to #12705) 

BRACKET, rebound (Started with tractor #12705) 
CAPSCREW J hex-hd. J 3/4 'NF x 3-3/4' 

NUT, hex, 3/4"NF 

LOCKWASHER, 3/4" 

NOTE: Items 21 thru 25 comprise the SECOND TYPE ENGINE SUPFORT 
and were used only on tractors after sertal No. 14142 I'.:..a 

Gan be installed on prior tractors by ordering CHANGEOVER 
KIT 048656. See Service Bulletin 8-335. 

PACKAGE OR 
KIT NUMBER 

SUPFORT, engine........................................................ 048656 

PLATE, engine support •......•.....••.•.....•••.•...••.•....•••...•••.•• 048656 

CAPSCREW, hex-hd., 3/4"NC x 4-1/4" ................................ 048656 
NUT, hex, 3/4"NC 
LOCKWASHER, 3/4" 

PIN, Pivot, engine support ••.••••••••.•••••••••.••••.•••••••••...•..•••• 048656 

PIN, cotter, 1/4" x 2" •.••••..•......••.•..•••••....•••••..•..•••• 048656 
PLATE, mounting, track supporting roller (Used on tractors prior to 

#10942) 

PLATE, mounting, track supporting roller (Used on tractors after #10941) 
CAPSCREW, hex-hd., 5/8"NF x 2" 
lOCK WASHER, 5/8" 

* Excluding tractors No. 7633 and 7639 
** Including tractors No. 7633 and 7639 
~ Excluding tractors No. 13954, 13991, 13992, 14002, 14004, 14015, 

14030; 14032, 14055, 14124, 14126, 14128, 14133 thru 14139, and 
14141. 

AA. Including tractors No. 13954, 13991, 13992, 14002, 14004., 14015, 
14030; 14032, 14055, 14124, 14126, 14128, 14133 thru 14139, and 
14141. 

108 



8 

PART 
ITEM NUMBER ~ 

1 045347 1 

{ 070865 2 
2 

905347 2 

{ 
013467 6 

3 911044 6 

904209 6 

4 045473 2 

{ 045349 1 
5 

045348 1 

6 { 035392 6 

904209 6 

7 045774 1 

8 045101 1 

9 045102 1 

{ 035061 2 
10 

904208 2 

{ 045346 1 
11 

046525 1 

12 045103 1 

2 

3 

~1i\~ __ ~6 
p~ II 

7 

PLATE 1787- DRAWBAR 
DRAWBAR 

(See Plate 1787) PACKAGE OR 
DESCRIPTION KIT NUMBER 

PIA TE 1 drawbar 

CAPSCREW, hex-hd., 7/8'NC x 2-1/2' 

LOCKVIASHER, 7/8' 

CAPSCREW, hex-hd., 5/S"NF x 3" 

NUT, hex, 5/8"NF 

LOCKWASHER, 5/S" 

STOP, drawbar 

BRACKET, bracing - lett 

BRACKET, bracing - right 
CAPSCREW, hex-hd. J 5/S nNC x 1-1/4 n 

LOCKWASHER, 5/8" 

DRAWBAR 

PIN, drawbar pivot 
CLIP, retaining, drawbar pivot pin 

CAPSCREW, hex-hd., 1/2"NC x 1_1/4" 

LOOO/ASHER, 1/2" 

U-BOLT J drawbar locking (4-3/8' long) (For standard Models) 

U-BOLT, drawbar locking (7-1/8' long) (For Orchard Models) 
PIN, drawbar coupling 

109 



1 
1 

L-~ __ 3 

14 

13 

7 

--:::::::::::.--- 15 

'------9 

------10 

PLATE 1782 TRUCK WHEEL (FIRST TYPE I 

PART QUANTITY 
ITEM NUMBER * ** 

1 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 
14 
15 

045320 
035067 

035540 
038234 

045448 
033267 
033053 
045335 

036045 
033776 
036224 

036225 
036221 
035048 
036214 
033053 

035844 

8 

32 

32 
32 

8 

16 
64 

8 

8 

32 
16 

16 
16 
48 
16 
64 

16 

10 
40 

40 
40 

10 
20 
80 
10 
10 
40 
20 

20 
20 
60 
20 
80 
20 

TRUCK WHEEL 
(See Plate 1782) 

USAGE: Tractors prior to serial No. 4142 
* Standard Models 

** Hough-Loader Model 
DESCRIPTION 

WHEEL ASSEMBLY, truck - complete (Consists ot items 2 thru 15) 
CAPSCREW, hex-hd., l/Z"NF x 2" 
WASHER, bevel (1/2') 

NYT, hex, high, 1/2" 
WHEEL ASSEMBLY (Consists of 1 WHEEL and 2 BUSHINGS 033267) 
BUSHING 

PIN, bushing 
SHAFT 

FITTING, lubricat1ng, giant button-head, 5/S"NF 
WASHER, thrust 

SEAL, all (cone) 
SEAL, all (cup) 

RETAINER ASSEMBLY, 011 seal (1 RETAINER, 2 PINS) 

SPRING, 011 seal 

BRACKET J shaft 

PIN, shaft bracket 
PIN, bracket retaining 

110 

PACKAGE OR 
KIT NUMBER 



10 

1 

2 

3 

4 

5 

6 

7 

8 

9 
10 

c-._--.... I 

I ( 
II r 
1 

PLATE 1783 - TRUCK WHEEL (SECOND TYPE) 

PART 
NUMBER 

031643 

033108 

031647 

036045 

033781 

031650 

035067 
035540 

038234 

031849 

QUANTITY 
* •• 

8 )0 

16 20 

8 10 

8 10 

32 40 

16 20 

32 40 

32 40 

32 40 

32 40 

TRUCK lrniEEL 
(See Plate 17103) 

USAGE: Tractors serial No. 4142 tnruNo. 8341 
* Standard Models 

** Hough-Loader Model 
DESCRIPTION 

NOTE: WHEE:L ASSEMBLY 033990 as listed on the following pages 
can be used as a substitute for this type wheel and Is 
recommended for all applIcatiOns requiring replacement 
of the entire assembly. 

WHEEL ASSEMBLY (Includes item 2) 

BUSHING 
SHAFT 

FITTING, lubricating, g1ant button-head, 5/S"-18NF 

WASHER, thrust 
BRACKET, shaft 

GAPSCREW J hex-hd. J 1/2"NF x 2" 

WASHER, bevel (1/2") 

NUT J hex, high, 1/2"NF 

SHIM, adjusting, wheel end-play (.010'1 thick. Use as required) 

111 

PACKAGE: OR 
KIT NUMBER 



19 

ITEM 

1 

2 

3 

4 

5 

6 { 

7 

8 { 

9 

10 

11 
12 

14 
15 
16 

17 
18 
19 

r1 
2 

fQh) .~~ti'----4 ~ "'--21 

PLATE 1784 TRUCK WHEEL (THIRD TYPE) 

PART 
NUM8ER 

034650 

035892 
038234 
035540 
033990 

035067 

038234 
035540 

034000 
034651 

034008 
209889 
209890 
034003 

034274 

034275 
034273 
044826 
034012 
034004 
044529 

034006 
034042 

QUANTITY . *. 
8 10 

32 40 
32 40 
32 40 

8 

32 
32 
32 

8 

8 

8 

16 
16 
16 

24 

24 

16 
16 
16 

16 
16 

16 
8 

10 

40 

40 
40 

10 
10 

10 
20 
20 
20 

30 
30 

20 
20 
20 
20 
20 

20 
10 

TRUC'"!\: WHEEL 
(See Plate 1784) 

USAGE: Started with tractor serial No. 8341. Also used tor 
service on prior tractors. 

'* Standard Models 
** Hough-Loader Model 

DESCRIPTION 

WHE~L ASS!!:MBLY, truck - complete (7-7/8" dlam.) (Consists of 
items 8 thru 20) (Used only as a service replacement tor 
FIRST TYP!; truck w}1eel on tractors prior to #4142) 

CAFSCREW, hex-hd., 1/2"NF x 2_1/211 

NUT, hex, high, 1/2"NF 
WASHER, bevel (1/2") 

WHESL ASSEMBLY, truck - complete (8-7/8" dlam.) (Consists of 
items 8 thru 20) (Wlll fit all tractors after #4141l 

CAPSCRE~f J hex-hd., 1/2uNF x 2" 

NUT, heX, high, 1/211NF 

WASHER, bevel (1/2") 

WHEEL (8-7/8" d1am.) (For tractors prior to #4142) 
WHEEL (7_7/8" dlam.) (For tractors after #4141) 
SHAFT 

CONE ASSEMBLY, shaft bearing 

CUP, shaft bearing 

RETAINER, shaft bearing 

SHIM, adjustIng, shaft bearings (.007" thick. Use as required) 

SHDA, adjustIng, shaft bearings (.010" thick. Use as required) 

SHIM, adjusting, shaft bearings (.031 1 thick. Use as required) 

SEAL KIT (1 PLATE, 1 RING, 1 800T 034012, 1 packing RING 034004) 
BOOT, seal 

RING, packing 

SPRING, seal (Started with tractor #12860) 

BRACKET 

PLUG, shaft (Continued) 
112 

3 

PACKAGE OR 
KIT NUMBER 



1.TIili 
20 

21 

PART 
~ 
034043 

034653 

PART 
ITEM ~ 

1 { 045107 
04510B 

2 045111 

3 045110 

4 

5 

045109 

911032 

6 911038 

7 { 045742 

04..5112 

8 

10 

11 

12 

045113 

070299 

911044 

013467 

904209 

013467 

045524 

035543 

911044 

904209 

036161 

070101 

* Standard Models 
QUANTITY ** Hough-Loader Model 

• *. . DESCRIPTION 

8 10 GASKET, shaft plug 
16 20 SPACER, bracket to frame (5/a" thlClc) (Required to adopt 

WHEEL ASSE!fiBLY 034650 to tractors prior to #4142) 

QTY. 
2 

2 

4 

4 

4 

4 

4 

4 

4 

4, 

4, 

4 

4 

4 

4 

4 

4 

4 

4 

4 

4 

NOTE: Lubrication of this type Wheel requires the use at a 
special fluShing lubricator. High-pressure grease guns 
must not be used. Two types of flushing lubrIcators are 
avaIlable and it Is recommended that one of the following 
be ordered when new type Wheels are installed on tractors 
prior to serial No. 8342: 

049520 LUBRICATOR, flushing (Hand type) 

034672 LUBRICATOR, flushing (Bucl(et type) 

PLATE 1779-TRACK RELEASE SPRING 

TRACK RElEASE 
(See Plate 1779) 

DESCRIPTION 

BR~CKET, release spring - left 
BRACKET, release spring - rIght 

SPRING 

SPACER, release spring 

BOLT, release sprlp.g 

NUT, hex, l"NC 

NUT, hex, jam, lUNC 

STOP, release spring (32-1/2" long) (Used on all Standard tractors 
except those prior to #90) 

STOP, release spring (31-3/4") (Used on Standard tractors prior to 
#90, and on all Hough-Loader tractors) 

BRACKET, release spring bolt 

CAPSCREVI, hex-hd., 5/Sr!NF x 3-7/SI1} Used prior 
NUl', hex, 5/S"NF' to #142 

CAPSCREW, hex-hd., 5/S I1 NF x 3" (Used after #141) 

LOCKWASHER, 5/S" 

CAPSCREW, hex-hd., 5/S"NF x 3" (Used on Standard tractors 
#142 thru #4141, and on all Hough-Loader tractors) 

CAPSCREW, hex-hd., 5/S"NF x 4-1/2"} Used prior to #142 and 

WASH!!:R, bevel (5/S")' after #4141 except 

NUT, hex, 5/S"NF Hough-Loader tractors 
LOCKWASHER, 5/S" 

HOSE, thread protecting 

WIRE, attaching (1/16" x s") 

113 

PACKAGE OR 
KIT NUMBER 

PACKAGE OR 
KIT NUMBER 



>-0 

~ 

/9 

-

11 ((hiY til')!ll /~ 
j( fij))( J{jJ(Jl~ 

SPRING 

SIDE VIEW 

II 

16 

10 =---
4 

FRONT VIEW 

PLATE 1780-FRONT IDLER (FIRST TYPE) 

/8 

17 



FRONr TRACK IDIER 
(See Plate 1780) 

PART USAGE: Tractors prior to serial No. 834-2 
ITEM ~ Q'IT. DESCRlnION PACKAGE OR 

KIT NUMBER 
1 2 IDLER ASSEMBLY - complete (Consists of items 2 thru 21) (Order 

IDLER ASSEMBLY 034681) 

{ 035392 8 CAPSCREW, hex-hd., S/e"NC x 1-1/4 11 

2 
LOCK'!IASHER., 5/8" 904209 8 

{ 035440 8 CAPSCREW, hex-hd., S/BIINC x 1-1/2' 
3 

904209 8 LOCKWASill:R, 5/8 n 

4 046356 4 SHIM, idler bracket (1/64" thick. Use as required) 
5 045452 2 IDLER ASSEMBLY (Includes item 6) 

6 033267 4 BUSHING, idler 

7 On3053 16 pm, idler bushing 

8 045186 2 SHAFT, idler 
9 036045 2 FITTING, lubricating, giant button-head, S/an-18NF 

10 033776 8 WASHER, thrust 
II 036224 4 SEAL, all (cone) 
12 036225 4 SE:AL, all (cup) 

13 036221 4 R!l::TAINER ASSEMBLY, oil seal (1 RETAINER, 2 PINS) 

14 035048 12 SPRING, all seal 
15 045183 4 PIN, bracket retaining 
16 045176 4 BRACKET, idler shaft 

17 033053 16 PIN, idler bracket (3/16" d1am.) 

{ 
035762 4 GUARD, idler hub (1-1/4' wide) (Standard. Used on all tractors 

18 
equipped with spoke-type Idlers) 

033618 4 GUARD, idler hub (2" wide) (Special. Used on tractors equi.p,ped 
with solid-type Idlers) 

{ 035244 8 CAPSCREll, hex-hd. t 3/S"NC x 3/4" 
19 

LOCKWASHER, 3/8" 904206 8 

20 034677 4 GUARD, idler 

{ 035718 8 CAPSCREI'l, hex-hd., 1/2"NC x 3/4" 
21 

904208 8 LOCKWASHER, 1/2" 

ll5 



<0 0) ('I) 
.,---... 

C\J W 
0.... 
>-
I-
0 
Z 
0 
U 
w 
Y2 
0::: 
w 
-.J 
0 

I-
Z 
0 
0::: 
LL 

I 
([) 
I'--

W 
I-« 
-.J 
Q.. 

<0 

"- <0 - -

116 



PART 
ITEM ~ STY. 

1 

4, 

5 

6 

7 

8 

034681 
035440 

904209 

037332 

904209 

046356 
034427 

034429 

042888 

042887 

9 034123 

{ 

034308 

10 034307 

034309 

11 044827 

12 

13 

14 

15 

16 

17 

18 

19 { 

034129 
034124 

044552 

034428 

034042 

034043 

034677 

035221 

904208 

2 

8 

8 

8 

8 

4 

2 

2 

4, 

4 

4 

12 

12 

8 

4 

4 

4 

4 

4 

2 

2 

4, 

8 

8 

FRONT TRACK IDLER 
(See Plate 1781) 

USAGE: Tractors after ser1al No. 8341 
DESCRIPrION 
IDLER ASSEMBLY - complete (Consists of items 5 thru 17) 

CAPSCREW, hex-hd., S/SnNC x 1-1/2" 

LOCK'NASHER, 5/S" 

CAPSCREW, hex-hd., S/SnNG x 3" 

LOCKWASHER, 5/S" 

SHIM, idler bracket (1/64" thick. Use as required) 
IDlER 
SHAFT, idler 

CONE ASSEMBLY, shaft bearing 
CUP, shaft bearing 

RETAINER, shaft bearing 
SHIM, adjusting, shaft bearings (.007" thick. Use as reqUired) 
SHIM, adjusting, shaft bearings (.010" thick. Use as required) 
SHIM, adjusting, shaft bearings (.031" thick. Use as reqUired) 
SEAL KIT (1 PlAT~, 1 RING, 1 BOOT 034129, 1 fucking RING 034124) 

BOOT, seal 

RING, packing, idler seal 
SPRING, idler seal (Started with tractor If12130) 

BRACKET, idler shaft 

PLUG, idler shaft 
GASKET, idler shaft plug 
GUARD, idler 

CAPSCRZW, hex-hd., 1/2"NC x 1" 
LOCKWASHER, 1/2' 

NOTE: Lubrication of this type idler requires the use of a special 
flushing lubricator. High-pressure grease guns must not be 
used. Two types of flushing lubricators are available and 
it is recommended that one of the follOWing be ordered when 
the new type Idlers are installsd on tractors prior to 
serial No. 8342: 

049520 LUBRICATOR, flushing (Hand type) 
034672 LUBRICATOR, flushing (Bucket type) 

117 

PACKAGE OR 
KIT NUMBER 



ITEM 

1 { 
2 { 
3 { 

, 1 

5 { 
6 

7 

8 { 
9 

10 

11 

12 

13 { 
14 

1--_______ 14 

-----14 

SIDE VIEW REAR VIEW 

PLATE 1777-TRACK SUPPORTING ROLLER (FIRST TYPE) 

PART 
~ 'lTY. 
045209 2 

031640 2 

035440 4 

904209 4 

2 

034338 2 

2 

034437 2 

038010 2 

911078 2 

901652 2 

901764 2 

032942 2 

910260 2 

0;36045 2 

031637 4 

035741 8 

035781 4 

045205 2 

035221 2 

904208 2 

2 

TRACK SUPPORTING ROLlER 
(See Plate 1777) 

USAGE: Tractors prior to serial No. 10942 

DESCRIPTION 

ROLLER ASSEMBLY - complete (Consists 
(Used on tractors prior to #4142) 

of items 3,4,8 and 11 thru 13) 

ROLLER ASSE~ffiLY - complete (Consists 
(Used on tractors after #4141) 

of items 3 , 4, and 8 thru 13) 

CAPSCREW, hex-hd., S/SIINC x 1-1/2" 

LOC"r(WASHER, 5/S n 

BUSHING (Has hole for underside lubr1cation) (Used on tractors prior 
to #8342. Order 1 BUSHING 034338, 1 SHAFT 034437 and 1 FITTING 9 
910260) 

BUSHING (Used on tractors after #B341) 

SHAFT (so11d) (Used on all tractors prior to #8342 except Hough-
Loader Model. Order 1 SHAFT 034437 and 1 FITTING 910260) 

SHAFT (Has hole for zerk-type lubricating fitting) (Used on 
tractors after #B341) 

SHAi~T (Has hole for giant button-head lubricating fitting) (Used 
on Hough-Loader Model only) 

NOTE: Items 5 tbru 7 were used only on tractors prior to #S342 
to provide underside-lubrication thru the supporting 
roller bushing. Later machines were lubricated thru hole 
in the shaft. 

NIPPLE, pipe, 1/4"NPl' x 1_1/2" (Standard Models only) 

PWG, pipe, square head, l/4"NPr (Hough-Loader Model only) 

COUPLING, pipe, 1/4"NPr (Standard Models only) 

FITTING, lubricating, 
only) 

giant button-head, l/4"NPT (Standard Models 

FITTING, lubricating, 
after #8341) 

straight, l/S"NPT (Used on all tractors 

F'ITTING, lubricating, giant button-head, 5/S"-l8NF 
on Hough-Loader Model tractors prior to #8342) 

(Used only 

WASHER, thrust (Used on tractors after #4141) 

PIN, anchor, thrust washer (Used on tractors after #4141) 

ROLLER 

GUARD, dirt 

CAPSCREW, hex-hd., l/Z"NC xl" 

LOCKWASHER, l/Z" 

BRACKET, mounting (See TRUCK FRAJ.1E) 

118 

PACKAGE OR 
KIT NUMBER 



SUPPORTING ROLLER 

TRACK SUPFORTING ROLLER 
(See Plate 1778) 

PART USAGE: Tractors after serial No. 10941 PACKAGE OR 
~ NUMBER QTY. DESCRIPTION KIT NUMBER 

1 044127 2 ROLLER ASSEMBLY - complete (Consists of items 3 thru 14) 

{ 
035248 4 CAPSCREW J hex-hd. ,5/S Il NF' x 2-1/4" 

2 911044 4 NUT, hex, 5/s"NF 

904209 4 LOCKWASHER, 5/S" 

3 042019 2 BRACKET 

4 2098B9 4 CONE ASSEMBLY, shaft bearing 

5 209890 4 CUP, shaft bearing 
6 043569 4 SEAL, 011 

1 
4 RETAl~~R, shaft bearing tUsed on tractors prIor to #12228. Order 

1 RETAINER 044409,6 CAPS CREW 035439 and 6 LOCK,'IASHERS 904206) 
7 

041383 24 CAPSCREW, flat head, 3/S"NC x 1-3/8" 

044409 4 RETAINER, shaft bearing (Used on tractors after #12227) 

{ 035439 24 CAPSCREW, heX-hd., 3/811 NC X 111 
8 

904206 24 LOCKWASHER, 3/811 

{ 041380 12 SHU!, adjusting, shaft bearing ( .010" thick. Use as required) 
10 

041381 12 SHIM, adjusting, shaft bearing (.007' thick. Use as re qulred) 

11 041378 4 ROLLER 

12 042020 2 SHAFT 

13 034042 2 PLUG, shaft (11/16" diam. thread) 

14 034043 2 GASKET, shaft plug 

15 2 BRfl.CKET, mounting (See TRUCK FRAME) 

119 



12 

10 13 

8 

PLATE 1788 

o 

14 

TRACK SHOES 

4 6 

TRACK RAIL PARTS 

TRACK (FIRST AND SECOND TYPES) 

v' 
~. 



TRACK 
(See Plate 1788) 

FIRST TYPE - Used on tractors prior to sertal No. 4142. Ralls are 1" wide. 

PART 
ITEM ~ 

qUANTITY 
Hough­

Std. Loader 
Model Model 

1 { 045012 
030711 

2 045001 

3 045002 

2 

62 

62 

4 045005 62 

5 045006 60 

2 

4 { 
045007 

6 045008 

7 045009 248 

8 045010 248 

045737 62 

045011 62 

045627 62 

045738 62 

045739 62 

030314 62 
9 

046611 62 

045894 62 

046576 62 

046578 62 

032832 62 

046613 62 

10 !::~ 
046579 

62 

62 

62 

62 

62 

62 

62 

62 

62 

62 

62 

62 

62 

{ 
045740 

11 
045741 

12 {:S~: 
030189 

{ 
046580 

13 033407 

14 045676 

15 {== 
904569 

16 045364 

124 

124 

62 

2 

70 

70 

70 

68 

2 

4 

280 

280 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

140 

140 

70 

DESCRIPTION 

RAIL ASSEMBLY (31 Links) (Consists of items 2 thru 6) 
RAIL ASSEMBLY (35 Links) (Consists of items 2 thru 6) 
BAR - right 

BAR - lett 

BUSHING (1-3/4" O.D.) 

PACKAGE OR 
KIT NUMBER 

PIN (5-7/8" long) •••• : ••••••••••••••••••••••••••••••.•••••••••••• 033855 

PIN, master (6-1/8' long) ••••••••••••••.••••••••••••••••••••••••• 033855 

PIN, master pin retaining (5/16" x 2-3/4") (Used prior to 
tractor #1599) 

BOLT, track shoe (7/16'NF x 1-1/2") 

NUT, hex, high, 7/1S"NF 

COMPLETE TRACK ASSEMBLIES 
TRACK SHOES 

NOTE: Track shoes over 12" wide cannot 
be used on 40n tread model. 

SHOE, grouser, 7" 
SHOE, grouser, 10" 

Std. Model 
31 L1nks) 

SHOE, grouser, 12" •.................•...••.•..• 045013 

SHOE, grouser J 14"............................. 046462 

SHOE, grouser, 16" ..•••• -...................... 046464-

SHOE, grouser, 18".... ... ..•....... ...... .•.... 030086 
SHOE, grouser, 20" ........ __ . . . . . . . . . • . . .. • . .• • 046610 
SHOE, grouser, heat treated, 12" •.........•...• 046533 

SHOE, grouser, heat treated, 14" 

SHOE, grouser, heat treated, 16" •...•.........• 046596 
SHOE, grouser, heat treated, IS" 
SHOE, grouser, heat treated, 20" 

SHOE, grouser, cut-out, 7" 

SHOE, grouser, cut-out, 12" ••.......•.....••.•• 

SHOE, grouser, cut-out, 14" 

SHOE, grouser, cut-out, 16" 
SHOE, angle-iron, 18" 
SHOE, angle-iron, 22" 

SHOE, flat, 12" (cast steel) 
SHOE, flat, 1211 (forged steel) 

SHOE, flat, 14" (cast steelL ................. . 
SHOE, flat, cut-out, 12" (cast steel) 

SHOE, flat, cut-out, 12" (forged steel) 
SHOE, flat, skeleton, 12" 
SHOE, rubber-faced, lIn (Requires ADAPl'ER 

045364) 

NUT, hex, 3/4uNF 
LOCIGVASHER, 3/4" 

ADAPrER, rubber-faced shoe (Used with SHOE 
045367 only) 

NOTE: Complete TRACK ASSEMBLIES w1th SHOES 
are furnished only in sizes and types 
as listed. Assemblies other than 
those listed can be made up in the 
field by ordering the various 
components. 

121 

046599 

030057 

(35 L1nks) 



12 " 

o 

16 

10 14 
:g;~;:"7:f-~ 0= 

'=~:::"~ 

~ ~ ... " 7 

Ii 
~8 

TRACK SHOES 

4 6 

TRACK RAIL PARTS 

PLATE 1788 TRACK (FIRST AND SECOND TYPES) 



TRACK 
(See Plate 1788) 

SECOND TYPE - Used on tractors seriaL No. 4142 thru 12560. Rails are 1-1/4" wide 

{ 

031653 

1 032351 

033924 

Std. 
Model 
~ 
LINKS 

2 

2 031651 62 

3 031652 62 

4 045005 62 

5 045006 60 

6 045007 2" 

7 045009 248 

8 045010 248 

045737 62 

045011 62 

045627 62 

045738 62 

045739 62 

9 
030314 

046611 

045894 

046576 

046578 

032832 

046613 

10 {::~~ 
046579 

{ 
045740 

11 045741 

{ 

045743 

12 033401 

030189 

13 { 046580 
033407 

14 045676 

15 {::: 

904369 

16 045364 

62 

62 

62 

62 

62 

62 

62 

62 

62 

62 

62 
62 

62 

62 

62 

62 

62 

62 

62 

62 

124 

124 

62 

QUANTITY 
Hough-LOader 

Model 

2 

70 

70 

70 

68 

2 

280 

280 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 

70 
70 

70 

70 

70 

70 

70 

70 

70 

70 

140 

140 

70 

2 

74 

74 

74 

72 

2 

296 

296 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 
74 

74 

74 

74 

74 

74 

74 

74 

74 

148 

148 

74 

* Tractors prior to serial No. 7711, excluding 7633 and 7639. 
** Tractors atter serial No. 7710, including 7633 and 7639. 

DESCRIPrJON 

RUL ASSEMBLY (31 Links) (Consists of items 2 thru 6) 

RAIL ASSEMBLY (35 Links) (Consists ot items 2 thru 6) 
RAIL ASSE.i3LY (37 Links) (Consists of items 2 thru 6) 

BAR - left 

BAR - right 

BUSIlING (1-3/4" O.D.) 

PACKAGE OR 
KIT NlThi3ER 

PIN (5-7/8' long) ........................................ 033855 

PIN, master (6-1/S" long) ••••••••••..•......•.•..•••..... 033855 

BOLT, track shoe (7/16 I1NF x 1_1/2") 
NUT, hex, high, 7/16"NF 

TRACK SHOES 

NOTE: 
COMPLETE TRACK ASSEMBLIES 
WITH SHOES --- 2 Required Track shoes over 12" wide 

cannot be used on 40 11 

tread mode 1. 
Std. Model Hough-Loader Model 

31 Links *35 Links **37 Links 

SHOE, grouser, 7" 

SHOE, grouser, 10" 
SHOE, grouser, IS" ••••••••••..•••• 031654 •••• 032370 
SHOE, grouser, 14" •.••.••••..••.• ~ 032176 
SHOE, grouser, 16" •.•••.••.•.•.••• 032171 
SHOE, grouser, IS" •.••••.••••••••• 032178 
SHOE, grouser, 20" ••.•••••••.••••• 032179 
SHOE, grouser, heat treated, 12" •• 032126 
SHOE, grouser, heat treated, 14" •• 032131 
SHOE, grouser, heat treated, 1611 

•• 032173 
SHOE, grouser, heat treated, 1811 

•• 034884 

SHOE, grouser, heat treated, 20",. 0321S0 
SHOE, grouser, cut-out, 7" 

SHOE, grouser, cut-out, 12", •••••• 032130 
SHOE, grouser, cut-out, 14" ••••••. 032170 
SHOE, grouser, cut-out, 16" ••••••• 032175 
SHOE, angle-iron, ISll 

SHOE, angle-iron, 22" 
SHOE, flat, 1211 (cast steel) 
SHOE, flat, 1211 (forged steel) •• 00 033404 •••• 033406 0 •• 033923 
SHOE, flat, 1411 (cast steel) 
SHOE, flat, cut-out, 1211 (cast) 
SHOE, flat, cut-out, 12" (forged). • •• 042421 
SHOE, flat, skeleton, 12" 
SHOE, rubber-faced, 11" 

(Requires ADAPrER 045364) 

NUT, hex, 3/4"NF 
LOCKWASHER, 3/4' 

ADAPTER, rubber-faced shoe (Used 
wi th SHOE 045367 only) 

NOTE: Complete TRACK ASSEMBLIES 
with SHOES are furnished 
only in sizes and types as 
listed. Assemblies other 
than those listed may be 
made up in the field by 
ordering the various 
components. 

123 



" 

1\\"_,0'%17,\8) -h' 

I:~ 
16 

~ 

TRACK SHOES 

6 5 2 

TRACK RAIL PARTS 

PLATE 1789 -- TRACK (THIRD TYPE) 



TRACK 
(See Pi:ii."te1789) 

THIRD TYPE - Used on tractors after serial No. 12560. Rails are 1-1/4" wide. 

PART 
ITEM NUMBER 

QUANTl:!L­
Hough­

Std. Loader 
Model ~ 

1{~!~ 
. .CJ44:.1Z£. 

2 043599 

2 

62 

3 043600 62 

4 044129 60 

5 044131 2 

6 043593 4 

7 044132 60 

8 

9 

044130 2 

043591 248 

2 

74 

74 

72 

2 

4 

72 

2 

296 

10 038234 248 296 

11 

044214 62 

044216 62 

044137 62 

044006 

0441~ 
044223 

044224 

62 

62 

62 

62 

044218 62 

044208 62 

044198 62 

044226 62 

1 

044215 

044217 

12 044220 

044212 

044200 

62 

62 

62 

62 

62 

62 

62 

62 

62 

13 { 044230 
044225 

14 { 

15 

16 

18 

044222 

044213 

044205 62 

044227 62 

043367 62 

911045 124 

904369 124 

044228 62 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

74 

148 

148 

74 

DESCRIPTION 

RAIL ASSEMBLY (31 Links) (Consists of items 2 thru 8) 

RAIL ASSEMBLY (37 Lilli's) (Consists of items 2 thru 8) 

BAR - left 

BAR - right 

PACKAGE OR 
KIT NUMlER 

BUSHING (1-7/8" O.D. x 4-1/2" long) •••••••••••••••.•••••••••.•••• 044162 

BUSHING, master (1-7/8" 0.0. x 3-5/8" long)........ .............. 044162 

SPACER, master bushing.. . ... ... ... .......• .......... .•... .... . ... 044162 

PIN (6-1/4" long)................................................ 044163 

PIN, master (6-1/2" long)......... ............................... 044163 

BOLT, track shoe (1/2"NF x 1-9/16") 

NUT, hex, high, 1/2"NF 

TRACK SHOES 

NOTE: Track shoes over 12" wide cannot 

COMPLETE TRACK ASSEMB LIES 
WITH SHOES - 2 Required 

Hough-Loader 
Std. Model Model 

be used on 40" tread model. (31 Links) (37 Links) 

SHOE, grouser, 7" 
SHOE, grouser J 10" 

SHOE, grouser, 12".............................. 044134 
SHOE, grouser, 14" ••••.•••••••••.•••..••...•..•• 

SHOE t grouser t 16" •..........................•.. 

SHOE, grouser, lS" •••..........................• 
SHOE, grouser, 20" .•....•....•.•....•..•.•...... 

044177 

044182 

044186 

044187 

SHOE, grouser, heat treated, 12" •....•••.•...... 044172 

SHOE, grouser, heat treated, 14" ................ 044179 
SHOE, grouser, heat treated, 16" ..............•• 044183 
SHOE, grouser, heat treated, 20" ••......•.....•• 04418e 

SHOE, grouser, cut-out, 7" 

SHOE, grouser, cut-out, 10" 
SHOE, grouser, cut-out, heat treated, 12" •....•• 044176 
SHOE, grouser, cut-out, heat treated, 14 11 

••••••• 044181 
SHOE, grouser, cut-out, heat treated, 16" •••.... 044185 

SHOE, angle-iron, 18" 
SHOE, angle-iron, 22" 

SHOE, flat, 12" ••.........................•...•• 

SHOE, flat, 14" 

SHOE, flat J cut-out, 12" ......•.............•••• 
SHOE, flat, skeleton, 12" 
SHOE, rubber-faced, 11" (Requires ADAPTER 044228) 

NUT, hex, 3/4"NF 
LOCKl'IASHER, 3/41t 

ADAPTER, rubber-faced shoe (Used with SHOE 045367 
only) 

NOTE: Complete TRACK ASSEMBLIES with SHOES are 
furnished only in sizes and types as 
listed. Assemblies other than those listed 
may be made up in the field by ordering 
the variOUS components. 

125 

044171 

044221 

044169 



'-' 

'" '" 

2 

ANGLE IRON DIRT GROUSER 
(FOR FLAT SHOES ONLY) 

3 

789 11106 
SNOW AND ICE GROUSER 
(FOR FLAT SHOES ONLY) 

4 5 

PLATE 183S-GROUSERS AND STREET PLATES 

SNOW AND ICE GROUSER 
(FOR GROUSER SHOES ONLY) 

.. -:-... 0 
" ~ 

[I 
III, 
~ 

STREET PLATE 
15 

Ii.' 
Ii 

13 14 

(FOR GROUSER SHOES ONLY) 



PART 
11.!24 ~ 

1 035889 
2 035888 
3 035588 

4 904369 
5 911030 

6 046455 

7 046456 

8 035017 

9 035588 
10 904369 

11 911045 

12 046440 
13 046445 
14 038234 

{ 045990 
15 

044462 
16 035061 

17 904208 

18 911028 

GROUSERS 
(See Plate 1835) 

... Standard Models 
** Hough-Loader Models prIor to serial No. 7711, excepting 7633 and 7639. 

**'"' Hough-Loader Models after serial No. 7710, including 7633 and 7639. 
SUANTITY 

• •• ••• DESCRIPTION - -
Dirt Tl~ 

(For Flat Track Shoes only) 
62 70 74 GROUSER (angle iron) 

62 70 74 U-80LT 

124 140 148 PLATE, locking 

62 70 74 LOCKWASHER, 3/4 11 

62 70 74 NUT J hex J 3/4"NC 

'ow and Ice T;!:Q§: 
(For lat Track Shoes only) 

31 35 37 GROUSER - Ie ft 

31 35 37 GROUSER - right 

62 70 74 80LT (sq-hd., 3/4"NF x 3-1/211 
) 

62 70 74 PlAT!:, locking 

62 70 74 LOCKWASHER, 3/4' 

62 70 74 NUT J hex, 3/4 tlNC 

Snow and Ice T;i~ 
(For Grouser Track Shoes only) 

62 70 74 GROUSER 

124 140 148 BOLT (Sq-hd., 1/2"NF x 1-1/2' ) 

124 140 148 NUT , hex, hIgh, 1/2"NF 

... Standard Models. 
** Hough-Loader Models prIor to serial No. 7711, excepting 7633 and 7639. 

*** Hough-Loader Models after serial No. 7710, including 7633 and 7639. 

NOTE: Used with Grouser Track Shoes only 

62 70 74 PLATE, street (For tractors prior to #12561 only) 

62 70 74 PlATS, street (For tractors after #12560 only) 

124 140 148 CAPSCREW, hex-hd., 1/2'NC x 1-1/4" 

124 140 148 LOCKWASHER, 1/2 n 

124 140 148 NUT, hex, 1/2"NC 

127 

PACKAGE OR 
KIT NUMBER 



F~ONT FE'NDEIa 

5 

'/ 
I~ 

) I // 

L -L "-...", "" ""0"> 

PART 
NUMBER QTY. 
045769 1 

045770 1 

036032 4 

911041 4 

904206 4 

036034 10 

911041 10 

904206 10 

037411 6 

911041 6 

904206 6 

045763 2 

036039 4 

911041 4 

904206 4 

045759 1 

045760 1 

036039 2 

911041 2 

904206 2 

035236 4 

035712 4 

904208 4 

---- / ----~.-./ 
SIDE VIEW 

PLATE 184.0 TRACK 
TRACK FENDERS 

(See Plate 1840) 

FENDERS 

USAGE: Applicable to all tractors except Hough-Loader Model 
and Orchard Models. 

DESCRIPTION 

FENDER, track - left 

FENDER, track - right 

CAPSCREW, hex-hd., 3/8"NF x 3/4" 

NUT, hex, 3/8"NF 

LOCKWASHER, 3/81T 

CAPSCREV{, hex-hd., 3/8"NF X lit 

Nur, hex, 3/8"NF 

LOCKWASHER, 3/8" 

CAPSCREW, fl-hd., 3/8'NF x 1-1/4' 

NUT, hex, 3/8" 

LOCKWASHER, 3/8' 

BRACE, track fender - front 

CAPSCREW J hex-hd., 3/8"NF x 1-3/8' 

NUT, hex, 3/8"NF 

LOCKWASHER, 3/8' 

BRACE, left track fender - rear 

BRACE, right traclc fender - rear 

CAPSCREW, hex-hd., 3/8'NF x 1-3/8' 

Nur, hex J 3/8"NF 

LOCKVIASHER, 3/8' 

CAPSCREW, hex-hd., 1/21T NC x 1-3/4' (40' tread model) 

CAP3CREW, hex-hd., 1/2"NC x 2-1/4' (50' tread model) 
LOCKWASHER, 1/21T 

128 

2 

3 

6 

8 

6 

9 

REAR VIEW 

PACKAGE OR 
KIT NUMBER 



1846 TRACK FENDERS (ORCHARD 

TRACK FENDERS 
(See Plate 1846) 

USAGE: Orchard Mode Is only 
PART PACKAGE OR 

ITEM ~ qTY. DESCRIPTION KIT NUMBER 

1 { 046487 1 FENDER, track - left 
046488 1 FENDER, track - right 

! 
036034 12 CAPSCREW, hex-hd., 3/8 T1 NF x 1" 
911041 12 NUT, hex, 3/8"NF 

2 
904206 12 LOCKWASHER, 3/8 II 

911115 12 WASHER, plaIn, SAli: std., 3/8" 

{ 
036034 16 CAPSCREW, hex-hd., 3/8"NF x In 

3 904206 16 LOCKWASHER, 3/8" 

911115 12 WASHER, pla1n, SAE std. J 3/8" 

{ 012992 4 CAPSCREW, hex-hd., 3/S"NF x 1-1/4' 
4 

904206 4 LOCKWASHER, 3/S" 

{ 046489 1 PLATE, fender mounting - left 
5 

046490 1 PLATE, fender mounting - right 

{ 035244 4 CAPSCREW, hex-hd., 3/8'NC x 3/4' 
6 

904206 4 LOCKYIASHER. 3/8" 

{ 
036034 4 CAPSCREW J hex-hd., 3/S"NF xl" 

7 911041 4 NUT, hex, 3/8"NF 

904206 4 LOCKWASHER, 3/Sn 

8 046498 1 APRON, front 

{ 
036034 4 CAPSCREW, hex-hd., 3/B"NF x 1" 

9 911041 4 NUT, hex, 3/8"NF 

904206 4 LOCKWASHER, 3/S11 

{ 
036039 2 CAPSCREW J hex-hd., 3/STl NF x 1-3/S" 

10 911041 2 NUT, hex, 3/s"NF 

904206 2 LOCKWASHER. 3/8" 

11 046501 1 PlATE, platform 

{ 035440 2 CAPSCREW, hex-hd. J 5/STl NG x 1-1/211 

12 
904209 2 LOCKWASHER, 5/8" 

{ 
035061 6 CAPSCREW, hex-hd., 1/2"NC x 1-1/4" 

13 911028 6 NUT, hex, 1/2"NC 
904208 6 LOCKWASHER, 1/2" 

129 



~ 

SIDE 
PLATES 

f'l'jj'l;r'jJ'!:J'l~";1 

ill~rrlrlrl 
-, ulJUlJUJ 

nr
l

l
1

j
li' '"r 

lJUlJUlJ !o~. 

" 

TANK SUPPORT 

PLATE 1798-SIDE FENDERS AND HOOD 

o o 

o 0 o 0 



PART 
l.TIiM NUM8ER 'lTY. DESCRIPTION 

{ 
045287 

1 
045288 

{

• 035244 
2 

904206 

{ 
045293 

3 
045294 

{ 
035718 

'* 904208 

5 { 032959 
032960 

911115 
6 

{ 

036034 

9 

904206 

911041 

045699 

045700 

036034 

911041 

904206 

045688 

{ 

036034 

10 911041 

904206 

{ 
045634 

11 
045635 

12 { 

036032 

911041 

904206 

13 046226 

15 

16 

17 

18 

036032 

911041 

904206 

045273 

045642 

045666 

046363 

19 032129 

20 033153 

21 033622 

22 
{ 

904478 

911024 

904204 

23 11-232 

24{ 

25 

030809 

900405 

045643 

904478 

911024 

904204 

1 
1 

'* 
'* 1 

1 

'* 
'* 
1 

1 

6 

6 

6 

6 

1 

1 

'* 
4 

4 

2 

4 

1 

'* 1 

1 

2 

2 

2 

1 

4 

'* 
4 

1 

1 

1 

1 

1 

1 

1 

6 

6 

6 

1 

2 

2 

1 

7 

7 

7 

FEND ffi , front - left (Not for Orchard MOdels) 

FENDER, front - right (Not for Orchard Models) 
CAPSCREi'f, hex-hd., 3/8 11NC x 3/4 11 

LCCKWASHER, 3/81! 

BRA~~ET, tender supporting - lett 
BRACKET, tender support1ng - right 

CAPSCREW, hex-hd., 1/2"NC x 3/4" 

LDCKWASHER J 1/211 

FENDER, rear - lett (Not tor Orchard Models) 
FENDER, rear - rIght (Not tor Orchard Models) 

CAPS CREW J hex-hd. J 3/BIINF XI" 
WASHER, plain, SAE std., 3/S" 

LOCKWASHER, 3/811 

NUT, hex, 3/S"NF 

NOTE: Items 7 thru 12 were used only on tractors atter #25 

BRACKET, rear tender - lett 
BRACKET, rear fender - rIght 

CAPSCREl,'1 J hex-hd. J 3/8l1NF XI" 

NUl' J hex, 3/BIINF 

lJ)CKIVASHER, 3/8" 

REST, foot 
CAPSCREW J hex-hd. J S/S1lNIi' xl" 

NUT J hex, 3/S IlNF 

l.OCKiVASHER, 3/S" 

GUARD ASSEMBLY, dirt - left (Riveted unit) 
GUARD ASSE.ffiLY, dirt - right (Riveted unit) 

CAPSCREW, hex-hd., 3/S"NF x 3/4" 
NUT, hex, 3/S IINF 

LOCKWASHER, 3/811 

GUARD, foot (Used only on Hough-Loader Model) 
CAPSGREW, hex-hd., 3/8 11NF x 3/4" 
NUT, heX, 3/8 11NF 
LDGKWASHER, 3/8" 

HOOD 
(See Plate 1798) 

USAGE: All tractors except Orchard Models. 
HOOD, engine (For masoline-eurning tractors prior to #26) 
HOOD, engine (For gasoline-burning tractors #26 thru #537) 
HOOD, engine (For tractors burning low-grade fuel prior to #831. 

Standard equipment on tractors #538 thru #830) 
HOOD, engine (Used on tractors #831 thru #4340) 
HOOD, engine (Used on tractors #4341 thru #6541) 
HOOD, engine (Used on tractors #6542 thru 1/7741) 
HOOD, engine (Used on tractors after #7741) 

BOLT, stove, rd-hd., 1/4"NG x 5/8" 

} 

Used on 
tractors 
after #12239 

NUT, hex, +/4I1NC 
LOCKWASHER, 1/4" 

STRAP, hood - front 
BOLT, machine, sq-hd., 3/S II NG x 211 
NUT, square, 3/SlING 

PLATE, dash (Used on tractors after #26) 
BOLT, stove, r1-hd., 1/411 x 5/S" 
NUT, hex, 1/4"NC 
LOCK'I¥ASHER, 1/4" 

131 

PACKAGE OR 
KIT NUJ.ffiER 



PART 

I 
LEFT HAND PLATES 

I 
RIGHT HAND PLATES 

PLATE 17SS--H[I[I[I SIDE PLATES 
HOOD SIDE PLATES 

(S.e Plate 1799) 
USAGE: Special Equipment. For all tractors except Orchard Models 

== 

~ NUMBER QTY. DESCRIPTION PACKAGE OR 
KIT NUMBER 

1 
2 

6 

7 

045264 
045693 

045687 

033373 

045265 
045694 

033374 

033061 

033060 

1 

1 

1 

1 

1 

1 

1 

4 

NOTE: All Hood SIde Plates include lIfting handles 

PLATE ASSEMBLY, hood s1de - left (For tractors prior to #26) 
PLATE ASSEMBLY, hood side - lett (Includes item 7) (For tractors 

#26 thru #4340 burning gasoline. No cut-out for exhaUst Pipe) 
PLATE ASSEMBLY J hood side - left (42 11 long. Includes item 7) 

(For tractors #26 thru #4340 burning low-grade fuels. Also 
fite all tractors #4341 thru 6662) 

PLATE ASSEMBLY, hood side - left (43-1/211 long. Include's item 7) 
(For tractors after #6662) 

PLATE ASSEMBLY, hood side - right (For tractors prior to #26) 
PlATE ASSEMBLY, hood sIde - right (42" long. Includes item 7) 

(For tractors #26 thru #6662) 
PlATE ASSEMBLY, hood side - right (43-1/2" long. Includes item 

7) (For tractors after #6662) 
FASTENER, hood side plate (3-piece type. Used on early machines 

only) 

FASTENER, hood side plate (I-piece type. Replaced FASTENER 033061) 

132 



PLATE IB44-HOOD AND COWL (ORCHARD MODELS) 
HOOD AND COWL 

(See Plate 1844) 

PART 
USAGE: Orchard Models only 

ITEM NUMBER QTY. DESCRIPTION 

046515 

032011 

033154 

U-232 

3 { 030809 
900405 

046524 

2 

4 

5 { 

6 

9 

10 

11 { 

12 

13 { 

14 

030809 
900405 

046530 

904478 

911024 

904204 

031784 

046520 

046518 

046519 

033060 

911092 

046512 

036039 
904206 

046529 
904478 

911024 

904204 

1 

1 

1 

1 

2 

2 

1 

2 

2 

1 
4 

4 

4 

1 

1 

1 

1 

5 

10 

1 

6 

6 

1 

11 

11 

11 

HOOD, engine (Used on tractors prior to #4538) 
HOOD, engine (Used on tractors #4538 thru #6541) 
HOOD, engIne (Used on tractors atter #6541) 
STRAP J hood - front 

BOLT, machine, sq-hd., 3/S"NC x 2" 
NUT J square J 3/BIINC 

STRAP, hood - rear 
BOLT, machine, sq-hd. J 3/SnNG x 2" 

NUT, square J 3/S"NC 

CAP J air inlet 

BOLT, stove, rd-hd., 1/4"NC x 5/8" 
NUT, hex, 1/4"NC 
LOCKWASHER, 1/4 n 

DOOR ASSEMBLY, engine hood - lett (One-piece type. Includes 
item 11) (Used only on tractors prior to 1f4538 when exhaust 
pipe Is set at front of engine tor burning gasoline) 

DOOR ASt3EMBLY, engIne hood - right (One-piece type. Includes 
item 11) 

DOOR ASSEL'J3LY, engine hood - left (Front half) (Includes item II) 

DOOR ASSEMBLY, engine hood - left (Rear half) (Includes item 11) 

FASTENER, hood door 

RIVETS, rd-hd., steel, 3/16" x l/Z" 
COWL 

CAPSCREW, hex-hd., 3/S"NF x 1-3/S" 

LOCKWASHER, 3/S" 

PLATE, dash 

BOLT, stove, rd-hd., 

NUT, hex, 1/4"NC 

LOCKiIASHER, 1/4" 

1/4"NC 

133 

PACKAGE OR 
KIT NUMBER 



I ' I 'd ' I ~I ' I ~I ' I ~I ' I ~I ' I ~I 

21 

---- ----- --- - -- - - ------ ----.:::::::---=:::----- -

, , , , 
o 

\~-~=== 
" 

ir"---r--=--+---15 

9 

8 

PLATE 1800--SEAT (FIRST TYPE) 

PART 
ITEM ~ 

1 

, j 036034 

036032 

911041 

904206 

SEAT 
(See P'i:8:te 1800) 

FIRST TYPE - Used on all tractors except Orchard Models. 
* standard Models prior to sertal No. 6663 

QUANTITY 
• *. 

1 

4 

4 

8 

8 

** Hough-Loader Models prior to serial No. 7941 
DESCRIPrION 

NOTE: Items 1 thru 6 were used only or. tractors prior to 
serial No. 26. None of those parts are serviced and 
the entire later type seat (items 7 thru 16) must be 
ordered when replacements are required. 

SEAT ASSEMBLY (Back and Sides are riveted into one unit) 
(Not serviced. See NOTE) 

CAPSCREW, hex-hd., 3/S"NF x 1" 

CAPSCREW, hex-hd., 3/S"NF x 3/4" 

NUT, hex, 3/S"NF 

LOCKWASHER, 3/8" 

(Continued) 
134 

PACKAGE OR 
KIT NUMBER 



PART QUANTITY 
NUMBER * ** 

1 

5 

036034 

911041 
904206 

036032 

911041 
904206 

046572 
030821 
036032 

911041 
904206 

046573 
046574 

030819 
030820 

036034 
911041 

904206 
045596 

046275 

036032 
911041 
904206 

045697 

046221 

036032 

911041 
904206 
045625 
046222 

036034 

911041 
904206 
035975 17 

18 035976 

19 { 911026 
904206 

20 

21 { 

032958 
911026 
904206 

1 

4, 

4, 

4 

1 

4 

4, 

4 

1 

12 
12 
12 

1 

1 

6 

6 

6 

1 
1 

4, 

4 

4 

1 

4, 

4 
4, 

1 

2 

2 

2 

1 

1 

4 
4, 

2 

4 

4 

1 

12 

12 
12 

1 

1 

6 

6 

6 

1 

4, 

4 

4 

1 

4 
4, 

4, 

1 

2 

2 

2 

1 

1 
4, 

4, 

SEAT 
(See Plate 1800) 

DESCRIPTION 

SUPPORT ASSEMBLY, seat cushion - left (Riveted unit) (Not 
serviced. See NOTE) 

SUPPORT ASSEMBLY, seat cushion - right (Riveted unit) (Not 
serviced. See NOTE) 

CAPSCREW J hex-hd., 3/B"NF x 1" 

NUT J hex, 3/B"NF 
LOCKWASHER, 3/8" 

BOX, tool (Not serviced. See NOTE) 
CAFSCREW, hex-hd., 3/8"NF x 3/4" 

NUT, hex J 3/S"NF 

LOCKI'IASHER, 3/8" 

NOTE: Items 7 thru 16 were used on tractors atter serial 
No. 25. 

BACK ASSEMBLY, seat (Riveted unit. 29-1/4" wide) 
BACK ASSEMBLY, seat (Riveted unit. 26ft wIde) 

CAPSCREW, hex-hd. J 3/B"NF X 3/41t 

NUT, hex, 3/81t~~ 

LOCKWASHER, 3/S" 

PLATE ASSEMBLY, seat side - lett (Riveted unit) 
PLATE ASSEMBLY, seat side - rIght (Riveted unit) 
PLATE ASSEMBLY, seat side - lett (Riveted unit) 
PLATE ASSEMBLY, seat sIde - right (Riveted unit) 

CAPSCRE.'l, hex-hd., 3/B"NF xl" 

NUT, hex, 3/S"NF 

LOCKWASHER, 3/8" 
BarTOM, tool box (Standard) 

BarTOll, tool box (For tractors with Power Take-oft) 

CAPS CREW , hex-hd., 3/81'1NF x 3/4" 

NUT, hex, 3/S"NF 

LOCKWASHER, 3/8" 
SUPPORT ASSEMBLY, seat cushion - front (Riveted unit. 

29-1/4" long) 
SUPPORT ASS'l:MBLY J seat cushion - tront (Riveted unit. 

26" long) 
CAPSCREVl, hex-hd. J 3/8 11 NF x 3/4 n 

NUT, hex, 3/8"NF 

LOCKWASHER, 3/8" 
ANGLE, seat cushion supporting - rear (28" long) 

ANGLE, seat cushion supporting - rear (24_3/4" long) 

CAPSCREW, hex-hd., 3/8"NF xl" 

NUT, hex, 3/S"NF 

LOCKWASHER, 3/8" 
CUSHION, seat (17-1/2" wide) 

CUSHION, back 
NUT, hex, 3/B"NC 

LOCKWASHER, 3/8" 
CUSHION, side 

NUT, hex J 3/8"NC 
LOCKWASHER, 3/8" 

135 

PACKAGE OR 
KIT NUMBER 



ITEM 

1 { 
2 { 

, 1 

1 
I I 
I I 
II·~~§= I I . 

: 1 
II 
I I 

---;~~--
I \ , _______________________ ..J \ ''-, 

PLATE 1801 SEAT (SECOND 

PART 
~ 

032963 

033131 

036032 

911041 

904206 

032961 

032962 

033129 

033130 

SEAT 
(See Plate 1801) 

SECOND TYPE - Used on all tractors except Orchard Models 
* Standard Models after serIal No. 6662 

QUANTITY 
** Hough-Loader Models atter serial No. 7940 

• •• DESCRIPTION 

1 BACK, seat (29-1/4 11 wide) 

1 BACK, seat (2611 wide) 
10 10 CAPSCRE\'1, hex-hd., 3/8"NF x 3/411 

10 10 NUT, hex, 3/S"NF 

10 10 LOOKVIASHER, 3/8" 
1 PLATE, seat sIde - left 
1 PLATE, seat sIde - right 

1 PlATE, seat sIde - left 
1 PLATE, seat sIde - right 

(Continued) 

136 

2 

13 

2 

2 

TYPE) 

PACKAGE OR 
KIT NUMBER 



PART gUANTITY PACKAGE OR 
ITEM ~ * •• DESCRJFTION KIT NUMBER 

{ 
036032 6 6 CAPSCREI'/, heX-hd., 3/Sur-IF x 3/4" 

4 911041 6 6 NUT, hex, 3/SuNF 

904206 6 6 LOCKY/ASHER, 3/8" 

5 032956 1 1 BOX, tool 

{ 
036032 10 10 CAP8CREW, hex-hd., 3/8"NF X 3/4'1 

6 911041 10 10 NUT, hex, 3/8uNF 
904206 10 10 LOCKWASHER, 3/8" 

{ 033110 1 ANGLE, cushion supporting - front (29-1/4" long) 
7 

033133 1 ANGLE, cushion supporting - tront (26" long) 

{ 036032 4 4 CAPSCRSW, hex-lId., 3/8"NF x 3/4 n 

8 911041 4 4 NUT, hex, 3/SuNF 

904206 4 4 LOCKWA::lHSR, 3/8 11 

{ 032957 1 FRAUE, seat cushion supporting - rear (29-1/4" long) 
9 

033132 1 FRAME, seat cushion supporting - rear (26" long) 

{ 
036032 4 4 CAPSGREW, hex-hd., 3/S I1 NF X 3/4" 

10 911041 4 4 NUT, hex, 3/SnNF 

904206 4 4 LOCKWASHER, 3/8" 

11 032968 1 1 CUSHION, seat (13-1/2" wide) 

12 032967 1 1 CUSHION, back 

{ 035244 4 4 CAPSCREI'i, hex-hd., 3/STI NG x 3/4" 
13 

904206 4 4 LOGKWASHER, 3/811 

14 032958 2 CUSHION, side 

{ 035244 4 CAPSCREW, hex-hd., 3/S"NG X 3/411 

15 
904206 LOCKWASHER, 3/8 11 4 

137 



ITEM 

I 

2 

3 

4 

5 

6 

7 

8 

.IT21 
I 

2 

3 

4 

5 

6 

7 

8 

PART 
NU},IDSR QTY. 

207378 I 

AU-8748 2 
033671 I 

206289 I 

914932 

914966 

914933 

914967 

DESCRIPI'IOi~ 

PAINTING AND MARKING 
(Not Illustrated) 

TR4.NSF'ER, "ALLIS-CHALMERS" (3-1/811 x 22-3/4") (Applied to rear 
of seat) 

TRANSFER, irA_eli (6n square) (Appl1ed to sides of fuel tan}:: support) 

TRl\.NSF'ER, instruction, fuel valva (4" x 6") (ApPlied to front 
of dash) 

TR4NSF'ER, instruction, water drain 
side of cylinder block) 

(9/1S I1 x 1-1/2" ) (Applied to 

ENA.!AEL, persian orange, one quart } For spraying. Jl.pprox. 
ENAIJlEL, persian orange, one gallon 1 gal. required. 
ENAMEL, persian orange 1 one quart } For brushing EI'YlI.G: L , persian orange, one gallon 

, 
4----) 

GOVERNOR LEVER 

FUEL TANK 5UPP RT 

PLATE 1802-THROTTLE CONTROL (FIRST TYPE) 

FIRST TY~ - Used on tractors prior to serial No. 442 
PART 
~ QTY. DSSCRIPl'ION 

045574 I ROD, ratchet 

900970 I PIN, cotter, 1/1611 x 1/2" 
U-227 I PIN, rod latch 

012699 I SPRING, latch pin 

U-225 I SOCKET, latch pin 

911136 2 RIVST, rd-h1., steel, 3/16' x 1_1/811 

U-226 1 WASHER, latch 

911135 I RIi/!'r J rd-hd., stee 1, 3/1611 x 5/8" 

138 

PACKAGE OR 
KIT -~E:li 

PACKAGE OR 
KIT NUMBER 



13 

TOP VIEW 

16 

9 

SIDE VIEW 

PLATE 1803- THROTTLE CONTROL (SECOND TYPE) 
~HROTTlE CONTROL 
(See Plate 18031 

SECOND TYPE - Used on tractors after serial No. 441 
PART PACKAGE OR 

ITEM NUMBER QTY. DESCRIPTION KIT NUMBER 

046260 1 THROTTlE ASSEMBLY (Consists of items 1 thru 15) 

1 071809 1 LEVER, throttle 

{ 
035336 1 CAPSCREW J bex-hd., 3/S IlNF x 1-5/8" 

2 911041 1 NUT, hex, 3/S"NF 

904206 1 LOCKWASHER, 3/B" 

3 038044 1 SHAFT, throttle lever 

4 071798 2 PLlI.TE, pressure 

5 071810 1 SPRING, pressure plate 

6 071808 2 DISC, friction 

7 071799 1 COVER ASSEMBLY - left (Includes 1tem 11) 

8 072369 1 COVER ASSEMBLY - right (Includes item 11) 

{ 
036032 3 CAPSCREW, hex-hd., 3/S IT NF x 3/4" 

9 911041 3 NUT, hex, 3/8"NF 

904206 3 LOCKV/ASHER, 3/8" 

{ 
036034 3 CAPSCREW J hex-hd. J 3/S"NF x 1" 

10 9~1041 3 NUT, hex, 3/8"NF 

904206 3 LOCKWASHER, 3/S" 

11 071800 2 BUSHING, throttle shaft 

12 911160 1 FITTING, lubricating, 45°, l/B"NPT (Started with tractor #742) 

13 046262 2 STOP, throttle lever 

14 046261 1 BRACKET, mounting (Not used on Orchard Models) 

{ 
036032 2 GAPSCREW, hex-hd., 3jS"NF x 3/4" 

15 911041 2 NUT, hex, 3/S"NF 

904206 2 LOCKWASHER, 3/8" 

(Cont1nued) 
139 



PART PACKAGE OR 
ITEM ~ Q:l'y. DESCRIPTION KIT NUMBER 

16 { 

046296 1 ROD, throttle control (For Standard Models only. When requIred 
for tractors prIor to #467 also order items 17, 19 and 20) 

1 ROD, throttle control (For Orchard Models only. See pages 155 
and 157) 

17 911040 1 NUT, hex, 1/4"NF 

18 900942 1 PIK, cotter, 3/32" x 5/8" 

19 206066 1 YOKE, throttle rod 

{ 033068 1 PIN, throttle rod yoke 
20 

PIN, cotter, 1/16" x 1/2" 900970 1 

140 



INSTRUMENTS AND ELECTRIC STARTING AND LIGHTING 

PAGE NUMBER 

Ammeter. • • • • • • • · . • 145 

Battery and Box. • • • • • • • • • • 145 

Battery Cables • • • • • • • • 145 

Choke. • • • • • • • • • • • • • • • 142,143 

Generators • • • • • • • • • • • • • • • 145,148 

Generator Belts. • • • • • • • • • • • 145,148 

Head Lights. • • • • • • • 145,148 

Head Light Parts • • • • • • • • • • • • • • • 151 

Ignition Switch. • • • 

Ignition System. 

Instruments (Standard) • 

• • • 

• • 

• • 

• • 

Instruments (Orchard). • • • • 

Lighting • • • • • • • • 

Light SWitch • • • • • • • • • 

Oil Pressure Gauge • • • • • • 

Starting and Lighting. • • • • 

Starting Motor • • • • • • • • 

Tail Light • • • • • • • • • • 

Tail Light Parts • • • • • • • 

Wiring • • • • • • • • • · . 

• • • • • 142,143 

• • · \. . . · . • 48,50 

• • 

• • • • • 

• • • 

• · . • 

• • 

• • • • • • 

• • • • 

• • 

• • • • • • 

• • • • • 

141 

• • • • 142,145,148 

• · . • 143 

• • • 145,148 

• · . . 145 

• • • • 142,143 

• • • • 145 

• • • • 145 

• • 145,148 

· . " . 151 

• • • • 48,50,142, 
143,145,148 



FUEL TANK SUPPORT 

~--~ 
13 

7f! 

15 

PLATE 1804 - 1 NSTRUMENTS 

USAGE: For all tractors except Orchard Models 
PART 

ITEM ~ CiTY. DESCRIPTION 
PACKAGE OR 
KIT NUMBER 

1 

2 

3 

5 

6 

7 

8 

9 

11 
12 

900552 
911023 

906964 
030198 

030571 

900552 

911023 
906964 

045752 
910240 

910270 

911435 
911437 

032976 
045591 
U-479 

13 045580 
14 071058 

15 AM-8763 

1 GAUGE, 011 pressure (2-5/8" dlam.) (Used on tractors prlor tv 
#2542. Order GAUGE 030198 and PLATE 030571) 

4 

4 

4 

1 

1 

4 

4 

4 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

SCREW, machlne, rd-hd., #S-32NC x 3/S" 
NUT, square, #S-32NC 
LOCKWASHER, #8 

GAUGE, 011 pressure (2" dlam. Includes mountlng CLAMP) (started 
with tractor #2542) 

PLATE, adapting, 011 pressure gauge (Used on tractors #2542 thru 
#6662) 

SCREW, machine, rd-hd., #8-32NC x 3/S" 
NUT, square, #S-32NC 
LOCKWASHER, #8 

TUBE, oil pressure gauge (1/4" x 17-1/2") 
ELBOW, male, compression, 1/4" tube, l/S"NPT (Includes NUT and 

SLEEVE) 
ELBOW, female, compression, 1/4" tube, l/S"NPT (Includes NUT 

and SLEEVE) 
SLEEVE, compress10n fitting, 1/4" tube 
NUT, compression fitting, 1/4" tube 
SWITCH, ignition (key type) (Used on tractors prior to #6663. 

Order SWITCH 032976 and drill 3/8" mounting hole in dash) 
SWITCH, ignition (push-pull type) (Started with tractor #6663) 

WIRE, ignition switch to magneto 
CLIP, i~nition sv/itch cable (single, closed type, 3/16" dlam., 

17/32 bolt hole) 
WIRE ASSEMBLY, choke control 
CLIP, choke wire supporting 
CLIP, choke wire (single, closed type, 3/16" dlam., 9;32" bolt hole) 

142 



PART 

\. 

IIIiH __ , 

IIUI\...!---" 
14 

15 

fRONT VIEW Of PANEL 

·PLATE 1847--INSTRUMENTS (ORCHARD MODELS) 

USAGE: Orchard Model only 
ITEM NUMBER QTY. DESCRIPTION 

PACKAGE OR 
KIT NUMBER 

4 

5 

6 

7 

8 

9 

11 

12 

13 

14 
15 

16 { 

17 

060049 

911024 
904204 

034106 

033064 

904204 

030197 

030376 

036887 

030198 

037293 

910240 

910270 

030220 

032976 

036316 

036951 

036888 

046594 
071001 

033064 

904204 

AM-8763 

1 

4 

4 

1 

4 

4 

1 

1 

1 

1 
1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

PANEL, instrument (Tractors prior to #10283) 
NUT, hex, 1/4"NC 
LOCIrIlASHER, 1/4' 

PANEL, instrument (Tractors after #10282) 
SCREW, thread-cutting, cross-recess-hd., 1/4" x 5/8" 
LOCKWASHER, 1/411 

GAUGE, engine temperature 
CLIP, supporting, temperature gauge tube 
GROM1~, temperature gauge tube (rubber) 
GAUGE, all pressure 
TUBE ASSEMBLY~ all pressure gauge (43-1/2" long. Includes NUTS 

and SLEE~S) 

EL30W, male, compression, 1/4 n tube, l/a"NFT (Includes NUT and 
SlEEVE) 

ELBOW, female, compression, 1/4" tube, l/S"NPT (Includes NUT 
and SlEEVE) 

COVER, instrument panel hole 
SWITCH, ignition (key type) (Used on tractors prior to #10283. 

Order SWITCH 032976 and drill 3/Sn mounting hole in dash) 

SWITCH, ignition (push-pull type) (started with tractor #10283) 

WIRE, ignition switch to magneto (46" long) 

LOOM, ignition switch wire 

GROMMET, ignition switch wire loom (rubber) 

WIRE ASSEMBLY, choke control 

BRACKET, support1ng, choke control wire 

SCREW, thread-cutting, cross-recess-hd., 1/4" x 5/B" 

LOCKIVASHER, 1/4" 

CLIP, choke wire (single, closed type, 3/16" diam., 9/32" 
bolt hole) 

143 



~ 

FUEL TANK 
SUPPORT 

HOOD 

1---

L-,J 
46 

47 

2 

/ 
~--- -- ---------- -----

'\ 

". "'1--1--

48 

PLATE 1833 STARTING AND LIGHTING EQUIPMENT 

----~----.-----.. 

L~jLi2LslJ..li,1 iJ 



PART 

ELECTRIC STARTING AND LIGHTING EQUIPMENT 
(See Plate 1833) 

USAGE: SpecIal Equipment for all tractors except Orchard 
Models. 

ITEM ~ QTY. DESCRIPTION 

1 045573 

2 
{ 

036034 

911041 

904206 

3 911043 
{ 

035892 

904208 

4 045567 

5 045572 

6 
{ 

036034 

911041 

904206 

7 045566 

9 

1O{ 

036034 

911041 

904206 

045568 

035244 

915017 

045601 

045595 

11 

12 

13 032964 

{

' 036032 

14 911041 

904206 

15 032965 

16 

17 

18 

22 

23 { 

24 

032966 

032740 

031305 

051181 

034581 

035244 

911026 

904206 

045588 

024464 

040934 

036032 

911041 

904206 

023459 

1 

4 

4 

4 

2 

2 

2 

1 

1 
2 

2 

2 

1 

4 

4 

4 

1 

2 

2 

1 

1 

1 

2 

2 

2 

1 
1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

1 

NOT~: Items 1 thru 12 comprise the early type battery mounting 
whlc11 was located under the hood on tractors prior to 
serial No. 6663. 

BOX ASSEMBLY, battery (ConSists of items 2 thru 12) 
CAPSCREW, h8X-hd., 3/S!lNF XI" 

NUT, hex, 3/S"NF 

LOCKWASHER, 3/8' 

CAPSCRE'N, h8X-hd. J 1/2"NF x 2_1/2" 

NUT, hex, 1/2"NF 
LOCKWASHER, 1/211 

BODY, battery box 
PLATE, end, battery box 

CAPSCREW, hex-hd., 3/S"NF x lit 

NUT, hex, 3/S"NF 

LOCKNASHER, 3/8' 

BRACKET, battery box supporting 
CAPSCRE1/ J hex-hd., 3/8"NF XI" 

NUT 1 hex, 3/8"'NF 

LOCIC\'lASHER, 3/8" 

COVER, battery box 
CAPS CREW , heX-hd. J 3/en NC x 3/4" 

NUT, Wing, 3/Sn NC 

3HEET, battery box insulating (asbestos) 
SHIELD, retaining, battery box insulating sheet 

NOTE: Items 13 thru IS comprise the late type battery mounting 
which was located under the seat on tractors after serial 
No. 6662. 

ANGLE, battery retaining 
CAPS CREW ~ hex-hd., 3/S"NF x 3/4" 

NUT, hex, 3/S"NF 
LOCK\VASHER, 3/8' 

ANCHOR, battery hold-down 
FRAME, battery hold-down 
SPRING, oattery hold-down 
BLOCK, battery hold-down (rubber) 
BATTERY, storage, 6 volt, 17 plates, wet charged (Exide #XHR-l73 

or Autolite HTLG-3-17) (Order from local Dealer) 
BATTERY, storage, 6 volt, 17 plates, mOist uncharged (Available 

for export shipment only) 
CABLE, battery to ground (16-1/2" long) 

CAPSCREW, hex-hd., 3/S"NC x 3/4"} For early tractors 
NUT, heX, 3/S"Ne with battery under 
LOCKWASHER, 3/S" hood only 

CABLE, battery to starter switch (IS" long) (For early tractors 
with battery under hood) 

CABLE, battery to starter switch (64" long) (For late tractors 
with battery under seat) 

GUARD, battery cable (For tractors With battery under seat only) 
CAPSCREW, hex-hd., 3/8"NF x 3/411' 

NUT, hex, 3/SnNF 
LOCI('IIASHER, 3/8' 

SWITCH, starting motor (Includes attaching hardware) 

(Cont 1nued) 

145 

PACKAGE OR 
KIT NUMBER 



Cont1nued) 

ITEM NUMBER ~ DESCRIPTION 

26 

27 { 

28 

29 

012064 

035980 

U-1667 

U-2149 

911036 

U-1655 

U-1658 

U-2014 

U-3635 

905123 

30 U-1?20 

31 U-1828 

{ 
035244 

32 904206 

33 

34{ 

35 

36 

39 

035439 

904206 

U-1659 

U-Z147 
035236 

045253 

9l102S 
904208 

910249 

911034 

U-2148 

{ 

035244 

40 013058 

904206 

41 U-424 

42 

43 

44 

U-1719 

U-2015 

U-3467 

U-3634 

036316 

036059 

900552 

911023 

906964 

030196 

030571 

900552 

911023 

906964 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

2 

1 

1 
1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

4 

4 

4 

1 

1 

4 

4 

4 

CABLE, sw1tch to start1ng motor (32" long) (For early tractors 
w1th battery under hood) 

CABL£, switch to start1ng motor (24" long) (For late tractors 
w1th battery under seat) 

MOTOR, starting (AUTOLITE MAB-4046. Order repairs "from local 
author1zed serv1ce stat1on) 

SETSCREW 
NUT, hex, jam, 5/8"NC 

GENERATOR (AUTOLITE GAR-4520. Was formerly GAR-4320. Order repa1rs 
from local authorIzed serv1ce stat1on) 

PULLEY, generator (3-3/8" dlam.) (Used on early models only. 
Superseded by PULLEY U-2014) 

PULIEY, generator (4-1/4" diam.) (Superseded PULLEY U-1658. For 
tractors p.rior to #1786 only) 

PULLSY, generator (3-5/S" dIamJ (Used on tractors after #1785) 
KEY, #9 woodruff, 3/16" x 3/4" 

NOTE: Items 30 tbru 35 comprise the fIrst type generator 
mounting as used on early model tractors only. 

BRACKET, generator mount1ng (angle 1ron) 
BLOCK, generator mount1ng (wood) 

CAPSCru::W, hex-hd., 3/8"NC x 3/4" 
LOCKWASHER, 3/S" 

STRAP, generator hold-down (Not available) 
CAPSCREW, hex-hd., 3/SII NC xl" 
LOCKWASHER, 3/S11 

BELT, generator drive (V type, l/Z" wIde x 27-3/8" long) 

NOTE: Items 36 thru 41 comprise the second type generator 
mounting as used on later model tractors. 

BRACKET, generator mountIng 
CAPSCREW J hex-hd., l/Z"NC x 1-3/4" 
CAPSCREW, hex-hd., 1/2"NC x 3-3/4" 
NUT, hex, l/Z"NC 
LOCKWASHER, 1/2" 

SETSCREW, sq-hd., owl-pt., 3/S"NC x 2_3/4" 
NUT, hex, jam, 3/S"NF 

STRAP, generator hold-down 
CAPSCREW J hex-hd., 3/8"1~C x 3/4" 
CAPSCREW, hex-hd., 3/SnNC x 1-1/4" 
LOCKWASHER, 3/S" 

BELT, generator drive (V type, 1/2" wide x 25-5/S" long) 
PULLEY, generator drive (5" dIam.) (Used on early models only. 

Superseded by PULLEY U-2015) 
PULLEY, generator drive (3-3/4" diam.) (Used on early models 

only. Superseded PULLEY U-1719 but later superseded by PULLEY 
U-3467. Not serviced. Order PULLEYS U-3634 and U-3635) 

PULLEY, generator dr1ve (4-1/S" diam.) (Used on early models 
only. Superseded PULLEY U-2015 but later superseded by 
PULLEY U-3634) 

PULLEY, generator drive (4_1/2" diam.) (Superseded PULLEY 
U-3467. Applicable only to tractors prior to #17S6) 

WIRE, generator to ammeter (46" long) 
~~TER (2-5/S" d1am.) (For tractors prior to #2542) 

SCREW, machIne, rd-hd •. #S-32NC x 3/S" 
NUT, square, #S-32 
LOCKWASHER, #8 

AMl{iETER (2" diam.) (For tractors after #2541) 
PLATE, ammeter adapting (Required for tractors #2542 thru #6662) 

SCREW, maChine, rd-hd., #S-32NC x 3/8" 
NUT, square, #8-32NC 

LOCK'IIASHER, #8 

PACKAG~ OR 
KIT NUMB~R 



PART 

ELECTRIC STARTING AND LIGHTING EQUIFIJENT (Continued) 
( See Plate 1833) 

ITEM ~ QTY. DESCRIPTION 

46 

48 

045586 

032977 

032987 

036893 

032988 

045647 

{ 
035244 

49 
904206 

50 033025 

52 

53 

54 

901164 

901310 

901007 

045584 

045590 

045589 

55 023217 

56 023176 

{ 
034821 

57 
034822 

58 { 
035244 

904206 

59 072055 

60 072056 

61 033045 

62 033027 

63 046290 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 
1 

1 

4 

1 

1 

6 

6 

1 

1 

5 

1 

1 

WIRE, ammeter to starter switch (9" long) (For all tractors 
except #6663 thru #8523) 

WIRE, ammeter to starter switch (13" long) (For tractors #6663 
thru #8523 only) 

WIRE, ammeter to light switch (7-1/2 11 long) 
SWITCH, lights (Key type. Requires 7/8" mounting hole) (For 

tractors prior to #6663) 

SWITCH, lights (Push-pull type. Requires 3/8 11 mounting hole) 
(For tractors after #6662) 

GUARD, wiring 
CAPSCREW, hex-hd., 3/S"NC x 3/4" 

LOCKWASHER, 3/S" 

WIRE, light switch to terminal block (5211 long) 

SCREW J machine, brass, rd-hd., #l0-24NC x 1/2" 

NUT, hex, #lD-24NC 

WASHER, plain, brass, #10 

BLOCK, terminal (bakelite) 

WIRE, terminal block to lett head light (34" long) 
WIRE, terminal block to right head light (22" long) 

CLIP, head light wire (single, closed type, 1/411 diam., 11/3211 
bolt hole) 

GROMlviET, head light wire (rubber) 

LIGHT ASSEMBLY, head - left (For repairs see page lSI) 

LIGHT ASSEMBLY, head - right (For repairs see page 151) 

CAPSCREW, hex-hd., 3/8"NC x 3/4" 

LOCKWASHER, 3/811 

WIRE, tail light (108" long) 

LOOM, tail light wire 

CLIP, tail light wire loom (single, closed type, 7/16" diam., 
13/32' bolt hole) 

LIGHT ASSEMBLY, tail (Specify 6-volt bulb) (For repairs see 
page 151) 

BRACKET, tail light mounting (For tractors prior to #6663 only. 
Not illustrated) 

147 

PACKAGE OR 
KIT NUMBER 



1'.1 '@9 i ill,)10 

PART 

------

.r= 
,/- , 

I 

PLATE 1834---L1GHTING EQUIPMENT 
ELECTRIC LIGHTING E UIPL1!!:N'l' 

See Plate 1834 

USAGE: Special Equipment. No battery required 

ITEM NUMBm QTY. DESCIUPTION 

1 

7 

046321 

911025 

904205 

204270 

910173 

U-1849 

204269 

035236 

045253 

911028 

904208 

013058 

911034 

910249 

911034 

046421 

1 

4 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

NOTE: Items 1 thru 6 comprise the First Type Generator 
used on early model tractors. 

GENERATOR (K\'I Model TG. Order repair parts from local service 
statton) (No longer available. Order 1 GENERATOR 212338 and 
1 BRAC](~T U-2147) 

CAP.3CREW, hex-hd., 5/1SIl NC x 1-1/211 

NUT 1 hex, 5/16 11NC 

LOCKWA.SHER, 5/16 11 

FULLEY, generator (3_3/Sn dlam.) (Used on tractors prior to #1786 
only. Not available) 

PULLEY, generator (2-7/8 11 diam.) (Used on tractors after #1785) 

KEY, #2 woodruff, 3/32" x 1/2" 
BR4CKET, generator mounting (Used on tractors prior to #1786) 
BRACKET, generator mounting (Used on tractors after #1785) 

CAPBCREW, hex-hd., 1/2"NC x 1-3/4" 

CAPSCREW, hex-hd., 1/2t1HC x 3-3/411 

NUT, hex, 1/2!1NC 

LOCKIVASHER, 1/2" 

CAPSCREW, hex-hd., 3/SnNC x 1-1/4" (For BRACKET U-1849 only) 

NUT, hex, jam, 3/8!1NC 

SETSCru:W, sq-hd., oval-pt., 3/8!1NC x 2-3/4" (For BRACKET 204269 only) 

NUT, hex, jam, 3/8"NC 

NOTS: Items 7 thru 15 comprise the Second Type Generator as 
used on later model tractors. 

GENERATOR (BOSCH Model ARJF 75/6-900A-B. Was formerly 1Iode1 
RJF 75/6. Order repair parts from local service station) 

(Continued) 

148 

PACKAGE OR 
KIT NUMBER 



ElECTRIC Continued) 

PART 
ITEM ~ QTY. DESCRIFTION 

8 U-2148 

9 
{ 

035244 

035439 

904206 

10 

11 { 

12 

17 

18 { 

19 

046288 

046269 

911022 

U-2147 

035236 

045253 

91102.8 

904208 

910249 

911034 

U-424 

U-1719 

910184 

045647 

035244 
904206 

045587 

036893 

032988 

21 033025 

{ 

901184 

22 901310 

901007 

23 045584 

24 { 045590 
045589 

25 

26 

27 { 

28 { 

29 

30 

31 

33 

34 

023217 

023176 
034821 

034822 

035244 

904206 

072055 

072056 

033043 

036032 

911041 
904206 

033027 

046290 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

1 

1 

6 

6 

1 

1 

5 

2 

2 

2 

1 

1 

STRAP, generator mounting 
CAPSCREW, hex-hd., 3/SnNC x 3/411 

CAPSCREI'l, hex-hd., 3/Sn NC x 111 

LOCKWASHER, 3/8 11 

STRIP, filler, generator mounting strap 
PULLEY, generator (3-3/811 dlam., tapered bore) 

KEY, #BUR woodruff 
BRACKET, generator mounting 

CAFSCREW J heX-hd., l/ZuNC x 1-3/4" 

CAPSCREW, hex-hd., l/ZIINC x 3-3/4" 

NUT, hex J 1/21!NC 

LOCKVIASHER, 1/2' 

SETSCREW, Sq-hd., oval-pt., 3/SnNC x 2-3/4" 

NUT, h~x, jam, 3/SnNC 
BELT, generator (V-Type, 1/2" Wide, 25_5/8" long) 

PULLEY, generator drlvln~ (5" dlam.) (For tractors prior to 
#1786 only) 

KEY, #8 woodruff, 5/32" x 3/4" 
GUARD, wiring 

CAFSCREW J hex-hd., 3/enNC x 3/4 It 

LOCKWASHER J 3/8" 

WIRE, generator to switch (46-1/2" long) 

SWITCH, lights (Key type. Requires 7/8" mounting hole) O'or 
tractors prior to #6663} 

SUITCH, lights (Push-pull type. Requires 3/8" mounting hole) 
(For tractors after #6662) 

WIRE, light switch to terminal block (52' long) 

SCREW, machine, brass, rd-hd., #lQ-24NC x 1/2" 

NUT, hex, #lO-24NC 

WASHER, plain, brass, #10 

BLOCK, terminal (bakelite) 

WIRE, terminal b1oc\c to left headlight (34" long) 

WIRE, terminal block to right headlight (22" long) 

CLIP, headlight wire (single, closed type, 1/4" diam., 11/32" 
bolt hole) 

GROMMET, headlight wire (rubber) 

LIGHT ASSElIDLY, head - left (For repairs see page 151) 

LIGHT ASSEMBLY, head - right (For repairs see page 151) 

CAFSCREW, hex-hd., 3/8"NC X 3/4" 

LOCKWASHER, 3/8" 

VIlRE, ta 11 light (108' long) 
LOOM, tail light wire 

CLIP, tail light wire loom (single, closed type, 7/16" diam., 
13/32' bolt hole) 

CAPSCREW, hex-hd., 3/8nNF x 3/4" 

NUT, hex, 3/BII NF 

LOCKWASHER, 3/S" 

LIGHT ASSEMBLY, tail (SpeCify 6-volt bult) (For repairs see 
page 15~) 

BRACKET, tail light mounting (For tractors prior to #6663 only. 
Not illustrated) 

149 

PACKAGE OR 
KIT NUM3ER 



7 

~ 
o 

FIRST TYPE SOCKET ARRANGEMENT 

HEAD LIGHT REPAIR S TAIL LIGHT REPAIRS 
034821 HEAD LIGHT - LEFT 

034822 HEAD LIGHT - RIGHT 
033027 TA tL LIGHT 

037131 HEAD UGHT - LEFT 
037132 HEAD LIGHT - RIGHT 

PLATE 10916- HEAD LIGHT AND TAIL LIGHT REPAIRS 



ITEM 

1 

2 

3 

4 
5 

6 

7 

8 

9 

10 

II 

12 

13 

14 

15 

16 

17 

ITEM 

1 

2 

3 

4 

5 

6 

7 

{ 

{ 

PART 
~ 

033140 

033143 

033231 

050889 

033142 

042600 

033141 

055462 

907154 

912739 

032794 

033217 

033221 

033222 

033220 

033201 

033202 

s:IT.:. 
1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

049104 1 
5935540 1 

PART 

HEAD LIGHT REPA IRS 
(See Plate 109lB) 

034821 HEAD LIGHT ASSEMBLY - lEFT (See pages 147 and 149) 
034822 HEAD LIGHT ASSEMBLY - RIGHT (See pages 147 and 149) 

DESCRIPTION 

LENS (glass, 7-7/8 11 dlam.) 

WASHER, lens (cork) 

CLIP, lens retaining 
SPRING, lens retaining 
MOULDING 

SCREW 

REFLECTOR 

SCREW, reflector ground wire 
NUT, hex J #8-32NC 

LOCKWASHER, internal teeth, #8 
BULB (single contact, 32 C.P., 6-volt) 

NOTE: Items 10 thru 15 comprise the early type Socket Arrangement 
used on Headlights built prIor to approx. Apr!l 1, 1943. 

CABLE ASSEMBLY (Includes SOC1(ET) 

NUT 

LOoo/ASHER 

WASHER, socket (plain) 

PLUG J socket 

CAP, socket plug 

NOTE: Items 16 and 17 comprise the later type Socket Arrangement 
used on Headlights built after April 1, 1943. 

CABLE ASSEltBLY (Includes SOCKET) 

PLUG ASSEMBLY (Includes NUT) 

NOTE: Quantities indicated are for one light only. 

TAIL LIGHT REPAIRS 
(See Plate 109lB) 

033027 TAIL LIGHT ASSEMBLY (See page s 147 and 149) 

NtJMBER QTY. DESCRIPTION 

034014 

212758 

043716 

031805 

043713 

047307 

911040 
904204 

1 

1 

1 

1 

1 

1 

2 

2 

LENS (red) 

RING, lens retaining 
CUP (glass) 

BULB (single contact, 3 C.P., 6 volt) 
GASKET, cup 
PLUG, cable 
NUT, hex, 1/4"NF 
LOCKWASHER, 1/4" 

NOTE: Quantities indicated are for one light only. 

151 

PACKAGE OR 
KIT NUMBER 

PACKAGE OR 
KIT NU1IBER 



152 



ORCHARD MODELS 

PAGE NUMBER 

Air Cleaner. • • • • • • • • • • • 45 

Controls (Rear Seat) • • • • • • • • • • • • • • • 155 

Controls (Top Seat). • • • • • • • • • • • • • 157 

Cowl. • • • • • • • • • • • • • • • • • 133 

Drawbar U-Bolt • • • • • • • • • 109 

Exhaust Pipes. • • • • • • • • • • 36,37 

Fuel System. • • • • • • • • • • • • • • 34 

Hood • • • • • • • • • • • • • • • • • • • 133 

Hood Side Plates • • • • • • • • • • • • • • • • • 133 

Instruments. • • • • • • • • • • • • • • • • • • • 143 

Radiator • • • • • • • • • • • • • • • • • • • • • 55 

Radiator Curtain. • • • • • • • • • • • • • • • 58 

Sea t (Rear). • • • • • • • • • • • • • • • • • • • • 155 

Seat (Top) • • • • • • • • • • • • • • • • • • 157 

Track Fenders. • • • • • • • • • • • • • • • • 129 

Transmission Cover • • • • • • • • • • • • 61 

-I 

I 

153 



SIDE VIEW REAR VIEW 

~ 

PLATE 1849 ORCHARD REAR SEAT AND CONTROLS 



PART 
~ NUMBER m.. 

1 

2 

7 

10 

11 
12 

13 

14 

15 

16 

054240 

046550 

035190 

904208 

046542 

035190 

904208 

035440 

904209 

033493 

035190 

904208 

035440 

904209 

046547 

911159 

900813 

046548 

033489 

033487 

045847 

17 911043 

18 033058 

{ 
033072 

19 
910967 

20 070343 

21 046618 

22 

23 { 

24 { 

25 

27 

28 

29 

30 

31 

32 

33{ 

34 
35 

36 

37 

38 

046617 

035190 

904208 

046619 

046620 

033491 

035336 

911041 

904206 

033490 

033486 

014210 

045919 

911043 
033058 

033072 

910967 

910939 

90420B 

045899 

031864 

033465 

1 

1 

4 

4 

1 

2 

2 

1 

1 

1 

2 

2 

1 

1 

1 

2 

2 

1 

1 

1 

2 

4 

4 

4 

4 

1 

2 

2 

4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

2 

ORCHARD REAR SEAT AND CONTROlB 
( See PIa te 1849) 

DESCRIPTION 

NOTE: Only the special parts required for the REAR SEAT appli­
cation are listed below. All other parts are the same 
as for the Standard Models. 

SEAT ASSEMBLY (Includes back rest. Serviced only as a unit) 
BRACKET, seat mounting 

CAPSCREW, hex-hd., 1/2"NC x 1-1/2" 
LOCKWASHER, 1/2" 

BRACKET, control shaft - right 
CAPSCREW J hex-hd., 1/2"NC x 1-1/2" 

LOCKWASHER, 1/2" 

CAPSCREW J hex-hd., S/B"NC x 1-1/2" 

LOCKVlASHER, 5/8" 

BRACKET, control shaft - left 
CAPSCREW, hex-hd., 1/2"NC x 1-1/2" 
LOCKWASHER, 1/2" 
CAFSCREW, hex-hd., SIS"NG x 1-1/2" 

LOCKiVASHER J 5/S" 

SHAl"T J control 

WASHER, pla1n, SAE std., In 

PIN, cotter, 3/16" x 2" 
SPACER, control shaft (II" long) 
LEVER, brake pedal - left 

LEVER, brake pedal - right 
ROD, brake 

NUT, hex, 1/211NF 

YOKE, brake rod 
PIN, brake rod yoke 

PIN, cotter, 1/8" x 7/8" 

SPRING, brake pedal retracting 
ANCHOR, brake lever retracting spring 
STOP, brake lever 

CAPi::lCREW, hex-hd., 1/211NC x 1-1/2" 

LOCKWASHER, 1/2" 
SHll.FT, brake lever - left 
SHAFT, bralce lever - right 
RATCHET, left brake pedal 

CAPSCREW, hex-M., 3/8"NF x 1-3/4" 

NUT J hex, 3/8"HF 

LOCK11ASHER, 3/Sn 

SPACER, left brake pedal ratchet 
LtVER, engine clutch operating 
BALL, clutch operating lever (Used on early models only) 
ROD, clutch control 

NUT, hex, 1/211NF 
YOKE, clutch rod 
PIN, clutch rod yoke 

PIN, cotter, l/S" x 7/S" 
JOINT, ball and socket, 1/211NF 

LOCK'NASHER, 1/2" 
CONNECTOR, clutch control lever 
lEVER, intermediate, clutch control (When required for tractors 

prior to #453S also order 1 FULCRUM 031856, 1 PIN 031854 and 
1 cotter PIN 900942) 

lEVER, steering 

(Continued) 

155 

PACKAGE OR 
KIT NU1illER 



PART PACKAGE OR 
ITEM NUMBER QTY. DESCRIPI ION KIT NUMBER 

39 045236 2 GRIP, steering lever (Used on early models only) 

40 045921 2 ROD, steering control 
41 911045 4 NUT, hex, 1/2nNF 

42 033058 2 YOKE, steering control rod 

{ 033072 2 PIN, steering control rod yoke 
43 

910967 2 PHJ', cotter, 1/8" x 7/8" 

44 910939 2 JOINT, ball and socket, 1/2"NF 
45 904208 2 LOCKWASHER, 1/2" 

46 045899 2 CONNECTOR, steer1ng control lever 

47 034283 2 LEVER, steering control (l'Ihen required for tractors prior to 
#11674 also order 1 GUIDE 034161, 1 ANCHOR 034485, 1 FERRuLE 
034162, 1 PIN 033068 and 1 cotter PIN 911063) 

48 910260 5 FITTING, lubricating, straight, l/S"NPl' 

49 046535 1 LEVER ASSEMBLY, gear shift (Includes 1 COLLAR and 1 RIVST) 

50 911050 1 NUT, hex, jam, 3/4"NF 
51 046537 1 EXTENSION, gear shUt lever 
52 014210 1 BALL, gear shift lever extension 

53 046540 1 GUID~, gear shift lever extension 

{ 035236 2 CAPSCREW, hex-hd., 1/2"NC x 1_3/411 

54 
LOCKWASHER, 1/2" 904208 2 

55 046363 1 ROD, throttle control 
56 046384 1 CLIP, supporting, throttle control rod 

156 



--l 

PLATE 1842 ---ORCHARD TOP SEAT AND CONTROLS 

PART 
ITEM NUMBER QTY. 

033289 

033290 

036034 

904206 

3 911041 

4 { 032518 
033160 

5 911041 
{ 

036032 

904206 

6 { 030018 
033159 

7 { 

8 

9 

10 

11 

13 

14 

036032 

911041 

904206 

030024 

034286 

030090 

030132 

032617 

032618 

030370 

030371 

1 

1 

6 

6 

2 

1 
1 

11 

11 

11 

1 

1 

4 

4 

4 

1 

2 

2 

2 

1 

1 

1 
1 

ORCHARD TOP SEAT AND CONTROIB 
(See Plete 1842) 

DESCRIPTION 

NOTE: Only the special parts required for the TOP SEAT appli­
cation are listed below. All other parts are the same 
as for the Standard Models. 

PLATE, seat sIde - left 

PLATE, seat side - right 
CAPSCREW, hex-hd., 3/S"NF x 111 

LOCKllfASID:R, 3/8" 

NUT J hex, 3/8" 
BACK, seat (Used on tractors prior to #7138) 
BACK, seat (Used on tractors after #7137) 

CAPSCREW, hex-hd., 3/8"NF x 3/4" 

NUT, hex, 3/SnNF 

LOCKWASHER, 3/S11 

FRAME, seat (Also serves as tool box) (Tractors prior to #7138) 
FRAME, seat (Also serves as tool box) (Tractors after 117137) 

CAPSCREI'{, hex-hd., 3/S"NF X 3/411 

NUT, hex, 3/SrrNF 

LOCKi'lASHER, 3/8" 

LEVER, gear shift (Includes 1 COLL4R and 1 RIVET. Serviced only 
as a unit) 

LEVER, steering (When required for tractors prior to #8315 also 
order 1 GUIDE 034161, 1 GRIP 052591, 1 ANCHOR 034485, 1 FERRULE 
034162, 1 PIN 033068 and 1 cotter PIN 911063) 

LEVER ASSEMBLY, brake pedal (Each includes 1 RATCHET, 1 GUIDE, 
2 RIVETS and 2 BUSHINGS 036723) 

ROD, bralce pedal locking pawl (1 used on tractors prior to #8342) 
GUARD, foot - lett (Used after tractor #4831) 
GUARD, foot - right (Used after tractor #4831) 
BRACKET, throttle control mounting 
ROD, throttle control 

157 

PACKAGE OR 
KIT NUMB!ffi. 



158 



SPECIAL EQUIPMENT 

Bumper. • • • • • • • • • • • • • 

Cranl<case Guard • • • • • • • • 

Electric Lighting • • • • • • • • • • 

Electric starter. • • • • • • • • • • • 

Grease Guns • • • • • • • • • • • • • • • • 

Grousers. • • • • • • • • • • • • • • • • • • • 

Lubricators (See Grease Guns) • • • • • • • • • 

Mufflers. • • • • • • • • • • • • • • • • • • • • 

Power Pulley. • • • • • • • • • • • • • • • • • • 

Power Take-offs • • • • • • • • • • • • • • • • 

Pull Hook. • • • • • • • • • • • • • • • 

Radiator Curtains • • • • • • • • • • • • • 

Radiator Guard. • • • • • • • • • • • • • • • • 

Rear Starting Crank • • • • • • • • • • • • • • 

Starting Crank. • • • • • • • • • • • • • • • • • 

Street Plates. • • • • • • • • • • • • 

Tools • • • • • • • • • • • • • • • • • • 

Track Fenders • • • • • • • • • • • • • • • • • 

ls9 

PAGE; NUMBER 

161 

161 

145,148 

145 

173,175,177 
179,181,183 

127 

38 

169 

163,165 

161 

55,58 

55,161 

171 

171,173 

127 

173 

128,129 



i-' 

'" o 

FRONT VIEW 

~'-- ~ 
.-' 

o GGGGGGGGGGGG@® I 
GGGGGGGGGI"HWHlil®® 
GOOGGG@®®®®®®® 

o GOGG®®®®®®®®®® 
G@®®®®O®OO@O®® 
'" 0 ®<!il 0 ® <!il ®® <!il® IilH31 ® 

®®<!il®®®®®®OOO@l 
1iJ®®®®®®®®@I®®<!il® 
®@®@®®®®®®®@®® 
®®®®®®®®®@@®®<!il 
@®®®@@<!il®®®@@®® 1111l----­
@®@@®®®@®®®@®@ 
®®®®®®®@®®®@Iilil® 
Iilil®@®®®@®@®®@@@ 
@®@@@I~,I:1!J®@®@®@@ 

4 20 

rTr;rTrJ 

SIDE VIEW 

--

FIRST TYPE REAR BRACE 

-----, 

I 

L_{II 
II 

. JI 
11~-l 

.--LJ. 

13 

PLATE 1839-CRANKCASE GUARD, RADIATOR GUARD, BUMPER AND PULL HOOK 



CRANKCASE GUARD l RiI.DIATOR GUARD I BUMPER AND PULL HOOK 
(See Plate 1839) 

USAGS: Applicable to all tractors except Hough-Loader Models 
PART and Orchard Models. 

PACKAGE OR 
~ NUMBER 9TI.:. DESCRIPl'ION KIT NUMBER 

1 046030 1 GUARD, cranlccase 

{ 
012453 4 CAPSCREW, hex-hd., 3/4"NF X 2" 

2 911045 4 NUT, hex, 3/4"NF 

904369 4 LOCKWASHER, 3/4" 

{ 
035018 4 CAPSCREW, hax-hd., 1/2"NF x 1-1/211 

3 911043 4 NUT, hex, 1/2 t1 NF 

904208 4 LOClCWASHER, 1/2" 

4 046302 1 BRACKET, crankcase guard 

{ 
045604 2 STUD (3/4I1NC x 3/4"NF x 5-1/2") 

5 911045 2 NUT, hex, 3/411NF 

904369 2 LOCKWASHER, 3/411 

6 { 

070285 2 CAPSCREW, hex-hd., 3/4"t.JF x 3" 

911045 2 NUT, hex, 3/4 uNF 

904369 2 LOCKWASHER, 3/411 

NOTE: Items 7 thru 10 comprise the F1rst Type Crankcase 
Guard Rear Brace as used on units built pr10r to 
September 1940. 

{ 046033 1 BRil..CE, crankc~se guard - lett 
7 

046034 1 BRACE, crankcase guard - r1ght 

{ 035236 2 CAPSCREW, hex-hd., 1/2"NC x 1-3/4" 
8 

904208 2 LOCK\'/ASH!!:R, 1/211 

9 046031 1 ANGLE, bracing, crankcase guard 

10 { 

045638 2 STUD, hexagon (5/S" diam. end) (Tractors prior to #7069) 

033396 2 STUD, hexagon (3/4" diam. end) (Tractors after #7G68) 

911059 2 NUT , hex, slotted, 5/B"NC 

900807 2 PIN, cotter, l/S" x 1-1/4" 

NOTS: Items 11 thru 13 compr1se the Second Type Crankcase 
Guard Rear Brace as used on units bu11t after August 1940. 

11 040885 1 BRACKET, braCing, crankcase guard 

{ 
035014 2 CAPSCREW J hex-hd., 5/8"NF x 1-1/2" 

12 911044 2 NUT, hex, 5/SnNF 

904209 2 LOCKWASHER, 5/8" 

{ 035278 3 CAPSCREW, hex-hd., 1/2"NF x 2_3/411 

13 
038234 3 NUT, hex, high, 1/2"NF 

14 046303 1 GUARD, radiator 

{ 
012453 4 CAPSCREW, hex-hd., 3/411 NF x 2" 

15 911045 4 NUT, hex, 3/411NF 

904369 4 LOCKWASHER, 3/411 

16 046304 1 BUMPER, front 

{ 
012453 8 CAPSCRE'II, hex-hd., 3/4"NF x 2" 

17 911045 8 NUT, hex, 3/411NF 

904369 8 LOCKI'IASHER, 3/411 

18 045602 1 HOOK, front pull 

{ 
035423 2 CAPSCREW, hex-hd., 3/4uNF x 4-1/4" 

19 911045 2 NUT, hex, 3/4"NF 

904369 2 LOCKWASHER, 3/411 

001 

070299 2 CAPSCREW, hex-hd., 5/S IINF x 4 If 

911044 2 NUT, hex, 5/S II NF 

904209 2 LQCKI,VASHER, 5/S11 

911100 2 WASHER, pla in, SAE std., 5/811 

161 



22 8 24 3 5 

t> 
ro 

~~.:.,. 

. TRANSMISSION CASE 

PLATE 1836-STRAIGHT POWER TAKEOFF (ENGINE SPEED) 

17 15 16 

18 

19 

9 

10 



PART 
IT~M NUMBER 

1 045355 

2 {035236 
904208 

3 045245 

4 038564 

5 912726 

6 901652 

7 {035250 
035249 

8 045353 

9 042893 

10 

11 

211567 

034700 

{ 
013044 

12 
037000 

13 045629 

{ 
036143 

14 
030327 

15 034698 

16 911026 
{ 

013058 

904206 

17 028115 
{ 

028113 

028114 

f 036216 
18 1 034697 

19 036138 

20 045358 

{ 
013044 

21 
032943 

22 
23 

24 

036002 

033003 

046659 

STM IGHT POWER TAKE-OFF 
(Sse Plate 1836) 

USAGE: Adaptable to all tractors except Hough-Loader Model and 
Orchard Model with Rear Seat. 

~ DESCRIPTION 

1 BRACKET, housing, driving shaft 

8 CAPSCREW, hex-hd., 1/211NC x 1-3/4" 

8 LOCKWASHER, 1/2" 

1 GASKET, bracket to transmission case 
1 PLUG, mounting bracket (cork) 
2 PillG, pipe, sq-hd., 3/4"NPl' 

1 PLUG, pipe, sQ-hd., 1/4"NPr 

1 PLUG, all filling hole 

1 GASKET, all filling hole plug 
1 SHAFT 

2 CONE ASSEMBLY, shaft bearing 

2 

1 

6 

1 

1 

1 

1 

1 

8 

8 

8 

1 

1 

1 

1 

2 

1 

1 

1 

1 

CUP, shatt bearing 
RETAINER, front bearing (Also furnish 1 SEAL 030327 when tor 

units built prior to January 1942) 
CAPSCREW (drilled hex-hd., 3/8'NC x 7/8') 

WIRE, locking (1/16" x 16") 

GASKET, front bearing retainer 
PACKING, tront bearing retainer (felt) (Used prior to January 1942) 
SEAL 1 011 , front bearlng retainer (Used after December 1941) 
RETAINER, rear bearing (Also furnish 1 SEAL 034697 when for 

units built prior to January 1942) 
CAFSCRgw 1 hex-hd., 3/S tlHC x 1-1/4" 

NUT, hex 1 3/S IINC 
LOCKIVASHER, 3/S" 

SHIM, rear bearing retainer (.005 11 thlck. Use as required) 
SHIM, rear bearlng retainer (.010ft thlck. Use as required) 
SHIM, rear bearing retalner (.020" thick. Use as required) 
PACKING, rear bearing retainer (felt) (Used prior to January 1942) 
SEAL, oil, rear bearing retainer (Used after December 1941) 
SPACER, taIte-off shaft 
WASHER, taIte-off shaft 

CAPSCREW (drilled hex-hd., 3/enNC x 7/8") 
WIRE, locklng (1/1611 X 4") 

COUPLING, splined 
RIHG, retainIng, splined coupling (Used on units built after 

May 1938) 

SPACER, splined coupling (Used only on units buIlt prior to 
April 1938) 

163 

PACKAGE OR 
KIT NUMBER 



>-' 

:i' 

TOP 
VIEW 

35 32- ~'f""'~ '>tl'~ 33~. "'t' "'",,,,"r, <><-t_ t,ri 
(f-- )j 
v I '\ 

L ~ ,,,,~ 34~;; .•.•. ~1~ 
Qy:J 

TOP SHAFT 

4 

PLATE 1838 REDUCTION POWER TAKE-OFF 

rF:&'1~ ~~ -I~,dir:~ n 

(I 



PART 
~ ~ 

1 045954 

{ 045969 
2 911026 

904208 
3 045245 

4 907070 
5 911076 

6 912768 
7 035250 

8 035249 
9 045953 

10 911056 

11 900808 

12 209932 
13 209987 

14 045961 

{ 013044 15 
037000 

16 045956 

17 045962 

{ 045617 18 
037000 

19 045971 
20 045963 
21 045988 

22 046007 

23 {045617 
037000 

24 030326 

25 {033023 
033084 

26 043304 

{ 

045497 

27 
032873 

{ 

045951 
28 

032874 

29 045952 

30 

31 

32 
33 

209932 
209987 

045958 
045970 

s:IT.:. 
1 
8 
8 
8 
1 
1 
1 

1 
1 
1 
1 

1 
1 
2 

2 

1 
4 
1 
1 

1 
4 
1 
3 

1 
1 

1 

4 

1 

1 

4 

8 

1 

1 

1 

1 

1 

1 

1 

1 

1 

3 

REDUCTION POWER TAKE-OFF 
(See Plate 1238) 

USAGE: Adaptable to all tractors except Hough-Loader Modal 
and Orchard Model with Rear Seat. 

DESCRIPrION 

CASE, gear 
STUD (1/2'NC x 1-7/8') 

NUT, hex, 1/2" 

LOCKWASHER, 1/2" 

GASKET, gear case to transmission case 
PLUG, pipe, ctsk-hd., 1/411 

ELBOW, street, 45°, 1 "NPI' 

PLUG, pipe, Sq-hd., l"NPT 
PLUG, 011 dra in 

GASKET, all drain plug 
SHAl"T J bottom 

NUT, castle, 3/4"NF 
PIN, cotter, l/S" x 1-1/2" 

CONE ASSEMBLY, bottom shaft bearing 
CUP, bottom shaft bearing 
COVER, bottom shaft rear bearing 

CAPSCREW (drilled hex-hd., 3/8'NC x 7/8') 

WIRE, locking (1/16" x 16") 
GASKET, bottom shaft rear bearing cover 

NOTE: Items 17 thru 21 comprise the First Type Bottom Shaft 
Se,al Arrangement as used on units built prior to 
October 1935. 

RETAINER, bottom shaft rear bearing 
CAPSCREW (drilled hex-hd., 3/8"NC x 1-1/4') 
WIRE, locking (1/16n x 16n

) 

PACKING, bottom shaft 
NUT, gland, bottom shaft packing 
LOCK, gland nut 

NOTE: Items 22 thru 24 comprise the Second Type Bottom Shaft 
Seal Arrangement as used on units built after September 1935 

RETAINER, bottom shaft rear bearing 
CAPSCREW (drilled hex-hd., 3/8'NC x 1-1/4') 
WIRE, locking (1/16 n x 16") 

SEAL, bottom shaft 
SHIM, adjusting, bottom shaft bearings (.005n thick. Use as req'd) 
SHIM, adjusting, bottom shaft bearings (.020" thick. Use as req 'd) 
GUARD, bottom shaft 
GEAR, bottom shaft (31 teeth) (standard. Provides bottom shaft 

speed of 540 RPM at engine speed of 1200 RPM) 
GEAR, bottom shaft (28 teeth) (Special. Provides bottom shaft 

speed of 546 RPM at engine speed of 900 RPM) 
PINION, top shaft (14 teeth) (Standard. Provides bottom shaft 

speed of 540 RPM at engine speed of 1200 RPM) 
PINION, top shaft (17 teeth) (Special. Provides bottom shaft 

speed of 546 RHA at engine speed of 900 RPM) 
SHAFT, top 
CONE ASS!!:t.1BLY, top shaft front bearing 
CUP, top Shaft. front bearing 
NOTE: Items 32 thru 35 comprise the First Type Top Shaft Seal 

Arrangement as used on units built prior to October 1935. 

RETAINER, top shatt front bearing 
PACKING, top shaft 

(Cant inued) 

165 

PACKAGE OR 
KIT NUJ.l8ER 



PART 

REDUCTION POW~R TAKE-OFF (Continued) 
(See Plate 1838) 

~ NUMBER QTY. DESCRIPTION 

34 

35 { 

36 

38 
39 
40 

41 
42 

43 { 

44 { 

045959 
021527 
037000 

046230 

013044 
037000 
030327 

045956 
042885 
042886 
045960 
013044 
037000 

033083 

033084 

45 045955 

{ 
906695 

46 
904206 

47 
48 
49 
50 

52 

045967 
901513 
901754 

045966 
045220 
911053 
900803 

045964 
53 905361 

54 021537 
55 904260 

56 036002 

{ 
033069 

57 
900942 

58 045985 

59 

60 

61 { 

62 

63 

64 
65 

045979 

911043 
904208 
033541 

035073 

911043 
904208 

045978 
033072 

910967 
033058 
045972 

911043 
045214 

{
AM-880l 

66 
904208 

67 045976 
68 036997 

1 

4 

1 

1 

4 

1 

1 

1 

1 

1 

1 

4 

1 
4 

8 

1 

6 

6 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

1 

2 

1 

1 

1 

1 
2 

CAP, top shart packing 
CAPSCREW (drilled hex-hd., 3/8"NC x 1-5/8') 
WIRE, locking (1/16" x 16") 

NOTE: Items 36 thru 38 comprise the Second Type Top Shaft Seal 
Arrangement as used on units built after September 1935) 

RETAINER, top shaft tront bearing 
CAPSCREW (drilled hex-hd., 3/S IINC xl") 

WIRE, locking (1/16n x 16") 

SEAL, all, top shaft 
GASKET, top shaft front bearing retainer 
CONE ASSEMBLY, top shaft rear bearing 
CUP, top shaft rear bearing 
CAP, top shaft rear bearing 

CAPSCREW (drilled hex-bd., 3/8'NC xl') 
WIRE, locking (1/16" x 16n

) 

SHIM, adjusting, top shaft bearings (.005" thick. Use as req'd) 
SHIM, adjusting, top shaft bearings (.020" thick. Use as req'd) 
COVER, top, gear case 

CAPSCREW, hex-hd., 3/S"NC x 3-1/4" 
LOCKWASHER, 3/8' 

GASKET, gear case top cover 
NIPPLE, pipe, 3/4 "NPI' x 3" 

CAP, pipe, 3/4 liNPI' 

FORK, gear shifting 
CAPSCREW (hex-hd., 3/S IlNii' x 1-3/4", drilled end) 
NUT, castle, 3/S":t-.TF 
PIN, cotter, 3/32" x 1-1/4" 

SHAFT, gear shifting fork 
BALL, steel, 7/16" diam. 
SPRING, shifting shaft ball 
PLUG, pipe, ctsk-hd., 3/S"NPT 
COUPLING, splined 
PIN, control lever 

PIN, cotter, 3/32" x 5/S" 
LEVER, control 
BOLT, pivot, control lever (Abandoned. Replaced by SPACER 

033541 and CAPSCREW 035073) 

NUT, hex, l/Z"NF 
LOCKWASHER, l/Z" 

SPACER, pivot, control lever (Replaced BOLT 045979) 

CAPSCREW, hex-hd., 1/2"NF x 1_3/411 

NUT, hex, l/Z"NF 
LOCKWASHER, 1/2" 

WASHER, plain, control lever pin 
PIN, control rod yoke 

PIN, cotter, 1/8" x 7/8" 
YOKE, control rod 
ROD, control 

NUT, hex J l/Z IINF 

LEVER, intermediate 
CAPSCREW, hex-hd., l/Z"NC x ZII 

LOCKWASHER, 1/2 11 

SHAFT, operating lever 
KEY, #13 woodruff, 3/16" x I" 

(Cont inued) 
166 

PACKAGE OR 
KIT NUMBER 



REDUCTION POWER TAKE-OFF Continued) 
See Plate 1838 

PART PACKAGE OR 
ITEM NllliBER QTY. DESCRIPTION KIT NUMBER 

69 037196 1 LEVER, opera t 1ng 

{ 
035067 1 CAPSCREVI, hex-hd. J l/ZIlNF x 2" 

70 911043 1 NUT, hex, 1/211NF 

904208 1 I.DCKWASHER J 1/2" 

71 045974 1 BRACKET J operating lever 

{ 
036034 2 CAPSCREW J hex-hd. J 3/8'NF x l' 

72 911041 2 NUT, hex, 3/811 NF 
904206 2 LOCKWASHER, 3/8" 

'73 910262 1 FITTING, lubricat1ng, 67-1/2°, 1/8'NPT 

167 



>-' 
ill 

r'-

I < ; 'II' I :'1' I "1 . I 'AI' I ~,I , I ~.I 

PLATE 1837 POWER PULLEY 



PART 

POW£R PULLEY 
(See Plate 1837) 

USAGE: Adaptable to all tractors except Hough-Loader Model and 
Orchard Model with Rear Seat. 

ITEM NUMBER ~ DESCRIPTION 

1 

3 

045355 

035236 

904208 

045245 

4 912726 
901652 

6 { 035250 
035249 

5 

7 

8 

9 

10 

14 

045353 

042893 

211567 

034700 

013044 

037000 

045629 

036143 

030327 

036136 

{ 
013044 

15 
035075 

" j 
17 

18 

19 

20 { 

21 

22 { 

23{ 

24 

25 

26 

27 

28 

29 { 

30 { 

31 

32 

33 

036140 

036142 

036141 

045357 

028109 

045358 

013044 

032943 

028122 

035439 

904206 

028113 

028115 

028114 

901652 

912768 
042893 

211567 

036092 

035439 

904206 

028113 

028115 

028114 

042865 

211068 

034699 

013058 

904206 

1 

8 

8 

1 

2 

1 

1 

1 
1 

2 

2 

1 

6 

1 

1 

1 

1 

1 

8 

1 

2 

4 

2 

1 

1 

1 

2 

1 

1 

8 

8 

2 

4 

2 

1 

2 

1 

1 

1 

8 

8 

2 

4 

2 

1 

1 

1 

4 

4 

BRACKET, housing, driving shaft 
CAPSCR£W, hex-hd., 1/211~JC x 1-3/4" 
LOCKWASHER, 1/2" 

GASKET, bracket to transmission case 
PLUG, pipe, sq-hd., 3/4-11 NPr 
PLUG, pipe, sq-hd., l/4-11NPr 
PLUG, oil filling hole 
GASKET, oil filling hole plug 
SHAFT, driVing 
CONE ASSEMBLY, driVing shaft bearing 
CUP, driVing shaft bearing 
RETAINER, driVing shaft bront bearing (Also furnish 1 SEAL 

030327 when for units built prior to January 1942) 
CAPSCREW (drilled hex-hd., 3/8"NC x 7/8") 

WIRE, locking (1/1611 x 16") 
GASKET, driving shaft front bearing retainer 
PACKING, driving shaft front bearin~ retainer 

units built prior to January 1942) 
(felt) (Used on 

SEAL, oil, driving shaft front bearing retainer (Used on units 
built after December 1941) 

RETAINER, driving shaft front bearing 
CAPSCREW (drilled hex-M., 3/8"NC x 7/8") 

WIRE, locking (1/1611 x 20") 
SHIM, adjusting, driving shaft bearings (.OOS" thick. Use as 

required) 
SHIM, adjusting, driving shaft bearings (.010" thick. Use as 

required) 
SHIM, adjusting, driving shaft bearings (.020" thick. Use as 

required) 
PINION, bevel, driving shaft 
KEY, driving shaft bevel pinion 
WASHER, driving shaft 

CAPSCREW (drilled hex-hd., 3/8"NC x 7/8") 

WIRE, locking (1/16" x 4") 
CASE, pulley shaft 

CAPSCREW, hex-hd., 3/S"NC x III 

WCKWASHER, 3/8" 

SHIM, adjusting, gear mesh (.005" thick. Use as required) 
SHIM, adjusting, gear mesh (.010" thick. Use as required) 
SHIM, adjusting, gear mesh (.020" thick. Use as required) 
PLUG, pipe, sq-hd., 1/4"NPT 
PLUG, pipe, Sq-hd., l"NPI' 
CONE ASSEMBLY, pulley shaft inner bear1ng 
CUP, pulley shaft inner bearing 
CUP, pulley shaft inner bearing 

CAPSCREi'f, hex-hd., 3/8"NC x 111 
LOCKWASHER, 3/S" 

SHlM, adjusting, gear mesh (.005" thick. Use as required) 
SHIM, adjusting, gear mesh (.01011 thick. Use as required) 
SHIM, adjusting, gear mesh (.020" thick. Use as required) 
CONE ASSEI>'J3LY, pulley sha.ft outer bearing 
CUP, pulley sbaft outer bearing 
RETAINER, pulley shaft outer bearing (Also furnish 1 SEAL 034697 

when for units built prior to January 1942) 
CAPSCREW, hex-hd., 3/s"NC x 1-1/4" 
WCKWASHER, 3/8" 

(Continued) 
169 

PACKAGE OR 
KIT NUJ.i3ER 



PART 

POWER PULLEY Cont 1nued ) 
See Plate 1837 

l!§M ~ QTY. DESCRIPTION 

38 

39 

4l{ 
42 
43 

028140 
028141 
028142 
028123 

034697 

028121 
033278 

045356 

910851 
028145 
032521 
028975 

034017 

028143 

033274 
021475 
021221 
900808 

45 { 036002 

038558 

46 

48 

036561 
035280 

911053 
900806 
046623 

49 038563 

{ 

035280 
50 911053 

900806 

2 

4 

2 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 
1 

1 

SHIM, adjusting, pulley shaft bearings ( .. 005" thick. Use as req'd) 

SHIM, adjusting, pulley shaft bearIngs (.010" thick. Use as req'd) 
SHIM, adjusting, pulley shaft bearings (.020" thick. Use as req 'd) 

PACKING, pulley shaft outer bearing retainer (felt) (Used on 
units built prior to January 1942) 

SEAL, all, pulley shaft outer bearing retaIner (Used on units 
built after December 1941) 

SHAFT, pulley (17-1/4" long) (Standard) 
SHAFT, pulley (16-1/2" long) (Special. For use on Orcbard Model 

w1th Top Seat) 
GEAR, bevel, pulley shaft 
KEY, #G woodruff, 3/8" x 1-1/2" 
PULLEY (12" dlam., 8-3/4" face) (standard) 

*PULLEY (12" dlam .. , 7-3/4" face) (Special) 

PULLEY (10" d1am., 8-3/4' face) (Spec1al) 
*PULLEY (lOll dlam., 7-3/4" face) (SpecIal) 
*Requlred for Orchard Model wIth Top seat 

KEY, pulley (2-7/8" long. For pulleys wIth 8-3/4" face) 
KEY, pulley (2-1/4" long. For pulleys wIth 7-3/4" face) 
WASHER, pulley retainIng 
NUT, pulley retaInIng 

PIN, cotter, 1/8n x 1-1/2" 
COUPLING, spllned (5-1/2" long) (Used on unIts built prIor to 

June 1936 which were not equIpped wIth throwout mechanIsm) 
COUPLING, spllned (11-3/S" long) (Used on unIts buIlt aftdr 

May 1936 equIpped wIth throwout mechanIsm) 

NOTE: Items 46 thru 50 were used only on unIts buIlt after 
May 1936. 

FORK, throwout 
CAPSCREW (hex-hd., 3/S"NF x 2", drIlled end) 
NUT, castle, 3/S"NF 
PIN, cotter, l/S" x I" 

ROD, throwout fork 
HANDlE, throwout forlc rod 
CAPSCREW, throwout fork rod lockIng (3/S"NF x 2") 

NUT, castle, 3/8"NF 
PIN, cotter, l/S" x 1" 

170 

PACKAGE OR 
KIT NUMBER 



ITEM 

1 

2 { 
3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

TRANSMISSION 

PART 
~ 

032621 

035061 

904208 

046041 

036886 

070101 

032624 

U-1684 

AM-4947 

035467 

046043 

030252 

.~~~;:Jl~~~-:r=-::---=-~\i 

"--1 \ 
\\r-~! 

'-. . ...L.................JL_I 

PLATE 1841 REAR STARTING CRANK 

CITY. 

1 

8 

8 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

REAR STARTING CRANK 
(see plate 1841) 

DESCRIPIION 

PLATE, mounting 

CAPSC~VJ hex-hd., 1/2"NC x 1-1/4" 

LOCKWASHER, 1j2" 

PLUG, bearing, extension rod 
SETSCREW 

WIRE, locking (1/16" x 8") 

ROD, extension 
PIN, extension rod (7/16" x 1-3/4" knurled) 

SPRING, extension rod 
WASHER, extension rod 
PIN, extension rod (3/16" x 1-5/8") 

JAW J cranking 
CRANK (see TOOL EQUIPMENT) 

171 

PACKAGE OR 
KIT NUMBER 



I-' 

;;J 

25~ 

aJ:==(5 

2)'" ;0 
2)(£ 
2).. . ;;;;;;@ 

cl): ........ ······e 
~:: ...•..••..•....•.... !iYi:(2 

81 ~ 

" · '\t$d~~ 1~.:,:~ 
II 

8 

;~IO 

9 

1"1,, 

28 29 

32 

35'-----. 

~36 

30~.,./ml 
'! 

31~ 
I 

[;;:;];g;L!IUlll~"';~26 
27 

~ 33 

PLATE 1830-SPECIAL TOOL EQUIPMENT 



PART 
IT;;!.l NUMBER QTY. 

1 U-2372 1 
2 037990 1 
3 051499 3 

{ 051498 3 
4 

900811 6 
5 048740 1 
6 048741 1 
7 048742 1 

8 071758 1 

9 1 
10 1 
11 1 
12 1 
13 911038 1 

14 046311 1 

15 033495 1 
16 033496 1 
17 013479 1 

18 033534 1 
19 033533 1 
20 012767 1 
21 900820 1 
22 033468 1 

23 033469 1 
24 033470 1 

25 012377 1 

26 045593 1 
27 045594 1 
28 210743 1 
29 AM-9362 1 

30 036429 1 

31 043769 1 

32 012387 1 

33 012389 1 
34 036268 1 

35 046609 1 
36 U-1664 1 
37 034241 1 

{ 
033269 1 

38 
043698 1 

39 034672 1 

{ 040980 1 

40 
049520 1 

DESCRIPrION 
TOOL, burnishing, piston pin bushing 
PULUR ASSEMBLY, supporting roller (Consists of items 3 thru 7) 

FINGER, supporting roller puller 

PIN, supporting roller puller finger 
PIN, cotter, 3/16" x 1-1/211 

CLEVIS, supporting roller puller 
NUT, adjusting, supporting roller puller 
SCREW, supporting roller puller 

PUL~R ASSEMBLY, engine cylinder liner (Consists of items 9 
thru 13) 

PLATE, cylinder liner puller 

SCREW, cylinder liner puller 
YOKE, cylinder liner puller 
WASHER, cylinder liner puller 
NUT, hex, 1 nNe 

PULLER ASSEMBLY, truck wheel bushing (Consists of items 15 thru 
21) (For tractors prior to #8342 only) 

SPACER, truck wheel bushing puller 

PUTE, trucl<: wheel bushing puller 
BOLT, truck wheel bushing puller 
SPACER, trucK wheel bushing puller bolt 
WASHER, truck wheel bushing puller bolt 
NUT, hex, high, 3/4"NF 
WASH{!;R, plain, U.S. Std. 3/4" 

PULLER ASSEMBLY, steering clutch hub (Consists of items 23 and 24) 
BASE, steering clutch hub puller 
SCREW, steering clutch hub puller 

WRENCH KIT (6 wrenches 7/16" to 1-1/4" in a cloth case. Separate 
parts are not serViced) 

WRENCH, socket, track adjusting bolt 
HANDLE, track adjusting bolt wrench 

WRENCH, socket, spark plug 
HANDLE, spark plug wrench 
WRENCH, drain and fillIng plugs (900 , 3/4" hex-hd.) (For old 

style 035250 PLUG) 
WRENCH, drain and filling plugs (900, 1/2" square) (For new 

style 035250 PLUG) 
HAMMER, ball peen, 1 lb. 
PLIERS 
SCRE"IVDRIVER 
CRANK ASSEMBLY, engine starting (Incluaes Item 36) 

PIN, engine starting crank (7/16" x 1-3/4", knurled) 
*GUN, grease (high-pressure, push type, 5 oz. capacity) 

*GUN, grease (high-pressure, volume-type. Includes HOSE) (For 
tractors prIor to #8342 only. Discontinued. Order GUN 043698) 

GUN, grease (high-pressure, improved volume-type. Includes 
HOSE) (Replaced GUN 033269. For tractors prior to #8342 only) 

*UJBRICATOR (low-pressure, 5 gal. capaCity. Includes HOSE) 
(Replaced LUBRICATOR 034311. For tractors after #8341) 

*LUBRICATOR (low-pressure, 1 qt. capacity) (For tractors after 
#8341. Discontinued. Order LUBRICATOR 049520) 

*LUBRICATOR (low-pressure, 1 qt. capacity) (Replaced LUBRICATOR 
040980. For tractors after #8341) 

*For service parts and illustrations of lubricating equipment 
see following pages. 
NOT~: Service parts for ALEMITE lubricating equipment as used 

on early model tractors, are not supplied by A~lis-Chalmers 
Mfg. Co. Order tram local Alemlte dealer or factory branch. 

173 

PACKAGE OR 
KIT NUMBER 



5 

I Iii 

COUPLER PARTS 

, ,I ' I ' rl 

PLATE 1831- GREASE GUN 043698 
174 



PART 
1!§M ~ ~ DESCRIPTION 

1 
2 

3 

4 

043699 
043705 
043704 
040377 

5 043703 

6 { 905655 
904204 

7 

8 

9 

10 

11 
12 
13 
14 
15 
16 
17 

18 
19 
20 

21 
22 

23 

24 

25 

26 

27 
28 
29 

30 
31 

32 
33 

34 
35 
36 

37 
38 
39 
40 

41 
42 
43 

44 

45 

46 
47 

48 

032942 
034582 

040867 
040866 
034755 
905367 

043706 
034180 
034181 
905359 

034179 

043707 
034173 
034169 

043702 
900942 
034168 

043701 
900942 

032039 
032038 
034203 

040870 
034613 
034614 

034192 
034197 
034195 
034615 
034616 

034199 
034200 
034576 
034209 

034208 

034207 
034206 
034205 

034579 
034577 
034578 

034580 

1 

1 
1 
3 

1 

3 

3 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

GUN ASSEMBLY, grease (Consists of items 2 thru 25) 
CONTAINER, grease 
COVER, grease container 

SCREW 
'CASTING, pump 

CAPSCREW, hex-hd., 1/411NC X 1/2" 

LOCKWASHER, 1/411 
FITTING, lubricating, gIant button-head, 5/S"NF 
VALVE ASSEMBLY, toot (Consists of items 9 thru 12) 
BODY, toot valve 
COLLAR, toot valve 
DISC, foot valve 
BALL, steel, 3/4" d1am. 
TUBE, pump (14-15/16" long) 
PISTON 
PACKING, piston 

BALL, steel, 5/16n d1am. 

DISC, piston 
ROD, piston (15-3/8" long) 
OUTLET, pump 

HANDLE, pumping 

PIN, pumping handle 
PIN, cotter, 3/32" x 5/8" 

TOGGLE 
PIN, toggle 

PIN, cotter, 3/32" x 5/S" 

HOSE ASSEMBLY (Consists or items 27 thru 48) 
HOSE 
ADAPI'ER, hose coupler 

COUPLER ASSEMBLY, hose (Consists of items 30 thru 38) 
BODY, hose coupler 
CAP, hose coupler body 

GASKET, hose coupler body cap 
PillG, hose coupler body 
GASKET, hose coupler body plug 
SPRING, hose coupler 
WASHER, hose coupler spring 
PACKING, hose coupler 
WASHER, hose coupler packing 
SWIVEL ASSEMBLY, hose (Consists of items 40 thru 48) 
BODY, hose swivel 
SPRING, hose swivel leather 
WASHER, hose SWivel leather 
LEATHER, hose swivel 
COLIAR, hose swivel 
STUD, hose swivel 
VALVE, check, hose swivel stud 
SPRING, swivel stud check valve 
RETAINER, swivel stud check valve sprIng 

175 

PACKAGE OR 
KIT NUMBER 



SWIVEL PARTS 
i i ,! i i ~I i i ~ LATE TYPE COUPLER 

A I::: AO A("\ Aa 

~ 
EARLY TYPE COUPLER 
I ' Iii iii iii i ' I i 

I ' , ' J ' , ',1 ' I 'J ' "d' I ',1 ' I " 

PLATE 1832 - GREASE GUN 033269 



PART 
~ NUMBER ~ DgSCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 { 

13 

14 { 

15 { 

16 { 

17 

18 { 

19 { 

20 { 

21 
22 
23 

24 

25 

26 { 

27 

28 { 

29 

30 { 

31 
32 
33 

34 
35 

034186 

034593 

043714 

034185 
034184 
900885 
034586 
034584 
034585 
034171 
905655 
034174 
034178 
034587 
034582 

034183 
040867 
034182 
034755 
905362 
905367 
040866 
034177 
034588 
034180 
053638 
034181 
053639 

905359 
034179 
043456 
034175 

034173 
034167 
900942 
034169 
034166 
904001 
034168 
034170 
034176 
032039 
032038 
034203 
034576 
034209 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
3 

1 

1 
1 

1 

1 
1 

1 

1 
1 

1 

1 
1 

1 

1 

1 
1 

1 

1 
1 
1 
1 

1 

1 
1 

1 

2 

2 

1 

1 

1 

1 

1 
1 

1 
1 

GUN ASSEl~LYJ grease (Consists of items 2 thru 30) (Order GUN 
ASSEMBLY 043699) 

CONTAINER ASSEMBLY, grease (Includes items 3, 4 and 5) (Used on 
grease guns shipped prior to April 1939) 

CONTAINER ASSEMBLY, grease (Includes items 3, 4 and 5) (Used on 
grease guns shipped after April 1939) 

CONTAINER ASSEMBLY, grease (Consists of 1 CONTAINER 043705, 1 
COVER 043704, 1 WASHER 043708, 1 FITTING 032942, 3 CAFSCRE'IIS 
903625, 3 NUTS 910515 and 3 LOCID'ASHERS 904204) (Service 
replacement for CONTAINER ASSEMBLY 034593) 

Ph~TE, cover, container filling hole 
SCREW, thumb 

BOLT, stove, rd-hd., 1/4HNC x 3/4" 
FITTING, hose rest 

NUT 

GASKET, hose rest fitting 
WASHER, pump supporting 

CAPSCREVI, hex-hd., 1/411NC x 1/2" 

NUT, pump tube 

TUBg, pump (15-9/16" long) (Used prior to April 1939) 
TUBE, pump (15-1/4" long) (Used after April 1939) 
VALVE ASSEMBLY, foot (Consists of 1 BODY 040867, 1 DISC 034755, 

1 BALL 905367 and 1 COLLAR 040866) (Used after April 1939) 
80DY, foot valve (7/8" thd.) (Used prior to April 1939) 
BODY, foot valve (1-1/8" thd.) (Used after April 1939) 
DISC, foot valve (13/16' O.D.) (Used prior,to April 1939) 
DISC, foot valve (1-1/16" O.D.) (Used after April 1939) 
BALL, steel, 1/2" diam. (Used prior to April 1939) 

BALL, steel, 3/4" diam. (Used after April 1939) 

COLLAR, toot valve (Used after April 1939) 

ROD, piston (16-5/16" long) (Used prior to April 1939) 
ROD, piston (16" long) (Used after April 1939) 

PISTON (1/4" groove) (Original equipment) 
PISTON (5/32 11 groove) (Service substitute. Requires l'ACKING 053639) 
PACKING, piston (1/4" thick) (Original equipment) 
PACKING, piston (l/Sn thick) (Service substitute. For PISTON 

053638 only) 
BALL, steel, 5/16" diam. 
DISC, piston 
BUSHING ASSEM8LY (Includes item 24) 
SUPPORT, toggle (Discon~inued as a separately removable part 

on late guns) 
OUTLET, pump 
PIN, toggle 

PIN, cotter, 3/3211' x 5/S" 
HANDLE, prunping 
PIN, toggle 

PIN, cotter, 3/32" x 1/2" 

TOGGLE, pumping handle 
UTCH, carrying 
SPRING, carrying latch 
HOSE ASSEMBLY (Consists ot items 32 thru 62) 
HOSE 
ADAPTER, hose coupler 
SWIVEL ASSEMBLY, hose (ConSists ot items 35 thru 4-3) 

BODY, hose swivel 

(Continued) 

177 

PACKAGg OR 
KIT NUMBER 



PART 

GREASE GUN 033269 (Continued) 
(See Plate 1832) 

~ ~ QTY. DESCRIPrION 

36 

37 

38 

39 

40 

41 
42 

43 

034208 

034207 

034206 
034205 

034579 

034577 

034578 

034580 

44 {032041 

040870 

45 

46 
47 

48 

49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 
60 

61 

62 

034189 
034191 

034190 

034188 

034201 

034202 

034193 

034198 
034196 

034614 

034615 

034616 

034613 

034192 

034197 
034195 

034199 

034200 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

SPRING, hose sr/lvel leather 
WASHER, hose swivel leather 

LEATHER, hose swivel 

COLh~, hose swivel 

NOTE: Items 40 thru 43 were used only on grease guns shipped 
after April 1, 1939. 

STUD, hose swivel 

VALVE, check, hose swivel stud 
SPRING, swivel stud check valve 

RETAINER, swivel stud check valve spring 
COUPLER ASSEMBLY J hose (ConsIsts of items 45 thru 53, and 57 

thru 62) (Early type. Used on grease guns shipped prIor to 
April 1, 1939) 

COUPLER ASSEMBLY, hose (Consists ot items 54 thru 62) (late type. 
Used on grease guns shipped after April 1, 1939) 

NOTE: Items 45 thru 53 are components of the Early Type Coupler 
only as used on grease guns shipped prIor to Apr!l 1, 1939. 

HANDLE ASSElIDLY, hose coupler (Includes PIN) 
GLAND, hose coupler paCking 
PllJNGER ASSEMBLY, hose coupler (1 PLUNGER and 1 STEM) 
PIN, hose coupler handle 
PACKING, hose coupler pllU1ger 
WASHER, hose coupler plunger packing 
SPRING, hose coupler plunger 
SEAT, hose coupler grease check 
SPRING, retaining, hose coupler grease checlc seat 

NOTE: Items 54 tbru 56 are components of the Late Type Coupler 
only as used on grease glU1S Shipped after April 1, 1939. 

CAP, hose coupler body 
SPRING, hose coupler 
WASHER, hose coupler spring 
BODY, hose coupler 
GASKET, hose coupler body cap 
PLUG, hose coupler body 
GASKET, hose coupler body plug 
PACKING, hose coupler 
WASHER, hose coupler packing 

178 

PACKAGE OR 
KIT NUMBER 



I 5 

iXll 

PART 

PLATE 1717- GREASE GUN 034241 
GREASE GUN 034241 

(S.e Plate 1717) 

ITEM ~ ~ DESCRIPTION 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 
16 

17 

034213 

034214 

064026 

034216 

034217 

034230 

040376 

040367 

034225 

040368 

040366 

034231 

034232 

034233 

912738 

034236 

034237 

1 

1 

2 

1 
1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 
1 

1 

NOZZLE ASSEMBLY (Include. items 2 thru 4) 

CAP, nozzle 

PACKING, nozzle 
BODY J nozzle 
EXTENSION, nozzle 
HEAD ASSEMBLY (Includes items 7 thru 15) 

BODY, head 

PLUNGER ASSEMBLY (l PLUNGER, 1 ROD, 1 PIK, 1 NUT, 1 SIRING. 
Serviced only as a unit) 

PACKING, plunger 

WASHER, plunger packing 

SPACER J plunger 

ADAPTER, nozzle extension 
PACKING, nozzle extension adapter 
SPRING, check ball 
BALL, steel, 7j32n d1am. 
CONTAINER ASSE1ffiLY, grease (1 CONTAINER, 1 SPRING, 1 PISTON, 

1 CAP, 1 HANDLE. Serviced only as a unit) 
GASKET, grease container to head 

179 

PACKAGE OR 
KIT NUMBER 



f-' 

8 

049520 LUBRICATOR (SHOWN) 

040980 LUBRICATOR (SIMILAR) 

LI~~~~~I~~~~---~= ~~~-: ~~=~~~=~~ ~J:~~-~~:r~~~~:~~----~ ~~ ~~ -------~ 

PLATE 1028B - LUBRICATOR REPAIRS 



LUBRICATOR REPAIRS 
(See Plate 10200) 

QUANTITY 
040980 LUBRICATOR 0 0 ro OJ 049520 LUBRICATOR PART 0> "' PACKAGE OR 0 0> 

1.:!'.§M ~ 1t. --1t DESCRIPIION KIT NUM3ER 

{ 041352 1 1 TUBE 1 nozzle 
1 

041351 1 CAP I dust, nozzle tube 

{ 041353 1 ADAPTER, nozzle tube 
2 

049513 1 ADAPTER, nozzle tube 

{ 041355 1 GASKET, nozzle tube adapter 
3 

049514- 1 GASKET, nozzle tube adapter 
4- 041957 1 1 SPRING, check ball 
5 905358 1 1 BALL, steel, 1/4" dlam. 

{ 911325 1 2 NUT, hex, jam, 1/4'NC 
6 

041367 . 1 WASHER, spr 1ng 

7 041357 2 2 LEATHER, cup 

8 041358 2 2 WASHER, cup leather 
9 041359 2 2 SPREADER, cup leather 

10 041360 1 1 TUBE 
11 041361 1 1 ROD, follower 
12 041362 1 1 END, tube 

{ 041363 1 Kt'fOB, follower rod 
13 

049516 1 KNOB, follower rod 
14- 041366 1 1 DISC, check valve 
15 041364 1 1 GASKET, conta iner to block 

{ 041356 1 BLOCK, check 
16 

049515 1 BLOCK 7 check 

17 041365 1 1 SEAT, check valve disc 

{ 041369 1 CONTAINER 
18 

CONTAINER 049517 1 

{ 041368 1 LID I container 
19 

049518 1 LID, conta iner 
20 911525 1 1 TRANSFER, "A_en 

21 049519 1 PLUG ASSEMBLY (Includes CHAIN) 

{ 041354- 1 LEG, stand (Not illustrated) 
22 

913223 NUT, hex, jam, 9/16"NF 1 
23 040272 1 1 VffiENCH, all hole plugs 

181 



,., 
Rl 

33 

I" ',I' I ',I' "31" ~I'I ~I'I':I 

27 25 24 

PLATE 1026B LUBRICATOR 034672 



PART 
WBRICATOR 034672 
(See Plate 102f'l3) 

ITEM NUlJBER QTY. DESCRIPrION 

7 

8 

9 

10 

11 

12 

13 
14 
15 

16 

17 
18 
19 

20 
21 

22 
23 

24 

25 

26 

27 
28 
29 

30 

31 
32 
33 

040273 

M0377 
040171 

034751 

034758 
034761 

034529 
034752 
034757 

034759 
034756 

034763 
913636 

034754 
034760 
034764 
034755 

905365 
905360 

034750 

034762 
)34753 

901722 

034746 
034747 
034745 

040272 

1 

3 

1 

1 

1 

1 
1 

1 
1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 
1 

1 
1 

1 

1 

1 

1 

1 

CONTAINER ASSEMBLY, flushing lubricator (Includes item 8) 
SCREW, flushing lubricator container cover 
COVER, flushing lubricator container 
PUMP ASSEMBLY, flushing lubricator (Includes item 9 and items 

11 thru 29) 
HANDLE, flushing lubricator 
CAP, flushing lubricator handle 
KNOB, flushing lubricator pump piston rod 
ROD, flushing lubricator pump piston 
STOP, flushing lubricator pump piston rod - upper 
STOP, flushing lubricator pump piston rod - lower 
WASHER, flushing lubricator pump piston rod 
LEATHER, flushing lubricator pump piston 
NUT, hex, 5/16"NF 
NUT, flushing lubricator pump piston rod guiding 
TUBE, flushing lubricator pump 
BODY, flushing lubricator pump valve 
DISC, retainIng, flushing lubricator pump check ball 
BALL, steel, 5/8" diam. (suctIon check valve) 
BALL, steel, 3/8" diam. (dIscharge check valve) 
PLUG, retaInIng, flushIng lubrIcator pump dIscharge check valve 

sprIng 
SFRING, flushIng lubrIcator pump dIscharge .check valve ball 
TUBE, outlet, flushIng lubrIcator 
ELBOW, street, 900 , 1/4" - ISNPT 

HOSE, flushing lubrIcator (36" long) 
BUSHING, reducing, flushing lubr1cator hose (1/4"NFT to 1/8"NPT) 

TUBE, nozzle, flushing lubrIcator hose 
WRENCH, 011 hole plugs 

183 

PACKAGE OR 
KIT NUlJBER 





SERVICE KITS 

18-5 



ASSEMBLY OR 
PACKAGE NO. 

C181-4 

033144 

033855 

043187 

043409 

043551 

044162 

044163 

048856 

SERVICE KITS 

DESCRIPrJON 

GASKET SET. carburetor (For Zenith models only) 
1 0146-12 GASKET, economizer cap 
1 0143-14 GASKET, air intake 
1 C142-33 GASKET, fuel bowl (A-C) 
1 C142-46 GASKET, fuel bowl (Not A-C. Discard) 
1 T56-5 WASHER, economizer jet 
1 T56-6 WASHER, packing retainer nut 
1 T56-7 WASHER, union body plug 
1 T56-12 • WASHER, main jet 
1 T56-23 WASHER, fuel valve seat 
1 T56-24 WASHER, compensating jet 
1 T56-33 WASHER, union body 

CHANGEOVER KIT, 
No. 4142) 

10 013058 
2 031777 
2 031781 
2 031782 
2 032006 
2 032374 
6 035718 
2 042874 
2 043448 
2 043635 
6 900818 
2 901651 

PIN KIT, track 
30 045006 

1 045007 

tinal drive gear shaft seal (For tractors prior to sertal 

CAPSCREW, hex-head, 3/enNe x 1-1/4" 
GASKET, seal retainer 
SPACER, gear shaft outer bearing 
RETAINER, gear shaft seal 
PLATE, spacing, gear shaft outer bearing 
KEY, track sprocket 
CAPSCREW, hex-bead, 1/2"NC x 3/4" 
CONE ASSEMBLY, gear shaft outer bearing 
SEAL ASSEMBLY 
CUP~ gear shaft outer bearing 
WASHER, plain, U.S. Std., 1/2" 
PWG, pipe, square head, 1/8"NPI' 

(For tractors prior to #12561) 
PIN 
PIN, master 

CHANGEOVER GROUP, reverse - flow radiator and tan (For Hough-Loader tractors 
originally equipped with standard suction radiator and fan) 
1 043175 RADIATOR ASSEMBLY 
2 070960 CAPSCRE'lI 
1 207265 CONNECTION, water outlet 
1 210531 FAN 
1 210535 BELT 
1 211326 SPRING 
2 104206 LOCKWASHER, 3/8" 

BLOCK PACKAGE, 
4 204664 
4 901226 
4 906958 

engine clutch cam (For all tractors except Hough-Loader Model) 
BLOCK 
CAPSCREW fil-hd., 1/4"NC x 1/2" 
LOCKWASHER, internal teeth, 1/4" 

BRACE KIT, final drive gear case (For tractors prior to #11573 only) 
4 02S271 CAPSCREW, hex-head, 3/SnNC x 1-3/4" 
2 043499 PIN, braCing - rear 
2 043500 PIN, braCing - front 
2 043501 SPACER, bracing Pins 

20 043502 SHIM, bracing pins 
2 043503 SLEEVE, braCIng pins 
2 043539 BOSS, braCIng pin socket - tront (To be welded in place) 
1 043541 SOCKET, rear braCing pin - left 
1 043542 SOCKET, rear bracing pin - rIght 
6 043585 WASHER, socket shiming 
6 043622 SHIM, bracing pins 
4 045174 CAPSCHEW, hex-head, 3/8"NF x 2-1/2" 
2 046419 CAPSCREW, hex-head, 3/S"NF x 2~ 
2 901344 PIN, cotter, 1/4" x 2" 

BUSHING KIT, track (For tractors atter #12560) 
30 044129 BUSHING 

1 044131 BUSHING, master 
2 043593 SPACER, master bushing 

PIN KIT, track 
30 044132 

1 044130 

(For tractors after #12560) 
PIN 
PIN, master 

CHANGEOVER KIT, engine support (For early Hough-Loader Models only. 
See Service Bulletin S-335) 
1 BAR, tie - front (Weld in place) 
1 BAR, tie - rear (Weld in place) 
1 048319 SUPPORT, engine 
1 048320 PLATE, engine support 
1 048322 PIN, pivot 
2 044402 CAPSCREW, heX-head, 3/4"NC x 4-1/4" 
2 901344 PIN, cotter, 1/4" x 2" 

(Continued) 

186 



ASSEMBLY OR 
PACKAGE NO. 

205238 

208349 

208350 

208361 

209049 

210146 

211103 

211104 

212254 

212918 

216066 

281749 

281750 

SERVICE KITS 

DESCRIPTION 

FILTER ASSEMBLY, all (Provides parts required to replace Purolator FILTER 
on tractors prior to serial No. 3539) 
1 U-3903 GASKET, filter base 
1 204861 LABEL, instruction 
1 204917 FILTER ASSEM8LY 
1 205201 SUPPORT 
2 903771 CAPSCREI'l, hex-head, 5/16"NC x 7/8" 
2 904205 lOCKWASHER, 5/16' 

FACING KIT, engine clutch (For all tractors except Hough-Loader Model) 
6 204898 FACING 
6 204899 FACING 

40 911528 RIVET, tubular, brass, flat head, 9/64" x 5/16" 

RING SET, piston (4-1/2" diameter) (For eariY engines) 
8 204238 RING, compression 
4 204240 RING, compression 
4 205682 RING, all control 

GASKET SET, manifold 
1 U-2855 GASKET, carburetor 
1 U-3216 GASKET, manifold 
4 U-3328 GASKET J manifold 

RING SET, piston (4-1/2" diameter) (For early engines) 
8 204238 RING, compression 
8 205682 RING, all control 

GASKET SET, piston ring replacement 
1 U-2782 GASKET, cylinder head 
1 U-2841 GASKET, cylinder head cover 
2 U-3221 GASKET, oil pan - center 
2 U-3319 GASKET, oil pan - rear 
2 U-3320 GASKET, oil pan - front 

BEARING SET, main (Undersize. To be fitted by scraping) 
2 209630 BEARING - rear 
2 209631 BEARING - front 
2 209632 BEARING - center 

BEARING SET, main (Undersize. To be fitted by line boring) 
2 U-2829 BEARING - rear 
2 U-2830 BEARING - front 
2 U-2831 BEARING - center 

RING SET, piston (4-l/2n diameter) (For late engines) 
12 204238 RING, compression 

8 205682 RING, 011 control 

SEAL SET, crankshaft (cork) 
2 U-3325 SEAL - front 
2 U-3326 SEAL - rear 

BEARING SET 1 main (Standard size) 
2 216035 BEARING - rear 
2 216036 BEARING - center 
2 216037 BEARING - front 

MOTOR KIT, cylinder repair (Kerosene. Fits all tractors) 
4 U-3334 BUSHING, piston pin 
4 U-3336 SC~WJ piston pin 
4 U-3337 LOCK, piston pin screw 

12 204238 RING, compression 
8 205682 RING, 011 control 
8 207436 RING, packing 
4 209495 LINSR, cylinder 
4 211657 PISTON ASSEMBLY 

MOTOR KIT, cylinder repair (Gasoline or high altitude kerosene. Fits 
all tractors ) 
4 U-3334 BUSHING, piston pin 
4 U-3336 SCREW, piston pin 
4 U-3337 LOCK, piston pin screw 

12 204238 RING, compression 
8 205682 RING, oil control 
8 207436 RING, packing 
4 209495 LINER, cylinder 
4 211658 PISTON ASSEMBLY 

(Continued) 

187 



ASSEMBLY OR 
PACKAGE NO. 

281751 

281982 

SERVICE KITS 

DESCRIFTION 

MOTOR KIT, cylinder repair (Butane or alcohoL Fits all tractors) 
4 U-3334 BUSHING, piston pin 
4 U-3336 SCREW, piston pin 
4 U-3337 LOCK, piston pin screw 

12 204238 RING, compression 
8 205682 RING, oil control 
8 207436 RING, packing 
4 209495 LHIER, cylinder 
4 211659 PISTON ASSEMBLY 

MOTOR KIT, cylinder repair (High altitude gasoline. Fits all tractors) 
4 U-3334 BUSHING, piston pin 
4 U-3336 SCREW, piston pin 
4 U-3337 LOCK, piston pin screw 

12 204238 RING, compression 
8 205682 RING, all control 
8 207436 Rnm, packing 
4 209495 LIN!E:R, cylinder 
4 212954 PISTON ASSEMBLY 

188 



NUMERICAL INDEX 

1'39 



NUMERICAL INDEX 

Part No. Page Part No. Page Part No. Page Part No. Page Part No. Page 

CS4-1 ••••••••••• 41 
C131-1 •••••••••• 41 
CTSD-l •••••••••• 42 

CT204-1 ••••••••• 41 
CT63-2 ••••••• 41,42 
C52-3 ••••••••••• 41 

C81-3 ••••••••••• 41 
C136-3 •••••••••• 42 

C138-3 •••••••••• 41 
CR88-3 •••••••••• 41 
C136-4 •••••••••• 41 
C148-4 •••••••••• 41 
C181-4 ••••••••• 186 

CTS7-4 .......... 42 

TID-4 ••••••••••• 41 
CS2-S ••••••••••• 41 
CRl34-S ••••••••• 42 
CT91-S •••••••••• 41 
TS6-S ••••••• 41,186 

T127-S •••••••••• 41 
C46-6 ••••••••••• 41 
TSSB-6 •••••.•••• 42 

TS6-6 ••••••• 42,186 
CTS2-7 .......... 42 

TS6-7 ••••••• 41,186 
B5-9 ••••••••••• -.42 
Cl2D-8 •••••••••• 41 
ClSD-8 •••••••••• 41 

CTS7-8 •••••••••• 41 

T41-8 ••••••••••• 41 
CR121-9 ••••••••• 41 
TlS8-10 ••••••••• 41 
C74-12 •••••••••• 42 
C146-12 ••••• 41,186 
C149-12 ••••••••• 41 

Tl1825-12 ••••••• 42 
TS6-12 •••••• 42,186 

Cl43-14 ••••• 42,186 
C149-14 ••••••••• 41 
CR9-14 •••••••••• 41 
C13D-15 ••••••••• 42 
T73-1S •••••••••• 41 
Clll-17 ••••••••• 41 
T8510-18 •••••••• 41 

C72-19 •••••••••• 42 
CR66-19 ••••••••• 41 
C52-23 •••••••••• 42 
TS6-23 •••••• 41,186 

T56-24 •••••• 41,186 
C21-25 •••••••••• 41 
T43-25 •••••••••• 42 
Cl17-28 ••••••••• 42 

T42-31 •••••••••• 41 
A2-3lC .......... 41 
C142-33 ••••• 41,186 

TS6-33 •••••• 41,186 

C73-39 .......... 42 
C38-42 •••••••.•• 41 
C142-46 ••••••.• 186 

CT93B-SO •••••••• 42 

C85-S9 •••••••••• 41 
U-S9 •••••••••••• 56 
Clll-62 ••••••••• 41 

CRI06-64A ••••••• 42 

CI02-72 ••••••••• 42 
B3-80 ••••••••••• 41 
Tl28-102 •••••••• 41 

F-I04 ........... 20 
U-139 ••••••••••• 69 

U-172 ••••••••••• 72 
U-17S •••••••• 72,77 
U-176 •••••••• 72,77 
CI05-192 •••••••• 42 
U-225 •••••••••• 138 
U-226 •••••••••• 138 

U-227 •••••••••• 138 
U-232 •• 26 tbru 133 

C29-254 ••••••••• 41 
U-257 ••• 26 tbru 34 
U-267 ••••••••••• 13 
U-273 ... 26 thru 33 
F-0290 •••••••••• 20 

305CF ••••••••••• 78 

U-349 ••••••••••• 38 
FF-362 •••••••••• 20 
U-364 ........... 29 
U-424 •••••• 146,149 
U-479 •••••••••• 142 
U-SSO ••••••••••• 29 

U-857 ••••••••••• 13 

U-I039 ••••••• 45,46 
U-1622 •••••••••• S5 
U-1623 .......... 56 
U-1624 •••••••••• 56 

U-1625 •••••••••• 45 
U-1626 •••••••••• 45 
U-1627 •••••••••• 45 
U-1628 •••••••••• 45 

U-1629 .......... 45 

U-1645 ••••••••••• 8 
U-1655 ••••••••• 146 

U-1858 ••••••••• 146 
U-1659 ••••••••• 146 

U-1664 ••••• 171,173 

U-1750 •••••••••• 39 

U-1751 •••••••••• 56 
U-1799 •••••••••• 39 
U-1808 •• 27 tbru 34 

U-1814 ••••••••••• 8 
U-1828 ••••••••• 146 
U-1830 •••••••••• 48 
U-1849 ••••••••• 148 
U-1898 •••••••••• S6 
U-1974 •••••••••• 45 

U-1979 •••••••••• 49 
U-1980 •••••••••• 49 
U-1981 •••••••••• 49 
U-1982 •••••••••• 49 

U-2014 ••••••••• 146 
U-201S ......... 146 

U-2024 •••••••••• 36 
U-2026 •••••••••• 36 

U-2028 ••••••• 36,37 
U-2029 •••••••••• 36 

U-2042 •••••••••• 13 
U-2043 •••.•••••• 39 
2107 ............ 45 
U-2147 ••••• 146,149 

U-2148 ••••• 146,149 
U-2149 ••••••••• 146 
U-2212 •••••••••• 39 

U-2215 •••••••••• 13 
E-2272 •••••••••• 49 

U-2372 ••••••••• 173 
E-2582 .......... 48 
E-2584 •••••••••• 49 

U-2584 ••••••. 92,85 
U-2670 .......... 34 
U-2754 .......... 53 
U-2780 •••.•••••• 18 

U-2781 •••••••••• 14 
U-2782 •••••• 13,187 
U-2798 •••••••••• 36 

U-2827 •••••••••• 14 
U-2828 ........... 7 

U-2829 ••••••• 9,187 
U-2830 ••••••• 9,187 
U-2831 ••••••• 9,187 
U-2834 •••••••••• 18 
U-2835 ........... 7 

U-2836 •••••••••• 18 
U-2837 .......... 18 

U-1667 ......... 146 . U-2838 .......... 18 

U-1671 •••••••• 7,S6 U-2839 ••••••••••• 7 
U-1719 ••••• 146,149 U-2840 •••••••••• 14 

U-1720 ••••••••• 146 
U-1725 •••••••••• S7 

U-1731 ••••••••••• 7 
U-1739 •••••••••• 20 
U-1746 ••••••.•••• 7 

U-2841 •••••• 13,187 
U-2842 •••••••••• S3 

U-2B44 ••••••••••• 7 
U-2845 •••••••••• 11 

U-2846 ........... 7 
190 

U-2847 ........... 7 
U-2848 ••••••••••• 9 
U-2849 ••••••••••• 7 
U-2850 ........... 7 

U-2652 .......... 14 
U-2853 .......... 13 

U-2854 •••••••••• 11 
U-2855 •••••• 39,177 

U-2871 ••••••••••• 7 
U-2913 ••••••• 49,SO 

U-2930 ••••••• 36,37 
U-2931 .......... 17 
U-2932 •••••••••• IS 
U-2933 .......... 17 
U-2934 •••••••••• 17 

U-2935 •••••••••• IS 
U-2936 •••••••••• IS 
U-2937 ••••••• 49,50 

U-2946 •••••••••• 13 
U-2947 .......... 17 
U-2948 .......... 53 

U-2962 •••••••••• 49 
U-2963 ••.• 31,33,34 

U-2964 •• 26 tbru 34 
U-3016 ••••••••••• 7 
U-3118 ••••••••••• 7 
U-3129 ••••••••••• 7 

U-3130 ••••••••••• 7 
U-3131 •••••••••• 14 

U-3132 •••••••••• 14 

U-3321 ••.••.•• 7,22 
U-3322 ••••••••.• 22 
U-3323 ••..•...•• 22 

U-3324 •••••••••• 20 
U-3325 ........... 9 

U-3326 ••••••••••• 9 
U-3327 ........... 9 
U-3328 ••• 36,37,187 

U-3329 •••• 49,50,53 
U-3330 .......... S3 
U-3331 •••••••••• 15 

U-3334 •• 11,187,188 
U-3336 •• 11,187,188 
U-3337 •. 11,187,188 

U-3338 •••••••••• 11 
U-3340 •••••••• 9,61 
U-3342 .......... 22 
U-3345 ••••••••••• 7 
U-3384 •••••••••• SS 
U-3431 •••••••••• S6 

U-3441 •••• 36,37,38 
U-3467 ••••••••• 146 
U-3470 •••••••••• Il 
U-3471 •••••••••. 14 
U-3472 •••••••••• IS 

U-3477 •••••••••• 11 
U-3481 ••.•••...• 37 

U-3494 •••••••••• 13 
U-3500 •••••••••• 18 
U-3543 .......... 15 

U-3135 •••••••••• 53 U-3554 ••••••• 20,21 
U-3141 .......... 53 U-3555 .......... 1S 
U-3142 •••••••••• 13 U-3556 •••••••••• 15 

ID-3148 ......... 48 U-3557 .......... 1S 
U-3148 .......... 13 U-3558 .......... 15 
ID-3149 ........ • 48 U-35S9 .......... 15 
U-3149 .......... 14 ID-3575 ......... 49 

U-3150 .......... 14 U-3834 ......... 146 
U-3188 .. 81 tbru 96 U-3835 ......... 146 

U-3196 ....... 13,23 U-3637 .......... 56 
U-3214 ....... 36,37 U-3639 .......... 56 
U-3215 .......... 36 U-3647 ....... 31,34 
U-3216 ... 36,37,187 U-3670 .......... 13 
U-3217 .......... 22 U-3748 ........... 7 

U-3218 .......... 53 U-3759 .......... 13 
U-3219 ........... 9 U-3762 .......... 56 
U-3220 ••••••••••• 9 U-3781 •••••••••• 53 
U-3221 ••••••••• 187 U-3800 •••••••••• 11 
U-3224 .......... 31 U-3841 .......... 36 

U-3314 .......... 17 U-3863 .......... 50 
U-3315 •••••••••• 53 U-3899 •••••••••• 21 
U-3316 .......... 53 U-3903 ...... 21,187 

U-3317 •••••••••• 22 U-3911 ••••••• 49,50 
U-3318 ••••••••••• 7 U-39l2 ••••••• 49,SO 

U-3319 ••.•.•• 7,187 U-3914 ••••••• 49,50 

U-3320 •.••••• 7,187 U-3999 •••• 26,29,30 



NUMERICAL INDEX 

Part No. Page Part No. Paae Part No. Page Part No. Page Fart No. Pag. 

AM-4947 •••••••• 171 

D7144 .......... ·.41 
D7258 ••••••••••• 42 

F-8490 .......... 20 

AM-8649 ••••••••• 56 

AM-8691 ••••••••• 31 

AM-8692 ••••••••• 50 

AM-8748 ........ 138 

AM-8763 •••• 142,143 

AM-8801.5 thru 166 

8925 •••••••••••• 20 

8927 •••••••••••• 20 

8930 •••••••••••• 20 
8937 •••••••••••• 20 
8955 •••••••••••• 20 
8987 ............ 20 
AM-9021 ••••••••• 13 
AM-9026 ••••••••• 14 
AM-9314 ••••••••• 14 

AM-9362 •••••••• 173 
AM-9548 ••• 36,37,38 

AM-9624 ••••••••• 38 

012064 ••••••••• 146 

012377 ••••••••• 173 

012387 ••••••••• 173 

012389 ••••••••• 173 

012453 ••••••••• 161 

012699 ••••••••• 138 

012767 ••••••••• 173 

012871 •••••••••• 65 

012992 •••••••••• 92 

013044 •• 2 thru 169 

028123 ••••••••• 170 

028140 ••••••••• 170 

028141 ••••••••• 170 

028142 ••••••••• 170 

028143 ••••••••• 170 

028145 ••••••••• 170 

028271.81 thru 186 

028975 ••••••••• 170 

028979 •••••••••• 95 

030018 ••••••••• 157 

030024 ••••••••• 157 

030057 ••••••••• 181 

030086 ••••••••• 121 

030090 ••••••••• 157 

030130 ••••••• 82,85 

030131. ......... 89 

030132 ••••••••• 157 
030181 •••••••••• 77 

030182 •••••••••• 77 

030183 •••••••••• 57 

030189 ••••• ::'.21,123 

030196 ••••••••• 146 

030197 ••••••••• 143 
030198 ••••• 142,143 

030220 ••••••••• 143 
030252 ••••••••• 171 

030263 •••••• 82,179 

030314 ••••• 121,123 

030326 ••••••••• 165 

030327.163,166,169 

030370 ••••••••• 157 

013058 •• 2 thru 169 030371 ••••••••• 157 

013069 ••••••• ~8,37 030376 ••••••••• 143 

013467.103,109,113 030532 ••••••••• 108 

013479 ••••••••• 173 030534 ••••••••• 108 

014210.65 thru 156 030544 ••••••••• 108 

021221 ••••••••• 170 030547 •••••••••• 73 

021475 ••••••••• 170 030560 •••••••••• 89 
021527 ••••••••• 166 030561 •••••••••• 89 

021537 ••••••••• 166 030562 •••••••••• 89 
021797 •••••••••• 99 030583 ••••••• 82,85 

021867 •••••••••• 72 030564 ••••••• 82,85 

023042 •••••••••• 77 030570 •••••••••• 81 

023176 ••••• 147,149 030571 ••••• 142,146 

023217 ••••• 147,149 030711 ••••••••• 121 

023459 ••••••••• 145 030786 •••• 29,30,33 
023465 ••••••••• 103 030809.26 thru 133 

023618 •••••••••• 61 030819 ••••••••• 135 

023633 •• 22 thru,85 030820 ••••••••• 135 

023775 •••••• 71,104 030821 ••••••••• 135 
028109 ••••••••• 169 030823 •••••••••• 91 

028113 •••.• 163,169 030824 •••••••••• 89 

028114 ••••• 163,169 030825 •••••••••• 89 

028115 ••••• 163,169 030826 ••••••• 82,85 

028121 ••••••••• 170 030633 •••••••••• 34 
028122 ••••••••• 169 031305 ••••••••• 145 

031465 •••••••••• 31 

031466 •••••••••• 31 

0~1514 •••••••••• 69 

10-31524 •• , ••••• 48 
031637 ••••••••• 118 

031640 ••••••••• 118 

031643 ••••••••• 111 

031847 ••••••••• 111 

031649 •••••••.• 111 

031650 ......... 111 

031651 ......... 123 

031652 ••••••••• 123 

031653 ••••••••• 123 
031654 ••••••••• 123 

031655 ••••••••• 103 
031656 ••••••••• 103 

031657 ••••••••• 103 

031658 ••••••••• 103 

031659 ••••••••• 104 

031660 ••••••••• 104 

031666 ••••••••• 103 

031777 •••••• 86,186 

031781 •••••• 86,186 

031782 •••••• 86,186 

031784 ••••••••• 133 

031805 ••••••••• 151 

031854 .......... 65 

031855 •••••••••• 65 

031856 •••••••••• 73 

031884 ••••••••• 155 
032006 •••••• 86,186 

032011 ••••••••• 133 

032013 •••••••••• 93 

032014 •••••••••• 92 

032015 •••••••••• 93 

032016 •••••••••• 92 

032017 •••••••••• 92 

032018 .......... 92 

032019 •••••••••• 92 

032020 .......... 62 

032022 •••••••••• 63 

032038 ••••• 175,177 

032039 ••••• 175,177 

032041 ••••••••• 178 

032121 .......... 85 

032122 ••••••• 45,46 

032126 ••••••••• 123 

032129 ••••••••. 131 

032130 •••.••••• 123 

032131. ........ 123 
032170 •••..•••• 123 

032171 ••••••.•• 123 

032173 ......... 123 

032175 ••••••••• 123 
032176 ••••••••• 123 
032178 ••••••••• 123 

191 

032179 ••••••••• 123 

032180 ......... 123 

032289 ••••••••• 107 

032290 ••••••••• 107 

032291 ••••••••• 107 

032292 ••••••••• 107 

032351 ••••••••• 123 

032370 ......... 123 

032374 •••••• 86,186 
032411 •••••••••• 45 

032426 .......... 38 

032428 .......... 38 

032518 ••••••••• 157 

032521 ••.•••••• 170 

032617 ......... 157 
032618 ......... 157 

032621 ••••••••• 171 

032624 ......... 171 

032740 ••••••••• 145 

032794 ••••••••• 151 

032832 ••••• 121,123 
032873 ••••••••• 165 

032874 ••••••••• 165 

032883 .......... 69 

032942 ••••• 118,175 

032943 ••••• 163,169 

032956 ••••••••• 137 

032957 ••••••••• 137 

032958 ••••• 135,137 

032959 ••••••••• 132 
032960 ••••••••• 132 

032961 ••••••••• 136 

032962 ••••••••• 136 

032963 ••••••••• 136 

032964 ••••••••• 145 

032965 ••••••••• 145 

032966 ••••••••• 145 
032967 ......... 149 

032968 ••••••••• 137 

032974 •• 26 thru 33 

032976 •.••• 142,143 

032977 ••••••••• 147 

032987 ••••••••• 147 

032988 ••••• 147,149 

033003 ••••••••• 163 

033025 ••••• 147,149 

033027 ••••• 147,149 
033043 ••••• 147,149 

033052 •. See 206066 

033053 ••••• 110,115 

033057 •••••••••• 77 

033058 .. 3 thru 166 

033059 •••••••••• 65 

033060 ••••• 132,133 

033061 ••••••••• 132 

033064 ••••••••• 143 

033066 •••••••••• 67 
033068 ••• 2 thru 91 

033069 ••••••••• 166 

033070 •••••••••• 77 

033072 •• 3 thru 166 

033081 •••••••••• 69 

033083 ••••• 165,166 

033084 ••••• 165,166 

033090 •••••••••• 27 

033108 ••••••••• 111 

033110 ••••••••• 137 

033113 •••••••••• 67 

033129 ......... 136 

033130 ••••••••• 136 

033131 ••••••••• 136 

033132 ••••••••• 137 

033133 ......... 137 

033140 ••••••••• 151 
033141. •••••••• 151 

033142 ••••••••• 151 

033143 ••••••••• 151 

033144 ••••••••• 186 

033153 ••••••••• 131 

033154 ••••••••• 133 

033159 ••••••••• 157 

033160, •••••••• 157 

033176 •••••••••• 99 

033190 •••••••••• 71 

033201 •• , ••• , •• 151 

033202 ••••••••• 151 

033217 ••••••••• 151 

033220 ••••••••• 151 

033221 ••••••••• 151 

033222 ••••••••• 151 

033231 ••••••••• 151 

033267 ••••• 110,115 

033269 ••••••••• 173 

033274 ••••••••• 170 

033278 ••••••••• 170 

033288 •••••••••• 87 

033289, •••••••• 157 

033291 •••••••••• 99 

033305 .......... 46 

033373 ••••••••• 132 

033374 ••••••••• 132 

033382 •••••••••• 69 

033383 .......... 69 

033384 •••••••••• 69 

033385 .......... 69 

033396 ••••••••• 161 

033401 ••••• 121,123 

033407 ••••••••• 123 

033468 ••••••••• 173 

033469 ••••••••• 173 
033470 ••••••••• 173 

033485 ••••••••• 155 



NUMERICAL INDEX 

part No. Pa_. Part No. Page Rtrt No. Fa,cre P.::Irt No. Palle Part No. 

033486 •••••••••• 155 034042 •• 112,117,119 034231 •••••••• 179 034697 ••••• 163,170 035252 •••••••••• 61 
033487 •••••••••• 155 034043 •• 113,117,119 034232 •••••••• 179 034698 ••••••••• 163 035264 •••••••••• 61 
033489 •••••••••• 155 034076 •••••••••.• 56 034233 •••••••• 179 034699 ••••••••• 169 035278 •••••• 99,161 
033490 •••••••••• 155 034123 •••••••••• 117 034236 •••••••• 179 034700 •••• 163,169 035280 ••••••••• 170 
033491 •••••••••• 155 034124 •••••••••• 117 034237 •••••••• 179 034745 ......... 163 035281 •••••••••• 78 
033493 .......... 155 034129 .......... 117 034241 •••••••• 173 034746 ••••••••• 163 035285 .......... 61 
033494 ............ 8 034159 ........... 77 034285 ••••••••• 62 034747 ......... 163 035287 •••••••••• 77 
033495 .......... 173 034160 ••••••••••• 77 034268 ••••••••• 62 034750 ••••••••• 163 035303 •••••••••• 78 
033496 •••••••••• 173 034161 ........... 77 034269 ••••••••• 62 034751 ......... 183 035305 •••••••••• 78 
033511 ••••.....•• 33 034162 ........... 77 034273 •••••••• 112 034752 ......... 163 035306 •••••••••• 78 
033512 ........... 33 034166 •••••••••• 177 034274 •••.•••• 112 034753 ••••••••• 183 035335 •••••••••• 96 
033533 .......... 173 034167 .......... 177 034275 •••••••• 112 034754 ••••••••• 183 035336 .. 5 thru 155 
033534 •••••••••• 173 034168 •••••• ~75,177 034263 •••••••• 156 034755.175,177,183 035337 •••••••••• 96 
033539 .......... 107 034169 •••••• 175,177 034286 •••••••• 157 034756 ••••••••• 183 035392 ••••• 109,115 
033540 •••••••••• 107 034170 •••••••••• 177 034299 ••••• 75.171 034757 ••••••••• 163 035395 ••••••• 61,62 
033541 •••••••••• 166 034171 •••••••••• 177 034307 •••••••• 117 034758 ••••••••• 163 035397 •••••••••• 62 
033613 ........... 33 034173 •••••• 175,177 034308 •••••••• 117 034759 ••••••••• 183 035401 ••••••• 61,77 
033617 ........... 33 034174 .......... 177 034309 •••••••• 117 034760 ••••••••• 183 035410 •••••••••• 62 
033618 •••••••••• ll5 034175 •••••••••• 177 034315 ......... 61 034761 ••••••••• 183 035423 ••••••••• 161 
033622 •••••••••• 131 034176 •••••••••• 177 034323 •••••••• 62 034762 ••••••••• 163 035439.61 thru 169 
033670 •••••••• 33,35 034177 .......... 177 034338 •••••••• 116 034763 ......... 183 035440.115 thru 129 
033671 •••••••••• 138 034178 .......... 177 034349 ••••••••• 78 034764 ••••••••• 163 035467.85 thru 171 
033696 •••••••••• 107 034179 •••••• 175,177 034388 ••••••••• 78 034791 •••••••••• 96 035540 .. 4 thru 112 
033697 •••••• 103,104 034180 •••••• 177,178 034427 •••••••• 117 034792 •••••••••• 96 035543.ID3 thru 113 
033771 •••••••••• 104 034181 •••••• 177,178 034428 •••••••• 117 034804 •••••••••• 61 035588 ••••••••• 127 
033776 •••••• 110,115 034182 •••••••••• 177 034437 •••••••• 118 034821 ••••• 147,149 035705 •••. 75,81,85 
033781 •••••••••• 111 034163 .......... 177 034438 ••••••••• 61 034822 ••••••••• 149 035712 ••••••••• 128 
033843 •••••••••• 107 024184 .......... 177 034484 ........ 145 034876 .......... 86 035718Jn5 thru 186 
033844 •••••••••• 107 034185 •••••••••• 177 034467 ......... 33 034884 ••••••••• 123 035741 ••••••••• 118 
033845 •••••••••• 107 034186 •••••••••• 177 034485 ••••••••• 77 035014 ••••• 103,161 035762 ••••••••• 115 
033846 •••••••••• 107 034188 .......... 178 034529 •••••••• 183 035017 ••••••••• 127 035781 ••••••••• 118 
033849 .......... 107 034189 •••••••••• 178 034576 •••• 175,177 035018 •• 99,107,161 035793 •••••••••• 61 
033850 .......... 107 034190 .......... 178 034577 •••• 175,178 035048 ••••• 110,115 035794 •••••••••• 61 
033851 •••••••••• 107 034191 .......... 178 034578 •••• 175,178 035061.62 thru 171 035844 ••••••••• 110 
033852 •••••••••• 107 034192 •••••• 175,178 034579 •••• 175,178 035085 .......... 73 035878 •••••••••• 77 
033855 •••••••••• 186 034193 .......... 178 034580 •••• 175,178 035067 •• 5 thru 167 035887 •••••••••• 77 
033915 •••••••••• 107 034195 •••••• 175,178 034581 •••••••• 145 035068 ... 5 thru 78 035888 ••••••••• 127 
033916 •••••••••• 107 034196 •••••••••• 178 034582 •••• 175,177 035073.99 thru 166 035889 ••••••••• 127 
033917 •••••••••• 107 034197 •••••• 175,178 034584 •••••••• 177 035075 •••••• 75,169 035892.D7 thru 151 
033918 •••••••••• 107 034198 •••••••••• 178 034585 •••••••• 177 035083 •••••••••• 75 035934 .. 63 thru 95 
033919 •••••••••• 107 034199 •••••• 175,178 034586 •••••••• 177 035084 •••••••••• 75 035935 •••••••••• 95 
033920 •••••••••• 107 034200 •••••• 175,178 034587 •••••••• 177 035085 .......... 75 035938 .. 63 thru 95 
033921 •••••••••• 107 034201 •••••••••• 178 034588 •••••••• 177 035174 •••••••••• 71 035939 ••••••• 91,92 
033922 •••••••••• 107 034202 •••••••••• 178 034593 •••••••• 177 035175 ••••••• 71,75 035940 •••••••••• 95 
033924 •••••••••• 123 034203 •••••• 175,177 034613 •••• 175,178 035176 •••••••••• 71 035948 •••• 91,92,95 
033936 ••••••••••• 77 034205 •••••• 175,178 034614 •••• 175,178 035188 ••••••• 72,99 035975, •• , ..•.• 135 
033985 ••..•.•. 33,35 034206 •••••• 175,178 034615 •••• 175,178 035190 •• 2 thru 155 035976 ••••••••• 135 
033990 •••••••••• 112 034207 •••••• 175,178 034616 •••• 175,178 035196 •••••••••• 72 035980 ••••••••• 146 
034000 •••••••••• 112 034208 •••••• 175,178 034620 ......... 33 035220 •••••••••• 73 036002.183,166,170 
034003 •••••••••• 112 034209 •••••• 175,177 034636 •••••••••• 8 035221 .. 9 thru 118 036032.26 thru 157 
024004 •••••••••• 112 034213 •••••••••• 179 034651 •••••••• 112 035229 ••••••••• 108 036034 •• 5 thru 167 
034006 •••••••••• 112 034214 •••••••••• 179 034653 •••••••• 113 035236.62 thru 169 036039.82 thru 146 
034008 •••••••••• 112 034216 •••••••••• 179 034672 •••••••• 173 035244 •• 9 thru 149 036045.:m thru 118 
034012 •••••••••• 112 034217 •••••••••• 179 034677 •••• 115,117 035248 ••••••••• 119 036092 ••••••••• 169 
034014 •••••••••• 151 034225 •••••.•••• 179 034681 •••••••• 117 035249 •• 5 thru 169 036136, •••••••• 169 
034017 .......... 170 034230 •••••••••• 179 034683 •••••••• 104 035250 •• 5 thru 169 036138 ••••••••• 163 

192 



NUMERICAL INDEX 

Part No. Page Part No. Page Part No. Page Part No. Page Part No. 

036140 •••••••••• 169 040377 •••••• 175,183 042888 ••••.••••• 117 044170 •••••••••• 125 044924 ••••••••••• 35 

036141 •••••••••• 169 040866 •••••• 175,177 042893 •••••• 163,169 044172 •••••••••• 125 044925 ••••••••••• 35 

036142 •••••••••• 169 040867 •••••• 175,177 042898 ••••••••••• 82 044176 •••••••••• 125 044940 •••••••••• 108 

036143 •••••• 163,169 040870 •••••• 175,178 043175 ••••.•• 55,186 044177 •••••••••• 125 044944 •••••••••• 107 

036161 •••••••••• 113 040885 •••••••••• 161 043187 •••••••••• 186 044179 •••••••••• 125 045001 •••••••••• 121 

036214 .......... 110 AM-40890.26 thru 33 043282 ........... 86 044181 .......... 125 045002 .......... 121 

036216 .......... 163 040934 .......... 145 043293 ........... 56 044182 .......... 125 045005 ...... 121,123 

036221 •••••• 110,115 040980 •••••••••• 173 043304 ••••.•.••• 185 044183 •••••••••• 125 045006 •• 121,123,186 

036224 ...... 110,115 041347 ........... 46 043409 .......... 186 044185 .......... 125 045007 .. 121,123,186 

036225 ...... 110,115 041351 .......... 181 043427 ........... 38 044186 .......... 125 045008 .......... 121 

036268 •••••••••• 173 041352 •••••••••• 181 043448 ••••••• 86,186 044187 •••••••••• 125 045009 •••••• 121,123 

036316 •••••• 143,146 041353 •••••••••• 181 043456 •...•••••• 177 044188 •••••••••• 125 045010 •••••• 121,123 

036359 ........... 78 041354 .......... 181 043499 ....... 86,186 044197 .......... 125 045011 ...... 121,123 

036422 .......... 73 041355 .......... 181 043500 ....... 86,186 044198 .......... 125 045012 .......... 121 

036429 ••••••••.. 173 041356 •••••••••• 181 043501. •••••• 86,186 044200 •••••••••• 125 045013 •.••••.•.• 121 

036449 .... , ...... 75 041357 .......... 181 043502 ....... 86,186 044205 .......... 125 045020 ........... 82 

036580 ........... 75 041358 .......... 181 043503 ....... 86,186 044208 .......... 125 045021. .......... 82 

036589 ........ 82,86 041359 .......... 181 043539 .......... 186 044212 .......... 125 045022 ........... 82 

036707 .......... 104 041360 .......... 181 043541 ....... 86,186 044213 .......... 125 045023 ........... 82 

036723 ........... 95 041361 .......... 181 043542 ....... 86,186 044214 .......... 125 045024 ........... 81 

036886 •••••••••• 171 041362 •••••••••• 181 043551 •••••••••• 186 044215 •••••••••• 125 045025 •••••••• 81,85 

036887 ....... 33,143 041363 .......... 181 043569 .......... 119 044216 .......... 125 045026 ........... 81 

036888 .......... 143 041364 .......... 181 043585 ....... 86,186 044217 .......... 125 045028 ........ 82,85 

036893 ...... 147,149 041365 .......... 181 043591 .......... 125 044218 .......... 125 045030 ........ 82,85 

036951 •••••••••• 143 041366 •••••••••• 181 043593 •••••• 125,186 044220 •••••••••• 125 045031 •••••••• 81,85 

036997 ••• 2 thru 166 041367 •••••••••• 181 043599 •••••••••• 125 044221 •••••••••• 125 045032 ••••• 81,&5,89 

036998 ........... 77 041368 .......... 181 043600 .......... 125 044222 .......... 125 045033 ........... 82 

037000.163 thru 169 041369 •••••••••• 181 043622 ••••••• 86,186 044223 ••••.••••• 125 045034 •••••••• 82,85 

037002 ........... 95 041378 .......... 119 043635 ....... 86,186 044224 .......... 125 045036 ........... 81 

037053 ........... 96 041380 .......... 119 043698 .......... 173 044225 .......... 125 045038 ........... 82 

037060 ........... 61 041381 .......... 119 043699 .......... 175 0442.26 .......... 125 045040 ........... 81 

037074 ........... 61 041383 .......... 119 043701. ......... 175 044227 .......... 125 045041 ........ 82,86 

037196 •••••••••• 167 041546 ••••••••••• 67 

037293 .......... 143 041893 ........... 46 

037294 ••••••••••• 95 041957 •••••••••• 181 

037332 •••••••••• 117 042019 •••••••••. 119 

037411. ......... 128 042020 .......... 119 

037443 ••••••••••• 65 042030 •••••••••• 103 

037450 ••••• 73,91,92 042031 •••••••••• 108 

037990 •••••••••• 173 042216 ••••••••••• 67 

038010 •••••••••• 118 042305 ••••••••••• 78 

038044 •••••••••• 139 042600 ••••••.••• 151 

038234 •• 61 thru 161 042833 ••••.•.•••• 89 

036454 ........... 61 042335 ........ 82,85 

038516 ••••• 63,92,93 042649 ••••••••••• 71 

038558 •••••••••• 170 042854 ••••••••••• 71 

038561 •••••••••• 170 042855 ••••••••••• 71 

038563 .......... 170 042862 ........... 81 

038564 •••••••••• 163 042863 ••••••••••• 81 

040171 •••••••••• 183 042864 •••.••••••• 73 

040272 •••••• 181,183 042865 •••••••••• 169 

040273 •••••••••• 183 042874 •••• 82,86,186 

040366 •••••••••• 179 042864 •••••••• 82,85 

040367 .......... 179 042885 .......... 166 

040368 .......... 179 042886 .......... 166 

040376 •••••••••• 179 042887 •••••••••• 117 

043702 .......... 175 044228 .......... 125 045043 ........... 81 

043703 .......... 175 044230 .......... 125 04504.3 ........... 81 

043704 .......... 175 044260 ... 26 thru 33 045044 ........ 82,85 

043705 .......... 175 044261 ........... 86 045045 ........... 82 

043706 •••••••••• 175 044402 •••••• 108,186 045046 ••••• 82,85,89 

043707 .......... 175 044409 .......... 119 045047 ........... 82 

043713 •••••••••• 151 044462 •••••••••• 127 045048 ••••••••••• 82 

043714 .......... 177 044468 ........... 96 045050 ........ 81,85 

043716 •••••••••• 151 044529 •.•••••••• 112 045051. •••••••••• 81 

043769 •••••••••• 173 044534 •••••••••• 107 045052 •.•••••• 81,&5 

044006 .......... 125 044544 ........... 86 045053 ........... 75 

044127 .......... 119044545 ........... 86 045054.- ......... 73 

044129 ...... 125,186 044546 ........... 86 045055 ........... 75 

044130 ...... 125 ,186 044552 .......... 117 045061. .......... 75 

044131 •••••• 125,186044755 .••.•..•••• 96 045063 ••••••••••• 75 

044132 ...... 125,186 044756 ........... 96 045064 ........... 75 

044133 .......... 125 044826 .......... 112 045065 ........... 75 

044134 .......... 125 044827 .......... 117 045066 ........... 75 

044137 .......... 125 044871 ........... 86 04-5067 ........... 75 

044155 ........... 86 044917 ........... 35 045068, .......... 75 

044156 ........... 86044919 ........... 35 045087 ........... 99 

044162 ...... .-... 186 044920 ........... :'15 045089 .......... 103 

044163 •••••••••• 186044921 ••••••••••• 35 045090 ••••••.•.• 103 

044169 .......... 125 044923 ........... 35 045092 ........... 81 

193 



NUMERICAL INDEX 

Part No. Fa e Part No. Fa e Part No. Fa e Part No. Fa e Part No. Fa. 

045101 •••••••••• 109 045225 ••••••••••• 72 045380 ••••••••••• 73 045537 ••••••••••• 73 045664 ••••••••••• 73 

045102 ••••••.••• 109 045231 •••••••• 72,77 045381 ••••••••••• 73 045542 ••••••••••• 77 045665 ••••••••••• 73 

045103 •••••••••• 109 045236 ••••••• 77,156 045382 ••••••••••• 73 045543 •••••••• 72,77 045666 •••••••••• 131 

045107 .......... 113 045238 ........... 61 045384 ........... 73 045544 ........... 77 045667 ........... 89 

045108 .......... 113 045240 ........ 61,62 045385 ........... 71 045545 ........... 77 045668 ........... 89 

045109 .......... 113 045212 ........... 62 045394 ........... 73 045546 ........ 72,77 045669 ........... 89 

045110 .......... 113 045243 ........... 62 045400 ........... 71 045547 ........... 73 045670 ........... 89 

045111 .......... 113 045244 ........... 62 045404 ........... 73 045553 ........... 99 045675 ........... 37 

045112 .......... 113 045245 .. 62 thru 169 045405 ........... 73 045556 ........... 61 045676 .......... 123 

045113 .......... 113 045246 ........... 62 045406 ......... " .. 73 045557 ........... 61 045677 ........... 89 

045115 ••••••••••• 71 045248 ••••••••••• 62 045412 ••••••••••• 62 045563 ••••••••••• 77 045678 ••••••••••• 89 

045116 ........... 71 045249 ........... 62 045414 ........... 99 045564 ........ 67,69 045679 ........... 73 

045117 ••••••••••• 95 045250 ••••••••••• 62 045416 •••••••••• 101 045566 •••••••••• 145 045681 ••••••••.•• 65 

045118 ........... 71 045251 ........... 62 045417 .......... 101 045567 .......... 145 045682 ........... 65 

045119 ••.•••••••• 72 045252 ••••••••••• 62 045418 •••••••••• 101 045568 •••••••••• 145 045684 ••••••••••• 95 

045127 ........... 71 045253 .. 82 thru 149 045419 .......... 101 045569 ........... 71 045687 .......... 132 

045128 ........... 71 045261 ........... 96 045422 ........... 99 045572 .......... 145 045688 .......... 131 

045129 ........... 71 045264 .......... 132 045423 ........... 99 045573 .......... 145 045693 .......... 132 

045130 ........... 71 045265 .......... 132 045424 ........... 99 045574 .......... 138 045694 .......... 132 

045133 ........... 71 045266 ........... 77 045428 ........... 99 045575 ........... 82 045697 .......... 135 

045134 ........ 69,71 045273 .......... 131 045430 .......... 101 045576 ........... 72 045699 .......... 131 

045135 ........... 71 045276 ........... 95 045431 .......... 101 045577 ........... 72 045700 .......... 131 

045136 ........... 71 045278 ........ 95,96 045432 .......... 101 045580, ......... 142 045701 ........... 61 

045137 ........... 71 045287 .......... 131 045445 ........... 81 045581 ........ 82,86 045733 ........... 89 

045138 ........... 71 045288 .......... 131 045446 ........... 81 045564 ...... 147,149 045734 ........... 89 

045142 ........... 71 045292 ........... 71 045447 ........... 71 045586 .......... 147 045737 ...... ).21,123 

045143 ........... 71 045293 .......... 131 045448 .......... 110 045587 .......... 149 045738 ...... 121,123 

045151 ........... 99 045294 .......... 131 045452 .......... 115 045588 .......... 145 045739 ...... 121,123 

045154 ••••••••••• 99 0452~5 ••• 67 thru 77 045457 •••••••••• 103 

045155 ..... :: ... 101 045296 ........ 63,65 045458, ......... 103 

045156 ........... 99 045297 ........... 65 045460 ........... 95 

045158 ........... 99 045298 ........... 65 045461 ........ 63,65 

045160 .......... 103 045304 ........... 77 045462 ........... 62 

045163 .......... 103 045305 ........... 77 045473 .......... 109 

045164 .......... 103 045306 ........... 77 045474 ........... 81 

045167 •••••••••• 103 045307 •••••.••••• 77 045476 •••••••• 82,85 

045168 .......... 103 045308 ........... 77 045477 ........... 82 

045169 .......... 104 045311 ........... 78 045492 ........... 71 

045170 .......... 104 045312 ..... 57,62,95 045494 ........... 71 

045174 .... 86,87,186 045320 .......... 110 045495 ........... 71 

045176 •••••••••• 115 045329 ••••••••••• 77 045496 ••••• 67,69,78 

045183 .......... 115 045332 ........... 77 045497 ....... n,! 165 

045186 .......... 1l5 045335 .......... 1l0 045498 ........... 71 

045196 ........... 61 045338 ........... 77 045499 ........... 71 

045201 ... ., ..... 103 045346 .......... 109 045500 ........... 71 

045202 .......... 103 045347 .......... 109 045501. .......... 73 

045203 .. "." .... 103 045348 .......... 109 045502 ........... 73 

045205 .......... 1l8 045349 .......... 109 045503 ........... 73 

045208 •••••••••• 10~ 045353 •••••• 163,169 045507 ••••••••••• 78 

045209 .......... 1l8 045355 ...... 163,169 045519 .......... 103 

045212 ••••••••••• 95 045356 •••••••••• 170 045521 •••••••••• 104 

045214 ••••••• 95,166 045357, ••••••••• 169 045522 ••••••••••• 61 

045216 ••••••••••• 77 045358 •••••• 163,169 045524 •••••••••• 113 

045217 ••••••••••• 95 045364 •••••• 121,123 045526 ••••••••••• 89 

045219 ••••••••••• 95 045367 •••••• 123,125 045527 ••••••••••• 89 
045220 ••••••• 73,166 045379 ••••• 75,81,85 045528 ••••••••••• 89 

194 

045589 •••••• 147,149 045740 •••••• 121,123 

045590 •••••• 147,149 045741 •••••• 121,123 

045591 .......... 142 045742 .......... 1l3 

045593 .......... 173 045743 ...... 121,123 

045594 .......... 173 045745 ............ 71 

045595 .......... 145 045752 .......... 142 

045596 .......... 135 045759 .......... 128 

045601 •••••••••• 145 045760 •••••••••• 128 

045602 •••••••••• 161 045763 •••••••••• 128 

045604 .......... 161 045784 ........... 72 

045612 ••••••••••• 73 045769 •••••••••• 128 

045614 ••••••••••• 73 045770 •••••••••• 128 

045615 ........... 73 045774 .......... 109 

045616 ••••••••••• 73045843 ••••••••••• 89 

045617 ••••••• 73,165 045847 •••••••••• 155 

045618 ••••••••••• 61 045891 ••••••••••• 27 

045625 •••••••••• 135 045894 •••••• 121,123 

045627 •••••• 121,123 045899 •••••• 155,156 

045629 •••••• 163,169 045919 •••••••••• 155 

045634 •••••••••• 131045921 •••••••••• 156 

045635 •••••••••• 131045951 •••••••••• 165 

045638 •••••••••• 161 045952 •••••••••• 165 

045642 •••••••••• 131045953 •••••••••• 165 

045643 •••••••••• 131045954 •••••••••• 165 

045647 •••••• 147,149045955 •••••••••• 166 

045650! .•..•.• 27,Z9045956, ••••• 165,166 
045654 ••••••••••• 89045958 •••••••••• 165 
045662 ••••••••••• 61045959 •••••••••• 166 



NUMERICAL INDEX 

Fart No. Page Fart No. Page Part No. Page Part No. Pa~ Part No. Pag. 

045960 •••••••••• 166 046221. ••••••••• 135 046498 •••••••••• 129 045648 ........... 69 070865 .......... 109 

045961 .......... 165 046222 .......... 135 046501 .......... 129 046655 ........... 63 070925 ........... 91 

045962 .......... 165 046224 ........... 36 046512 .......... 133 046656 ........... 63 070960 ........ 63,71 

045963 .......... 165 046226 .......... 131 046515 .......... 133 046659 .......... 163 071001 .......... 143 

045964 .......... 166 046230 .......... 166 046518 .......... 133 046669 ........ 91.92 071004 ............ 8 

045965 .......... 166 046242 ........... 71 046519 .......... 133 047009 .......... 103 071058 .......... 142 

045966 .......... 166 046243 ........... 71 046520 .......... 133 047010 .......... 103 071113 ........... 61 

045967 .......... 166 046260 .......... 139 046522 ........... 34 047013 .......... 104 071545 ... 26 thru 34 

045969 .......... 165 046261 .......... 139 046524 .......... 133 047240 ... So. 212758 071758 .......... 173 

045970 .......... 165 046262 .......... 139 0465J25 .......... 109 047307 .......... 151 071798 .......... 139 

045971 .......... 165 046269 .......... 149 046528 ........... 34 047550 ........... 75 071800 .......... 139 

045972 .......... 166 046275 .......... 135 046529 .......... 133 047553 ........... 75 071808 .......... 139 

045974 .......... 167 046288 .......... 149 046530 .......... 133 047554 ........... 75 071809 .......... 139 

045976 .......... 166 046290 ...... 147,149 046533 .......... 121 048318 .......... 107 071810 .......... 139 

045978 .......... 166 046296 .......... 140 046535 ........ ' .. 156 048319 ...... 108,186 071943 .......... 108 

045979 •••••••••• 166 046302 •••.•••••• 161 046537 •••••••••• 156 048320 •••••• 108,186 072055 •••••• 147,149 

045987 ••••••••••• 75 046303 •••••••••• 161 046540 •••••••••• 156 048322 •••••• 108,186 072056 •••••• 147,149 

045988 .......... 165 046304 .......... 161 046542 .......... 155 046555 ............ 9 072307 ........... 58 

045989 ........... 73 046311 .......... 173 046547 .......... 155 048656 .......... 186 072308 ........... 58 

045990 .......... 127 046312 ........... 57 046548 .......... 155 

045995 ........... 55 046321 .... 56.57.148 046550 .......... 155 

046001 ........... 56 046353 ........... 58 046572 .......... 135 

046007 •••••••••• 165 046354 ••••••••.•• 58 046573 •••••••••• 135 

046009 •••••••••• 107 046356 •••••. 115.117 046574 •••••••••• 135 

046010 •••••••••• 107 046361 •••••••• 81.85 048575 •••••• 121.123 

046019 •••••••••• 107 046363 •••••••••• 131 046576 •••••• 121,123 

046020 .......... 107 046365 ........... 91 046577 ...... 121.123 

046021 ........ 27.29 046366 ........... 91 046578 ...... 121,123 

046030 .......... 161 046367 ........... 81 046579 ...... 121.123 

046031 .......... 161 046368 ........ 92.93 0-16580 .......... 123 

046033 .......... 161 046375 ........... 58 046593 ...... 121,123 

046034 .......... 161 046376 ........... 58 046592 ........... 34 

046041 .......... 171 046377 ........... 58 046593 ........... 34 

046043 .......... 171 046378 ........... 58 046594 .......... 143 

046056 •••••••••• 101 046383 •••••••••• 156 046596 •••••••••• 121 

046058 .......... 101 046384 .......... 156 046599 .......... 121 

046059 .......... 101 046388 ........... 31 046601. .......... 36 

046063 .......... 101 046389 ........... 58 046603 ........... 45 

046064 .......... 101 046419 .. 63 thru 186 046609 .......... 173 

046065 .......... 101 046421 .......... 148 046610 .......... 121 

046066 .......... 101 046422 ........... 39 046611 ...... 121.123 

046067 .......... 101 046423 ........... 39 046613 ...... 121.123 

046068 .......... 101 046426 ........... 38 046617 .......... 155 

046141. .......... 36 046439 ........... 81 046618 ....... 92,155 

046142 ........... 36 046440 .......... 127 046619 .......... 155 

046163 .......... 101 046446 ........... 81 046620 .......... 155 

046164 .......... 101 046450 ........... 34 046623 .......... 170 

046165 .......... 101 046452 ........... 34 046629 ........... 91 

046166 .......... 101 046455 .......... 127 046630 ........... 91 

046167 .......... 101 046456 .......... 127 046634 ........... 69 

046168 .......... 101 046462 .......... 121 046639 ........... 91 

046169 .......... 101 046464 .......... 121 046640 ........... 91 

046172 ••••••••••• 99 046487 •••••••••• 129 046641 ••••••••••• 91 

046175 ........... 99 046488 .......... 131 046642 ........... 91 

046176 .......... 101 046489 .......... 129 046645 ........... 92 

046179 .......... 101 046490 .......... 129 046647 ........... 63 

195 

048740 •••••••••• 173 072366 •••••• 103.107 

048741 .......... 173 072369 .......... 139 

048742 .......... 173 072438 ........... 63 

049104 .......... 151 204180 ............ 7 

049513 •••••••••• 181 204238 ••• 11,187.188 

049514 •••••••••• 181 204240 ••••••• 11.187 

049515 .......... 181 204246 ........... 17 

049516 .......... 181 204269 .......... 148 

049517 .......... 181 204270 .......... 148 

049518 •••••••••• 181 204298 ••••••••••• 22 

049519 .......... 181 204299 ........... 17 

049520 .......... 173 204300 ........... 22 

050889 .......... 151 204555 ........... 14 

051181 .......... 145 204556 ............ 7 

051348 ........... 31 204558 ........... 22 

051498 .......... 173 204562 ........... 11 

051499 .......... 173 204615 ........... 56 

052591 ........... 77 204616 ........... 56 

053638 •••••••••• 177 204664 ••••••• 67.187 

053639 .......... 177 204801 ........... 14 

054240, ......... 155 204815 ........ 31.34 

054890 ........... 87 204821 ........ 31,33 

055462 .......... 151 204827 ........... 34 

060049 .......... 143 204644 ........... 69 

062494 ............ 9 204861 ....... 21.187 

064026 .......... 179 204863 ........... 21 

070101 ••• 22.113,171 204887 ••••••••.•• 69 

070192 •••••••• 82,89 204891 ••••••••••• 69 

070285 .......... 161 204892 ........... 69 

070299 •••••• 113.161 204893 ••••••••••• 69 

070312 ........... 63 204894 ........... 69 

070343 .. 92 thru 155 204895 ........... 69 

070960 •••••••••• 186 204898 ••••••• 67.187 

070469 •••••••••• 107 204899 ••••••• 67.187 

070637 ........... 92 204905 ........... 69 

070678 ........... 63 204906 ........... 69 

070685 ........... 93 204908 ........... 67 



NU\!ERICAL INDEX 

Fart No. Fage Fart No. Page Fart No. Palle Part No. Page Part No. Fage 

204912 ••••••••••• 21 205087 ••••.•••••• 22 206854 ••••••.•.•• 50 208037 ••••••••••• 55 211662 ••••...•••• 13 

204917 ••••••• 21,187 205098 ••••••••••• 17 206895 ••••••••••• 67 208065 •••••••• 30,33 211708 ••••••••••• 46 

205020 ••••••••••• 17 205139 ••••••••••• 18 206896 ••••••••••• 67 208135 ••••••••••• 35 211777 •••••••• 31,34 
205021 ••••••••••• 17 205176 ••••••••••• 14 206898 ••••••••••• 67 208136 ••••••••••• 35 211858 ••••••••••• 46 
205025 ••••••••••• 53 205177 ••••••••••• 13 207044 ••••••••••• 20 208137 ••••••••••• 35 212008 ••••••••••• 13 
205026 •••••••• 36,37 205178 ••••••••••• 18 207045 ••••••••••• 20 208325 ••••••••••• 35 212009 ••••••••••• 13 

205027 ••••••••••• 13 205179 •••••••••••• 9 207155 ••••••••••• 67 208349 •••••••••• 187 212011 ••••••••••• 13 
205028 ••••••••••• 22 205180 ••••••••••• 22 207156 ••••••••••• 67 208350 •••••••••• 187 212012 ••••••••••• 13 
205029 •••••••••••• 9 205181 ••••••••••• 53 207159 ••••••••••• 67 208361 •••••••••• 187 212206 ••••••••••• 46 

205030 ••••••••••• 13 205184 ••••••••••• 22 207201 ••••••••••• 45 208734 ••••••..•••• 9 212254 •.•••••••• 187 
205032 ••••••••••• 13 205186 •••••••• 49,50 207213 ••••••••••• 46 208801 ••••••••••• 23 212306 ••••••••••• 18 
205033 ............ 7 205198 ........... 15 207214 ....... ••.• 46 208872 ........... 45 212307 ........... 18 

205034 ••••••••••• 18 205199 •••••••••••• 7 207251 ••••••••••• 46 208948 ••••••••••• 13 212308 ••••••••••• 18 
205036 ••••••••••• 11 205201 ••••••• 21,187 207254 ••••••••••• 46 209049 •••••••••• 187 212449 •••••.••••• 48 
205037 ••••••••••• 14 205215 ••••••••••• 13 207285 ••••••• 56,186 209092 ••••••••••• 17 212450 ••••••••••• 49 

212758 •••••••••• 151 
205038 ••••••••••• 13 205238 •••••••••• 187 207378 •••••••••• 138 209093 ........... 17 212764 ••••••••••• 53 
205039 ••••••••••• 13 205239 ••••••••••• 67 207436 •••• 7,187,188 209094 ••••••••••• 17 212765 ••••••••••• 53 
205041 •••••••••••• 7 205262 ••••••••••• 57 207484 ••••••••••• 18 209095 ••••••••••• 17 212918: ••••••••• 187 
205042 •••••••••••• 9 205334 ••••••••••• 56 207501 ••••••••••• 50 209101 ••••••••••• 38 212954 ••••••• 11,188 

205043 ••••••••••• 11 205361 ••••••••••• 20 207552 ••••••••••• 23 209359 ••••••••••• 56 213293 •••••••••.• 14 
205044 ••••••••••• 22 205682 ••• 11,187,188 207734 ••••••••••• 53 209495 •••• 7,187,168 215061 ••••••••••• 36 
205045 ............ 7 205704 ........... 11 207742 •••••••• 36,37 209630 ........ 9,187 215975 ••••••••••• 48 

205046 ••••••••••• 15 205747 ........... 37 207780 ........... 21 209831 •••••••• 9,187 216035 •••••••• 9,187 
205047 •••••••••••• 9 205748 ••••••••••• 37 207781 ••••••••••• 46 209632 •••••••• 9,187 216036 •••••••• 9,187 
205048 •••••••• 36,37 205749 ••••••••••• 37 207817 ••••••••••• 55 209889 •••••• 112,119 216037 •••••••• 9,187 
205049 ••••••••••• 13 205751 ••••••••••• 38 207857 ••••••••••• 15 209890 •••••• 112,119 216066 •••••••••• 187 
205050 ••••••••••• 13 205768 ••••••••••• 37 207906 ••••••••••• 13 209932 •••••••••• 165 216907 •••••••••••• 7 

205051 ••••••••••• 17 205797 ••••••••••• 45 207910 ••••••••••• 17 20998.7 .......... 165 218519 ••••••••••• 45 

205052 ••••••••••• 17 205798 ••••••••••• 45 207911 ••••••••••• 50 210027 ••••••••••• 71 219752 ••••••••••• 20 
205053 ••••••••••• 15 205803 ••••••••••• 45 207918 ••••••••••• 33 2100~0 ••.•••••••• 15 220581 ••••••••••• 53 
205054 ........... 15 205837 •••••••••••• 7 207920 ••••••••••• 55 210085 ••••••••••• 55 280466 ••••••••••• 38 
205055 •.•.••••••• 15 205838 •••••••••••• 7 207921 ••••••••••• 55 210146 •••••••••• 187 280539 ••••••••••• 11 

205056 •••••••• 17,53 205862 ........... 22 207922 ••••••••••• 55 210239 ........... 46 281589 ............ 9 
205057 ••••••••••• 53 205883 •••••••••••• 9 207923 ••••••••••• 55 210240 ••••••••••• 46 281749 •••••••••• 187 
205058 ••••••••••• 53 205865 ••••••••••• 11 207924 ••••••••••• 55 210531 ••••••• 53,186 281750 •••••••••• 187 
205060 •••••••••••• 7 205893 ••••••••••• 38 207925 ••••••••••. 55 210532 ••••••••••• 55 281751 •••••••••• 188 

205061 ••••••••••• 13 205938 ••••••••••• 53 207926 ••••••••••• 55 210534 ••••••••••• 55 281982 •••••••••• 188 
205083 ••••••••••• 15 205939 ••••••••••• 49 207927 ••••••••••• 55 210535 •••••••••• 186 900405 •• 26 thru 133 
205004 ••••••••••• 11 205940 ••••••••••• 49 207928 ••••••••••• 55 210553 ••••••••••• 55 900552 •••••• 142,146 
205065 ••••••••••• 14 205941 ........... 15 207929 ........... 55 210743 •••••••••• 173 900604 ........... 35 

205066 ••••••••••• 17 205944 ••••••••••• 22 207930 ••••••••••• 56 210822 ••••••••••• 53 900801 ........ 73, 77 

205067 ••••••••••• 17 205946 ••••••••••• 14 207931 ••••••••••• 56 211032 ••••••••••• 17 900803 •••••••••• 166 
205068 ••••••••••• 17 205948 ........... 15 207932 ••••••••••• 55 211038 ••••.•••••• 14 

205069 ••••••••••• 15 
205070 •••••••••••• 8 

205952 •.•••••••.• 49 

205953 ••••••••••• 53 

207933 ••••••••••• 55 211068 •••••••••• 169 
207934 ••••••••••• 55 211085 ••••••••••• 56 

900805 ••.••.•• 58,67 

900806 ••• 5 thru 170 
900807 •••••••••• 161 

206018 ............ 7 207935 ••••••••••• 56 211103 •••••••••• 187 900808 •••••• 165,170 
205074 ••••••••••• 17 206062 ••••••••••• 36 207936 ••••••••••• 56 211104 •••••••••• 187 900811 •• 92 thru 173 

206066 •• 91 thru 140 

205073 ••••••••••• 13 

205075 ..... ....... 7 206130 ........... 13 207937 ........... 56 211227 ........... 71 900812 ........... 65 
205077 ••••••••••• 53 206226 ••••••••••• 56 207968 ••••••••••• 55 211326 ••••••• 53,186 900813 •••••••••• 155 
205078 ••••••••••• 13 206289 •••••••••• 138 207969 ••••••••••• 55 211567 •••••• 163,169 900818 •••••••••• 186 
205079 ••••••••••• 57 206320 ••••••••••• 49 207970 ••••••••••• 55 211572 ••••••••••• 75 900820 •••••••••• 173 
205080 ••••••••••• 22 206350 •••••••••••• 7 207985 ••••••••••• 56 211857 ••••••• 11,187 900850 ••• 27 thru 34 

205082 ••••••••••• 53 206592 ••••••••••• 31 207987 ••••••••••• 37 211658 ••••••• 11,187 900865 ••••••• 55,177 
205083 ............ 7 206593 ........ 49,50 207988 ........... 37 211659 ....... 11,188 900942 ...... 175,177 
205084 •••••••••••• 9 206622 ••••• 30,33,55 208006 ••••••••••• 49 211660 ••••••••••• 13 900970 •• 17 thru 140 
205086 ••••••••••• 22 206641 ••••••••••• 31 208036 ••••••••••• 50 211661 ••••••••••• 13 901007 •••••• 147,149 

196 



NUMERICAL INDEX 

Fart No. Pan-e Part No. BlaB Part No. PaO'a Fart No. Fage Fart No. 

901080 ••••••••••• 45 906367 •••••• 175.177 911004 ••••••••••• 69 912739 •••• 35.56.151 

901165 ••••••••••• 67 904369.108 thru 161 911020 ••••••••••• 71 912768 •••••• 165.169 

901184 •••••• 147.149 905655 •••••• 175,177 911022 •••••••••• 149 912992 •••••••••• 129 

901826 ••••••••••• 27 905656 ••••••••••• 17 911023 •••••• 142,146 913219 ••••••••••• 67 

901223 ••••••••••• 20 905661 ••••••••••• 55 911024 •• 131.133,143 913223 •••••••••• 181 

901226 ••••••• 67.186 906695 •••••••••• 166 911025 •••••••••• 148 913522 ••••••••••• 53 

901288 ••••••••••• 82 906711 •••••••••••• 8 911026.135 thru 165 913636 •••••••••• 183 

901310 •••••• 147,149 906958 ••••••• 67.186 911028.127 thru 149 913847 ••••••••••• 13 

901344 ••• 86,108.186 906984 •••••• 142.146 911030 •••••• 108,127 913848 ••••••••••• 13 

901357 ••••••••••• 17 907069 •••••••• 69,78 911032 •••••••••• 113 914094 ••••••••••• 13 

901491 ••••• 26,29,31 907070 •••••••••• 165 911034 •••••• 146.149 914396 ••• See 900604 

901513 •••••••••• 166 907154 •••••••••• 151 911036 •••••••••• 146 914932 •••••••••• 138 

901534 ••••••••••• 23 907171 ••••••••••• 72 911038 •••••• 113,173 914933 •••••••••• 138 

901651 •• 14 thru 186 907801 ••••••••••• 15 911040 •••••• 140,151 914966 •••••••••• 138 

901652 ••• 7 thru 169 910126 ••••••••••• 20 911041.128 thru 167 914967 •••••••••• 138 

901653 •••• 5 thru 81 910129 ••••••••••• 20 911043.107 thru 167 915017 •••••••••• 145 

901678 ••••• 26.29.31 910134 ••••••••••• 50 911044.109 thru 161 5935540 ••••••••• 151 
901722 •••••••••• 183 910138 ••••••••••• 31 91104~.108 thru 161 

901723 ••• 26 thru 56 910139 •••••••• 29.31 911060 •••••••••• 156 

901754 •••••••••• 166 910140 •••••••• 31.34 911053 ••• 73,166.170 

901756 •••..•..•.• 23 910145 ••.•..•• 46,56 911056 •..••••••. 165 

901764 •••••••••• 118 910148 •••••••• 82,65 911059 •••••••••• 161 

901825 ••••••••••• 27 910161 ••.••••• 31,34 911062 ••••••••••• 73 

901834 ••••••••••• 20 910169 ••••••••••• 53 911083 ••••• 91,92,95 

903093 ••••••••••• 92 910170 ••••••••••• 53 911076 •••••••••• 165 

903834 ••••••••••• 45 910171 ••••••• : ••• 31 911078 •••••••••• 118 

903838 •••.••••••• 46 910173 •••••••••• 148 911092 •••••••••• 133 

903644 ••••••••••• 55 910176 ••••••••••• 17 911096 ••••••••••• 96 

903771 •• 21 thru 187 910184 •••• 49,50,155 911100 •••••••••• 161 

903772 ••••••••••• 55 910209 ••••••••••• 22 911115 •••••• 129,131 

903773 •••••••• 55.56 910215 ••••••••••• 61 911116 ••••••• 99,108 

903775 •••••••• 18.57 910226 ••••• 45,46.56 911135 •••••••••• 138 

903781 ••••••••••• 53 910227 •••••••• 45.46 911136 •••••••••• 138 

903782 •••••••• 91.92 910230 ••••••••••• 99 911159 •••••••••• 155 

903981 ••••••••••• 38 910240 •••••• 142,143 911160 •••• 67.78,139 

904001 ••••••• 69.177 910249 •••••• 146.149 911233 ••••••••••• 53 

904204.131 thru 175 910259 ••••••••••• 95 911300 ••••••••••• 56 

904205 •••••• 148,187 910260 •••••••••• 156 911325 •••••••••• 181 

904206 •• 45 thru 186 910262 ••.••••••• 167 911435 •••••••••• 142 

904208 •• 46 thru 171 910268 ••••••••••• 14 911437 •••••••••• 142 

904209.108 thru 161 910270 •••••• 142.143 911525 •••••••••• 181 

904260 •••••••••• 166 910271 ••••••••••• 22 911528 ••••••• 67.187 

904281. •••••••••• 45 910272 ••••••••••• 53 911650 ••••••••••• 21 

904369.108 thru 161 910273 ••.••••• 27.29 912029 ••••••••••• 23 

904478 ••• 22,131.133 910302 ••••••.•••• 77 912064 ••••••••••• 20 

906059 ••••••••••• 67 910309 ••••••••••• 46 912318 ••••••••••• 17 

906121. ••••••.••• 22 910370 ••••••••••• 17 912339 ••••••••••• 15 
905123 •••••••••• 146 910372 •••••••• 49.50 912367 ••••••••••• 20 

905126 ••••••••••• 18 910373 •••••••.••• 17 912384 ••.•••••••• 17 

905347 •••••••••• 109 910535 ••••••••••• 22 912442 ••••••••••• 21 

905358 •••••••••• 181 910851 •••••••.•• 170 912563 ••••••••••• 35 

905359 •••••• 175,177 910906 ••••••••••• 14 912573 ••••••••••• 35 

905360 •••••••••• 183 910914 ••••••••••• 71 912574 ••••••••••• 35 
905361 ••••••• 73.166 910939 •••••• 155,156 912725 •••••••••••• 8 

905362 •.•.••• 20,177 910967 155,156,166 912726 ••• 61,163,169 
905365 •••••••••• 183 911003 •••••••••••• 8 912738 •••••••••• 179 

197 

Ill •• 








